2001
SERVICE
PARTS
CATALOG

COMMERCIAL
HUMMER ©

AM GENERAL CORPORATION

408 South Byrkit Avenue
PO. Box 728
Mishawaka, Indiana 46546-0728

AM General Number 5745278
Copyright ©1999
All Rights Reserved. Printed in U.S.A.

TABLE OF CONTENTS

General Information

Engine 2

Fuel, Emissions and Exhaust 3

Cooling System 4

Transmission/Transfer Case 5

Wheels and Tires/ 6

Central Tire Inflation System

Brake System 7

Steering System 8

Axles/Suspension/Frame 9

Body 10
Heating/Ventilation/ 11
Air Conditioning (HVAC)

Electrical 12
Accessories 13
Index 14




2001 HUMMER PARTS CATALOG

TABLE OF CONTENTS 1

TITLE PAGE NUMBER

SECTION 1. GENERAL INFORMATION

General INformMaiON .. . 1-1
SECTION 2. ENGINE
Air Intake Manifolds, Crankcase Depression Regulator Valve, and Mounting Hardware. . .. . .. 2-20
Camshaft, Timing Chain,and Related Parts. .. ... .o o e 2-12
Crankcase Cover Assembly and Rocker Cover. . ... e e e 2-14
Crankshaft, Damper, Bearings, Pulley,and Flywheel . ....... ... ... ... .. o i 2-6
Cylinder Head and Block Components . ... ... 2-4
ENgine ASSEmlY . ... 2-2
Engine Oil Pan,Pump.,and FillerTube . . ... ... e e 2-16
Exhaust Manifold Heat Shield . . . . ... . 2-32
EXNAUSt MANifOIAS . .. 2-26
Mounting Brackets, Engine . . . ... 2-28
Oil Dipstick and Tube Assembly, Engine. . ... ... 2-30
QOill Filter, Adapter,and Oil Line FittiNgs. . .. ..o i e 2-18
Piston Assembly, Rod Assembly,and Ring Set......... ... o i 2-8
TUrbOCharger AsSEmMbDlY . . .. 2-22
Vacuum Pump, Serpentine Belt and Accessory Drive Brackets and Pulleys. . ................ 2-24
Valves, Guides, and Rocker Arm Assemblies . ... ... 2-10

SECTION 3. FUEL, EMISSIONS AND EXHAUST

Accelerator Pedal Assembly . .. .. 3-8
Air Cleaner, Air Horn,and Related Parts . ... ..o o 3-10
Exhaust Pipes and Related Parts . ... . 3-28
Fuel Filler Pipe Assembly and Vent Lines, Main FuelTank. . ........... ... o .. 3-20
Fuel Filler, Auxiliary FUEI TANK . . .. oo 3-22
Fuel Filter Assembly and Mounting Hardware .. ... .. i e e 3-26
Fuel Injection Pump and Fuel Intfake Line . . .. ... o i e 3-4
Fuel Injection Supply and Return Lines . . . .. ..o 3-6
Fuel Pump and Mounting Hardware . . . ... . 3-2
Fuel Supply and Return LINEs . . . ... i 3-14
Fuel Tank (Auxiliary) Assembly and Mounting Hardware . .......... ... i 3-18
Fuel Tank Vent Line, Filter,and Mounting Hardware . . .. ... .. .. 3-24
Main Fuel Tank Assembly and Mounting STraps . . ... .o 3-16

5745278 AM General Corporation



2001 HUMMER PARTS CATALOG

2 TABLE OF CONTENTS

TITLE PAGE NUMBER

SECTION 4. COOLING SYSTEM

Cooling Fan,Fan Clutch,Belt,and Pulleys. . . . ... ... o e e 4-14
Oil Cooler (Engine and Transmission) and Engine Oil CoolerLines ........... ... ... .. .. ... 4-16
Radiator and Mounting Hardware. . .. ... 4-2
Radiator Hoses and Related Parts . . ... .. 4-8
Radiator Shroud and Related Parts . ... ..o 4-6
Surge Tank and Related Parts. . . ..o 4-4
Thermostat, Water Crossover,and Aftaching Hardware ... ... oo 4-10
Water Pump and Attaching Hardware . . ... ... o 4-12

SECTION 5. TRANSMISSION/TRANSFER CASE/PROPELLER SHAFTS

Confrol Valve and Related Parts . ... .. 5-14
TorguUE CONVEI T . . .o e 5-2
Transfer Case Assembly, Front Half . ... . o 5-26
Transfer Case Assembly, Rear HaIf . ... . . 5-28
Transfer Case ASSemMDlY . . . ..o 5-24
Transfer Case Oil Cooler AsSemMbly. . .. ... e e e e e 5-32
Transfer Case Shift CoNtrols . . .. ... 5-36
Transfer Case Shift MeChONISMS . . . ... oo e e e 5-34
Transmission and Transfer Case Control Assembly and Neutral Start Switch. .......... ... ... 5-5
Transmission External Wirng HOrMess . . ... ..o 5-16
Transmission Filter aNd SENSOIS . . . . . .o 5-12
Transmission Mounting Hardware, Fluid Dipstick, and Tube Assembly .. ............ ... ..... 5-10
Transmission Parking LOCK System . . ... .o e e 5-18
Transmission ShiftiNng LINKOGE . . . . . ..o e e e 5-8
Transmission Vent Lines and Atfaching Hardware ............ ... . o i i 5-20
Transmission/Transfer Case CooliNG LINES . . .. oo oo e e 5-22

SECTION 6. WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

Cenftral Tire Inflation System RoUTiNg . ... .o o 6-14
CTIS Control Panel and Electrical HOrESSES. . . .. oot e 6-8
CTIS Valve Assembly and ComMrEsS0r. . o vttt e e e e 6-10
Wheel, Tire and Runflat Assembly, 177, One-Piece Aluminum (Optional) .............. ... ... 6-6
Wheel,Tire,and Beadlock Assembly, Two-PieCe Rim . ... ... o i e e 6-4
Wheel, Tire,and Runflat Assembly, Two-Piece Rim . ... .. .. e 6-2

AM General Corporation




2001 HUMMER PARTS CATALOG

TABLE OF CONTENTS 3

TITLE PAGE NUMBER

SECTION 7. BRAKES

ABS Electronic Control Unit (ECU) . .. .ot 7-18
ABS MOAUIGTOr . o 7-12
ABS Wheel Speed SENSOr . . . oo 7-16
BraKe LiNES . . 7-14
Front Service Brake Caliper Assembly and ROTOr. ... ..o 7-8
Master Cylinder Assembly and Hydro-Boost Assembly . ... ... oo 7-10
Parking Brake Cables and Mounting Hardware . ... . e 7-4
Parking Brake Hand Lever and RO, . . .. oo e 7-2
Rear Service and Parking Brake Caliper Assembly and Rotor. . ......... ... ..ot 7-6
Service Brake Pedal Assembly . . ..o i e e 7-20

SECTION 8. STEERING SYSTEM

Power Steering Gear and Mounting Hardware . . . ... ... 8-10
Power Steering Gear ASSembDly . . .. .o 8-12
Power Steering Pump, Oil Cooler,and Hydro-Boost Lines and Fitfings. . ..................... 8-20
Power Steering Pump, Pulley, Reservoir,and Mounting Hardware . .............. ... oL 8-18
Power SteernNg PUMID ... o 8-16
Steering Column and Intermediate Shaft. . ... ... o 8-2
Steering Column Lock and Switch Housing Assembly. . . ... .. i i e 8-6
Steering Column Trim and TUrN SIgNAIL . . .. ..o 8-4
Steering LINKAYE . . ..o 8-8

SECTION 9. AXLES/SUSPENSION/FRAME

Alrlift Brackets, Front Spring Seats,and Mounting Hardware . ............................. 9-20
Axle Differential, Mounting Brackets,and Hardware . . . ... ... 9-38
AXle DIfferential . . .. 9-40
Bumper, Front and Lifting Shackle (with Winch) . . ... ... o 9-28
Bumper, Front and Lifting Shackle (without Winch) . ........... ... ... .. . . 9-26
Bumper,Rear and Liffing ShacCKIe . ... . . . 9-30
Control Arms, Ball Joints,and Mounting Hardware . .. ... . 9-12
Frame Rails, Body Mount Brackets, and Transmission Crossmember ... ..., 9-18
Front Suspension Crossmembers, Related Parts,and Mounting Hardware. . .................. 9-6
Front Upper Control Arm Brackets, L.H. .. ... . 9-22
Front Upper Control Arm Brackets, RH. . ... ... e 9-24
Geared Hub (Knuckle) Assemblies . .. ... 9-50
Halfshaft Assembly, Left and Right Side. . . ... .. .. o e 9-34
Propeller SNAftS. . ..o 9-36
ReAr ROIUS ROGS . . . oo 9-16
Rear Suspension Crossmembers, Related Parts, and Mounting Hardware. ................... 9-8
Shock Absorbers and Springs, Frontand Rear .. ... ... i i 9-10
Stabilizer Bar and Connecting LiNKS. . . . ..o 9-14

5745278 AM General Corporation



2001 HUMMER PARTS CATALOG

4 TABLE OF CONTENTS

TITLE PAGE NUMBER

SECTION 9. AXLES/SUSPENSION/FRAME (Cont’d)

Upper Control Arm Brackets, Spring Seats, Related Parts, and Mounting Hardware .. ....... .. 9-32
Vent Lines, Front Axle and Geared HUD. . . ... ..o 9-46
Vent Lines,Rear Axle and Geared HUD . . . ... o i 9-48

SECTION 10. BODY

B- and C-Bars, Four-Passenger Hardtop and Station Wagon, Models 83 and 84. . ........... 10-72
B-Bar, Two-Passenger Enlarged Calb,Model 89. . . .. ... .. 10-70
BOdy ASSEmMIDIY . o 10-4
Body Assembly Components, L.H. .. ... 10-6
Body Assembly Components, RH. . ... e 10-8
Body Mounting Components . . .. . 10-2
Door Assembly, FroNT . . .. 10-52
Door Assembly, Rear,Models 83,84, and 90 . .. .. ... 10-56
Door Striker Assemblies, Front and Rear. .. ... ... . o 10-14
Enygine Cover,Console Cover,and Related Parts. . ... ..o 10-48
Fixed Door, Footwell Cover, and Related Parts, Two-Passenyer Enlarged Cab, Model 89. . . .. 10-92
Floor POdding, Front ONd Rear . . ... 10-112
Four-Door Soft Top Kit,Basic,Model Q0. . . .. ... . 10-106
Headliner, Rear Trim and Carpet, Slant-Back, Model 91 .. ... ... ... . . . . i i, 10-132
Headliner, Rear Trim, and Carpet, Station Wagon,Model 84 ................ ... ... ... ... 10-130
Headliner, Roof Trim, Front and Rear Side Trim, Grab Handles,

and Mounting Hardware (Delco Monsoon Stereo System) ... ... .o 10-122
Headliner, Roof Trim, Front and Rear Side Trim, Grab Handles,

and Mounting Hardware (Delco Standard Stereo System) ............. .o 10-116
Hood Assembly and Mounting Hardware. . . ... ..o 10-16
Hood Assembly, Grille,and Related Parts . ... ... .. i e 10-20
HOOA REIEASE . . . i e e 10-22
Inner Kick Panels and Miscellaneous Trim Panels . . ... ... o oo e 10-136
Instrument Panel Assembly, Dash Trim, Crash Pad, and Mountfing Hardware ... ............ 10-110
Interior Tunnel Padding, Carpet,and Hardboard. . . ........ .. ... i 10-114
Mirrors (Inside and Outside) and Mounting Hardware . ......... ... ... 10-30
Monsoon Trim Pieces, Model 90 . . . ... o i e 10-128
Outer Kick Panels Interior THm . .. ..o e 10-62
Panel Assembly DOt THM . o e e 10-94
Removable Load Barrier, Station Wagon,Model 84. . . ... ... 10-108
Roof and Mounting Hardware, Four-Passenger Hardtop,Model 83. ... .................... 10-66
Roof and Mounting Hardware, Station Wagon, Model 84 .. ........ ... ... ... ... .. vu.. 10-68
Roof and Mounting Hardware, Two-Passenger Enlarged Cab,Model 89................... 10-64
Roof, Slant-Back Door, and Mounting Hardware, Slant-Back, Model 91 .................... 10-80
Seat Belts, Front AN Rea. . . .. o 10-44
Seats, Driver ANd PASSENUET . . . ..o 10-40

AM General Corporation




2001 HUMMER PARTS CATALOG

TABLE OF CONTENTS 5

TITLE PAGE NUMBER

SECTION 10. BODY (Cont’d)

Slant-Back Door Latch Assembly . . .. ..o 10-84
Slant-Back Door Mounting Components AnNd HINges. . ... . i i 10-86
Soft Top Support Structure, Model Q0. . . .. ... 10-99
Splash Shield (Left Hand) and HOOd Prop ROd . . .. ..ot e 10-24
Splash Shield (Right Hand Uppern) and Sedls . ... i e 10-26
Splash Shield, Right HaNd Lower. . ... ..o o e e e e 10-28
Station Wagon Cargo Doors, Power DOOr LOCK . . ... oo 10-90
Station Wagon Rear Doors, Model 84 . . .. ... 10-75
SUN VIS0 10-32
Support Structure, Soft Top, Model Q0 . .. .. 10-104
Tailgate Assembly and Related Parts ... ... 10-60
Weathershield, DOOrS. . . ..ot 10-96
WiINAow AsSSembly, REAr. . . . .o e e 10-38
Windshield AsSemDlY . . .o 10-34
Windshield Washer Reservoir Mounting SUppOrt . ... o 10-12

SECTION 11. HEATING/VENTILATION/AIR CONDITIONING

A/C Compressor and Mounting Hardware . ... ... . i 11-4
A/C-Heat Vacuum and Temperature Door Motors. ... .o e 11-12
Auxiliary A/C-Heat HOSES . ... .o e e e 11-30
AUXIliary A/C-Heat . . .. 11-26
Auxiliary HVAC UnNit o 11-28
Climate Control PANel. . .. o 11-2
CloseoUt PANEl, DIVET S, . oo 11-20
CloseoUt Panel, PaSSENUeEr S, . . oo 11-22
Condenser,Receiver/Dryer,and A/C HOSES. . . . . oot 11-6
Main A/C-Heat Case Halves and Blower Motor . ... .. e 11-14
Main A/C-Heat Evaporator and Heater Core Assemblies .. ............. ... 11-16
Main A/C-Heat Unit. .. o e 11-10
Plenum and Related Parts . . ... 11-18
Redr Center CoNSOle. . . ..o 11-32
Water Control Valve and Heater HOSes. . . ... oo e 11-8
Wiring Harnesses, A/C-Heat . ... e 11-24

SECTION 12. ELECTRICAL

124-AMP Alternator AsSemDly . . 12-12
Batteries, Cables, And Mounting Hardware . . .. .. .. 12-4
Clearance Marker Light Assembly. ... ..o 12-34
Console Harness Assembly . . . . ..o i e 12-100
CoOWI TOP HAMMESS . . . oo e e e e 12-131

5745278 AM General Corporation



2001 HUMMER PARTS CATALOG

6 TABLE OF CONTENTS

TITLE PAGE NUMBER

SECTION 12. ELECTRICAL (Cont’d)

Cross Body HAMMESS . ..o e 12-126
CTIS Inferior Harness Assembly . . ..o e e e 12-110
Daytime Running Light Jumper and Harness . . ... ..o e 12-72
Delco Monsoon Stereo System Harness, Hard Top,Models 83 &84 ....................... 12-64
Delco Standard Stereo Harness Two-Speaker, Two-Door,Model 89 .. ...................... 12-60
Delco Standard Stereo Harness, Four-Speaker, OpenTop, Model 90 . .................... 12-66
Delco Standard Stereo Harness, Four-Speaker, Hard Top,Models 83 &84 .. ................ 12-62
Door Harness Assembly, Front .. ..o 12-84
DU HOINS . . o 12-48
Engine Harness Assembly, AM General . . ... .. i e 12-98
Engine Harness Assembly, GM. . . ..ot 12-142
Exterior Fuse Box Power Cable . .. ... o 12-118
Front Turn Signal Light and Mounting Hardware. .. ... .. 12-28
Fuse Boxes, Internal & External . ... ... 12-92
Glow Plug Power Cable AssembIly . . ..o 12-114
Harness Assembly, MoNsOoN, SOft-TOP . . .o\ v vt e 12-68
Harness Assembly, Slant-Back Cargo Door,Model 91 ... .. ... .. e 12-134
Harness Assembly, Slant-Back Rear Defrost, Model 91 ... . ... . i i 12-136
Harness Assembly, Station Wagon Rear Door Jumper (RHSide). . ................ ... ... 12-140
Headlight Assembly and Running Lights . . . ... ... 0 e 12-32
Heated Power EXterior MIIMOrS . . . .. u 12-86
Hood WiNNG HAOMNESS . . . oo e 12-51
Identification Lamp Assembly JUMPEr . ... . 12-58
Instrument Panel CIUSTer . ... o 12-23
Instrument PONel HOMESS . . .. o 12-122
Interior Courtesy Lights, Underhood Light,and Door Jamb Switch ........................ 12-40
INnterior Dome LIgNts . . . oo 12-36
Interior Ground Cable Assembly . .. ... 12-116
Miscellaneous Electrical fems . ... .. 12-146
MonsooN System, SOft-TOP . . . .o e e 12-70
PCM and Digital ROHo AQQpTer . . ..o 12-144
POWET DOOI LOCKS . v vttt 12-76
Power Mirror Jumper Harness Assembly. . . ..o e e 12-88
Power Mirror Jumper Harness Assembly,Heated . .......... .. ... . . . . . i i 12-90
Power Mirror Switch Harness Assembly. . ... .o 12-120
POWET WINAOW . ..o 12-95
Rear Sear AUIO . . . 12-74
Rear Turn Signal Light/Taillight, License Plate Bracket, and Mounting Hardware . ............ 12-30
R e OrS. o 12-42
Remote Entry Transmitter and ReCeiver ... ... . i 12-148
Right Front Wheel Sensor Jumper Harness Assembly . . ... ... e e 12-112
Roof Wiring Harness Assembly, Four-Door,Model 83. .. ... ... .. . i i 12-106

AM General Corporation




2001 HUMMER PARTS CATALOG

TABLE OF CONTENTS 7

TITLE PAGE NUMBER

SECTION 12. ELECTRICAL (Cont’d)

Roof Wiring Harness Assembly, Station Wagon,Model 84. ............ ... ... ... .. ....... 12-108
Roof Wiring Harness Assembly, Two-Door,Model 89. .. ......... .. . i 12-104
Roof Wirlng HArNess, OpeN TOP . .. v vt i i e e e e e 12-54
Sensors,Sending Units,and Switches. ... ... .. 12-14
Slant-Back Harness, Model Q1. . ... . 12-138
Starter Motor And Mounting HardWaAIre . . ... oo e 12-6
Starter Motor AssembDly . . . . o 12-8
Stereo, Speakers, and Mounting Hardware, Standard and Monsoon (Delco). . ............. 12-44
Trailer ToWING WirNG . . .o e 12-56
TransmMISSION HAMMESs ASSEMDIY . . . o oo e e e e 12-102
Underbody Harness, REAr . . . . ..o e e e e e 12-124
Windshield Wiper Motor, Wiper Assembly,and WasherBottle. .. ............... ... . ... ... 12-16
Wiper Motor And Blade, Slant-Back RearWindow . ........ .. . i i 12-20

SECTION 13. ACCESSORIES

AIr Filter Restriction Gauge Kit . ... oo 13-62
Auxiliary Air Hose Kit. . .o 13-46
Bedliner Kit . ... 13-118
Bike ROCK Kit . . o 13-112
Brushguard Kit and Mounting HOrdware . ... ... e 13-12
Brushguard Kit, Heavy Duty Accessory Frontal-Coverage . ... i i 13-14
Brushguard Kit, Heavy Duty Accessory Wrap-AroUNd . . ... oo i e 13-16
Bumper (Front with Brushguard and without Winch) Cover Kit,

Polished or Brushed Stainless Steel . ... ... .. 13-102
Bumper (Front with Winch) Cover Kit, Polished or Brushed Stainless Steel. .. ............... 13-100
Bumper (Rear) Cover, Polished or Brushed StainlessSteel. . .............. ... ... ... .. ... 13-104
Cargo Area Liner, STation Wagon. . .. ... o 13-54
CD Changer and Remote Control . ... . e e e 13-84
Dash Trim Appliqué Kit, 1993 - 2000 . . . . ...t 13-86
Door Handle and Bezel Covers, Polished and Brushed Stainless Steel .................... 13-116
Driveline Protection and Mounting Hardware . . .. ... ... . i e e 13-28
Driveline Protection SKid Plates . . ... ... . 13-30
Dual Oil Filter Kit . .o 13-94
Electric Seat Heater Kit . . ... 13-88
FlOOr MOTS . o e 13-56
Grille (Front) Cover, Polished or Brushed Stainless Steel. . ........... ... ... o i it 13-108
Grille (Upper) Cover, Polished or Brushed StainlessSteel. . ............. .. ... .. .. . .. 13-106
Hourmeter Kit . ..o 13-70
Leather Upholstery. . .. 13-60
Off-Road Accessory Kit, 4-Door Hard Top and 4-Door Soft Top, Models 83 and 90. ....... ... 13-92

5745278 AM General Corporation



2001 HUMMER PARTS CATALOG

8 TABLE OF CONTENTS

TITLE PAGE NUMBER

SECTION 13. ACCESSORIES (Cont’d)

Off-Road Accessory Kit, Station Wagon,Model 84. . .. ... .. i i i 13-90
Off-Road LIght Kit . .o e 13-80
Pioneer TOOl Kit . .o 13-22
Radio Noise Suppression Filter Kit . .. ... .. 13-72
ReEar DefrOS . . o 13-48
Reflective Triangle Warning Device, Jack Assembly, and Mounting Hardware . ............. 13-18
Remote ENtry Kits . . oo 13-34
Rocker Panel Guard ACcessory Kit. . ... .o 13-32
Roof Rack Kit, Aluminum,Round Tube . .. .. ... 13-124
Roof Rack Kit,Side Load . . ... 13-114
Roof Rack Kit,Steel,Square Tube . ... ... 13-122
RUNNING BOArd Kit. . .o e 13-42
SE AT GOV LS. L ot 13-58
Seat, AUXIIONY . . e e 13-50
Side Step Bars Kit . ..o 13-44
SKi RACK Kit. . o 13-120
Skid Plate Cover, Polished Stainless Steel . . ... .. 13-110
Slant-Back (Soft) Kit (FOUr-Door SOft TOR) . . oot e e e 13-74
Soft Square Back Kit,Model Q0 . . .. ... 13-76
Spare Tire Carrier Kit, Swing-Away (SteelWheels Only) . .......... .. .. i i 13-24
Spare Tire Carrier,Bed-Mounted (Steel Wheels Only) ... .. i i i 13-26
Tire (Tubeless) Repair Kit, External . .. ... .. e e e e 13-66
Tire (Tubeless) Repair Kit, Internal . .. ... e e 13-68
TIre G GINS . o o 13-98
Tire Repair Accessory Kit, External ... ... 13-96
Tonneau Cover 4-Door Hardtop . . .. oo e 13-52
Tow Ball ASSEmDIY . . oo 13-10
Traveler's SUNVIVAL Kit. ..o 13-64
Universal Roof Mounting ROCK Kit. . . ... 13-40
UTiltY ST o o e 13-20
Wheel and Tire Assembly, SpaceSaver SPare . . . ... 13-36
Wheel Cover Kit,Stainless Steel. . .. ... 13-82
Wheel, Tire, and Runflat Assemibly, One-Piece Aluminum Rim, 16.5" (Optional) ............. 13-38
WiINCh ACCEessory Kit. . .. 13-8
Winch Assembly, Mounting Hardware, and Related Parts (Winch Kit). . .............. ... ... 13-3
WINCH ASSEmMlY . . . oo 13-6
Winch Roller Fairflead . . .. ... . 13-78

AM General Corporation




2001 HUMMER® PARTS CATALOG
Section 1 GENERAL INFORMATION

This catalog contains an illustrated list of service or replacement parts for the AM General Commercial Hummer. The
Commercial Hummer is equipped with a 6.5L turbocharged diesel engine and is offered in five body styles:

HMCA4, Model 83 — Four-door, four passenger hardtop truck
HMCS, Model 84 — Four-door, four passenger station wagon
HMCO, Model 90 — Hard-door, four passenger, open top fruck
XLC2, Model 89 — Two-door, two passenger, enlarged cab truck
HMSB Model 91 — Four-door, four passenger slant-back truck

This catalog is divided intfo 13 major sections in the sequence shown on the title page. Major sections are divided into
smaller groups of parts, each with its own illustration. Immediately preceding this intfroduction is a complete listing of alll
illustrations in this catalog. The first page of each section also contains a listing of illustrations for that section.

lllustrated items are numerically keyed on the illustrations and described in the text on the following page. Figure num-
bers are located at the top of the description column.

Indented items in the parts listings indicate availability as a part of the preceding assembly. Indented parts with
assigned part numbers can also be ordered separately.

Alphabetical and Numerical indexes are located at the end of the catalog (Section 14).

PARTS SERVICED BY AM GENERAL

AM General will service virtually all of the service or replacement parts for this vehicle except those which are more eco-
nomical and/or more practical to procure locally. lfems not covered may be standard hardware, fuses, lamp bulbs, seal-
anfts, lubricants, adhesives, and standard sizes and types of tubing, hoses, and electrical connectors and fittings. ltems
which are listed in this catalog, but are not serviced, are indicated by the legend “"N/S” in the part number column.

ESSENTIAL TOOLS

All essential tools are covered in the companion service manual. Tools listed with a Kent-Moore part number can be
obtained directly from Kent-Moore by calling 1-800-345-2233 or writing to:

Kent-Moore
28635 Mound Rd.
Warren, Michigan 48092

HOW TO LOCATE PARTS

When function, use, or location is known: Refer to the Table of Contents.
When part number is known; Refer to the Numerical Index.
When nomenclature is known: Refer to the Alphabetical Index.

HOW TO ORDER SERVICE PARTS

Order parts through the Dealer Communication System (DCS). Include the part number and quantity of each part.
When entering the part number, be aware that the computer matrix allows for a 2 digit prefix, an 8 digit body and a 4
digit suffix. It is important that you allow for missing digits when entering a part number (e.g. fo enter part number G
12345678 you must enter a space before entering the G or the system will misread the part number).

If you encounter difficulty in ordering through the DCS, you may phone the CDCS Help Line at Strategic Business Systems
at 201-327-8532 .

HUMMER® is a registered frademark of the AM General Corporation.

5745278 1-1



DAMAGED SHIPMENTS, SHORTAGES OR ERRORS

All shipments are properly packed and are in good order when delivered to the transportation company. Responsibility
ends with such delivery. When a damaged shipment is received, a claim should be filed immediately against the carrier
making delivery.

All claims for shortages or errors in packing must be made to the same address from which the parts were ordered.
Claims must be made within ten (10) days after receiving shipment. All claims must be accompanied by the original
packing slip, with proper notation of shortage or error, and signed by the responsible person in receiving department.

ABBREVIATIONS

ABS. ... ... ... Antilock Brake System 0] 0 Millimeter
AUX. Auxiliary 11 TP Minimium
AIC Air Conditioning N/A Not Available
AR . As Required NPN ... No Part Number
baro....... ..o Barometric N/S . Not Serviced
CAD .. Cadmium N New York
CW Clockwise OD. ... Outside Diameter
CCW .. Counterclockwise PCM.............. ... Powertrain Control Module
CE . Commutator End PCV .. ... o Positive Crankcase Ventilation
O o Centimeter Phos. ... Phosphate
CTlooo Central Tire Inflation P/IN Part Number
Cus ................ Central Tire Inflation System P/S . Power Steering
D.C Direct Current IS, v vt Pressure
DE . Drive End QY Quantity
Dia.. ... Diameter RE Right Front
DRA. ... . Digital Ratio Adaptor RH. Right-Hand
EPA ....... .. ... Environmental Protection Agency RR. Right Rear
GCC. ... .. Gulf Coast Countries SLA. .. Serviced in Assembly
G . Grade 8 SIK Serviced in Kit
HMC4 ... Four-Door SIN Serial Number
HMCS . ... Station Wagon SPDT. ... o Single Pole Double Throw
HMCO (harddoors) .. ............. Open Vehicle SBEST ... ... Single Pole Single Throw
HMSB . Slant-Back SRE. . Slip Ring End
] 2 horsepower STD . Standard
HVAC ....... Heating, Ventilating, Air Conditioning TCM ..o Transmission Control Module
LD, Inside Diameter T4, Torque Trac 4
] inch N Volt
P Instrument Panel VIN. ... Vehicle Identification Number
LF . Left Front VDC ... Volt Direct Current
LH. Left-Hand W/ S, Windshield
LR Left Rear XLC2. . o Two-Door, Enlarged Cab
L Liter IN Zinc
TNOX. + e e e Maximum

SUGGESTIONS AND RECOMMENDATIONS

Recommendations for improving or correcting this catalog are encouraged. Forms are included at the back of this man-
ual. Please forward corrections or recommendations directly to:

AM General Corporation
Commercial Publications Department
408 S. Byrkit St.

Mishawaka, Indiana 46546-0728

To receive future revisions and updates to this manual, please send the publications form in the front of this manual to:
AM General Corporation
Commercial Publications Department

408 S. Byrkit St.
Mishawaka, Indiana 46546-0728

1-2



VEHICLE IDENTIFICATION NUMBER DESCRIPTION

1 3 7 z A 8 3 4 1 E 000001

Py Digit 12
Digit 1
Manufacturing g‘ergh‘ggﬁz
Country Assigned
Serial Number
Digit 2
Company/Make
Digit 11
Plant Code
Digit 3
Vehicle Type
Digit 10
Model Year
Digit 4
Engine Type
Digit 9
Check Digit
Digit 5
Transmission/Drive
Digit 8
GVWR
Digit 6 and 7
Truck Line Series
Model, Body Type

Vehicle Identification Number Decoding Chart

Digit Code Code Definition
1 1 United States
2 3 AM General Corporation
3 7 Commercia Vehicles
4 Z 6.5L Turbocharged Diesel, GM, 8 cyl., 195 hp

6.5L Turbocharged Diesel, GEPR, 8 cyl., 195 hp

5 A 4-Speed, Automatic/LHD

5745278



Vehicle Identification Number Decoding Chart (Continued)

Diqit
6&7

10

11

12-17

1-4

Code

Code Definition

83
84
89
90
91

Class 3

1-1/4 ton 4-door

1-1/4 ton Station wagon

1-1/4 ton 2-door enlarged cab

1-1/4 ton Open body w/full hard doors
1-1/4 ton 4-door dlant back

10,001 1b- 14,0001b (4,541 kg - 6,356 kg)

Check Digit

2001

Mishawaka, Indiana

Sequential Serial Number

Truck, utility
Truck, utility
Truck, utility
Truck, utility
Truck, utility



2001 HUMMER PARTS CATALOG

ENGINE 2-1
Section 2
ENGINE
TITLE PAGE NUMBER

Air Infake Manifolds, Crankcase Depression Regulator Valve, and Mounting Hardware . . . . .. 2-20
Camshaft, Timing Chain, and Related Parts . ... ..o s 2-12
Crankcase Cover Assembly and ROCKEr COVET . . ...t e e 2-14
Crankshaft, Damper, Bearings, Pulley, and Flywheel. .. ... ... 0o i 2-6

Cylinder Head and Block Components. . ..o i e e e 2-4

ENGINE ASSEmMlY . . .o 2-2

Engine Oil Pan, Pump, and Filler Tube. . . ... .o 2-16
Exhaust Manifold Heat Shield . .. ... . e 2-32
EXNAust MaNnifolas . . . oo 2-26
Mounting Brackets, Engine. . ... . 2-28
Oil Dipstick and Tube Assembly, ENgine . . .. ..o 2-30
Oil Filter, Adapter, and Oil Line FitiNGs . . . . oo e e 2-18
Piston Assembly, Rod Assembly,and Ring Set .. ... ... o 2-8

TUrbOCharger ASSemMbIY . . . . oo 2-22
Vacuum Pump, Serpentine Belt and Accessory Drive Bracketsand Pulleys . ................ 2-24
Valves, Guides, and Rocker Arm Assemblies . . . ..o 2-10

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

2-2 ENGINE

P02-001.2

/_.»wm@

4
_____,__E__.

Figure 2-1. Engine Assembly.

AM General Corporation



2001 HUMMER PARTS CATALOG

ENGINE 2-3
ITEM PART NUMBER DESCRIPTION Qry
Figure 2-1.
Engine Assembly.
1 6011699 ENGINE, complete, 6.5 liter, new, SEENOTE T ... ... .. 1
1 5744918 ENGINE, long block, 6.5 liternew. . ................ 1

NOTE 1: FOR VEHICLES UNDER WARRANTY USE THE
LONG BLOCK PART NUMBER 5744918.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

2-4 ENGINE

L
o
]
Q@
&
o
a

Figure 2-2. Cylinder Head and Block Components.

AM General Corporation



2001 HUMMER PARTS CATALOG

ENGINE 2-5
ITEM PART NUMBER DESCRIPTION Qry
Figure 2-2.
Cylinder Head and Block Components.
1 5744649 CYLINDERHEAD. . . ... 2
1 5745220 CYLINDER HEAD, remanufactured . ............... 2
2 5744650 *CHAMBER. . .. .. 8
2 5744651 *CHAMBER, oversized. . . ... 8
3 5572842 PLUG,cylinderhead . ........... ... 4
4 5742109 GASKET, Water CoVer. . ..o oo 2
5 5740186 COVER, WateraCcCess. . . .o vvvv i 2
6 12339406-2 STUD, OCCESS COVET . .\ vttt 4
7 5740031 BOLT, cylinderhead. ........... ... .. ..., 34
8 5743223 NOZZLE, fuelinjection .. ......... .. v 8
9 5740058 GASKET, NOZZIE . . . . oo 8
10 5745281 GLOWPLUG, type 60G . .. .. .o 8
11 5744449 GASKET, cylinderhead, SEENOTE T ............... 2
12 N/S PLUG, pipe, 1/4-18,0ilpassage . . .......coovvvvn.. 5
13 N/S PLUG, pipe, 3/8,dilgallery ....................... 1
14 5740272 PLUG, camshaft. .. ... o e 1
15 5740268 SPACER, cylinderhead ............ .. ..o 4
16 8134398 PIN,flywheel. ....... ... o i i 2
17 N/S PLUG, pipe, 3/8, cylinderblock ................... 1
18 5743277 VALVE, regulating ... oo 1
19 5741043 PLUG, regulating valve, cilcooler . ................ 1
20 5740144 BOLT, bearing cap, outboard, front &rear. ......... 4
20 5744943 BOLT, bearing cap, outboard, middle. .. ........... 6
2] 57156343 BOLT, bearing cap, inboard, all . .................. 10
22 5743278 VALVE, safety . ... 1
23 5740529 PLUG, expansion, freeze . ...........covviin 6
24 5740145 PIN,DIOCK . . . oo 2
25 5742650 GASKET, fuelpump cover. . ..., 1
26 5742657 COVER fuel pump ... 1
27 N/S SCREW, fuel pump cover, M6 x 1.0x16............. 2
28 N/S SCREW, fuel pump cover, 3/8-16x3/4............. 2
29 5741150 PLUG, eXpansion . .. ..o 2
30 5508192 PLUG, Cap .. o 1
31 5939441 HEATER CORD, bloCK. . .. .o 1
32 5743279 IMMERSION HEATER. . ... .o 1
NOTE 1. PART OF GASKET SET P/N 5714842

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

2-6 ENGINE

Figure 2-3. Crankshaff, Damper, Bearings, Pulley, and Flywheel.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-7

ITEM PART NUMBER DESCRIPTION Qry

Figure 2-3.
Crankshaft, Damper, Bearings, Pulley, and Flywheel.

1 106751 KEY, crankshaft. . ......... ... 2
2 5740240 BEARINGS, standard, #1,2,4. ... .................. 3
2 5740241 BEARING, .013 mm undersized, #1,2,4 .. ........... 3
2 5740242 BEARING, .026 mm undersized, #1,2,4 ............. 3
3 5740201 BEARING, standard, #3 . .......... .. ..o 1
3 5740202 BEARING, .013 mm undersized, #3. .. .............. 1
3 5740203 BEARING, .026 mm undersized, #3................. 1
4 5740204 BEARING, standard, #5 . .............. ... .. .. ..., 1
4 5740205 BEARING, .013 mm undersized, #5. .. .............. 1
4 5740206 BEARING, .026 mm undersized, #5. .. .............. 1
5 5743226 PACKING, preformed, crankshaft, SEENOTE T . ... ... 2
6 5743227 CRANKSHAFT,engine . ... 1
7 5740261 PIN,fywheel. . ......... ... ... i 1
8 5743228 DAMPER ASSEMBLY, crankshaft ................... 1
9 5740147 WASHER, flat, torsional damper. .................. 1
10 5740146 SCREW, torsionaldamper. . ... i i 1
11 6003069 PULLEY, crankshaft ... ... ... oo 1
12 N/S BOLT, M10 - 1.5 x 65, crankshaft pulley ............. 1
13 5740037 FLYWHEEL, engine . ... 1
14 5740263 BOLT flywheel. ......... ... i 6

NOTE 1: PART OF GASKET AND SEAL SET P/N 5743399

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

2-8 ENGINE

P02-004

Figure 2-4. Piston Assembly, Rod Assembly, and Ring Set.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-9
ITEM PART NUMBER DESCRIPTION Qary
Figure 2-4.
Piston Assembly, Rod Assembly, and Ring Set.
1 5743280 RING SET, standard . ...t 8
1 5743281 RING SET.O.5mmoversized ...............vvnn. 8
2 5743282 PISTON ASSEMBLY, standard ... ...........ooovv e 8
2 5743799 PISTON ASSEMBLY, 0.5 mm oversized . ............. 8
3 N/S SPISTON .o 8
4 N/S *PISTONPIN . ..o 8
5 5740158 *RING, retaining. . . ..o oo 16
6 5740038 CONNECTING ROD ASSEMBLY . . ... ..o 8
7 N/S *CONNECTINGROD. . ... 8
8 N/S *CARconnectingrod. ........... ..o 8
9 5740155 *BOLT, connectingrod . ... 16
10 5740156 *NUT, connectingrod.......... ..o, 16
11 5740238 BEARING, connecting rod, standard. .............. 8
11 5740239 BEARING, connecting rod, 0.026 mm undersized . . . . 8

AM General Corporation
5745278




2-10 ENGINE

2001 HUMMER PARTS CATALOG

4
3 R N
\/@@

Figure 2-5. Valves, Guides, and Rocker Arm Assemblies.

/%43\ \
A

P02-005

AM General Corporation



2001 HUMMER PARTS CATALOG

ENGINE 2-11

ITEM PART NUMBER DESCRIPTION Qry

Figure 2-5.
Valves, Guides, and Rocker Arm Assemblies.

1 5740132 ROCKER ARM, valve rockers. . ... 16
2 5740531 SHAFT, valverockerarm ..o, 4
3 5741045 RETAINER, rockerarmshaft. . .......... ... ... ... 8
4 11508355 BOLT, rockerarmshaft. . .................. ... ... 8
5 5741046 RETAINER, rockerarm . ...... ..o 16
6 5740270 LOCK, VAIVE SPIHNG .+ v v v 32
7 5740180 ROTOR, engine poppet, exhaust valve. . ........... 8
8 5740266 SEAL INLET, valve stem,SEENOTE 1 . ............... 16
9 5740153 SPACER,Sleeve. .. ... .o i 16
10 5742095 SEAL exhaustvalve. . ............. ... ... ... ..... 8
11 5740152 SPRING,valve. . ... ... i e 16
12 5740130 WASHER, VAIVE SPING .+« v oo 16
13 5743283 VALVE, poppet, exhaust, standard . ............... 8
13 5743284 VALVE, poppet, exhaust, 0.089 mm oversized . ... ... 8
14 5740041 VALVE, poppet, intake, standard . . ................ 8
14 5740194 VALVE, poppet, intake, 0.089 mm oversized. ... .. ... 8
14 5740195 VALVE, poppet, intake, 0.349 mm oversized. .. ... ... 8
15 5740131 CARintake valve spring . ... ... oo 8
16 5740043 TAPPET hydraulicroller .............cv i 16
17 5740040 PUSHROD, VaIVE. . . ..o 16
18 5740133 PLATE, QUIdE. . . o e e 8
19 5740134 CLAMP ASSEMBLY, guide .. ..., 8
20 N/S *CLAMRQuIde. . ... o 8
21 N/S *SCREW, flanged hex head, M8 -1.25x22 ... ....... 8

NOTE 1: PART OF 6.5L CYLINDER HEAD KIT 5714842

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

2-12 ENGINE

Figure 2-6. Camshaft, Timing Chain, and Related Parts.

11

P02-0C

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-13

ITEM PART NUMBER DESCRIPTION Qry

Figure 2-6.
Camshaft, Timing Chain, and Related Parts.

1 5740184 SCREW, fuel injection pump drivengear . .......... 3
2 5740139 GEAR, fuel injection pump driven. . ............... 1
3 5740182 COVER, crankcase front. .. ... 1
4 5741152 SCREW, pump drive gear ....................... 1
5 5741151 WASHER, fuel injection pump drive gear .. ......... 1
6 5740137 WASHER, fuel injection pump drive gear .. ......... 1
7 5740140 GEAR, fuel injectionpump drive . ................. 1
8 5740046 CHAIN, camshaft tfiming. ............... ... ... 1
9 5740044 SPROCKET WHEEL, camshaft . .............. ... ... 1
10 5743229 SPROCKET WHEEL, crankshaft .................... 1
11 5740191 BEARING, camshaft, #5,orange. .. ................ 1
12 5740190 BEARING, camshaft, #4,green. . .................. 1
13 5740189 BEARING, camshaft, #3,yellow. .. ................. 1
14 5740188 BEARING, camshaft, #2, pink . .................... 1
15 5740187 BEARING, camshaft, #1,plain. .. .................. 1
16 5740213 CAMSHAFT, engine . .. ..o 1
17 5740135 SPACER, camshaft sprocket...................... 1
18 5740136 RETAINER, camshaft . ............ ..., 1
19 N/S SCREW, M8 -1.25x 16, thrust bearing. ............. 2
20 106751 KEY,camshaft. .. ... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

2-14 ENGINE

Figure 2-7. Crankcase Cover Assembly and Rocker Cover.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-15

ITEM PART NUMBER DESCRIPTION Qry

Figure 2-7.
Crankcase Cover Assembly and Rocker Cover.

1 5714138 COVER, rockerarm,RH........... ... ... .. ... .. 1
1 5740151 COVER, rockerarm,LH. .......... ... ... ... ... 1
2 5741153 WASHER, rocker arm cover. .. ... 4
3 11500914 BOLT, rockerarm cover. . ... 4
4 5740039 STUD, roCKkerarm Ccover. . ... 12

5 5740095 STUD, crankcase front cover and
iNjection pUMP, UPPET ... oo 1

6 5742184 STUD, crankcase front cover and
injectionpump,lower . ................ ... . .... 2
7 5744439 BOLT, crankshaft positionsensor . ................. 1
8 5744911 SENSOR, crankshaft position. . .................... 1
9 5740182 COVER, crankcase front .. ............ .. ..., 1
10 9438083 WASHER, hard, crankcase frontcover ............. 4
11 N/S BOLT, M10 - 1.5 x 55, Class 10.9, crankcase front cover 4
12 5742152 SEAL, crankcase front cover, SEENOTE T ........... 1
13 5740181 BOLT, backing plate and frontcover .............. 2
14 5740169 BAFFLE, crankcase. .. ... .o 1
15 5743232 PLATE, water pump backing . ............oovovn. 1
16 5740185 STUD, backing plate and frontcover . ............. 2
17 11514603 NUTbaffle. ... 1

NOTE 1:  PART OF GASKET AND SEAL KIT 5743399

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

2-16 ENGINE

22

&

O 24

23

P02-008.4
(Modified)

Figure 2-8. Engine Oil Pan, Pump, and Filler Tube.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-17

ITEM PART NUMBER DESCRIPTION Qary
Figure 2-8.
Engine Oil Pan, Pump, and Filler Tube.
1 N/S NUT, flanged, M8-1.25, dil fillerneck . . . ............. 2
2 6009976 CARengineailfiller . .......... ... ... . o 1
3 6009975 FILLERNECK . ..o 1
4 5740161 GROMMET, oilfillertube . ............ ... .. ... ..., 1
5 5740181 BOLT, ocilpumpdrive .........co i 1
6 5740138 CLAMR oil pump drive assembly . . ................ 1
7 5714669 OILPUMP DRIVE ASSEMBLY .. .. ..o 1
8 5740051 GASKET, oilpump drive. ..............coooi 1
9 5740148 SHAFT, Ol pump . ..o 1
10 5744893 PUMP AND SCREEN, cil pick-up . . . ... oo 1
11 5740542 *RETAINER, pump assembly . . ............o. oot 1
12 S.LA. *PUMPBODY,TOP ... oo 1
13 S.LA. *SPACER, engine ollpump. ... ..o 1
14 S.LA. *PUMP BODY,boftom ... ... 1
15 S.LA. *STRAINER, pump assembly . ............... ... ... 1
16 S.LA. *BOLT, Ol pUMP COVEN ..o 4
17 S.ILA. *PIN, regulating valve spring stop. .. .............. 1
18 S.LA. *LOCKWASHER, cilpump cover .................. 4
19 S.LLA. *DISK, oil pressure regulatingvalve. . .............. 1
20 S.ILA. *VALVE, relief, oilpressure . .. ..........ooo i 1
21 S.ILA. *SPRING, oil pressure regulatingvalve ............. 1
22 N/S SCREW, M11 - 1.5 x 66, ol pump assembly . ......... 1
23 5740085 BOLLengineoillpan .......... ..o, 2
24 5744663 OILPAN ASSEMBLY, engine .. ....... ...t 1
25 N/S *OILPAN,engiNe. . ... oo 1
26 5744811 *PLUG, engine oilpandrain . .................... 1
27 5744812 *GASKET, 12mm, engine oil drainplug. . ... ......... 1
28 N/S SCREW,enginedilpan ............ ..o, 20
29 5591286 STUD,engine oillpan .. ... 2
30 5743235 SEAL engine cilpan,rear. ..., 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

2-18 ENGINE

Figure 2-9. Oil Filter, Adapter, and Oil Line Fittings.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-19

ITEM PART NUMBER DESCRIPTION Qary
Figure 2-9.
Oil Filter, Adapter, and Oil Line Fittings.
1 N/S PLUG, 1/4-T8 NPT . .. ... e 1
2 MS28775-20 O-RING, il filter adapterbolt .................... 2
3 12339409 GASKET, oil filter adapterbolt. .. .................. 1
4 12339410 BOLT luid passage . ... .o 1
5 12338780 BRACKET, filtermount . .......... ... .. ... ... .... 1
6 12339405 REDUCER, oil filteradapter. .. .................... 1
7 5715388 FILTER, engineoil. . ........ it 1
8 MS28775-236 O-RING, ol filteradapter ............ ... .. ... ..., 1
9 108-70102 STRAIGHT CONNECTOR, oil cooler inlet hose . ... .. .. 1
10 108-70302 ELBOW, 45 degree, oil cooler outlet hose. . .. ....... 1
11 N/S PLUG,3/8-T8 NPT . ... 1
12 5745120 SENSOR, Qil pressure . ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

2-20 ENGINE

P02-017.4

Figure 2-10. Air Intake Manifolds, Crankcase Depression Regulator Valve,
and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-21

ITEM PART NUMBER DESCRIPTION Qary
Figure 2-10.
Air Intake Manifolds, Crankcase Depression Regulator
Valve, and Mounting Hardware.
1 5744435 BOLT, center intake manifold .................... 6
2 5744452 INTAKE MANIFOLD, center ............... ..., 1
3 5744448 GASKET, centerintake manifold .................. 2
4 5744459 STUD, intake manifold-to-head .. .............. ... 16
5 5744453 INTAKE MANIFOLD, LH. .. ... 1
5 5744454 INTAKE MANIFOLD, RH. ... ... ... it 1
6 5744451 GASKET, infake manifold-to-head . . ............... 2
7 N/S NUTLMIO-1.5. . e 1
8 6010103 BRACKET, mounting, engine wire harness connection 1
9 5714132 VALVE, crankcase depression regulator ........... 1
10 N/S *CLAMRCDR vent hose, 1.50"-0.62" . .. ........... 2
11 6007255 *HOSE,CDRvVaIVe . .. ... o 1
12 5714133 GROMMET, CDRvalve mount . ................... 1

5745278

AM General Corporation




2-22 ENGINE

2001 HUMMER PARTS CATALOG

Figure 2-11. TurboCharger Assembly.

P02-018A.4

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-23
ITEM PART NUMBER DESCRIPTION Qary
Figure 2-11.
TurboCharger Assembly.

1 5744470 TURBOCHARGER ASSEMBLY, SEENOTE 1 ............ 1

1 5744929 TURBOCHARGER ASSEMBLY, remanufactured .. ... .. 1
2 S.LA. *CAPSCREW,M8-1.25X19 ......... ... .. ... .... 3
3 S.I1LA. *INLET ELBOW, turnbocharger . ................... 1
4 S.ILA. *GASKET, turbocharger inletelbow . .............. 1
5 S.LA. *BOLT, M10 - 1.5 x 40, turbo-to-block. . . ............ 2
6 5745167 *O-RING, turbocharger airintake . . ............... 1
7 5744654 *ACTUATOR, wastegate . ................o vt 1
8 S.ILA. *CASTING, turbochargerbody . .................. 1
9 S.LA. BOLTM8-T125X20. .. oo 1
10 5745123 SEAL, furbo-to-block . ........... .o 1
11 12550114 HEAT SHIELD, turbocharger. .. .............oo v u 1
12 N/S BOLT, M8 - 1.25x 14, heat shield. . ................. 4
13 N/S LOCKNUT & LOCKWASHER ASSEMBLY, #6-32. .. ... .. 1
14 N/S SCREW & LOCKWASHER ASSEMBLY, #6-32x 1/2 ... .. 1
15 RCSK18089 HEATSHIELD, RH. ... ... 1
16 N/S BOLT, M10 - 1.5 x 25, Class 9.8, heat shield .......... 1
17 N/S BOLT, M10 - 1.5 x 20, Class 10.9, heat shield ......... 1
18 6007707 HEATSHIELD, LH.. ... ... e 1
19 5744652 VACUUM HARNESS BOOST CONTROL . .. .. ... .. 1

NOTE 1: FOR VEHICLES UNDER WARRANTY USE THE
REMANUFACTURED TURBO ASSEMBLY, PART
NUMBER 5744929.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

2-24 ENGINE

Figure 2-12. Vacuum Pump, Serpentine Belt and Accessory Drive Brackets and Pulleys.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-25

ITEM PART NUMBER DESCRIPTION Qary
Figure 2-12.
Vacuum Pump, Serpentine Belt and Accessory Drive
Brackets and Pulleys.
1 6003067 BOLTL.brace ... ..o e 1
2 6006783 BOLTL brace ........... i 4
3 6006773 BRACE, rear generator bracket .............. ... 1
4 6006775 BRACKET, generator-to-engine . .................. 1
5 11509036 BOLT, flanged, generator bracket . ................ 2
6 6006989 NUT, generatorbrace ............ ..o 2
7 6006777 BOLT, generatormounting . .. ... u 2
8 6003051 TENSIONER . ..o 1
9 6006802 BOLT, Torx head, tensioner. . . ..................... 1
10 11515758 BOLL vOCUUM PUMPD . . oo 3
11 6006805 PULLEY, vaCUUM PUMPD ..o e 1
12 6006803 VACUUMPUMP . ... 1
13 6006813 LABEL beltrouting ......... ... ... ... .. L. 1
14 6007453 BELT, serpentine . .. ... i 1
15 6006811 PULLEY, idler assembly, non-A/C . ................. 1
16 6006812 BRACKET, idler assembly, non-A/C ................ 1
17 6006807 BRACKET, A/C, power steering mounting .......... 1
18 6006806 STUD,bracket. . ... 1
19 6006808 BOLT, bracket . ... ... 2
20 11501850 NUT bracket. ... 1
21 6003069 PULLEY, crankshaft ... ... .. .. o i 1
22 N/S BOLTMI0-1.5x65 ... e 4

5745278

AM General Corporation




2-26 ENGINE

2001 HUMMER PARTS CATALOG

\@/ |

P02-019

Figure 2-13. Exhaust Manifolds.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-27
ITEM PART NUMBER DESCRIPTION Qry
Figure 2-13.
Exhaust Manifolds.
1 5744438 CLAMR exhaust manifold-to-turbo . ............... 4
2 5744464 EXHAUSTPIPE, LH. ... i 1
3 5744445 EXHAUST MANIFOLD, LH. ... ... ..o oo 1
4 N/S BOLTLMIO-1.5X65 .. .. o i 16
5 5744465 EXHAUSTPIPE,RH. . ..o e 1
6 5744446 EXHAUST MANIFOLD,RH. . ...... ... oo 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

2-28 ENGINE

P02-012

Figure 2-14. Mounting Brackets, Engine.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-29

ITEM PART NUMBER DESCRIPTION Qary
Figure 2-14.
Mounting Brackets, Engine.
1 12339133 BRACKET, engine block to insulator, RH............. 1
2 N/S SCREW, 3/8 - 16 X 1 1/4, Gr8, insulator-to-engine mount 8
3 N/S WASHER, flat, type B, hardened, 3/8,ZN ... ......... 16
4 12339132 BRACKET, engine block to insulator, LH. . ........... 1
5 N/S LOCKWASHER, M10,enginemount. . .............. 6
6 N/S SCREW,M10-1.5x25,enginemount.............. 6
7 12339179 MOUNT resilient . ......... ... i 2
8 N/S LOCKNUT, 1/2 - 13, Gr8, CAD, engine mount . ....... 13
9 N/S WASHER, flat, hardened, 1/2,typeB ............... 22
10 12338205 BRACKET, frame toinsulator . . ............ ... .... 1
11 N/S SCREW, 1/2-13 x4 1/2,Gr8, CAD, engine mount. . . . 7
12 12338183 BRACKET, frame to insulator, RH. . ................. 1
13 12338163 BRACKET, engine mount. . ...y 1
14 N/S SCREW, 1/2-13x11/4,Gr8, CAD, . ................ 2
bracket-to-engine mount
15 N/S LOCKNUT, 3/8 - 16, Gr8, insulator-to-engine mount . . . 8

5745278

AM General Corporation




2-30 ENGINE

2001 HUMMER PARTS CATALOG

Figure 2-15. Oil Dipstick and Tube Assembly, Engine.

2a

3—p

P02-013.1

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-31
ITEM PART NUMBER DESCRIPTION Qary
Figure 2-15.
Oil Dipstick and Tube Assembly, Engine.
1 6006825 TUBE ASSEMBLY, engine oil dipstick ................ 1
2 5741162 SCREW, flange head, engine oil dipstick ........... 1
3 6006824 DIPSTICK, engine oillevel ........................ 1
4 274244 O-RING, tube assembly, . ............... ..., 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

2-32 ENGINE

i = \\'Q&(ﬁ\ )

AIEH

T
S
—
I/

|

[

|

L
‘ |
3
i

P

)

Ml

e -

P02-024.4

Figure 2-16. Exhaust Manifold Heat Shield.

AM General Corporation




2001 HUMMER PARTS CATALOG

ENGINE 2-33

ITEM PART NUMBER DESCRIPTION Qry
Figure 2-16.
Exhaust Manifold Heat Shield.
1 RCSK17221 HEATSHIELD, rear . ...... ..., 1
2 N/S SCREW,phcr, #10-24x3/4. ... ... ..o 2
3 N/S SCREW, flanged hex head, M10 - 1.5 x 65, class 10.9. . 4
4 RCSK17282 HEATSHIELD, RH. .. ... .. e 1
5 N/S NUT & LOCKWASHER ASSEMBLY, #10-24. . .......... 2
6 N/S NUT flanged, M8-1.25 .......... ... .. ... ... .... 1
7 6007193 BRACKET, engine wiringharness . ................. 1
8 N/S SCREW, flanged, M10-1.50x 13 ... ... ... ... ... 1
9 N/S LOCKWASHER, 1/4 .. ... e 2
10 N/S BOLT, 1/4-20%x 1,Gr5. ... ..o 2
11 12340663-1 CLAMRcushioned. ... ... i 1
12 N/S CROSSBAR . . ot 1

5745278

AM General Corporation




2-34 ENGINE

2001 HUMMER PARTS CATALOG

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-1

Section 3

FUEL, EMISSIONS AND EXHAUST

TITLE PAGE NUMBER
Accelerator Pedal ASSembly . . ..ot 3-8
Air Cleaner, Air Horn, and Related Parts. . .. .. 3-10
Exhaust Pipes and Related Parts. . .. ... . 3-28
Fuel Filler Pipe Assembly and Vent Lines, MainFuelTank . . ......... ... .. o it 3-20
Fuel Filler, Auxiliary FUEl TANK. . . .o e e e e 3-22
Fuel Filter Assembly and Mounting Hardware. . .. ... .. o oo e 3-26
Fuel Injection Pump and Fuel Infake Line . .. ... ... i e 3-4
Fuel Injection Supply and Return LINES. . . .. o e e 3-6
Fuel Pump and Mounting Hardware . . ... ... 3-2
Fuel Supply and Return LiNEs. . .. ..ot 3-14
Fuel Tank (Auxiliary) Assembly and MountingHardware . ... oo 3-18
Fuel Tank Vent Ling, Filter, and Mounting Hardware .. ......... . . i 3-24
Main Fuel Tank Assembly and Mounting STraps ... ... oo 3-16

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

3-2 FUEL, EMISSIONS AND EXHAUST

Figure 3-1. Fuel Pump and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-3

ITEM PART NUMBER DESCRIPTION Qry

Figure 3-1.
Fuel Pump and Mounting Hardware.

1 5939725 TUBE ASSEMBLY, fuel line adapter ................. 2
2 12340395 SEAL O-fiNg « oo 2
3 N/S CLAMR hose, stainless, 1 5/16"-2 1/4”, fuel pump . . . 1
4 601065589 SADDLE BRACKET, fuelpump . ... ..o 1
5 601065789 BRACKET ASSEMBLY, fuel filter and pump mounting . . 1
6 N/S NUT AND LOCKWASHER ASSEMBLY, 1/4-20 .. ....... 2
7 5039998 ISOLATOR, fuel pump mounting bracket ........... 2
8 6010682 FUELPUMP ASSEMBLY .. ... .. i 1
9 N/S CLAMR hose, stainless, 5/16", fuelhose .. ........... 4
10 N/S HOSE, filter to pump, 12-inch, SEENOTE 1. .......... 1
11 5742924 WRARspiral, 5-inch . ......... . o 2
12 12342951-2 HOSEBARB . . ... e 2
13 12342953-2 CHECKVALVE. ... e 1
14 6001262 HOSE, 5-inch, fuel filterinlet. . . .................... 1

NOTE 1: MAKE FROM BULK HOSE P/N 5741067
3/8" X 25" ROLL

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

3-4 FUEL, EMISSIONS AND EXHAUST

Figure 3-2. Fuel Injection Pump and Fuel Intake Line.

8-P03-001.3

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-5

ITEM PART NUMBER DESCRIPTION Qry
Figure 3-2.
Fuel Injection Pump and Fuel Intake Line
1 N/S CONVOLUTED CONDUIT, 16 1/2" long, fuel pressure
service port-to-fuel injection pump, SEE NOTE 1. . . .. 1
2 N/S HOSE, 1/4” x 22" long, fuel pressure service port-to-
fuel injection pump,SEENOTE2. . ................
3 N/S CLAMR constant tension, 1/2”, fuelline ............ 3
4 N/S HOSE, 1/4” x 24" long, fuel filter-to-fuel pressure service
port, SEENOTE 2. . . ... 1
5 5745221 PUMR fuel injection, 6.5L. .. ....... ..o 1
5 5745171 PUMP fuel injection, 6.5, remanufactured ......... 1
6 5744937 *SOLENOID ASSEMBLY, engine shut-off (ESO). . ... ... 1
7 S.ILA. **O-RING,ESOsolenoid. .........covvvi v 1
8 N/S eSCREW, mounting ..o oo 2
9 N/S *WASHER, flat. .. ..o 2
10 5745012 *MOTOR ASSEMBLY, injection fiming stepper (ITS) . . . . 1
11 5745014 *PRESSURE REGULATOR ASSEMBLY .. .............. 1
12 N/S *OCKNUT, harness aftaching. . .................. 2
13 5745013 *WIRING HARNESS. . ... ... e 1
14 5745016 *KIT, PMD-heat fransferpad. .. ................... 1
15 S.IK. e eSCREW, mounting . ... 4
16 5744959 * ¢ DRIVER, pump-mounted fuel solenoid (PMD) . . . .. 1
17 5744962 e e HEATTRANSFERPAD . ... .. ... .. i 1
18 5740059 GASKET, fuel injector pump, SEENOTE3 . . .......... 1

NOTE 1: CUT FROM SLIT CONVOLUTED CONDUIT 3/4"
1.D. X 22" LONG, P/N 6010240

NOTE 2: MAKE FROM BULK HOSE P/N 5741068 1/4" X
25" ROLL

NOTE 3: PART OF ENGINE CYLINDER HEAD GASKET SET,
P/N 5714842,

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG
3-6 FUEL, EMISSIONS AND EXHAUST

nil} 5
AN
XEON
I AR LTI
R AR )
NI

o3

)
» \,"5

P03-003.1

Figure 3-3. Fuel Injection Supply and Return Lines.

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-7

ITEM PART NUMBER DESCRIPTION Qry

Figure 3-3.
Fuel Injection Supply and Return Lines.

1 N/S CLAMR fuel injectiontube . ...................... 4
2 N/S CLIR one-piece plastic, fuel injection tube. . .. ... ... 4
3 5744707 TUBE, pump to injector, #2 cylinder .. .............. 1
4 5744709 TUBE, pump to injector, #4 cylinder .. .............. 1
5 5744713 TUBE, pump to injector, #8 cylinder .. .............. 1
6 5744711 TUBE, pump to injector, #6 cylinder . ............... 1
7 5740179 CLAMR fuel injectiontube . ...................... 4
8 5740537 INSERT, fuel injectiontube clamp ................. 4
9 5742564 BRACKET, fuel injection lines, RH................... 1
10 5744712 TUBE, pump to injector, #7 cylinder .. .............. 1
11 5744710 TUBE, pump to injector, #5 cylinder .. ............ .. 1
12 5744708 TUBE, pump to injector, #3 cylinder .. .............. 1
13 5744706 TUBE, pump to injector, #1 cylinder .. .............. 1
14 5743288 BRACKET, fuel injectionlines, LH. . . ................ 1
15 5740210 CARfuelinjectionnozzle ........................ 2
16 5741895 CLAMRfueldraintube .............. ..o, 18
17 5743223 NOZZLE, fuelinjection ............ .. ..o 8
18 5740211 HOSE, 7-inch, fueldrain, ......................... 8
19 5740058 GASKET, NozzZle . . ... 8
20 5740171 CLAMRfueldrain. .. ... e 2
21 5745042 TUBE ASSEMBLY, fuel drainreturn .................. 1
22 N/S CLAMR fuel return tube, LH.side................ .. 1
23 N/S CLAMRfuel drainreturnhose .................... 2
24 N/S HOSE, 6-inch, fuel return, pump-to-return tube, SEE NOTE 1 1

NOTE 1: MAKE FROM BULK HOSE P/N 5741163, 1/2"
O.D. X1/4"1.D.X 25" ROLL

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

3-8 FUEL, EMISSIONS AND EXHAUST

. <y

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-9
ITEM PART NUMBER DESCRIPTION Qry
Figure 3-4.
Accelerator Pedal Assembly.
1 6007221 ACCELERATOR PEDALASSEMBLY . . . ..o
2 6007177

*BRACKET, accelerator mounting

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

3-10 FUEL, EMISSIONS AND EXHAUST

35

P03-008.9

Figure 3-5. Air Cleaner, Air Horn, and Related Partis.

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-11

ITEM PART NUMBER DESCRIPTION Qary
Figure 3-5.
Air Cleaner, Air Horn, and Related Parts.
1 N/S WASHER, fiat, 1/4, CAD, air intake shield . ........... 3
2 N/S SCREW, 1/4-20x 7/16, Gr8, ZN, air intake shield. . . . .. 3
3 12338377P CARairintake ....... .. i 1
4 N/S CLAMRS.0"-2.0" airinfake . . .................... 4
5 6001738P ADAPTER, airintake . .. ......... oo 1
6 6009745 GASKET, airinfake housing . .. ... ..o c 1
7 N/S TUBE, 28-inch, air cleaner vent line, SEENOTE 1 ... . .. 1
8 12338381 HOSE, induction . ........ ... . i 1
9 N/S TEWRARtUbe aircleaner .................... ... 1
10 12339984 COUPLING ASSEMBLY, bulkhead . .. ............... 1
11 RCSK17735 CDRVALVE AND TUBE ASSEMBLY . . ... ..o oo 1
12 6007701 AIR HORN INDUCTION SYSTEM . . . .. .o oo 1
13 12339415 ELBOW, 90 deg, to hose, barbed (with CTIS only) . . .. 1
14 N/S PLUG, pipe, hex head, 1/4" NPT (w/o CTIS only). . .. .. 1
15 N/S CLAMR hose, 1”-1 1/4" ... .. . i, 2
16 RCSK17700 HOSE, turbointake, .. ........... oo 1
17 WAT12339911 AIR CLEANER ASSEMBLY . ... ..o 1
18 S.I1LA. *BODY, aircleaner ........... ... . i, 1
19 N/S *CLAMRdustunloader. .............. ... ........ 1
20 12342873 *UNLOADER, dUSt ..o 1
21 12342870 *FILTER ELEMENT, qircleaner . .................... 1
22 12342871 *NUT/LOCKWASHER, circleaner .. ................ 1
23 12342872 *GASKET airfilter............ ... o 1
24 12342869 *COVER dircleaner. ..., 1
25 12342874 *CLAMRaircleaner ... 1
26 6011761 LABEL, emissioncontrol. .......... ..o 1
27 6010397 DECAL, clear protective film,8“x2 1/4" .. .......... 1
28 6011760 LABEL, CARBMDV . ... e 1
29 6001684 DECAL, clear protective film, 4 7/8"x27/8"......... 1
30 N/S PLUG, 1/8 brass, hex, aircleaner .................. 1
31 12340922 GROMMET, air cleanershield. .. .................. 4
32 6009588 EDGE GUARD, aircleanershield .. ................ 1
33 6009455 SHIELD, qircleaner. . ........ .. i 1
34 N/S SCREW, tapping, #10 - 16 x 1/2, ZN, air cleaner shield 4
35 N/S CLAMR2.25"-2.00", aircleaner .................. 3
36 6009746 DRAINHOSE. ... e 1
37 N/S TEEWRAP. . 1
38 12338842 BRACKET, air infake drainage tube ... ............. 1
39 N/S SCREW, tapping, phcr, #8 - 18 x 3/8, drainage bracket . 3

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

3-12 FUEL, EMISSIONS AND EXHAUST

ITEM PART NUMBER DESCRIPTION Qry
Figure 3-5.
Air Cleaner, Air Horn, and Related Parts.
40 6005110 GASKET, aircleanerintake ...................... 1
41 12340799 TUBE, ventline............. ... ..., 1
42 N/S ELBOW, 3/8 NPT to 1/4, pipe to hose, vent line ... ... 1
43 12339978 CONNECTOR,ventline ............ ... 1
44 6001737 ELBOW, circleaner. .......... . i, 1

NOTE 1: MAKE FROM BULK NYLON TUBE P/N 5741079,

3/16" X 250" ROLL

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-13

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

3-14 FUEL, EMISSIONS AND EXHAUST

4

I
e
o«
o
a

Figure 3-6. Fuel Supply and Return Lines.

AM General Corporation



2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-15

ITEM PART NUMBER DESCRIPTION Qry
Figure 3-6.
Fuel Supply and Return Lines.
1 6007417 FUEL BUNDLE ASSEMBLY ... ... . i 1
1 6007063 FUEL BUNDLE ASSEMBLY, for fieet use with single fank . . 1
2 6005966 *VALVE ASSEMBLY, fuel fank selector, SEENOTE 1. .. ... 1
2 6007083 *TUBE AND BRACKET ASSEMBLY,SEENOTE2 .. ........ 1
3 S.LA. *BOLT, 1/4-20x3/4,Gr5,CAD . . .. ... 2
4 S.LA. eFUELRETURNLINE. . .. ..o 1
5 S.LA. eFUELSUPPLY LINE . . ... oo 1
6 S.LA. *CLIRfuel line connector, 3/8". .. .................. 2
7 S.LA. *CLIRfuel line connector, 5/16". .. ................. 2
8 S.LA. eP-CLIRS5/16" SEENOTE 1 .. ... .. i 2
8 S.LA. *P-CLIR5/16", SEENOTE 2. . .. ..o 3
9 S.LA. eP-CLIR3/8" . 2
10 S.ILA. *BRACKET, tube mounting, fuelbundle ............. 1
11 S.LA. *WASHER, flat, hard, 1/4,type B,ZN ................ 2
12 S.LA. eLOCKNUT, 1/4-20,Gr8 ... ... i 2
13 S.LA. *BOLT, 5/16-18x3/4,Gr8,CAD . .. ... 2
14 S.ILA. *BRACKET, valve mounting ....................... 1
15 N/S TIEWRAP 2
16 N/S BOLT, 1/4-20x3/4,Gr5,CAD .. ........oiviin 1
17 N/S P-CLIR 3/ 8" . 2
18 N/S P-CLIRS/T6" o 2
19 N/S SCREW, tapping, #10-32x5/8. . ........ ... 2
20 N/S WASHER, flat, hard, 1/4,type B,ZN . ................. 1
21 N/S LOCKNUT, 1/4-20,Gr8 . ... 1
22 6006763 TUBE ASSEMBLY, return, valve-to-auxiliary tank . .. ... .. 1
23 N/S S-CLIP 5
24 6006793 BRACKET, hold down, auxiliary fuellines .. ........... 1
25 N/S CLIRfuel line connector, 5/16” . . ................... 3
26 N/S CLIRfuel line connector, 3/8”. .. ................... 3
27 6007724B9 BRACKET, auxiliary fuel linetubes .................. 1
28 N/S *BOLT, 1/4-20x3/4,Gr5,CAD . .. ... 1
29 6006762 TUBE ASSEMBLY, supply, auxiliary tank-to-valve .. .. ... 1
30 6006841 FUEL SUPPLY LINE ASSEMBLY ... ... 1
31 6006896 FUEL RETURN LINE ASSEMBLY, .. ....... .o 1
32 5939876 TUBE, fuel supply. . ..o oo 1
33 59039877 TUBE fuelreturn. ... ... i 1
34 12342949 TUBE ASSEMBLY, fuel supply . . ..o oo 1
35 12342950 TUBE ASSEMBLY, fuelreturn . ............. .. ... .. ... 1
36 12338560-3 HOSE, fuelreturn . ... ... 1
37 12338561-2 HOSE, fuel supply . . ... oo e 1
NOTE 1: FOR STANDARD VEHICLES WITH TWO TANKS.
NOTE 2: FOR FLEET VEHICLES WITH SINGLE FUEL TANK.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

3-16 FUEL, EMISSIONS AND EXHAUST

56\6\' f/]zl?»
si\sg%@i‘/é/% %4:]4

Figure 3-7. Main Fuel Tank Assembly and Mounting Straps.

P03-010.7

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-17

ITEM PART NUMBER DESCRIPTION Qry
Figure 3-7.
Main Fuel Tank Assembly and Mounting Straps.
1 6010075 FUEL TANK ASSEMBLY, for vehicles w/aux tank, SEE NOTE 1 1
2 6005568 *JUMPER ASSEMBLY, tank for vehicles w/o aux tank. . . 1
2 6005569 ¢ JUMPER ASSEMBLY, main tank w/auxtank ......... 1
3 6006979 *PLATE, fueltank access . . ... ..o i v e 1
4 S.LA. *CLAMR cushioned, 9/16,harmmess. . ............... 2
5 S.ILA. *WASHER, flat, hard, 1/4, ZN, fuel tank access plate .. 10
6 S.ILA. *OCKNUT, 1/4 - 20, Gr8, fuel fank access plate .. . .. 12
7 6006737 *BRACKET, fuel line support .. ... 1
8 N/S oSCREW, #10-32Xx5/8 ... ... o i i 1
9 MS2133-82 eP-CLAMRcushioned. ............cviiiiii i, 1
10 N/S olOCKNUT pt, #10-32. ... ... 1
11 6009942 *TRANSMITTER, engine fuellevel .................. 1
12 S.ILA. ¢ «SCREW, #10 - 24 x 1.25, CAD, fuel level transmitter . . 5
13 S.ILA. oo OCKWASHER , #10, med, ZN, fuel level transmitter. . 5
14 S.LA. ¢ o« \WASHER, flat, #10, fuel level transmitter ........... 5
15 5745031 ¢ e GASKET, fuel level fransmitter ................... 1
16 12338556 *FUEL STRAINER, fuel supply tube . ................. 1
17 6004924 *GASKET, fuel tfank accessplate .................. 1
18 8-6-100425BA *TEE, pipetotube ........... ... .. ... ... 1
19 6001342 eVALVE, rollover ... ... 1
20 8-6-100302BA *ELBOW, pipefotube .......... ... ... ... ...... 1
21 12460105 sFUELTANK 1
22 12340000 eDRAINPLUG, fuel ... ... i 1
23 12460140 *RETAINER, accessplate .......... ... ... ... ..... 1
24 12342933 *O-RING, fueltank acCess . ... 12
25 12460108-3 INSULATOR STRARINNErLredr ......ovvviviei vt 1
26 12338568 STRARfuel tank,innerrear . ........... ...t 1
27 N/S SCREW, 3/8 - 16 x 1, Gr8, CAD, fuel tank strap ... .. ... 2
28 N/S WASHER, flat, 3/8, type B, fuel fank strap ............ 6
29 N/S NUT, 3/8 - 16, Gr8, CAD, fuel tank strap . ............ 4
30 N/S BOLT, 3/8-16%x2 1/4,Gr8,CAD. .......... ..ot 1
31 12460143 SHIELD ..o 1
32 12341718 FLATWASHER ... e 4
33 N/S SCREW, slhd, 1/4-28x5/8,ZN .................... 4
34 12460102 SHIELD, fueltank .. ... oo e i 1
35 12338557-2 ANTI-SQUEAK, fuel tank, front . .................... 1
36 12460103 STRARfuel tank,innerfront ....................... 1
37 N/S BOLT, 3/8-16x2,Gr8, CAD . ... .......ccvviin. 1
38 12460108-3 INSULATOR STRARINner, front .. ........... ..o ov s 1
39 6006150B9 SHIELD, fueltank ... ... oo i 1
40 12460108-3 INSULATOR STRARouter, front . .................... 1
41 12460108-3 INSULATOR STRAR bottom, front ................... 1
42 12338571 STRAR fuel tank, bottom front . .................... 1
43 WA12338573 STRARfuel tank, outerfront ............. ... ... .... 1
44 12338574 STRAR fuel tank, bottomrear ..................... 1
45 6007695 STRARfuel fank, outerrear ........... ... .o 1
46 12338557-1 ANTI-SQUEAK, fueltank,rear .. .......... ..ot 1
47 12460108-3 INSULATOR STRARouterrear .......ov v 1
48 12460108-3 INSULATOR STRARbottom,rear . .........cov v 1
NOTE 1: FOR VEHICLES W/O AUX TANK, ORDER THIS
ASSEMBLY AND JUMPER ASSY. P/N 6005568.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

3-18 FUEL, EMISSIONS AND EXHAUST

é\

a2
@ 9

&)

P03-020.2

Figure 3-8. Fuel Tank (Auxiliary) Assembly and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-19

ITEM PART NUMBER DESCRIPTION Qry
Figure 3-8.
Fuel Tank (Auxiliary) Assembly and Mounting Hard-
ware.
1 6010076 FUELTANK ASSEMBLY, ... i 1
2 N/S *LlOCKNUT, 1/4-20,Gr8 ... ... o 8
3 N/S *WASHER, flat, hardened, 1/4,ZN. .. ............... 8
4 6008193 *PLATE, fuel fank access . ........... ..ot 1
5 N/S *CLAMP , cushioned, 3/8" . .............. .. .. .... 1
6 6009943 *TRANSMITTER, engine fuellevel .................. 1
7 S.LA. * «SCREW, #10 - 24 x 1.25, CAD, fuel level tfransmitter. . 5
8 S.ILA. e o| OCKWASHER, med, #10, ZN, fuel level fransmitter . 5
9 S.ILA. * «\WASHER, flat, #10, fuel level fransmitter. . .. ..... .. 5
10 5745031 * ¢ GASKET, fuel level transmitter .................. 1
11 12338556 eFUELSTRAINER . .. .o e 1
12 6006704 *GASKET, tank aCCess . ... 1
13 6001342 eVALVE rollover . ... 1
14 6006648 FUELTANK, auxiliary ...... ... .. ..o, 1
15 12342933 *O-RING, fueltfank access .. ..., 8
16 6006698 *RETAINER, accessplate ........................ 1
17 N/S BOLT, 5/16-18x2 3/4,Gr8,CAD .. ................ 6
18 N/S WASHER, fiat, hardened, 5/16,ZN. .. ............... 12
19 5594342 SPACER . ..o 6
20 N/S LOCKNUT, 5/16-18, Gr8. ... 6
21 6006687 SKID PLATE ASSEMBLY . ..ot 1
22 N/S BOLT, 1/4-28x5/8, CAD. ... 6
23 N/S WASHER, fiat, hardened, 1/4,ZN. . ................. 6
24 N/S WASHER, fiat, 3/8,type B ........ .. ... . 8
25 N/S BOLT3/8-16x1,Gr8, CAD. ..o 8
26 600679789 BRACKET, skid plate mounting. RH................. 1
26 6006798B9 BRACKET, skid plate mounting, LH. ................ 1
27 6006741B5 BRACKET, rearbumper, LH. ...................... 1
27 600674985 BRACKET, rearbumper,RH. ...................... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

3-20 FUEL, EMISSIONS AND EXHAUST

i

i

P03-030.3

Figure 3-9. Fuel Filler Pipe Assembly and Vent Lines, Main Fuel Tank.

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-21

ITEM PART NUMBER DESCRIPTION Qry
Figure 3-9.
Fuel Filler Pipe Assembly and Vent Lines, Main Fuel
Tank.
1 N/S SCREW, socket head cap, 1/4-20x7/8, CAD....... 3
2 N/S LOCKWASHER, med, 1/4,ZN .. .................... 3
3 N/S SCREW, tapping, flanged, #10-12x 1,CAD .. ... .. .. 6
4 6007666 INSTRUCTION PLATE, fuelfiller . .................... 1
4 6002652 INSTRUCTION PLATE, fuel filler, Canada. ... ......... 1
4 6002651 INSTRUCTION PLATE, fuel filler, GCC .. .............. 1
5 12339426 SPEEDNUT . ..o 6
6 6009796 CAP ASSEMBLY, fuel filler w/tether .. ............ ... 1
7 6008148 REINFORCEMENT RING, main fank fuel filler. . ... .. .. 1
8 6008147 HOUSING, fuel filleropening. . . ................... 1
9 6008088 FILLER NECK, fuel, maintank. . .................... 1
10 6005924 *STRARQrouNd. . .. ..o 1
11 N/S CLAMRhose, dipped, 2”. .. ... oo 1
12 N/S SCREW, 1/4-20x3/4, Gr5,CAD .................. 2
13 N/S WASHER, fiat, 1/4”, hardened,ZN. .. ............... 4
14 86-100202BA ELBOW, pipe to tube, fuel tank vent tube. ... ..... .. 1
15 N/S TUBE, 44-inch, fuel tank vent, SEENOTE 1 ........... 1
16 N/S LOCKWASHER, toothed, 1/4,ZN . . . ................ 1
17 N/S LOCKNUT, 1/4-20, Gr8. ... eie i 2
18 12339892 BUSHING, fuel tank ventline. . .................... 1
19 N/S TUBE, 27-inch, fuel tank vent, SEENOTE 1 . .......... 1
20 N/S CLAMR filler pipe vent line 1/2" cushioned. . ........ 2
21 N/S SCREW, tapping, 1/4 - 14 x 1/2,ZN,
fuel tank venttube clamp....................... 1
22 N/S CLAMR2.75" - 1.81", fuel filerhose. . ............... 2
23 12338551-2 HOSE, fuel fillerneckfotank. . ....................

NOTE 1: MAKE FROM BULK TUBING P/N CPR104420-3

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

3-22 FUEL, EMISSIONS AND EXHAUST

Figure 3-10. Fuel Filler, Auxiliary Fuel Tank.

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-23

ITEM PART NUMBER DESCRIPTION Qary
Figure 3-10.
Fuel Filler, Auxiliary Fuel Tank.
1 N/S SCREW, socket head cap, 1/4-20x 3/4,Gr8, CAD . . . 3
2 N/S LOCKWASHER, 1/4,ZN. .. .. ... oo 3
3 6008105 REINFORCEMENT RING, fuelfiller . ................. 1
4 6008104 HOUSING, auxiliary fuelfiller ..................... 1
5 6008163 TUBE ASSEMBLY, auxiliary fuelfiler ................. 1
6 N/S STRARGround. . ... 1
7 N/S WASHER, flat, hardened, 1/4,ZN. .. ................ 5
8 N/S LOCKNUT, 1/4-20, Gr8, CAD .. .. ... 4
9 N/S ELBOW, 90 degree, barbed, 3/8" .. ................ 2
10 N/S CLAMR hose, 1/2-1-1/4. . ... ... oo 2
11 6008245 HOSE, vent, aux tank-to-fillerneck. .. .............. 1
12 6008246 CONDUIT, vent hose, auxtank . .. ... 1
13 600667089 BRACKET, fuelfilerhanger ....................... 1
14 N/S LOCKBOLT, 1/4” .. e 2
15 NAS1080R08 COLLAR . 2
16 N/S LOCKWASHER, external tooth, 1/4, ZN . ............ 1
17 N/S CLAMRhose, 1.817-2.75" ... ... ... o i 2
18 6008342 HOSE, filler neck-to-fueltank ..................... 1
19 N/S BOLT, 1/4-20%x3/4,Gr5,CAD .. .. ... 1
20 6008253 P-CLAMRNhOSE . ... ... 1
21 12339426 SPEEDNUT . . .. 10
22 6007731 DECAL, "USE DIESEL FUEL ONLY” . . . ... ..o 1
22 6007732 DECAL, "USE DIESEL FUEL ONLY” Canada . ... ....... 1
22 6007734 DECAL, "DIESEL FUEL ONLY” Arabic . ... ............ 1
23 N/S SCREW, tapping, flanged hex head, #10- 12 x 1, CAD 4
24 6009796 CAP ASSEMBLY, fuel filler, w/tether ................ 1
25 6006715B9 BRACKET, shield mounting,outer.................. 2
26 N/S RIVET, blind, 3/16" ... ... 7
27 6006709 SHIELD, fuelfillertube . .......... .. ... ... ... ... 1
28 6006707 BRACKET, shield mounting,inner .................. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

3-24 FUEL, EMISSIONS AND EXHAUST

/ 2
N i 3
i@ gy
4 4
5
S 8
V'
7 To Main
Fuel Tank
6

5 To Auxiliary
/ 8 Fuel Tank
V' .
7 18 «%

X

19

Figure 3-11. Fuel Tank Vent Line, Filter, and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-25

ITEM PART NUMBER DESCRIPTION Qry
Figure 3-11.
Fuel Tank Vent Line, Filter, and Mounting Hardware.
1 12339208 FILTER, fuel tank ventline ............. ... ... ... 2
2 N/S WASHER, fiat, hardened, 1/4,ZN . ................. 1
3 N/S LOCKNUT, T/4,Gr8 . . ..o 1
4 N/S CLAMR cushioned, 3/4, vent linefilter. . ............ 1
5 WWC440-1/2 CLAMRhose ventlinefiter. ...................... 2
6 N/S SCREW, 1/4 - 20 x 5/8, Gr5, CAD, filter clomp ... ... .. 1
7 N/S HOSE, 1/4"1.D.x 2.183" SEENOTE 1. ... .............. 2
8 12339979-2 ELBOW,ventline ......... ... i 2
9 N/S TUBE, 3/8" O.D. x 83", main fuel fank, SEENOTE 2 . . . .. 1
10 N/S SCREW, tapping, 3/8 -16x5/8,ZN .. ............... 2
11 N/S CLAMR cushioned, 3/8, fuel fank vent tube . ... ... .. 1
12 12338663 BRACKET, venttube.............. ..o, 1
13 MS3367-7 TIEDOWN STRARventtube .. ..................... 6
14 6007133 TEE. barbed, 3/8. .. ... .. 1
15 N/S TUBING, 7-inch,SEENOTE 2. . .. ....... oo 1
16 6007176 REDUCER, 5/16"x 1/4" . .. ... e 2
17 6006738 HOSE, rollover-to-fuelbundle . .................... 2
18 6006739 CONDUIT, venttubing .. ... 2
19 N/S CLAMRRhOSE. . .o 2
20 N/S TUBING, 3/8" O.D. x 5/16" I.D. x 35 1/4", aux fuel tank,

SEENOTE2 .. ...

NOTE 1: MAKE FROM BULK HOSE P/N 5741210,
1/4"x 50" ROLL

NOTE 2: ORDER BULK TUBING BY THE FOOT,
P/N CPR104420-2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

3-26 FUEL, EMISSIONS AND EXHAUST

&

Figure 3-12. Fuel Filter Assembly and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-27

ITEM PART NUMBER DESCRIPTION Qary
Figure 3-12.
Fuel Filter Assembly and Mounting Hardware.
1 6010657B9 BRACKET ASSEMBLY, filter mounting. . .............. 1
2 NAS1080R08 COLLAR o 4
3 M23469/2-50805 LOCKBOLT ..t 4
4 N/S WASHER, flat, hard, 5/16, filter mounting,ZN . . ... .. .. 2
5 N/S BOLT, 5/16-18 x 1 1/4, Gr8, CAD, filter mounting. . . .. 2
6 5939621 FUELFILTER ASSEMBLY . ... ... .. it 1
7 5742599 eNUTELEMENT . . ..o 1
8 5742602 *ELEMENT ASSEMBLY . .. ... 1
9 S.LA. *HEADER ASSEMBLY ... ... ... 1
10 5740660 oSEAL O-1NG .+« o oo 1
11 5742605 *SENSOR ASSEMBLY, water . .. ... 1
12 5742577 S SCREW . .o 2
13 5742604 eSCREEN. . ..o 1
14 S.ILA. *COILflowguide . ... 1
15 5742600 oSEAL O-1NG .+« o oo 1
16 5742603 eHEATER ASSEMBLY . ... ... 1
17 12446751 VALVE ASSEMBLY, fuel filter drain .. ................ 1
18 N/S CLAMR drain hose, 5/16, stainless . ................ 2
19 N/S CLAMR drain hose, cushioned, 5/8". .. ............. 1
20 N/S LOCKNUT, 1/4 - 20, Gr8, drain hose clamp ... .. ... .. 1
21 N/S HOSE, fuel filter drain, 20-inch, SEENOTE 1 . ...... ... 1

NOTE 1: MAKE FROM BULK HOSE P/N 5741068, 1/4" x 25’

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

3-28 FUEL, EMISSIONS AND EXHAUST

P03-025.5

Figure 3-13. Exhaust Pipes and Related Parts.

AM General Corporation




2001 HUMMER PARTS CATALOG

FUEL, EMISSIONS AND EXHAUST 3-29

ITEM PART NUMBER DESCRIPTION Qry
Figure 3-13.
Exhaust Pipes and Related Parts.
1 N/S BOLT, 3/8-16x2 1/4,Gr5,CAD................... 9
2 N/S WASHER, flat, type B,3/8 ... ... ... ... 50
3 N/S LOCKNUT, 3/8-16,Gr8 . ... ..o 20
4 RCSK17079 PIPE ASSEMBLY, CrOSSOVET . . v v v 1
5 N/S BOLT, M10- 1.5 x50, class 10.9,phos . .. ............ 3
6 12460087 SHIELD, exhaust .. ... .. o 1
7 6005191 CLAMRRhOSE. . .o 2
8 12338339 GASKET . .o 3
9 6010419 CLAMP ASSEMBLY, U-bolt . .........o oo 4
10 S.ILA. cCLAMPEND . .. ..o 4
11 S.ILA. CWASHER ... 8
12 S.ILA. CNUT 8
13 6009367 BRACKET, converter mounting, slide-bar type . ... ... 1
14 RCSK18554 HEAT SHIELD ASSEMBLY . ... ... 1
15 N/S WASHER, fiat, hardened, 1/4,ZN. . .. ............... 3
16 N/S LOCKWASHER, med, 1/4,ZN .. .................... 3
17 N/S BOLTL, 1/4-20x3/4,Gr5. ... ..o 3
18 12338341 PLATE, reinforcement. .. ............ ... it 3
19 N/S BOLT, 3/8-16x1 1/4, Gr8,CAD .. ................ 10
20 12338337 INSULATOR, exhaust. ... ... 1
21 6008296 MUFFLER ASSEMBLY, ceramiC . .. ..o oo 1
22 6008247 CATALYTIC CONVERTER ASSEMBLY ... ............. 1
23 N/S BOLT,3/8-16x2,Gr5, CAD. ..o 1
24 12338347 BRACKET, exhaust . ... 1
25 N/S WASHER, flat, M10 .. ... o 10
26 N/S LOCKNUT,M10-1.5,claoss9.8,CAD .. .............. 7
27 6009378 CUSHIONED LOOP ASSEMBLY. ... ..o 3
28 N/S BOLT, 3/8-16x1 3/4,Gr5,CAD .. ... 1
29 6009372 BRACKET, exhaust, transfercase .. ................ 1
30 12447180 CABLE GUIDE, fransfercase .. .......co v n 1
31 1233822189 BRACKET, mufflermounting ...................... 1
32 N/S BOLT, 1/2-13x 4 3/4,Gr8, CAD, L.H. ,body mount bracket 3
33 N/S WASHER, flat, hardened, 1/2,typeB ............... 18
34 WA12342509B9 BRACKET, body mount, rear, LH., C-mount. .. ....... 1
34 6008610 BRACKET, body mount, C-mount, L.H., 12,100-b GVW 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

3-30 FUEL, EMISSIONS AND EXHAUST

ITEM PART NUMBER DESCRIPTION Qary

Figure 3-13.

Exhaust Pipes and Related Parts.(Cont'd)
35 N/S LOCKNUT, 1/2-13,Gr8, CAD. . . ... oo 11
36 6009377 BRACKET, exhaust-to-frame ..................... 1
37 6007737 BRACKET ASSEMBLY, CTISmounting . .............. 1
38 N/S BOLTL, 1/2-13x2,Gr5,CAD . .. ... 2
39 6009368 BRACKET, front tailpipe, slide-bartype ............ 1
40 6008565 EXHAUST PIPE ASSEMBLY . .. .. ..o oo 1
41 N/S BOLT,1/2-13x1 1/2Gr8,CAD . .......... ..ot 2
42 6009369 BRACKET, rear tailpipe, slide-bartype............. 1
43 6009375 BRACKET, tailpipe-to-bumper. ................... 1
44 N/S BOLT, 1/2-13x3,Gr8, CAD . .. ... oo 2
45 N/S BOLT, 1/2-13x3 1/4,Gr8, CAD . .......... ..ot 2

AM General Corporation




2001 HUMMER PARTS CATALOG
COOLING SYSTEM 4-1

Section 4
COOLING SYSTEM
TITLE PAGE NUMBER
Cooling Fan,Fan Clutch,Belt,and Pulleys . . .. ... ... e e 4-14
QOil Cooler (Engine and Transmission) and Engine Oil CoolerLines. . ........... ... ... ... 4-16
Radiator and Mounting Hardware . . . . ... 4-2
Radiator Hoses and Related Parts . . ... .. 4-8
Radiator Shroud and Related Parts . ... ... 4-6
Surge Tank and Related Parts . .. ... oo 4-4
Thermostat, Water Crossover,and Attaching Hardware ... oo 4-10
Water Pump and Attaching Hardware . . ... ... 4-12

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

4-2 COOLING SYSTEM

Iy

[ LR S
I
S TR 12 —

—~— >
~

)T T ———
TS ) P04-001.1

Figure 4-1. Radiator and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

COOLING SYSTEM 4-3

ITEM PART NUMBER DESCRIPTION Qry

Figure 4-1.
Radiator and Mounting Hardware.

1 6007331 RADIATORASSEMBLY . . ..o 1
2 12338338 GROMMET, insulator,upper ... 2
3 12339165 1 SUPPORT, radiator,LH.. ......... ... ... o oo 1
3 12339165 2 SUPPORT, radiator,RH. .......... ..., 1
4 N/S WASHER, hardened,3/8,ZN . ..................... 2
5 N/S WASHER, flat,hardened,3/8.ZN. . .. ............... 6
6 N/S LOCKNUT,3/8-16,Gr8,CAD . ......covviiiin 6
7 N/S BOLT,3/8-16x1, Gr5,Phos.. . ... 4
8 12340263 WASHER, flat,hardened . ........................ 1
9 12340264 MOUNT, insulator,lower. . ........... ... ... ... 1
10 N/S WASHER, flat,hardened,9/16. ... ................. 1
11 N/S WASHER, flat,hardened, 1/2,ZN. . .. ............... 2
12 N/S BOLT, 1/2-13x2, Gr8,CAD. . ... 1
13 N/S LOCKNUT, 1/2-13,Gr8,CAD . ... v 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

4-4 COOLING SYSTEM

~ P04-0025

Figure 4-2. Surge Tank and Related Parts.

AM General Corporation




2001 HUMMER PARTS CATALOG

COOLING SYSTEM 4-5

ITEM PART NUMBER DESCRIPTION Qry

1 6001710 DECAL, surge tank, do not remove or touch when hot 1
2 12339878 CARsurgetank . ....... ..o 1
3 6008582 TANK,SUIE ot e 1
4 N/S CLAMR hose, .62"-1.5",stainless . ................. 2
5 5742924 CHAFEGUARD, spiral wrap ..., 3
6 12340046 HOSE, lower radiator-to-surge tank . . .............. 1
7 6009102 FITTING,45° male connector . .................... 1
8 N/S CLAMPR hose,5/16",stainless . . ................... 2
9 12339155-1 HOSE, surge tank toradiator . .................... 1
10 12339974-1 FITTING, surge tank line foradiator . ............... 1
11 4-4-4-130424B TEE,1/AX T/AX /4. o e 1
12 5937262 BUSHING, 1/4X 1/8. .. ..o e 1
13 6008770 BLEEDER ASSEMBLY . . ... . i 1
14 N/S BOLT, 1/4-20x3/4, Gr8,CAD .. .................. 1
15 N/S CLAMR surge tank overflow hose, cushioned, 1/2" . .. 1
16 N/S WASHER, flat,hard, 1/4,ZN ... ........ ... ... . ... 1
17 N/S LOCKNUT, 1/4-20,Gr8 . ... .o 1
18 6004920 HOSE, surge tank overflow, 12”. ... ............. ... 1
19 6008600 SENSOR,low coolant. . ......... ... 1
20 6008584 SEAL,O-MING . ..o 1
21 12338713P BRACKET, surgetank . ... 1
22 N/S CLAMPR 2.0"7-6.6",stainless . ...........covvvven.. 2

Figure 4-2.
Surge Tank and Related Parts.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

4-6 COOLING SYSTEM

Figure 4-3. Radiator Shroud and Related Parts.

P04-003 .1

AM General Corporation




2001 HUMMER PARTS CATALOG

COOLING SYSTEM 4-7

ITEM PART NUMBER DESCRIPTION Qry

Figure 4-3.
Radiator Shroud and Related Parts.

1 WAT12339166-1 SHIELD, shroud, airlift, LH. .......... .. ... ... . ... 1
1 WA12339166-2 SHIELD, shroud, airlift, RH. ........................ 1
2 N/S SCREW, pan head tapping, 1/4-20x 1/2,CAD . .. .. 6
3 EC12339154-1B1 RETAINING STRARradiator .......... ... 1
4 12339064 DECAL,faNWarnNing . ... .o 1
4 5598360 DECAL, fan warning (Arabic). .. ........c oo 1
4 6002724 DECAL,fanwarning (French)..................... 1
5 6003497 SHROUD,radiafor ......... ..., 1
6 12339361-6 PLUG.fanshroudholes.......................... 2
7 N/S BOLT,1/4-20x1,Gr5,CAD. .. ......ovvii i 8
8 N/S LOCKWASHER, med, 1/4,ZN ..................... 8
9 12339156 RETAINING STRAR shroud-to-radiator. .............. 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

4-8 COOLING SYSTEM

A

C,@—;——Cj =3 TO SURGE TANK

Figure 4-4. Radiator Hoses and Related Parts.

00-P04-002 .1

AM General Corporation




2001 HUMMER PARTS CATALOG

COOLING SYSTEM 4-9

ITEM PART NUMBER DESCRIPTION Qry

Figure 4-4.
Radiator Hoses and Related Parts.

1 N/S CLAMR hose, stainless, 1.56“-2.5" . . ................ 7
2 6007014 HOSE,radiaforinlet .. ............ ... ... .. ... ... 1
3 N/S CLAMR hose, stainless, 1.817-2.75" . . ............ ... 4
4 12339162 HOSE, lowerradiator. . ... 1
5 MS35782-4 DRAINCOCK, lower radiatortube . .. .............. 1
6 N/S CLAMR hose, stainless, .62"-1.5". . .. ............... 1
7 12339159 HOSE, lower radiator,rear. .. ... oot 1
8 N/S CLAMR constant tension, 3/4" ... .............. ... 1
9 10-8-430260 FITTING o e 1
10 6010165 TUBE,lowerradiator. .. .......... ..o 1
11 12339902-12 PAD, crossmember, 592" ... ... .. o 1
12 N/S BOLT, 1/4-20X3/4. . ..o e 2
13 N/S WASHER, flat, 1/4 . .. .. 4
14 N/S LOCKNUT, 1/4-20 . . oo 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

4-10 COOLING SYSTEM

Figure 4-5. Thermostat, Water Crossover, and Aftaching Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

COOLING SYSTEM 4-11

ITEM PART NUMBER DESCRIPTION Qry

Figure 4-5.
Thermostat, Water Crossover, and Altaching Hardware.

1 5744434 BOLT,wateroutlet ........... ... ... ... . 4
2 5744473 OUTLET ASSEMBLY,water. .. ... 1
3 5744463 THERMOSTAT. . ot 2
4 5744462 ¢O-RING, enclosing, thermostatseal .............. 2
5 5740052 STUD 2
6 5744461 HOUSING . ... e 1
7 5744479 CONNECTOR, thermal bypasshose . .............. 1
8 N/S CLAMRhose,5/8 - 1-1/2,stainless .. ............... 2
9 5744460 HOSE, thermostatbypass . .. ..................... 1
10 5742109 GASKET, thermostat housing, SEENOTE 1 ........... 2
11 5744432 BOLT, thermostathousing . . ...................... 2

NOTE 1: PART OF CYLINDER HEAD KIT 5714842

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

4-12 COOLING SYSTEM

/,
2 @ 01-P04-001

Figure 4-6. Water Pump and Attaching Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

COOLING SYSTEM 4-13

ITEM PART NUMBER DESCRIPTION Qry

Figure 4-6.
Water Pump and Attaching Hardware.

1 5745093 WATER PUMP ASSEMBLY .. ... ... i 1
2 S.ILA. eWATERPUMPBODY. . ... 1
3 5743242 e GASKET, water pump,SEENOTE 1 ................ 1
4 5743232 BACKING PLATE,waterpump . ...........coovvnnn, 1
5 N/S BOLT,M8-1.25x 16,Class10.9,CAD ............... 6
6 5741140 STUD, waterpump. .. .o e 1
7 5741166 STUD .t 3
8 N/S BOLT,M10-1.5x 80, waterpump. . ................ 2
9 N/S BOLT,M8 - 1.25 x 40,Class10.9,CAD ............... 2

NOTE 1: PART OF ENGINE OVERHAUL KIT P/N 5743399

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

4-14 COOLING SYSTEM

Figure 4-7. Cooling Fan, Fan Clutch, Belf, and Pulleys.

AM General Corporation




2001 HUMMER PARTS CATALOG

COOLING SYSTEM 4-15

ITEM PART NUMBER DESCRIPTION Qry

Figure 4-7.
Cooling Fan, Fan Clutch, Belt, and Pulleys.

1 6003051 TENSIONER . ..o e e 1
2 6007453 BELT,serpentine . . ........ .. .. i 1
3 6006813 LABEL.beltrouting ............ ... ... ... .. ... 1
4 6009790 FAN,enginecooling,. . ......... ... 1
5 6009991 CLUTCHASSEMBLY,fan .. .. .o 1
6 N/S BOLT,M10-1.56x65,Class9.8 ..................... 4
7 6003069 PULLEY,crankshaft ......... ... ... .o, 1
8 N/S LOCKWASHER,med,5/16. .. ... ... 4
9 N/S BOLT,5/16 - 18 x 5/8,fan-to-clutch. .. .............. 4
10 6006811 IDLER ASSEMBLY ... e 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

4-16 COOLING SYSTEM

Figure 4-8. Oil Cooler (Engine and Transmission) and Engine Oil Cooler Lines.

P04-008.2

AM General Corporation




2001 HUMMER PARTS CATALOG

COOLING SYSTEM 4-17

ITEM PART NUMBER DESCRIPTION Qry

Figure 4-8.
Oil Cooler (Engine and Transmission) and Engine Oil
Cooler Lines.

1 MS49005-4 PLUG,pipe,oilcooler . .......... ... .o, 2
2 12340185 COOLER, enyine and transmissionoil . . ............ 1
3 N/S BOLT, pan head, socket head,5/16-18 x2 1/2 ... ... 4
4 N/S WASHER, flat,5/16,CAD .. .. ... .o 4
5 12340571-2 CLAMRclosed dipped .. ... 4
6 N/S WASHER, flat,hardened, 1/4, ZN . .. ............... 2
7 N/S LOCKNUT, 1/4-20,Gr8 . ..o 1
8 MS3367-3-9 STRAR tiedown, oil coolerhose . .................. 1
9 N/S SCREW, tappiny, 1/4 - 20 x 5/8, CAD,
oilcoolerhoseclamp. ..., 1
10 12339411-2 HOSE,oil coolerinlet . ................ ... .. ...... 1
11 108-070102 STRAIGHT CONNECTOR ... oo 1
12 108-070302 ELBOW,45-degree. .. ... i 1
13 6007451 HOSE, oil cooleroutlet . ............ ... ... ... ..., 1
14 6010092B9 BRACKET, oil coolerhoseclamp . ................. 1
15 N/S LOCKWASHER,med,3/8, ZN . ....... ... 1
16 N/S SCREW, tapping,3/8-16x3/4, ZN................ 1
17 N/S SCREW,1/4-20x1 1/8,Gr5, CAD . ............... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

4-18 COOLING SYSTEM

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-1

Section 5

TRANSMISSION/TRANSFER CASE

TITLE PAGE NUMBER
Control Valve and Related Parts. . .. ... 5-14
Torgue CoONVEI T L . 5-2
Transfer Case Assembly, Front Half .. ... 5-26
Transfer Case Assembly, Rear Half. . .. .. 5-28
Transfer Case ASSEmMDlY . . . ...t 5-24
Transfer Case Oil Cooler AssembIly . .. ..o e 5-32
Transfer Case Shift CoNtrols . .. ... 5-36
Transfer Case Shift Mechanisms . . ... . 5-34
Transmission and Transfer Case Control Assembly and Neutral Start Switch . ................ 5-5
Transmission External Wirnng HOrMess. . ... ..o 5-16
Transmission Filter ANd SENSOrS. . . . .o 5-12
Transmission Mounting Hardware, Fluid Dipstick, and Tube Assembly. . ............. ... ... 5-10
Transmission Parking LOCK System . ... .. .o 5-18
Transmission Shifting LINKAGE . . . . . ... 5-8
Transmission Vent Lines and Attaching Hardware. . ... .. e 5-20
Transmission/Transfer Case CooliNG LINES. . .. .. oo e e 5-22

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-2 TRANSMISSION/TRANSFER CASE

P05-024.1

Figure 5-1. Torque Converter.

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-3

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-1.
Torque Converter.
1 5714957 TORQUE CONVERTER, transmission (remanufactured) 1
2 5714323 O-RING, turbine shaft frontoilseal ................ 1
3 5743361 SEAL,torque converter. . ............. ... i, 1
4 N/S SCREW,M10-1.5" x 15, converter to flywheel. . ... ... 6

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

5-4 TRANSMISSION/TRANSFER CASE

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-5

P05-003

Figure 5-2. Transmission and Transfer Case Control Assembly and Neutral Start Switch.
(Sheet 1 of 2)

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG
5-6 TRANSMISSION/TRANSFER CASE

4 )

Qﬁ:#
AN bl

\ 7-505-02y

R

P05-002.4

Figure 5-2. Transmission and Transfer Case Control Assembly and Neutral Start Switch.
(Sheet 2 of 2)

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-7

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-2.
Transmission and Transfer Case Control Assembly and
Neutral Start Switch.
1 6009799 CONTROL ASSEMBLY, fransmission and transfer case . 1
2 5743154 o ENS, fransmission . ......... .. . 1
2 5743155 elENS,fransfercase ..., 1
3 5744277 oFIBEROPTICS, fransmission. . . .................... 1
3 5742980 oFIBEROPTICS, transfercase. . .................... 1
4 5743156 eKNOBKIT, tfransfercase. . ...t 1
5 S.IL.K. eoKNOB, fransfershift . .......................... 1
6 S.ILK. eeSPRINGPIN. . ... .. 1
7 5743157 ¢PUSH BUTTON KNOB KIT, transmission. . ... ......... 1
8 S.LK. e o RELEASE BUTTON, transmission handle ........... 1
9 S.LK. e oKNOB, fransmissionhandle. .. .................. 1
10 S.IL.K. eeSPRING PIN. ... ... 1
11 5743158 oSWITCH ASSEMBLY,neutral . ..................... 1
12 S.IA. ¢ e SCREW-ASSEMBLED WASHER . . .. ............... 2
13 S.LA. eeNUT,neutralswitch ............... ... .. ... .... 1
14 S.LA. eoNEUTRALSWITCH. . ... ... 1
15 MS3367-4-2 oTIEDOWN STRAR 2.72",red. . ... ... 2
16 MS3367-7-0 ¢TIEDOWN STRAR .192”x 10.2",black. . ............ 1
17 6007499 eBOQOT, shiffercontrol . .......................... 1
18 5743159 oSWITCH ASSEMBLY,reverse . . ..., 1
19 S.LA. eeNUT,reverseswitch .. ............. ... .. ... ..., 1
20 S.ILA. ®oREVERSESWITCH . .. ... ... o 1
21 S.ILA. ¢ e SCREW-ASSEMBLED WASHER . . .. ............... 2
22 S.IA. eHOUSING . . ... 1
23 5743160 eCOVERPLATE SEALKIT ... ... i 1
24 S.LK. eeCOVERSEAL. .. ... 1
25 S.ILK. eeCOVERPLATE. . ... 1
26 S.LK. 0o SCREW .. 4
27 N/S OWASHER .. ... 1
28 N/S eSCREW ... 1
29 5744879 eBULB,indicafor. .............. ... 1
30 5743742 oTAPE, indicator, transmission gear shift .. .......... 2
31 6009798 eClLIRanti-rattle, ........... ... ... 1
32 MS3367-1-9 TEDOWN STRAP . . . oo 1
33 6007186 BEZEL,shifflever.......... ... ... . .. . i 1
34 6008037 DECAL, shift instruction (English) . ................. 1
34 6008038 DECAL, shift instruction (French).................. 1
34 6008039 DECAL, shift instruction (Arabic) .................. 1
35 N/S SCREW, cap, 1/4-20x7/8, Gr3, CAD, control assembly 3
36 N/S WASHER, flat, hardened, 1/4,Type B,ZN, control assembly 3
37 N/S LOCKNUT, 1/4 - 20, Gr8, control assembly . . .. ....... 3
38 12460507 BOOTPROTECTOR. . ..o e e 2
39 6007457 COVER,shifferboot. .......... ... oo o 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-8 TRANSMISSION/TRANSFER CASE

P05-004.1

Figure 5-3. Transmission Shifting Linkage.

AM General Corporation



2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-9

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-3.
Transmission Shifting Linkage.
1 N/S PIN,cotter,3/32" X 3/4" . . ... ... . i 3
2 N/S WASHER, flat,3/8,CL2,CAD .. ... 2
3 12447176 LEVER, tfransmission shiffarm ..................... 1
4 N/S NUT,MT10-1.5,Class 10.9,Phos. ... ........oov v 1
5 12447178 ROD ASSEMBLY, bracket-to-transmission . .. ......... 1
6 12447182 BRACKET, transmission shift lever .. ................ 1
7 N/S WASHER, flat,3/8,CAD ... 2
8 12460146 ROD, transmission to shifter. . . .................... 1
9 N/S PIN,cotter, 1/8"x 3/4" ... ... .. . i 2
10 N/S WASHER, wave,3/8,Type 2, ZN .. ... ..ot 1
11 12338442-2 TRUNNION, shift control, fransmission. . . ............ 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

5-10 TRANSMISSION/TRANSFER CASE

o,

e —
e e i e ~

|||||||||||

P05-006.5

Figure 5-4. Transmission Mounting Hardware, Fluid Dipstick, and Tube Assembly.

AM General Corporation



2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-11

ITEM PART NUMBER DESCRIPTION Qry

1 N/S BOLT, 1/2-13x 1 3/4, Gr.8,CAD,guide cable . ..... 1
2 N/S LOCKWASHER, 1/2,ZN ... ..o e 2
3 N/S WASHER, flat,type B,9/16,ZN,guide cable......... 1
4 12447180 CABLE ASSEMBLY, transfer case guide. . ............ 1
5 N/S NUTLMIO-T1.5. . . e 1
6 11501033 LOCKNUT, p.t., fransfer case yuide cable .......... 1
7 N/S NUT,7/16-14,Gr8,guide cable. .. ................ 1
8 12340058 WASHER, special, hardened,guide cable .. ..... ... 1
9 12447177 STUD, special, T-case anchor cable,L.H.side only. . .. 1
10 6010347 TUBE, tfransmission oil dipstick .. ................... 1
11 N/S NUT, flanged,M10-150 .......... ..., 1
12 6007925 DIPSTICK, fransmission Oil. . . .. ... ..o 1
13 6008021 BOLT .o 6
14 12460065 STUD, transmission adapter ............ ... ... ... 6
15 12339178 MOUNT, resilient, fransmission.rear. . ............... 1
16 N/S WASHER, flat, type B,3/8 . ........ ... oo 2
17 N/S LOCKNUT,3/8-16,Gr8 . ... 2
18 MS90725-110 SCREW,1/2-13x1 1/8,Gr5,CAD .. ............... 2
19 444689 DRAINPLUG, 1/8, NPT, fransmission. . . .............. 1
20 12447175 ADAPTER, fransmission. . . ......... oo, 1
21 N/S LOCKNUT, p.t., flanged, 3/8 - 24,adapter . ......... 12
22 12447172 SEAL,dipsticktube . ....... ... ... . o 1
23 N/S BOLT, flanged,M10- 1.5 x 16,class 9.8,Phos. . .. ... .. 1
05573543 LOCTITE GASKET ELIMINATOR (not illustrated) .. .. ... 1

Figure 5-4.
Transmission Mounting Hardware, Fluid Dipstick, and
Tube Assembly.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-12 TRANSMISSION/TRANSFER CASE

P05-018 .5

Figure 5-5. Transmission Filter and Sensors.

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-13

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-5.
Transmission Filter and Sensors.

1 5745364 TRANSMISSION, w/ torque converter, 4L80E,
remanufactured. . ... .. 1
1 6011646 TRANSMISSION, w/torque converter, 4L80E, new . . . .. 1
2 5714967 oFITTING, cooler pipe.front. . ..................... 1
3 5714961 oFITTING,cooler pipe,rear ..., 1
4 S.ILA. OCASE . . 1
5 5714333 oSEAL,outputshaft . .......... ... .. 1
6 5714335 oRETAINING RING, output shaftseal ............... 1
7 5743516 oSENSOR ASSEMBLY. ... ..o e 2
8 11508805 oBOLT, SpPeed sensOr . . ..o 2
9 5743312 oSEAL filterneck ........ ..o 1
10 5714971 oKIT filterassembly . .......... ... ... ... it 1
11 5744092 eMAGNET,chipcollector........................ 1
12 5743310 oSEAL, transmissionoilpan. ..............oo 1
13 S.ILA. BOLT, oil pan,M8 - 1.25x 20,class 9.8 . ............ 17
14 5714952 eOILPAN ASSEMBLY. ... oo 1
15 5714953 e oDRAIN PLUG, transmission. . ... ........... ... 1
16 5714963 00 e O-RING, fransmission drainplug ... ............ 1
17 N/S BOLT, flanged,M10- 1.5 x 16, class 9.8,Phos. . . ... ... 6
18 12342107 COVERASSEMBLY ... e 1
19 12342105 eGASKET,coverassembly. . ...............ov.s. 1
20 12342107-1 oCOVERASSEMBLY ..o 1
21 RCSK18343 COVER ASSEMBLY, fransmission .. ...........covv.. 1
22 12460095 eGASKET, torque convertercover. . ............... 1
23 S.LA. eCOVER,torque converter. ...................... 1
24 S.ILA. ¢TAB,torque convertercover .................... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

5-14 TRANSMISSION/TRANSFER CASE

P05-008A.3

Figure 5-6. Control Valve and Related Parts.

AM General Corporation



2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-15

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-6.
Control Valve and Related Parts.
1 5714355 SCREENFILTER . ... e 1
2 N/S VALVE BODY ASSEMBLY,control .. ................. 1
3 5744115 SCREW,PNTOMX. .\ oo 3
4 5715668 SOLENOID,shift 2-3 ... ..o e 1
5 5715667 SOLENOID,shift 1-2 . .. .. o e 1
6 5715037 WIRING HARNESS ASSEMBLY, fransmission internal . . . . 1
7 5744093 SOLENOID ASSEMBLY, torque converter clutch ... ... 1
8 5744095 CLIRsolenoidvalve . .......... ... 1
9 5714373 VALVE, pressure control solenoid. . ................ 1
10 5714354 CLAMR pressure controlsolenoid . ................ 1
11 5744098 SWITCH, fluid pressure, manual valve position. . . .. .. 1
12 5744085 BOLT,valvebody .............co i 3

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

5-16 TRANSMISSION/TRANSFER CASE

P05-021.4

Figure 5-7. Transmission External Wiring Harness.

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-17

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-7.
Transmission External Wiring Harness.
1 6010027 HARNESS ASSEMBLY, fransmission . . . ... ............ 1
2 6003234 CLIRconvolutedtubing ............... ... ... ... 2
3 N/S BOLT. tappiny,3/8-16X3/4. . ... .. ..., 1
4 N/S CLAMR cushioned,7/16"rubber .................. 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

5-18 TRANSMISSION/TRANSFER CASE

PO5-019

Figure 5-8. Transmission Parking Lock System.

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-19

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-8.
Transmission Parking Lock System.
1 N/S BOLT,M8x 1.25x20,Class9.8..................... 2
2 5744105 ACTUATOR ASSEMBLY . ... 1
3 5744076 NUTheX ..o 1
4 5744122 e 1
5 5714375 LEVER AND SHAFT ASSEMBLY .. ... ...t 1
6 5740322 SEALASSEMBLY . ... 1
7 5744111 STUD . 1
8 5744108 SPRING,retaining. . . .......o oo 1
9 148148 RETAINER,springtype .. ...... .. oo 1
10 5742593 SHAFTIOCK . ..o 1
11 5742589 PLUG, eXpansion . ..o e 1
12 5714321 PAWL, parking loCK ... ... 1
13 5744103 BRACKET, parkinglock .......... ... .. ... ... .... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

5-20 TRANSMISSION/TRANSFER CASE

~
i)

——

4

W.,
N

A5
e L TGS AL,
)3/‘\\\\ \<,~ T VT//\%
LD N AN L
oo NAL N el
oy N\ v T
i 7] PRy e
Ny L el
Tl Y N
! I A s
S e A AN
SN SN P05-008.1

Figure 5-9. Transmission Vent Lines and Attaching Hardware.

AM General Corporation



2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-21

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-9.
Transmission Vent Lines and Attaching Hardware.
1 N/S SCREW, tapping, 3/8-16x5/8, ZN ............... 4
2 N/S VENT LINE TUBE, 41-inch,SEENOTE T .. ............. 1
3 N/S CLAMR transmission vent line, cushioned, 1/4". . . . . .. 3
4 12339973-1 TEE, fransmission vent line,union . . ................ 2
5 N/S VENT LINE TUBE, 64-inch,SEENOTE T .. ............. 1
6 12338663 BRACKET, vent line fube mounting ................ 1
7 N/S VENT LINE TUBE, 11-inch,SEENOTE T .. ............. 1
8 N/S VENT LINE TUBE, 11-inch,SEENOTE T .. ............. 1
9 N/S VENT LINE TUBE, 17-inch,SEENOTE T ............... 1

NOTE 1: MAKE FROM BULK NYLON TUBE P/N 05741079
3/16" X 250" ROLL

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-22 TRANSMISSION/TRANSFER CASE

10 1 10

V| 2

1112 13
VIEW 10 VIEWA VIEW 15 VIEW C VIEW 19

P05-00$

Figure 5-10. Transmission/Transfer Case Cooling Lines.

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-23

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-10.
Transmission/Transfer Case Cooling Lines.
1 N/S HOSE, 3-inch, cooling lines, SEENOTE 1............. 4
2 12338333 TUBE, transfer case to cooler,rear. .. .............. 1
3 6008598 TUBE, transfer case to fransmission . ............... 1
4 6008597 TUBE, fransmission to cooler,rear. . ................ 1
5 N/S HOSE, 4-inch, transmission line to cooling line,
SEENOTE T .. i e 3
6 12338335 TUBE, fransmission to cooler,front . ................ 1
7 12338332 TUBE, tfransfer case to cooler,front. . ............... 1
8 N/S HOSE, 4-inch, transfer case line to cooling line,
SEENOTE T .. e 1
9 N/S HOSE, 10-inch, tee-to-bypass valve, NOTE 1. ... ... .. 2
10 6008528 CLAMR cooling lines,hose, . ..................... 20
11 N/S BOLT, flanged, 1/4 - 20 x 3/4, Gr5, CAD,
coolinglineclamps . ... 2
12 N/S WASHER, flat, 1/4, CAD .. ... e 4
13 N/S CLAMPR loop, cooling lines, 3/8" ,cushioned. .. ... ... 4
14 N/S LOCKNUT, 1/4 - 20,Gr8, cooling line clamps. . ..... .. 2
15 12447077 TEE,bypassvalve. ... 2
16 N/S SCREW, tappiny, 3/8 - 16 x 3/4,ZN, cooling line clamps 2
17 N/S LOCKWASHER, med, 3/8,ZN, cooling line clamps. . .. 2
18 N/S CLAMR cushioned, 3/8",cooling lines . ............. 4
19 12447076 VALVE, bypass, transmissionoil . . .................. 1

NOTE 1: MAKE FROM BULK HOSE P/N 5741209, 3/8" X
25'ROLL

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-24 TRANSMISSION/TRANSFER CASE

01-P05-001

Figure 5-11. Transfer Case Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-25

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-11.
Transfer Case Assembly.
1 6011651 TRANSFER CASE ASSEMBLY . . .. oo 1
1 5745077 TRANSFER CASE ASSEMBLY, remanufactured . .... ... 1
2 5038686 SWITCH, transfer indicator, 12-volt .. ............... 1
3 5938616 SEAL, O-MNYG . oo 1
4 N/S LOCKNUT, flanged, p.t.,3/8 - 24,transfer case . . . . . .. 6
5 5743511 SWITCH. transfercaserange . .............coo .. 1
6 5743510 SWITCH,speed sensor ..., 1
7 5745239 SHIM,speed sensor . .. ... A/R
8 N/S P-CLAMR cushioned,7/16". .. ... .. ..o 1
9 N/S SCREW, tapping,3/8-16x3/4. . ... .. ..., 1
10 5589115 BRACKET, fransfercase . .. ... i 1
11 N/S SCREW,M10 - 1.5 x 27, class 9.8, T-case housing. . . . .. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-26 TRANSMISSION/TRANSFER CASE

39 38 37 32 PO5-011.1

Figure 5-12. Transfer Case Assembly, Front Half.

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-27

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-12.
Transfer Case Assembly, Front Half.

1 5938626 RETAINER SCREW,inputgear . .................... 4
2 5038625 RETAINER ASSEMBLY,inputgear................... 1
3 5740017 eOILSEALinputgear . ..., 1
4 N/S eRETAINER,inputgear. ............... .. .. 1
5 5038623 LOCKRING, input gear,ring,retaining. .. ........... 1
6 5714223 BEARING, fransfercase. ............. ..o, 1
7 5740008 STUD, mounting,fransfercase .. .................. 6
8 5744429 TRANSFER CASE, fronthalf ....................... 1
9 5743744 SECTOR.fransfercase. . . .....cvvi i 1
10 N/S TUBING,17“SEENOTE 1.... ... ..., 1
11 12339978 CONNECTOR, male ... 1
12 5037392 ELBOW,90 degree,female....................... 1
13 5938610 BUSHING,rail. .. ... 1
14 5038622 LOCKRING,inputgear ............coviiiinn... 1
15 5938624 RETAINING RING,inputgear. . .................... 1
16 5715449 WASHER, thrust,inputgear. ...................... 2
17 5714226 INPUT GEARASSEMBLY . ... .. i 1
18 N/S eGEAR INPUt . ... 1
19 5038621 eBEARING,inputgear. ..., 1
20 5938658 WASHER, tfransfer case, clutch shaft ............... 1
21 5038659 RETAINING RING, transfercase ................... 1
22 5714229 SLEEVE, fransfer case,range. . .................... 1
23 5714225 PLANETARY ASSEMBLY . . .. ... o e 1
24 5740513 MAGNETIC CHIP COLLECTOR . ...... . oo 1
25 5938608 RETAININGRING . ..... ... i 1
26 5938607 BEARING, frontoufput. . ......... ... ... ... ... ... 1
27 5741254 NUT, operating lever,selectorlevel ................ 1
28 N/S WASHER, flat, hard, 3/8. type B.ZN, operating lever . . . 1
29 5938683 OPERATING LEVER,fransfercase. . ................ 1
30 5740107 RETAINER, operatinglever ....................... 1
31 5740012 SEAL,operatinglever ............. ... ... ... ..., 1
32 5714808 SCREW,poppetspring . ... 1
33 5938616 SEAL,poppetspring . ... 1
34 5938615 POPPETSPRING .. ... e 1
35 5038614 PLUNGER,fransfercase ............ ..oy 1
36 5744909 OILSEAL,frontoutput . ........... ... ..o it 1
37 5744928 YOKE AND SLINGER, frontoutput. .. ............... 1
38 5740010 WASHER,yoke andslinger ....................... 1
39 5740011 NUT,yoke andslinger ................ ... ..ot 1

NOTE 1: MAKE FROM BULK NYLON TUBE P/N 5741079,
3/16"1.D. X 250’

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-28 TRANSMISSION/TRANSFER CASE

P05-012.1

Figure 5-13. Transfer Case Assembly, Rear Half.

AM General Corporation



2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-29

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-13.
Transfer Case Assembly, Rear Half.
1 5715448 DIFFERENTIAL CARRIER ASSEMBLY ... .............. 1
2 5038641 oSCREW, differential carrier . ..................... 6
3 5743072 oCARRIER, front differential. . .................. ... 1
4 5938646 oWASHER, thrust. . ....... .. .. 6
5 5938645 eNEEDLEBEARING. . ... ... i 54
6 5744880 OPINION,NAMOW ..ot 3
7 5938647 o WASHER, thrust, pinion. .. .. ....... ... 6
8 5938643 oPINION,WIdE . .. .o o e s 3
9 S.I1A. ¢ CARRIER, rear differential (comes with ltem 3) ... .. 1
10 5038650 GEAR,sprocketcarrier . .......... ... . oo 1
11 5038655 GEAR assembly differential ...................... 1
12 N/S oGEAR.differential ......... ... ... . o 1
13 5038656 oRING, differentialgear .............. ... ....... 1
14 59038669 O-RING,oiltube. ........ ... 1
15 59038668 OILTUBE . o e e 1
16 5038667 CONNECTOR,transfercase . .. ......covvv oot 1
17 59038666 SCREEN,oilfube ... ..... ... .. 1
18 5714228 SHAFT, infermediate clutch ...................... 1
19 5938660 SLEEVE.modeshift. . ......... ... ... o 1
20 5714291 MAIN SHAFT . .. 1
21 5938670 SCREW, rear bearingretainer. . ................... 6
22 5743747 RETAINER,rearbearing. ......... ..o, 1
23 5740508 BOLT,case,rearhalf ........... ... ... vt 10
24 5740230 WASHER, flat. . .. 12
25 5740102 PIN,case alignment . ......... ... ... 2
26 5039258 CASE ASSEMBLY,rearhalf .. ............ ... .. ..., 1
27 N/S oCASE,rearhalf.......... . i 1
28 5740015 eBEARING, frontoutput. .. .............. ... .. ... 1
29 59038665 DOWEL,alignment . ...... ... .. i 1
30 5038610 BUSHING,rail. . .. ..o 1
31 5740224 PLUG,transfercase drain. . ..........covvvvnn... 2
32 5741075 SCREW,casehalves .............. ... ... ... ..... 2
33 5743855 SCREW, transfer case,flonged . ................ ... 1
34 5714232 EXTENSION ASSEMBLY ... ..o 1
35 5743751 oSEAL,rearoutput. . ........ . 1
36 5743750 oBUSHING,extension. .. ..o 1
37 N/S oEXTENSION,rearhousing .............. .. ...\ 1
38 5745110 RETAININGRING ... ... e 1
39 59038607 BEARING,rearoutput .............. ..o 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-30 TRANSMISSION/TRANSFER CASE

ITEM PART NUMBER DESCRIPTION Qry

Figure 5-13.

Transfer Case Assembly, Rear Half. (Cont’d)
40 5038673 RETAININGRING. . . ... s 2
41 5743512 TONEWHEEL ... ... e 1
42 5938663 SPROCKET,Arive . . ... e 1
43 5038662 SHAFT,frontoufput. ......... ... ... ... .. ... 1
44 5038654 BEARING,needlerollers. . ....................... 83
45 5938653 SPACER,roller ... i 2
46 5038651 SPROCKET,Arive . . ... 1
47 5938664 CHAIN,drive. ... .. e e 1
48 5938652 RETAINING RING,sprocket . ..................... 1
49 5740101 RETAINING RING,sprocket . ..................... 1
50 5938674 PUMP ASSEMBLY,gearrofor .............covvvvnn 1
51 11501033 LOCKNUT, p.t., transfer case gyuide cable.......... 1

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-31

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

5-32 TRANSMISSION/TRANSFER CASE

P05-013.1

Figure 5-14. Transfer Case Oil Cooler Assembly

AM General Corporation



2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-33

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-14.
Transfer Case Oil Cooler Assembly
1 N/S NUT, slotted, 1/2 - 20,Gr5, ZN,oilcooler. . .......... 2
2 5741061 WASHER, cilcooler. . ... 2
3 6011652 COOLER CORE ASSEMBLY, oil, fransfercase . . ... .. .. 1
4 5741062 oPACKING, preformed,oilcooler. . ................ 2
5 5745215 ¢BRACKET, T-case coolersupport ................. 1
6 N/S e¢COOLER CORE, oil,transfercase. . ............... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-34 TRANSMISSION/TRANSFER CASE

P05-014

Figure 5-15. Transfer Case Shift Mechanisms.

AM General Corporation




2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-35

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-15.
Transfer Case Shift Mechanisms.
1 5038627 SHIFTER FORK, fransfercase . ..................... 1
2 5740114 oPAD,shifferfork ........... . o i 2
3 5740223 oPAD,shifferfork ......... ... i 1
4 S.ILA. oSHIFTER FORK . .. . o e 1
5 5038648 RAIL, fransfershift. . .......... ... ... ... .. . 1
6 5038635 BRACKET, INNEr . . .o 1
7 5938636 BRACKET, OUter. . ..o 1
8 5714227 FORK ASSEMBLY,mode . .........cooviiiii 1
9 5740114 oPAD,shifferfork ......... ... 2
10 5938631 oPAD,shifferfork .......... .. i 1
11 5939261 oSHIFTER FORK, frontmode . ..................... 1
12 5938630 oBUSHING, fransfershift. .. .............. .. ... ... 2
13 5038632 WASHER, thrust, spring, transfer shift. . . ............. 1
14 59038633 SPRING, transfershift ......... ... .. ... ... ... ... 1
15 59038634 BUSHING, fransfershift. . .......... ... ... ... ... 1
16 5938638 SPRING., transfer. . ... 1
17 5038637 CURfransfershift . ......... ... ... ... i, 1
18 59038649 PIN,forktorail ......... .. i 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-36 TRANSMISSION/TRANSFER CASE

N
w
Q
0
©
=

Figure 5-16. Transfer Case Shift Controls.

AM General Corporation



2001 HUMMER PARTS CATALOG

TRANSMISSION/TRANSFER CASE 5-37

ITEM PART NUMBER DESCRIPTION Qry
Figure 5-16.
Transfer Case Shift Controls.
1 N/S WASHER,flat,3/8, CAD . ....... o 1
2 N/S COTTERPIN, 1.8" X 3/4". . . .. 2
3 12340257-3 WASHER, WaVE. . ..o 1
4 12338442-2 TRUNNION, shift converter ....................... 1
5 12460067 ROD,shifflinkage. . ... 1
6 N/S WASHER, flat,3/8,typeB........... ... i 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

5-38 TRANSMISSION/TRANSFER CASE

AM General Corporation




2001 HUMMER PARTS CATALOG

WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM 6-1

Section 6

WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

TITLE PAGE NUMBER
Central Tire Inflation System ROUTING. . . . ... 6-14
CTIS Control Panel and Electrical HOMesses . . .. ..o s 6-8
CTIS Valve Assembly and CoOmMPDrEsSOr . o . v v vt v et 6-10
Wheel, Tire and Runflat Assembly, 177, One-Piece Aluminum (Optional). ................... 6-6
Wheel,Tire,and Beadlock Assembly, Two-Piece Rim . ........ .. ... . . i 6-4
Wheel, Tire,and Runflat Assembly, Two-Piece Rim. . ... ... .. e 6-2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

6-2 WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

00-P06-002

Figure 6-1. Wheel, Tire, and Runflat Assembly, Two-Piece Rim.

AM General Corporation




2001 HUMMER PARTS CATALOG

WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM 6-3

ITEM PART NUMBER DESCRIPTION Qry
Figure 6-1.
Wheel, Tire, and Runflat Assembly, Two-Piece Rim.
1 5745404 WHEEL ASSEMBLY, two-piece steel,inner rim and outer

rimsandboltassembly . ................. .. ... ... 4

2 S.ILA. oRIM, inner, two-piece steelwheel .............. .. 4
3 EC12460179 eBOLT .. e 48
4 S.ILA. oRIM, outer, two-piece steelwheel................ 4
5 RCSK17877 O-RING . .. 4
6 6004835 RUNFLAT,low profile. . ...........coovii i 4
7 5744406 WHEEL WEIGHTS, pack of 10,1 oz.,clip-on.......... 4
7 5744407 WHEEL WEIGHTS, pack of 10,2 oz.,clip-on . ......... 4
7 5744408 WHEEL WEIGHTS, pack of 10,4 oz.,clip-on.......... 4
7 5744409 WHEEL WEIGHTS, pack of 10,6 oz.,clip-on.......... 4
7 5593926 WHEEL WEIGHTS, set of 12,adhesive . . ............. 4
8 6002923 TIRE,Wrangler GSA .. . 4
8 12342644 TIRE,ROdial MT . .o s 4
9 EC12339501 NUT.flanged, 1/2-20........ ... ... i 48
10 6011148 WHEELNUTCOVER ... ..o i 48
11 EC12339403 LUGINUT . e 32
12 6011148 LUGNUTCOVER .. e 32
13 12342634 TANKVALVE ASSEMBLY . ... oo 4
14 S.ILA. oVALVE CAP. ..o 4
15 S.ILA. eCORE ..o 4
16 S.ILA. oTANKVALVE .. 4
17 EC12342793 INSERT,valve hole . .............cccviiiiinn... 4
18 12342794 O-RING ... 4
19 MS21245-8 NUT T/2-20 .. e 4
5743721 LUBRICANT, runflat, 11 oz. tube, case of 10 (not illustrated 1

6009517 DECAL, runflat (notillustrated) .. .................. 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

6-4 WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

00-P06-003

Figure 6-2. Wheel, Tire, and Beadlock Assembly, Two-Piece Rim.

AM General Corporation




2001 HUMMER PARTS CATALOG

WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM 6-5

ITEM PART NUMBER DESCRIPTION Qry
Figure 6-2.
Wheel, Tire, and Beadlock Assembly, Two-Piece Rim.
1 5745404 WHEEL ASSEMBLY, two-piece steel,inner rim and outer
rimsandboltassembly . . ................ .. ... ... 4
2 S.ILA. oRIM, inner, two-piece steelwheel ................ 4
3 EC12460179 OBOLT .. 48
4 S.ILA. oRIM, outer, two-piece steelwheel................ 4
5 RCSK17877 O-RING . .. 4
6 5744406 WHEEL WEIGHTS, pack of 10,1 oz, clip-on. . ......... 4
6 5744407 WHEEL WEIGHTS, pack of 10,2 oz, clip-on. . ......... 4
6 5744408 WHEEL WEIGHTS, pack of 10,4 oz, clip-on. . ......... 4
6 5744409 WHEEL WEIGHTS, pack of 10,6 oz, clip-on. . ......... 4
6 5593926 WHEEL WEIGHTS, set of 12,adhesive . . ............. 4
7 6002923 TIRE,Wrangler GSA ... .. 4
7 12342644 TIRE,ROQiAIMT .o 4
8 5594465 BEADLOCK . ..o 4
9 EC12339501 NUT.flanged, 1/2-20........ ... ... i, 48
10 6011148 WHEELNUTCOVER ... ... e 48
11 EC12339403 LUG INUT .. e 32
12 6011148 LUGNUTCOVER .. e 32
13 12342634 TANKVALVE ASSEMBLY . ... oo 4
14 N/S OVALVE CAP . . e 4
15 N/S OCORE . . 4
16 N/S oTANKVALVE ..o e 4
17 EC12342793 INSERT,valve hole . .............cciviiiiiinnn, 4
18 12342794 O-RING . .. 4
19 MS21245-8 NUT T/2-20 .. e 4
6009518 DECAL,beadlock (notillustrated) . . ............... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

6-6 WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

/7

. K \

= XTI
SRV )
=

\‘

00-P06-004.1

Figure 6-3. Wheel, Tire and Runflat Assembly, 17”, One-Piece Aluminum (Optional).

AM General Corporation




2001 HUMMER PARTS CATALOG

WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM 6-7

ITEM PART NUMBER DESCRIPTION Qry

Figure 6-3.
Wheel, Tire and Runflat Assembly, 17”, One-Piece
Aluminum (Optional).

1 6011260 LUG COVER ASSEMBLY,WithCTIS . . .. ....... ... 4

1 6011252 LUG COVER ASSEMBLY,w/o CTIS . . .. ....... oot 4
2 6011548 oSCREW, center cover,aluminum wheel ........... 8
3 6011281 oDISK, wheel lug cover,with CTIS. . ................ 4
3 6011282 oDISK, wheel lug cover,w/o CTIS. . ................ 4
4 6011280 oCOVER,wheellug. ... 4
5 6010977 TIRE, Wrangler, GSA,37 x 1280 R-17. .. .. ... .. ..., 4
6 6011266 RUNFLAT ASSEMBLY,SEENOTE 1 ... ........o o ivn 4
7 S.ILA. oSCREW .. 8
8 S.ILA. OWASHER . ... 8
9 S.ILA. oRUNFLATHALF ... o s 8
10 S.ILA. oSQUARENUT,RHThread . .............. ... ...\ 8
11 S.LLA. oSCREW,N-T2. . . 8
12 S.ILA. eBRACKET,seCUrity . ... ...t 8
13 S.ILA. oSQUARENUT,LHThread . .............. ...t 8
14 60115633 WHEEL, one-piece aluminum, 17” . ................ 4
15 6011283 TANKVALVE . e e 4
16 6005109 VALVE ASSEMBLY, quick disconnect. ............... 4
17 S.ILA. oVALVEBODY. . .t 4
18 S.ILA. oTUBENUT. ... e 4
19 5745243 CTISWHEELTUBE ASSEMBLY .. ... ... 4
20 S.LLA. oTUBE,wheel,CTIS . . ... .. i 4
21 S.LA. oFITTING ASSEMBLY, CTISwheeltube............... 4
22 S.ILA. eoTUBENUT. . ... e 4
23 S.ILA. ®oFERRULE . ... .. 4
24 S.ILA. 0eCONNECTOR. ...t 4
5593926 WHEEL BALANCE WEIGHT, tape on (not illustrated). . . A/R

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

6-8 WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

01-P06-001

Figure 6-4. CTIS Control Panel and Electrical Harnesses.

AM General Corporation




2001 HUMMER PARTS CATALOG

WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM 6-9

ITEM PART NUMBER DESCRIPTION Qry

Figure 6-4.
CTIS Control Panel and Electrical Harnesses.

1 6011764 MODULE and harness, CTIS .. .. ... ..o 1
2 5745388 eGAUGE ASSEMBLY, CTIS fire pressure . . ... .. ....... 1
3 S.ILA. eoNUT .. 2
4 S.ILA. 0o OCKWASHER . ... e 2
5 S.ILA. ¢ eBRACKET,CTISmounting. . .. ... oov v 1
6 S.ILA. eeGAUGE,CTIStirepressure. . ...........covvvvn. 1
7 S.ILA. oPANEL, CTIS. . . oot e 1
8 6006604 oSWITCH,CTISselector . .. ......... ... it 1
9 6006603 oSWITCH, CTIS INFLATE/DEFLATE. . . . ... .. ..ot 1
10 5939651P2 oSCREW,CTISgauge panel . ............. ... ..., 4
11 N/S oSPEEDNUT, #10 .. ..o e 4
12 6011637 oHARNESS ASSEMBLY, CTISinterior ... .............. 1
13 S.ILA. eoHARNESS, CTIS . . ... 1
14 S.ILA. eel AMRfrade, #1815, .. .. ... .. i 1
15 S.ILA. oo ENS . 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

6-10 WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

00-P06-001.1

Figure 6-5. CTIS Valve Assembly and Compressor.

AM General Corporation




2001 HUMMER PARTS CATALOG

WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM 6-11

ITEM PART NUMBER DESCRIPTION Qry
Figure 6-5.
CTIS Valve Assembly and Compressor.
1 5937392 ELBOW,street . .. ... ... 2
2 6009491 CONNECTOR,female, 1/8”. .. ..o 2
3 N/S TUBING, 1/8" O.D.x 24" long (rear) (SEE NOTET) . ... .. 1
4 N/S TUBING, 1/8" O.D. x 24" long, (front) (SEE NOTET) ... .. 1
5 6000042 GROMMET .. e 1
6 N/S CONVOLUTED CONDUIT, non-glit, 3/8” O.D.x 1/4" 1.D.x 6"
long,CTldash gaugelines ...................... 1
N/S TUBING, 1/8" Q.D.,2" long (rear) (SEENOTE 1) ....... 1
8 N/S TUBING, 1/8” O.D., 4" long (front) (SEE NOTE1) ....... 1
9 6009994 MANIFOLD ASSY,CTIS .. ... e 1
10 6001036 oSWITCH,low pressure . ..., 2
11 N/S oSCREW,inflatevalve .................. ... .. ... 8
12 N/S oLOCKWASHER, #8 . ... i 8
13 6008370 oVALVE,inflate . ... ... 2
14 6010116 oCOIL ASSEMBLY,rear,inflate .. ................... 1
15 N/S oSCREW,deflatevalve . ......... ... oo 4
16 N/S oLOCKWASHER, 1/4. . ..o e 4
17 6008371 oVALVE,deflate .. ........ . 1
18 6010118 oCOILASSEMBLY,deflate . ........... oo 1
19 6010115 oCOIL ASSEMBLY, front,inflate . ................... 1
20 6008872 oVALVE,safety . ... .. 1
21 6008377 oSTREET ELBOW,90-degrees. .. ... 1
22 6008375 oMANIFOLD, CTl. . oo e 1
23 6008379 oTEE,swivel. ... ... 2
24 6008380 oTUBEPLUG ... e 2
25 44-130339B oSTREET ELBOW, 45-degrees. .. ....cov v 2
26 5935430 oDUSTEXCLUDER. .. ... e 1
27 N/S oPLUG, T/4"FTP . e 1
28 6007670 eORIFICE,CTIS . ... o e s 2
29 6004415 HOSE ASSEMBLY, CTIS auxiliary air . ................ 1
30 6004416 oHOSE, auxiliary Qir . ... ..o 1
31 5745424 oCHUCK,Clp-0ON . ..o 2
32 12342634 TANKVALVE ASSEMBLY . ... oo 1
33 44-4-130424B STREETTEE. .. .. e 1
34 6009996 HOSE, stainless steel braided, compressor-to-CTIS
manifold, w/fittings. .. ... 1
35 N/S CONVOLUTED CONDUIT, 16.5” long, slit,
compressor-to-CTIS manifold, SEENOTE2 .. ...... .. 1
36 6010004B9 BRACKET ASSEMBLY, valve mounting. .............. 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

6-12 WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

ITEM PART NUMBER DESCRIPTION Qry
Figure 6-5.
CTIS Valve Assembly and Compressor. (Cont’d)
37 N/S SCREW, 1/4-20X3/4. ... . i 10
38 N/S LOCKWASHER, split-ring, 1/4 .. . ... oo 10
39 N/S WASHER, flat, 1/4 ... 14
40 N/S NUTINSERT, 1/4-20 ... e 4
41 6010094 BRACKET ASSEMBLY, compressor,side . ............ 2
42 N/S WASHER, flat, #10 . . ... 4
43 N/S LOCKWASHER, med, #10. .. .. .o 4
44 N/S SCREW,#10-24X 1/2. .. oo 4
45 N/S RIVET . e 6
46 N/S NUT, T/4-20 ..o e 4
47 6009998B9 BRACKET ASSEMBLY, compressor lower . ........... 1
48 N/S oNUTINSERT, 1/4X28 . .. ..o 4
49 12338607 ISOLATOR oot e 4
50 5939999 COMPRESSOR,CTIS . . oo 1
51 6003902B2 BRACKET, COMPressor UPPEr ... vvvv v 2
52 N/S NUT, 1/4-28,ZN ... . e i 4
53 11608950-18 CLAMPRhOSE . .. ..o 2
54 N/S CONVOLUTED CONDUIT, 21" long, non-slit
air horn-to-compressor, SEENOTE3 .............. 1
55 6010341 HOSE, 21", air horn-to-compressor. ... ............ 1
56 11608950-1 CLAMRhOSE . .. o 2
57 12339415 ELBOW,90degrees ..o 2
58 N/S REDUCER,3/8" NPT-to-1/4"NPT. . .. ........ ..ottt 1

NOTE 1: CUT FROM BULK TUBING P/N CPR104420-6, 1/
8" OD X 50" LONG, BLACK

NOTE 2: CUT FROM SLIT CONVOLUTED CONDUIT, P/N
6007306,7/8" O.D. X 3/4"1.D. X 20" LONG

NOTE 3: CUT FROM NON-SLIT CONVOLUTED CONDUIT,
P/N 6007446,7/8" O.D. X 3/4"1.D. X 38" LONG

AM General Corporation




2001 HUMMER PARTS CATALOG

WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM 6-13

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

6-14 WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

00-P06-005

Figure 6-6. Central Tire Inflation System Routing.

AM General Corporation




2001 HUMMER PARTS CATALOG

WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM 6-15

ITEM PART NUMBER DESCRIPTION Qry
Figure 6-6.
Central Tire Inflation System Routing.
1 6005738 HOSE ASSEMBLY, rear tee-to-RH.side .............. 1
2 MS21333-123 P-CLIP . 5
3 5594462 BRACKET,PClip . ... 4
4 N/S BOLT,1/4-20x1,Gr8,CAD. .. ... 2
5 N/S LOCKNUT, 1/4-20,Gr8 . ..o 2
6 N/S SCREW, tapping,3/8-16x5/8.................... 4
7 6007737 BRACKET, CTL . oo e 1
8 127951 PLUG.hexhd ... ... .. 1
9 11669082 CROSS AND STRAP ASSEMBLY ...t 1
10 N/S WASHER, flat, 1/4 ... 1
11 N/S LOCKWASHER, 1/4. . ... e 1
12 12339998-12 PLUSNUT . o e 3
13 N/S SCREW,5/16-18x1,Gr8,CAD. .. ...t 3
14 N/S LOCKWASHER, med,5/16,ZN . .. .........oovviv 3
15 6005739 HOSE ASSEMBLY, tee-to-L.H.side, front &rear. ... .... 2
16 6005737 HOSE ASSEMBLY, valve-to-reartee. ................ 1
17 N/S SCREW, tapping, #10-32x 1/2. . ... ... oo 5
18 MS21333-77 P-CLIP . 2
19 MS21333-76 P-CLIP . 2
20 431942 SCREW . 1
21 12340665 CLAMBSIOPD. ..o 1
22 N/S eCROSSBAR, ClaMP. . v v v 1
23 12339339 STRARretaining ........... o i 4
24 N/S NUT AND LOCKWASHER ASSEMBLY, 1/4-20 .. ....... 4
25 N/S SCREW . 4
26 6005736 HOSE ASSEMBLY, valve-to-front tee, front tee-to-R.H. side 2
27 44-4130438 TEE.female. . ... .. 2
28 MS3367-3-0 TEEWRAP. . 2
29 6007672 CONVOLUTED CONDUIT, slit, 19 1/2” long.
manifold-to-reartee ............ ... ... o 1
30 6007672 CONVOLUTED CONDUIT, slit, 19 1/2" long,
manifold-to-fronttee............... ... ... .. ... 2
31 12342793 INSERT,valve hole . ............ . i, 4
32 5593467 ELBOW ASSEMBLY, 45 degreemale. . .............. 4
33 5598770 INSERT, nylon fubing. . .. ... .o 1
34 5935449B5 BRACKET, wheel tube shield support. .............. 1
35 EC12339501 NUT.flanged, 1/2-20....... ... i 12
36 5935441B5 SHIELD,CTIStube . .. .. ... e 4
37 6011188 DECAL,'CTIS'IOQO .+« oo v o 4
38 N/S BOLT, 7/16-14X3/4 . ... .. i 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

6-16 WHEELS AND TIRES/CENTRAL TIRE INFLATION SYSTEM

ITEM PART NUMBER DESCRIPTION Qry
Figure 6-6.
Central Tire Inflation System Routing.
39 N/S LOCKWASHER,med,7/16,ZN . ................... 2
40 N/S WASHER, flat, hardened, type B,7/16,ZN. . ... ... ... 2
41 6005109 VALVE ASSEMBLY, quick disconnect. . ............. 4
42 5594510 eCARVAIVE . . ... 4
43 NPN HOSE.5 1/4"long (SEENOTE 1). ... .o 4
44 5743069 KITLCTISTOOIS. . . oo 1

NOTE 1: CUT FROM BULK HOSE P/N CP R1044202

AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-1

Section 7

BRAKES

TITLE

ABS Electronic Control Unit (ECU)
ABS Modulator
ABS Wheel Speed Sensor
Brake Lines
Front Service Brake Caliper Assembly and Rotor
Master Cylinder Assembly and Hydro-Boost Assembly
Parking Brake Cables and Mounting Hardware

Rear Service and Parking Brake Caliper Assembly and Rotor
Service Brake Pedal Assembly

Parking Brake Hand Lever and ROd . . . ... .o

PAGE NUMBER

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

7-2 BRAKES

P07-001.

Figure 7-1. Parking Brake Hand Lever and Rod.

AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-3

ITEM PART NUMBER

DESCRIPTION

Qry

1 WA12339218
2 N/S
3 6000436
4 6000441
5 6000440
6 N/S
7 N/S
8 138084
9 N/S
10 12338295
11 5039484
12 12338285
13 N/S
14 12341895
15 6001224
16 12341902
17 12341897
18 N/S
19 6002426B2
20 12338866
21 5039457
22 N/S
23 N/S

Figure 7-1.
Parking Brake Hand Lever and Rod.

LEVER,parkingbrake ........... ... ... ... .
WASHER, flat, 1/4, parking brake lever. . ............
BEZEL,parking brake lever . ............... ... ...
FASTENER, parking brake bezel ...................
BOOT, parking brake leverbezel .. ................
LOCKNUT, 1/4 - 20, parking brake lever. . ...........
BOLT, 1/4-20x 1,parkingbrake ..................
PIN, parking brake lever,clevis. .. .................
LOCKNUT, 1/4-20,dust boot . ....................
BOOT, dust, upper parking brake. . . ...............
BOOT, dust, lower parking brake .. ................
CLEVIS,rod end, front parking brake ..............
NUT.5/16-24,clevisrod ............ ... ... .. ....
CLEVIS ROD,parkingbrake ......................
SLEEVE,parking brakerod . ......................
BAR,brake cable equalizer . ................. ...,
WASHER, parking brake clevis rod,conical .........
LOCKNUT, 5/16 - 24, parking brake clevisrod. ... .. ..
BRACKET, spring.retaining . ......................
SPRING,extension .. ....... ..o,
CLIR parking brake lower dustboot . ..............
WASHER, flat,3/8,clevispin ......................
COTTERPIN,Clevispin. . .......... ...

O e e  m a A N = O 1 = N — N —

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

7-4 BRAKES

‘> 14 P07-002.1

Figure 7-2. Parking Brake Cables and Mounting Hardware

AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-5
ITEM PART NUMBER DESCRIPTION Qry
Figure 7-2.
Parking Brake Cables and Mounting Hardware
1 N/S CLAMR parking brake cable,harness,rear . ...... .. 3
2 N/S BOLT, 1/4 - 20 x 3/4, parking brake cable clomp. . . .. 1
3 12341898-1 CABLE,parking brake,LH. . ................... ... 1
4 12339902-11 PROTECTOR,edge,2-inch ............... ... .... 1
5 MS16633-1050 RETAINING RING, parking brake cable,
Clipextension. .. ......... ... .. .. 4
6 12341898-3 CABLE, parking brake,RH........................ 1
7 12341906 BRACKET, parking brake cable ................... 1
8 N/S WASHER, flat, 1/4", parking brake cable bracket. . . .. 1
9 N/S NUT, 1/4 - 20, parking brake cable bracket . ... .. ... 1
10 N/S SCREW, tapping, #10-32x3/8. ... ........ ..t 2
11 N/S CLAMR parking brake cables,harness. . ........... 2
12 12342965 BRACKET, parking brake cable,RH. ............... 1
12 12342966 BRACKET, parking brake cable,LH. ............... 1
13 N/S WASHER, flat, 1/4, parking brake cable brackets. . . . . 4
14 N/S SCREW, 1/4-20 x 4 1/2, parking brake cable brackets. 2
15 138084 PIN, clevis, parking brake cables. . ................ 2
16 N/S WASHER, flat, 3/8. parking brake cables. . .......... 2
17 N/S COTTER PIN, parking brake cables . ............... 2
18 N/S BOLT, 1/4 - 20 x 0.625, parking brake cable clamps . . 2
19 N/S LOCKWASHER, 1/4, parking brake cable clamps . . . . 2
20 N/S LOCKNUT, 1/4-20, parking brake cable brackets. . . . . 2

5745278

AM General Corporation




7-6 BRAKES

2001 HUMMER PARTS CATALOG

Figure 7-3. Rear Service and Parking Brake Caliper Assembly and Rotor.

P07-003

AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-7
ITEM PART NUMBER DESCRIPTION Qry
Figure 7-3.
Rear Service and Parking Brake Calliper Assembly and Rotor.
1 12342342 BRAKE CALIPER,RH..rear............. ...t 1
1 12342341 BRAKE CALIPER,LH.,rear ................ .. .. .... 1
1 5745290 BRAKE CALIPER,L.H.,rear,reman.................. 1
1 5745291 BRAKE CALIPER,R.H.,rear,reman. . ................ 1
2 5741889 eCAPSCREW .. i 1
3 5741890 eCURSDING .« .o 1
4 5741995 oSPRING, parking brake, LH. ..................... 1
4 5741994 oSPRING, parking brake,RH. .................. ... 1
5 5741750 sARM.lever,LH...... ... ... 1
5 5741748 sARM,lever,RH. ... ... . 1
6 S.ILA. eHOUSING, rear brake caliper. .. ................. 1
7 5578802 oBLEEDERVALVE ... ... 1
8 5597172 eCARDbleedervalve ... .......... ... ... ... o 1
9 5578797 oSEAL,piston, SEENOTE 1. .. ...... ..o 1
10 5744404 OPISTON .o 1
11 S.1K. oO-RING, thrust screw,SEENOTE2. .. .............. 1
12 S.ILA. eCONICALCLUTCH. ..o 1
13 5578800 ¢DUST BOOT, piston,SEENOTE 1. .. ................ 1
14 S.I.K. oDUST CAPR piston,SEENOTE2. .. ..........cvvvts 1
15 S.IK. ¢O-RING, anti-rotation pin, SEENOTE2 ............ 1
16 S.ILA. OGUIDEPIN. . .ot 1
17 S.ILA. OSPACER . . .o 1
18 S.LK. ¢O-RING, pin retaining plug, SEENOTE 2. . ... ... .. .. 1
19 S.ILA. oPLUG,dllenhead ........... ... 1
20 S.IK. PAD,disc brake, SEENOTE3 .. .................... 2
21 12342339 PIN,caliper. . ... e 2
22 5584071 SCREW,hexhead.Gr8 ............ ... ... ... ... 2
23 5584072 WASHER. flat. ... 2
24 5573090 YOKE.discbrake . ... 1
25 12338387 ROTOR,discbrake. ... 2
26 N/S BOLT,5/8-11x1 1/2,Gr8,adapter. . .............. 4
27 5742123 ADAPTER. . .o 1
NOTE 1: PART OF SERVICE BRAKE CALIPER BOOT AND
SEAL KIT P/N 5579865.0ONE (1) KIT HAS
ENOUGH COMPONENTS FOR TWO (2) BRAKE
CALIPERS.
NOTE 2: PART OF REAR CALIPER RESEAL KIT P/N
5744405. RESEAL KIT INCLUDES ACTUATOR
SHAFT O-RING (NOT ILLUSTRATED).
NOTE 3: PART OF SERVICE BRAKE PAD KITS P/N
5745162 (FOR 10,300 LB. GVW, 10,800 LB.
GVW VEHICLES) AND 57K0264 (FOR 12,100 LB.
GVW VEHICLES). KIT CONTAINS FOUR PADS TO
SERVICE ONE AXLE.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

7-8 BRAKES

00-P07-001

Figure 7-4. Front Service Brake Caliper Assembly and Rotor

AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-9

ITEM PART NUMBER DESCRIPTION Qry

Figure 7-4.
Front Service Brake Caliper Assembly and Rotor

1 5572426 BRAKE CALIPER,LH.front ............. ... ... . ... 1
1 5572430 BRAKE CALIPER,R.H.front . ....................... 1
1 5745288 BRAKE CALIPER,L.H.front,reman.................. 1
1 5745289 BRAKE CALIPER,R.H.front,reman ................. 1
2 12342339 oPIN,caliper,locating. ............ ... i 2
3 5578806 eBUSHING,caliper. ............. .o, 2
4 5578794 oSLEEVE,caliper. . ... 2
5 5578802 oBLEEDER VALVE,caliper. . ...t 1
6 5597172 eCARDbleedervalve .......... .. ..o 1
7 S.LK. eHOUSING, front brake caliper . .................. 1
8 5578797 oSEAL,piston,SEENOTE 1 ... ....... ... o 1
9 5578803 oPISTON,caliper. . ... 1
10 5578800 BOOT, caliper, piston, SEENOTE 1. .. .............. 1
11 5578809 ADAPTER,LH.front. . .. .. ..o 1
11 5742123 ADAPTER,RH.front . ... ... ... i 1
12 5573090 YOKE.discbrake ........... .. ... 1
13 5584072 WASHER, flat,yoke toadapter. . .................. 2
14 5584071 BOLT, yoke to adapter,.hexhead ................. 2
15 S.IK. PAD,disc brake, SEENOTE2 .. ............covvnt 2
16 N/S BOLT,5/8-11x1 1/2,Gr8. . ... .. 4
17 12338387 ROTOR,disc brake. ... 2

NOTE 1: PART OF SERVICE BRAKE CALIPER BOOT AND
SEAL KIT P/N §579865. ONE (1) KIT HAS
ENOUGH COMPONENTS FOR TWO (2) BRAKE
CALIPERS.

NOTE 2: PART OF SERVICE BRAKE PAD KITS P/N
5745162 (FOR 10,300 LB. GVW, 10,800 LB.
GVW VEHICLES) AND 57K0264 (FOR 12,100 LB.
GVW VEHICLES). KIT CONTAINS FOUR PADS TO
SERVICE ONE AXLE.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

7-10 BRAKES

9-P07-005.4

Figure 7-5. Master Cylinder Assembly and Hydro-Boost Assembly

AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-11
ITEM PART NUMBER DESCRIPTION Qry
Figure 7-5.

Master Cylinder Assembly and Hydro-Boost Assembly
1 6009990 HOSE ASSEMBLY, p/s pump-to-Hydro-Boost ......... 1
2 N/S HOSE, Hydro-Boost-to-p/s pump,SEENOTE 1........ 1
3 6009989 HOSE ASSEMBLY, Hydro-Boost-to-steering gear . . . . .. 1
4 N/S HOSE CLAMBS/8 . . . e e 1
5 6009992 MASTER CYLINDER ASSEMBLY . . ... .. ..o 1
6 S.ILA. oRESERVOIR, mastercylinder . .................... 1
7 S.LA. e COVER, mastercylinder. ....................... 1
8 S.ILA. eMASTER CYLINDER. . .. .. oo 1
9 N/S LOCKNUT, flanged,pt,3/8-16................. ... 2
10 6010096 HYDRO-BOOST ASSEMBLY . . .. .o 1
11 S.LA. eSTUD, 3/8 - 16 x 1 1/2,Hydro-Boost-to-cowl . . . ... .. 4
12 5745116 oSTUD, 3/8 - 16 x T 9/16,Hydro-Boost-to-m/c........ 2
6010409 DECAL, master cylinder, GCC (not illustrated) . . .. . .. 1

NOTE 1: MAKE FROM BULK HOSE, P/N 5741209, 5/8"
O.D.X 3/8"1.D. X 25 FEET LONG

AM General Corporation
5745278




7-12 BRAKES

2001 HUMMER PARTS CATALOG

9-P07-001.1

Figure 7-6. ABS Modulator.

AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-13

ITEM PART NUMBER DESCRIPTION Qry

Figure 7-6.
ABS Modulator.

1 6010138 ABS MODULATOR ASSEMBLY,wet. .. ............... 1
2 S.LA. o WASHER, flat, 26mm O.D.x bmm I.D............... 2
3 6010824 ADAPTER, modulatortfoRH.side. . ................ 2
4 6010825 ADAPTER, modulatorto LH.side .................. 2
5 6010823 ADAPTER, master cylinder to modulator. ........... 2
6 6008984 SHIELD,ABSmodulator . ..............oo 1
7 6011036 SPACER, modulatormounting .. .................. 2
8 6008985B9 BRACKET ASSEMBLY, ABS modulator ............... 1
9 S.ILA. oNUTINSERT,3/8-16 .. .. o 4
10 S.LA. oSTUD, 1/4-20X 1 .o 4
11 N/S BOLTLMS5-08X 13 ... i 2
12 N/S BOLT,3/8-16Xx1 1/4. ... .. . i 4
13 N/S LOCKWASHER,3/8. . ... 4
14 N/S WASHER, flat,3/8 ... ..o 4
15 N/S WASHER. flat, 1/4 ... ... . o 2
16 N/S LOCKNUT,pt, 1/4-20. ... oo 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

7-14 BRAKES

9-P07-002.2

Figure 7-7. Brake Lines.

AM General Corporation



2001 HUMMER PARTS CATALOG

BRAKES 7-15

ITEM PART NUMBER DESCRIPTION Qry
Figure 7-7.
Brake Lines.
1 6008928 BRAKE LINE, R.H. union-to-R.H.rear caliper,red ... ... 1
2 N/S SCREW, tapping,3/8-16x5/8................. ... 11
3 N/S P-CLAMRS/16"ID. ... 15
4 6008926 BRAKE LINE, L.H. union-to-L.H. rear caliper, orange . . . 1
5 6009992 MASTER CYLINDER. . . .. .o 1
6 6011258 TUBE AND HOSE ASSEMBLY, primary, m/c-to-modulator 1
7 6011257 TUBE AND HOSE ASSEMBLY, secondary, m/c-to-modulator 1
8 6010138 MODULATOR,ABS . . .. e 1
9 6008918 BRAKE LINE, modulator-to-L.H. front caliper, yellow . . . 1
10 6008920 BRAKE LINE, modulator-to-R.H. front caliper, green . . . 1
11 12447165 BRACKET, brake line mounting.................... 1
12 12339204 WASHER,brake caliper. . ... 4
13 12339235 COUPLING,brake caliper. . ...................... 4
14 442393 UNION,brakeline ........ ... i 2
15 6008924 BRAKE LINE, intermediate, modulator-to-R.H. union, red. 1
16 6008922 BRAKE LINE, infermediate, modulator-to-L.H. union,
OFONGE v vttt e 1
17 12338301 BRACKET,brakeline .............. ..., 2
18 6002426B2 BRACKET, springretaining. . ..........cooov o 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

7-16 BRAKES

V=t

e K
~

L S
-

Ly

9-P07-003.2

Figure 7-8. ABS Wheel Speed Sensor.
AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-17

ITEM PART NUMBER

DESCRIPTION

Qry

O O © N O O 0 O OO N O N —

R ——
— O

11

6010137
6008841
6010259
6010677B9

MS21333-67
N/S
MS21333-125

MS21333-125
N/S
N/S
N/S
N/S
N/S
5508208
N/S
N/S
N/S
N/S
600989989
6008840
123405671-2
EC12338170
6010767

Figure 7-8.
ABS Wheel Speed Sensor.

JUMPER, ASSEMBLY, wheel speed sensor, SEE NOTE 1.
ABS WHEEL SPEED SENSOR . .. ..o v
CLIR speed sensor connectionmount .............

BRACKET, speed sensor connection clip, rear only
SEENOTE 2. . .o

P-CLAMP cushioned, 1/4",SEENOTE3 .............
P-CLAMP cushioned, 1/2",SEENOTE2 . ............
P-CLAMP Cushioned, 5/8",SEENOTE4 . . ...........

P-CLAMPR Cushioned,5/8",SEENOTE 1 .............
SCREW, tapping, #10-24 x 1/2,SEENOTE3 ...... ...
SCREW, tapping,3/8 - 16 x5/8, SEENOTE 2. .. ..... ..
SCREW, tapping,3/8 - 16 x5/8, SEENOTES. . . ... .. ..
SCREW,3/8-16x 1,on hub,SEENOTE3 ............
WASHER, flat, 3/8, on hub, upper front, SEE NOTE 3 . ..
BRACKET,90-degree,onhub . ....................
SCREW,3/8-16x T,onhubrear...................
SCREW, 3/8 - 16 x 1,0n hub, upper rear, SEE NOTE 6 . .
WASHER, flat, 3/8, on hub, upper rear,SEE NOTE 6 . . . .
WASHER, flat,3/8,.onhub.,rear. ...................
HOUSING ASSEMBLY, ABS wheel speed sensor mounting
BUSHING, ABS wheel speed sensor mounting .. .. ...
P-CLAMR coated, 1”, (not illustrated), SEE NOTE 7. . . .
BRACKET, 90-degree, (not illustrated), SEE NOTE 1 . . ..
BRACKET, 90-degree, (not illustrated), SEE NOTE 7 . . . .

NOTE 1: FOR R.H. FRONT ONLY
NOTE 2: FOR REAR ONLY
NOTE 3: FOR L.H. SIDE ONLY
NOTE 4: FOR L.H. FRONT ONLY

NOTE &: FOR L.H. FRONT, L.H. REAR, AND R.H. FRONT
ONLY

NOTE 6: FOR R.H. SIDE ONLY
NOTE 7: FOR FRONT ONLY

N = N B DM OWODNDNOOBEDNDNODBRADNDNDWOEOENNDN

5745278

AM General Corporation




7-18 BRAKES

2001 HUMMER PARTS CATALOG

Figure 7-9. ABS Electronic Control Unit (ECU).

AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-19
ITEM PART NUMBER DESCRIPTION Qry
Figure 7-9.
ABS Electronic Control Unit (ECU).
1 6010398 HOUSING,ECU,UpPEr. . ... oo e 1
2 6010399 HOUSING,ECU,lower . ... 1
3 6008899 ELECTRONIC CONTROLUNIT (ECU),ABS. .. ......... 1

AM General Corporation
5745278




7-20 BRAKES

2001 HUMMER PARTS CATALOG

9-P07-006

Figure 7-10. Service Brake Pedal Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

BRAKES 7-21

ITEM PART NUMBER DESCRIPTION Qry
Figure 7-10.
Service Brake Pedal Assembly.
1 12339114 PIN.brakepedal .............. . i 1
2 N/S WASHER, flat, hardened, 3/4,type B.pin. .. ......... 1
3 12338732P BRACKET, brake pedal mountfing. . ................ 1
4 N/S WASHER, flat, hardened, 9/16,type B,pin. .. ..... ... 1
5 N/S LOCKNUT,9/16-12,Gr8, CAD,pin . .. ..o 1
6 12339112-2 BEARING,DIN ... o 2
7 WA12338394B1 BRAKEPEDAL . ... e 1
8 12338124 WASHER, wave, 1/2,brake pedal to Hydro-Boost . . . . 1
9 N/S SCREW, #10 - 24 x 1,brake pedal striker ............ 1
10 6003075 STRIKER, brake light switch . ................... ... 1
11 N/S WASHER, flat, #10 . .. ..o 1
12 N/S LOCKNUT, #10-24 . . ..o e 1
13 N/S COTITER PIN, 3/32" x 1”. Phos, brake pedal
toHydro-Boost. ........ ... .. 1
14 12339183 SPRING,brake pedalreturn...................... 1
15 N/S WASHER, flat, 1/2, class 3, CAD,
brake pedal fo Hydro-Boost ..................... 1

5745278

AM General Corporation




7-22 BRAKES

2001 HUMMER PARTS CATALOG

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-1

Section 8
STEERING SYSTEM
TITLE PAGE NUMBER
Power Steering Gear and Mounfing Hardware . ... .. i 8-10
Power Steering Gedr Assembly . . . ..o e 8-12
Power Steering Pump, Oil Cooler,and Hydro-Boost Linesand Fittings .. .................... 8-20
Power Steering Pump, Pulley, Reservoir,and Mountfing Hardware. . ............ .o 8-18
POWET STEEING PUMID . . . ot 8-16
Steering Column and Intermediate Shaft . .. ... .. 8-2
Steering Column Lock and Switch Housing Assembly . ... i 8-6
Steering Column Trim and TUrN SIgNAl . . .00 8-4

Steering Linkage

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

8-2 STEERING SYSTEM

P08-001.5

Figure 8-1. Steering Column and Intermediate Shaft.

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-3

ITEM PART NUMBER DESCRIPTION Qry
Figure 8-1.
Steering Column and Intermediate Shaft.
1 N/S BOLT,3/8-16x5 1/2,Gr8,ZN,steering column ... ... 1
2 N/S LOCKWASHER, flat, 3/8” type b, hard, steering column. 2
3 5039226 BRACKET, steering column mounting .............. 1
4 12339402 DRIVEPIN,NylION. . . oo 1
5 N/S LOCKNUT, 3/8 - 16,Gr8, steering column . .......... 1
6 5939076 STEERING COLUMN,LUPPEr . . . v oo 1
7 N/S NUT,7/16 - 20,Gr8,steeringcolumn . .............. 2
8 N/S WASHER, flat,7/16,steering column ............... 4
9 12339210-2 SHAFT, infermediate steering . ... ................. 1
10 MS15002-1 ¢LUBRICATION FITTING, intermediate shaft. .. .... ... 1
11 MS15003-4 ¢ UBRICATION FITTING, intermediate shaft. .. .. ... .. 2
12 5744602 oU-JOINT,infermediate shaft .. ................... 2
13 12341894 NYLINER, interior steering shaft boot............... 1
14 N/S BOLT, 1/4 - 20 x 1,Gr8, CAD, intermediate steering shaft 3
15 N/S LOCKWASHER, 1/4,reinforcement. ................ 4
16 N/S WASHER, flat, 1/4,intermediate steering shaft. ... ... 3
17 5939997B1 REINFORCEMENT, steering columnseal ............ 2
18 59037584 NUTINSERT . .o 4
19 N/S SCREW, #10 - 24 x 3/4, steering shaft boot . ......... 3
20 N/S WASHER, flat, #10, steering shaft boot. ........... .. 6
21 12341893 BOOT, dust and moist, steering shaft. . ............. 1
22 N/S BOLT,7/16 - 20 x 2,Gr8, CAD, steering column.. ... ... 2
23 N/S BOLT,1/4-20x1 1/4,Gr8,CAD. .. ...........ov.t. 1
24 N/S NUT, #10 - 24, steering shaftboot.................. 3
25 N/S SCREW, 5/16 - 18 x 3/4, ZN, steering column assembly 2
26 N/S WASHER, flat,hard,5/16 . .......... ... . .o 4
27 N/S BOLT,#10-24X 1/2 . .o e 2
28 N/S LOCKWASHER, #10. . . .o oo 2
29 6011875 SUPPORT, cross body harness. .. .................. 1
30 N/S TIEWRARTO 1/4”. . . i 2
31 N/S LOCKNUT,5/16-18,Gr8 ... 2
32 6007699 BRACKET,cross body harness. . ................... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

8-4 STEERING SYSTEM

P08-007.1

Figure 8-2. Steering Column Trim and Turn Signal.

AM General Corporation



2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-5

ITEM PART NUMBER DESCRIPTION Qry

Figure 8-2.
Steering Column Trim and Turn Signal.

1 N/S CLAMR cushioned,5/16" .. ........ ..., 1
2 6007700 CABLE, ignitioninterlock . . . ............ .. ... ..., 1
3 N/S SCREW, socket head cap,M6 - 1.0 x 16, class 10.9,ZN 1
4 N/S LOCKNUT,M6-1.0,class 10.9. .. .. ..o 1
5 5039636 SHROUD, upper steering column. .. ............... 1
6 5742768 HOUSING, lock and switch (See Figure 8-3) .. ... .... 1
7 N/S SCREW,#8-32X 1/2 . .o i 1
8 5039821 LOCK CYLINDER AND KEY ASSEMBLY, ignifion . ... ... 1
9 5742680 SCREW,steeringcolumn. ............ ..o 4
10 N/S SCREW, tappiny, phcr, #8 - 18 x 1 1/4,
steering columnshroud .. ...................... 5
11 5039635 SHROUD, lower steering column ... ............... 1
12 7063812 NUT, steering wheel-to-column ... ................ 1
13 6000113 COVER,steeringwheelhub. ..................... 1
14 N/S SCREW,phcr, #8-18x 1/2. ... ... . oo 3
15 5039373 STEERING WHEEL ASSEMBLY, with cover and padding 1
16 6000112 ADAPTER, steering wheelhub cover. . ............. 1
17 5939659 GROMMET .. 3
18 6009707 TURN SIGNAL LEVER,w/o cruise control .. .......... 1
18 6010416 TURN SIGNAL LEVER, cruise control .. .............. 1
19 5742688 SWITCH ASSEMBLY, turn, emergency, horn, and dimmer 1
20 N/S SCREW,Torx head, #6-40x3/16 .. .. .. .ot 4
21 5742769 BOLT,steeringcolumn. . ........o oo 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

8-6 STEERING SYSTEM

P08-008

Figure 8-3. Steering Column Lock and Switch Housing Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-7

ITEM PART NUMBER DESCRIPTION Qry
Figure 8-3.
Steering Column Lock and Switch Housing Assembly.
1 5743340 ACTUATOR, column loCK. ..o oo 1
2 5743337 SPRING, steering columnlock .................... 1
3 5743336 PAWL, steering columnlock...................... 1
4 N/S SCREW,M6-1.0x 16soc.hdcap 10cli0Ozn ......... 2
5 5743343 SWITCH ASSEMBLY, ignition .. ........... .. ... ..., 1
6 5039821 CYLINDER AND KEY ASSEMBLY, ignitionlock . ... ... .. 1
7 5743341 RETAINER,columnlockygear ..................... 1
8 5743338 FLAT BEARING,columnilock ...................... 1
9 5743339 GEAR, steering columnlock. ..................... 1
10 5743342 HOUSING, lock cylinder. .............cooiii v, 1
11 N/S oPLATE,bearingretainer. .............. ... .. ... 1
12 5743344 SLEEVE,upperbearing ................. .. ... . ... 1
13 5742680 SCREW, steeringcolumn ............... ... .. ... 4
14 N/S BOLT,M8-125Xx24 .. .. ... . i, 2
15 5744891 BEARING ASSEMBLY., upper steering column ... .. ... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

8-8 STEERING SYSTEM

P08-002.1

Figure 8-4. Steering Linkage.

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-9

ITEM PART NUMBER DESCRIPTION Qry

Figure 8-4.
Steering Linkage.

1 N/S COTTERPIN, 1/8"x 1 1/4",idlerarm. .. ............. 6
2 MS35692-54 NUT,slotted, . ... . oo e 2
3 6011300 ARM,steering. . ... 1
4 MS15001-1 oFITTING, zerk, 1/4-28 x 3/16,steeringarm ......... 1
5 6003868 CENTERLINK,steering .. ... 1
6 6005119 TIE ROD ASSEMBLY, steering, left and right side ... ... 2
7 12338311-2 oTIE ROD END, steering,R.H.thread. ... ............ 1
8 MS15001-3 o oF[TTING, zerk, 45 deyree, 1/4 - 28 x 3/16, tie rod end 1
9 MS35692-54 eeNUT,slotted,fierodend . ...................... 1
10 N/S oNUT,7/16 - 14,Gr8,tierodend clamp. ............ 2
11 N/S oBOLT,7/16-14x 1 3/4, Gr8,tierodendclamp .. . .. 2
12 12339202 oCLAMRtierodend .......... ..o 2
13 6005124 ORODD. . 1
14 12338311-1 oTIE ROD END, steering LH.thread .. .............. 1
15 MS15001-3 o oFITTING, zerk, 45 deyree, 1/4 - 28 x 3/16, tie rod end 1
16 MS35692-54 eoNUT,slotted,fierodend .. ..................... 1
17 5745340 KITidler arm . ... e 1
18 S.1K. o|IDLER ARM ASSEMBLY,steering. . ................. 1
19 S.ILA. ool DLERARM . . .. 1
19 MS15001-1 o oF[TTING, zerk, 1/4-28x3/16,idlerarm . .......... 1
20 MS15001-3 e oF[TTING, zerk, 45 deyrees, 1/4 - 28 x 3/16,idler arm . 1
21 S.ILA. 0eSPACER. . . 1
22 EC9430230 oBOLThex ... 2
23 9422299 oLOCKNUT .o e 2
24 N/S WASHER, flat, type B, 7/16,idlerarm ............... 4
25 N/S WASHER, flat,hardened.,5/8. .. ................... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

8-10 STEERING SYSTEM

P08-003

Figure 8-5. Power Steering Gear and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-11

ITEM PART NUMBER DESCRIPTION Qry

Figure 8-5.
Power Steering Gear and Mounting Hardware.

1 12460232 STEERING GEAR, POWET. . .o v 1
2 N/S WASHER, flat, hard, 7/16,type B, steering gear. . .. ... 3
3 N/S LOCKWASHER, heavy,7/16,steeringgear . ......... 3
4 N/S BOLT,7/16 - 14 x 4,Gr8,Phos, steeringyear .. ....... 1
5 N/S BOLT,7/16 - 14x 5 1/4,Gr8,Phos, steering gyear. . . . .. 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

8-12 STEERING SYSTEM

f f 26 25 P08-004.1

Figure 8-6. Power Steering Gear Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-13

ITEM PART NUMBER DESCRIPTION Qry
Figure 8-6.
Power Steering Gear Assembly.
1 5740444 NUT, lash adjuster,self-locking . ................... 1
2 5740445 BOLT, cover assembly, SEE NOTES 1,2,12,AND 13 . . .. 4
3 S.1K. COVER ASSEMBLY, housing side, SEE NOTE 12. ... .. .. 1
4 5740447 GASKET, housing, cover assembly,
SEENOTES 1,12, AND 13 . ... ..o 1
5 S.ILK. GEARSHAFT spur, pitman shaff, SEENOTE 13...... ... 1
6 S.IK. HOUSING, steering gear,SEENOTE 15.............. 1
7 S.LK. VALVE ASSEMBLY, steering gear check,
SEENOTES3AND 15 ... oo 1
8 S.IK. THRUST BEARING RACE, lower, SEENOTE4 .. ........ 2
9 S.1K. RETAINER AND ROLLER,SEENOTE4 .. .............. 1
10 S.1K. GEAR ASSEMBLY,worm,SEENOTE 2. .. ............. 1
11 5741145 NUT, adjusterplug . .......... .. i 1
12 S.IK. RETAINING RING,SEENOTESS5AND 14 . ............ 1
13 S.1K. SEAL,shaft, SEENOTESSAND 14 .. ................ 1
14 5741704 SEAL,shaft, SEENOTESSAND 14 . ................. 1
15 5740483 BUSHING, sleeve,shaft, SEENOTES ................ 1
16 S.1K. PLUG, adjuster,shaft, SEENOTES . . ................ 1
17 5740485 PACKING, preformed, adjuster pluy,
SEENOTESS5AND 14 ... .o 1
18 S.1K. RACE, bearing, SEENOTES5AND 6. . .. ... oo v w 1
19 S.1K. RETAINER AND ROLLER,SEE NOTESS5AND 6 ...... ... 1
20 S.1K. RACE.bearing, SEENOTES5AND 6. . .. ...t . 1
21 S.IK. SPACER, bearing, SEENOTESS5AND 6 . ............. 1
22 S.IK. RETAINER, bearing adjuster pluy, SEE NOTES 5 AND 6. 1
23 S.IK. RING, seal, valve body, SEENOTES7AND 16 . ....... 3
24 S.LK. PACKING, preformed, valve body,
SEENOTES7AND 16 .. ..o i 3
25 S.1K. VALVE BODY, steering, SEENOTE 16 . .. ............. 1
26 S.IK. SEAL, valve spool, SEENOTES7AND 16............. 1
27 S.I.K. VALVE SPOOL, direct, shaft, SEENOTE 16. .. ......... 1
28 S.LK. SHAFT, steering column,SEENOTE 16 .............. 1
29 S.ILK. RING, seal, shaft, SEENOTES7AND 16.............. 1
30 940523 NUT, pitmanshaft. . ....... ... o 1
31 5550554 LOCKWASHER, pitmanshaft. . .................... 1
32 S.IK. RING, retaining, pitman shaft, SEE NOTES 8 AND 15. . . 1
33 S.LK. WASHER, seal, pitman shaft, SEE NOTES 8 AND 15 . . .. 2
34 S.IK. SEAL, pitman shaft, SEENOTES8 AND 15. .. ......... 1
35 5740451 SEAL, pitman shaft, SEENOTES8 AND 15. .. ......... 1
36 5740453 BEARING, roller, pitman shaft, SEENOTE 16. .. ... .. .. 1

AM General Corporation
5745278




8-14 STEERING SYSTEM

2001 HUMMER PARTS CATALOG

ITEM PART NUMBER DESCRIPTION Qry

Figure 8-6.

Power Steering Gear Assembly. (Cont’d)
37 S.IK. RACK,piston nut, SEENOTE2 . ................... 1
38 S.LK. RING, seal, piston rack, SEE NOTES2 AND 9. .. ... ... 1
39 S.1K. GASKET, piston rack, SEENOTES2 AND 9. . .. ....... 1
40 5740461 PLUG, pistonrack, SEENOTE2. .. ................. 1
41 S.LK. PACKING, preformed, housing end pluy,

SEENOTE 10 ...t e 1
42 5740456 PLUG, housingend. ........... .. o, 1
43 S.LK. RING, retaining, housing end plug, SEE NOTE 10. . . .. 1
44 S.LK. BALL, beariny, piston rack, SEE NOTES2 AND 11.. ... 12
45 S.LK. BALL, chrome,.281250 diameter, piston rack,

SEENOTES2AND 11 ... e 12
46 5740468 GUIDE, ball, piston rack, SEENOTE 2. .. ............ 2
47 5740467 STRAR retaining, piston rack ball guide, SEE NOTE 2. . 1
48 5740466 SCREW, retaining strap,SEENOTE2 .. ............. 2
49 S.1K. LUBRICANT, pitman shaft (not illustrated), SEE NOTE 8 1

NOTE 1:  PART OF SIDE COVER HOUSING SEAL KIT
P/N 5740448

NOTE 2 PART OF PISTON NUT RACK KIT P/N 5740462
NOTE 3:  PART OF STEERING KIT P/N 5741190

NOTE 4: PART OF LOWER THRUST BEARING KIT
P/N 5740476

NOTE &:  PART OF ADJUSTER PLUG KIT P/N 5741703

NOTE 6:  PART OF UPPER THRUST BEARING KIT
P/N 5742166

NOTE 7:  PART OF SEAL VALVE RING KIT P/N 5740499

NOTE 8:  PART OF PITMAN SHAFT SEAL KIT
P/N 5715393

NOTE @ PART OF SEAL RACK PISTON KIT P/N 5740465
NOTE 10: PART OF SEAL END PLUG KIT P/N 5740458

NOTE 11: PART OF RECIRCULATING BALL KIT P/N
5740470

NOTE 12: PART OF STEERING GEAR SIDE COVER KIT P/N
5741910

NOTE 13: PART OF PITMAN SHAFT GEAR ASSEMBLY
SERVICE KIT P/N 5742626

NOTE 14: PART OF ADJUSTER PLUG SEAL KIT P/N
5741892

NOTE 15: PART OF GEAR HOUSING ASSEMBLY SERVICE
KIT P/N 5742627

NOTE 16: PART OF STEERING GEAR VALVE ASSEMBLY
KIT P/N 5742625

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-15

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

8-16 STEERING SYSTEM

Figure 8-7. Power Steering Pump.

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-17

ITEM PART NUMBER DESCRIPTION Qry

Figure 8-7.
Power Steering Pump.

1 6003042 POWER STEERING PUMP ASSEMBLY .. .............. 1
2 S.ILA. eSTUD,M10- 1.5 x 15 x 14 with 6mm spacer ........ 1
3 S.ILA. oO-RING,SEENOTE T. .. ... 1
4 S.ILA. oFITTING .. o 1
5 S.ILA. oSTUD,MT10-1.5x 15X 17 .. i 1
6 S.LK. eHOUSING, power steeringpump. . . .............. 1
7 S.LA. eO-RING,squarecut, SEENOTE 1................. 2
8 S.ILA. eRING,retaining. . ... 1
9 S.LLA. OEND PLATE . ..o 1
10 S.LA. oSPRING, pressureplate . ........................ 1
11 S.ILA. oPRESSURE PLATE . . ..o 1
12 S.ILA. oPUMPRING ... 1
13 S.ILA. OVANES. .. 10
14 S.ILA. eRING,retaining. . . ... 1
15 S.LA. oROTOR, power steering pump . . ... ..o e o n s 1
16 S.ILA. oPLATE, thrust . ... ... .. 1
17 S.ILA. oPIN,dowel . ... ... 2
18 S.ILA. oO-RING, SEENOTE T .. ... i 2
19 S.ILA. ¢O-RING,square cut, SEENOTE T ................. 1
20 5741823 oVALVE.flowcontrol .......... ... ... . o 1
21 S.ILA. oSPRING, VAIVE. .. .o e 1
22 S.ILA. oMAGNET,SEENOTE T.... ... o i 1
23 S.ILA. ePUMP BODY,power steering.................... 1
24 S.ILA. oO-RING,SEENOTE T. .. ..o 1
25 S.LLA. oSEAL, high temperature, SEENOTE 1........... ... 1
26 S.ILA. oDRIVESHAFT . .. 1

NOTE 1: PART OF POWER STEERING PUMP SEAL SER-
VICE KIT P/N 5740440.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

8-18 STEERING SYSTEM

P08-003.3

Figure 8-8. Power Steering Pump, Pulley, Reservoir, and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-19

ITEM PART NUMBER DESCRIPTION Qry
Figure 8-8.
Power Steering Pump, Pulley, Reservoir, and Mounting
Hardware.
1 12339902-12 EDGE GUARD, 5 1/2°10NY. . . . oo 1
2 6002106 CARpower steeringreservoir. . ................... 1
3 N/S BOLT,M10 - 1.5 x 25, flanged, bracket-to-engine.. . . . . 2
4 6010662B9 BRACKET, power steering reservoir mounting. .. ... .. 1
5 N/S BOLT, M8 - 1.25 x 25, mounting bracket-to-reservoir . . 2
6 N/S LOCKWASHER, M8 . . . ... e 2
7 N/S WASHER, flat,M8 . .. .. . 2
8 6010670 RESERVOIR, powersteering . ..., 1
9 N/S CLAMRhose,worm gear,3/4"-1 1/8"............. 2
10 N/S HOSE, power steering reservoir-to-pump, 7 3/4" lony
SEENOTE 1. ..o e 1
11 6006785 BRACE, rear,power steeringpump .. ... ... .. 1
12 6006780 BOLT .o 1
13 11503643 NUT 2
14 N/S BOLT,M10-1.56x35,class9.8 . .................... 3
15 6004158 PULLEY, power steering pump .. .. ......ooviv ... 1
16 6006807 BRACKET, P/S pump, A/CpuUmp. . . oo 1
17 6003042 PUMRpowersteering . ... 1

NOTE 1: CUT FROM P/S RESERVOIR HOSE, P/N
06003166,1 1/16"O.D.X3/4"1.D.X9 1/2°
LONG

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

8-20 STEERING SYSTEM

P08-006.4

Figure 8-9. Power Steering Pump, Oil Cooler, and Hydro-Boost Lines and Fittings.

AM General Corporation




2001 HUMMER PARTS CATALOG

STEERING SYSTEM 8-21

ITEM PART NUMBER DESCRIPTION Qry
Figure 8-9.
Power Steering Pump, Oil Cooler, and Hydro-Boost
Lines and Fittings.
1 6009990 HOSE ASSEMBLY, p/s pump-to-Hydro-Boost ...... ... 1
2 N/S OSEAL, O-MNY . oot 2
3 N/S CONVOLUTED CONDUIT, p/s pump-to-Hydro-Boost hose,
16" 1ong, SEENOTE 1. .. ... oo 1
4 N/S CLAMR harness,rear 5/8" cushioned .............. 4
5 N/S SCREW. 1/4-20x3/4,Gr8 CAD .. ... 2
6 6009989 HOSE ASSEMBLY, Hydro-Boost-to-steering gyear . . . . .. 1
7 N/S CLAMRRhOSE. . ..o 6
8 N/S CONVOLUTED CONDUIT, Hydro-Boost-to-steering year
hose, 12”long,SEENOTE 1. .......... ... 1
9 N/S HOSE, Hydro-Boost-to-p/s pump, 31” lony, SEE NOTE 2 1
10 N/S WASHER. flat, 1/4 ... .. 2
11 N/S LOCKNUT, 1/4-20,Gr8 .. ..o 2
12 N/S HOSE, steering gear-to-cooler, 9.25” lony, SEE NOTE 2. 1
13 12338593 TUBE ASSEMBLY. . .o 1
14 12340395 SEAL, O-MINYG . oo 1
15 N/S HOSE, cooler-to-power steering pump, 20” lony,
SEENOTE 2 ..o 1
16 N/S CONVOLUTED CONDUIT, cooler-to-p/s pump hose,
19 3/4"long,SEENOTES3 .. ........ ..o, 1
17 0MS3367-2-0 TIEDOWN STRAP. . . s 1
18 N/S NUT,5/16-18,Gr5 ... ..o e 2
19 N/S WASHER, flat,5/16 .. .. .o 4
20 6007233 PLATE,backing,P/Scooler....................... 1
21 6010082 OIL COOLER ASSEMBLY,P/S .. ... e 1
22 N/S LOCKWASHER,5/16. . . ..o e 2
23 N/S SCREW,5/16-18x1,Gr5,CAD. .. ..ot 2

NOTE 1: MAKE FROM SLIT CONVOLUTED CONDUIT,
P/N 6010240, 1" O.D.X 3/4"1.D. X 22" LONG

NOTE 22 MAKE FROM BULK HOSE, P/N 5741209,5/
8" 0.D.X3/8"1.D.X 25 FEET LONG

NOTE 3: MAKE FROM NON-SLIT CONVOLUTED CON-
DUIT, P/N 6007446,1” O.D. X 3/4"1.D.X 46"
LONG

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

8-22 STEERING SYSTEM

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-1

Section 9

AXLES/SUSPENSION/FRAME

TITLE PAGE NUMBER

Alrlift Brackets, Front Spring Seats,and Mounting Hardware . . .......... ... .. ... . .. 9-20
Axle Differential, Mounting Brackets,and Hardware . ........ ... i 9-38
AXle DIfferential . . . ..o 9-40
Bumper, Front and Lifting Shackle (withWinch) . ........ .. ... . . . . 9-28
Bumper, Front and Liffing Shackle (withoutWinch) ........... ... ... .. ... ... .. ... .. .... 9-26
Bumper,Rearand Lifing Shackle . . . ... .. . 9-30
Control Arms, Ball Joints,and Mounting Hardware. . .. ... .. i 9-12
Frame Rails, Body Mount Brackets, and Transmission Crossmember. . ... o vv vt 9-18
Front Suspension Crossmembers, Related Parts, and Mounting Hardware . ................. 9-6

Front Upper Control Arm Brackets, L.H.. . ... o 9-22
Front Upper Contfrol Arm Brackets, R.H. ... .. e 9-24
Geared Hub (Knuckle) Assemblies. . . .. ... 9-50
Halfshaft Assembly, Leff and Right Side . ... ... .. e e 9-34
Propeller ShafTs . .o 9-36
ReAr ROIUS ROGS . . oot 9-16
Rear Suspension Crosssmembers, Related Parts, and Mounting Hardware . ................. 9-8

Shock Absorbers and Springs, Front and Rear. . ... ... i 9-10
Stabilizer Bar and Connecting LiNKS . . . . oo oo 9-14
Upper Control Arm Brackets, Spring Seats, Related Parts, and Mounting Hardware . ....... .. 9-32
Vent Lines, Front Axle and Geared HUb . . ... ... 9-46
Vent Lines,Rear Axle and Geared HUD . ... ... 9-48

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

9-2 AXLES/SUSPENSION/FRAME

PAGE ITEM] PART NUMBER DESCRIPTION Qry
Complete Frame Assembly
(lllustrations on the pages indicated)

6010114B9 FRAME ASSEMBLY, complete (notillustrated)............ 1
Various N/S eBOLT, 1/2-13x 1,Gr8,CAD . .. .. oo 11
Various N/S eBOLT, 1/2-13x1 1/4,Gr8,CAD . .. ..o v v 17
Various N/S oBOLT, 1/2-13x11/2, GI8,CAD . . . .. ..o oo 4
Various N/S oBOLT, 1/2-13x1 3/4,Gr8,CAD . .. ..o oo 1
Various N/S eBOLT, 1/2-13x2 3/4,Gr8,CAD . .. ..o v i 12
Various N/S oBOLT, 1/2-13x3,Gr8,CAD . .. .. . oo 10
Various N/S eBOLT, 1/2-13x3 1/4,Gr8,CAD . .. ..o v v 6
Various N/S eBOLT, 1/2-13x3 1/2,Gr8,CAD . .. ..o v i 9
Various N/S oeBOLT, 1/2-13x3 3/4,.Gr8,CAD . .. ... 10
Various N/S eBOLT, 1/2-13x4 1/4,Gr8,CAD . .. ..o v 32
Various N/S eBOLT, 1/2-13x4 1/2,Gr8,CAD . .. .. .o v i 9
Various N/S eBOLT, 1/2-13x4 3/4,Gr8,CAD . ......... .. it 3
Various N/S eBOLT,3/4-10x3 1/4,Gr8,CAD. .. ... 4
Various N/S eBOLT,3/4-10x4 1/4,Gr8,CAD. .. ..o 16
Various N/S eBOLT,3/4-10x4 1/2,Gr8,CAD. .. ... 4
Various N/S eBOLT,3/4-10x4 3/4,Gr8,CAD. .. ... 8
Various N/S oBOLT,5/8-11x3 1/4,Gr8,CAD. .. ... 2
Various N/S eBOLT,5/8-11x3 1/2,Gr8,CAD. .. .....cvvv i 4
9-30 12 12338225-1 *BOLT,5/8 - 18 x5 1/2,Gr8, CAD, drilled, rear shackle . . . . 2
Various N/S oBOLT,9/16-12x1 1/2,Gr8,CAD. . .......co i 1
9-6, 26 9.7 12338165 oBRACE, front suspension. . . ... 2
9-20, & 22 4,1 WB12342361B5 | ¢BRACKET ASSEMBLY, air liff, LH.. . ..................... 1
9-20, & 24 20,1 6003010B5 eBRACKET ASSEMBLY, air lift, RH. . ..................... 1
9-38 12 12342801 ¢BRACKET ASSEMBLY, axle pinion mounting, front........ 1
9-38 10 12341900 ¢BRACKET ASSEMBLY, axle pinion mounting,rear ........ 1
9-6,8 12,16 12338146 ¢BRACKET ASSEMBLY, axle support . ...t 4
9-18 14 12338178B2 ¢BRACKET ASSEMBLY,body mount . ................... 1
3-28,9-18 34,6 WA12342509B9 | ¢BRACKET ASSEMBLY, C-mount,LH. ................... 1
9-18 15 WAT12342510B9 | ¢BRACKET ASSEMBLY,C-mount,RH. ................... 1
2-28 10 12338205 ¢BRACKET ASSEMBLY, engine mount and prop shaft,L.H. . 1
2-28 13 12338163 ¢BRACKET ASSEMBLY, engine mount,lowerRH. ......... 1
2-28 12 12338183 ¢BRACKET ASSEMBLY, engine mount,RH.. . ............. 1
9-38 3 12338150-1 ¢BRACKET ASSEMBLY, front axle,LH. ................... 1
9-38 6 12338150-2 ¢BRACKET ASSEMBLY, front axle,RH.................... 1
9-26 8 WAT123381991B5 | ¢BRACKET ASSEMBLY, front,LH. ......... ... ... ... ..., 1
9-26 8 WA123381992B5 | ¢BRACKET ASSEMBLY, front,RH............ .. ... .. ..... 1
9-20,22,& 24 19.17.17] N/S ¢BRACKET ASSEMBLY, mounting, upr control arm, front. . . . 2
9-32 17 N/S ¢BRACKET ASSEMBLY, mounting, upr control arm, rear . . . . 2

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-3

PAGE ITEM] PART NUMBER DESCRIPTION Qary
Complete Frame Assembly
(lllustrations on the pages indicated)

9-6 10 EC12338180 eBRACKET ASSEMBLY,radiator. . ...t 1
9-38 6 12338151-1 ¢BRACKET ASSEMBLY,rearaxle,LH. ................... 1
9-38 3 12338151-2 eBRACKET ASSEMBLY,rearaxle,RH. ................... 1

3-18, 9-30 27,16 6006741B5 ¢BRACKET ASSEMBLY, rear bumper, L.H.,inner........... 1
9-30 4 12446989B5 ¢BRACKET ASSEMBLY, rear bumper, LH.,outer. . ......... 1
3-18, 9-30 27,16 6006749B5 ¢BRACKET ASSEMBLY, rear bumper,RH.,inner........... 1
9-30 4 12446990B5 ¢BRACKET ASSEMBLY, rear bumper,R.H.,outer .......... 1

9-8 7 EC12338197 ¢BRACKET ASSEMBLY, rear tiedown, forward ... ......... 2
9-8 1 EC12338181 ¢BRACKET ASSEMBLY, rear tiedown,rear .. ............. 2
9-18 9 EC12338185B9 ¢BRACKET ASSEMBLY, fransmission. . . . .. .. oo e 2

9-20,22,& 24 712,11 6009538B9 ¢BRACKET ASSEMBLY, upper front controlarm .......... 4
9-32 4 600953989 ¢BRACKET ASSEMBLY, upper rear controlarm. .. ...... .. 4
9-20 15 EC12338173 oBRACKET,frontspring . ......... .o 1

9-6 7 12338149-1 ¢BRACKET, front suspension,L.H.,front . ................ 1
9-6 16 12338155-1 ¢BRACKET, front suspension,LH..rear. ................. 1
9-6 7 12338149-2 oBRACKET, front suspension,R.H..front . ................ 1
9-6 16 12338155-2 ¢BRACKET, front suspension,R.H.,rear ................. 1

3-28,9-18 314 EC12338221B9 eBRACKET, mufflerhanger . .......................... 1
9-30 7 12342373B5 oBRACKET, rear bumpershackle. . .................... 2
9-8 22 12338148 eBRACKET, rear sUspension, rear . . .......o.ovuunan. 2
9-8 13 12338224 ¢BRACKET, rear suspension,front. . .................... 2
9-6 5 12447051 eBRACKET,splashshield . .. .......... ..o, 2
9-20, & 24 1.6 12338159 ¢BRACKET, transmission coolinglines .................. 1
9-20,& 46 16,20 EC12338170 ¢BRACKET, vent fube mounting ...................... 4
9-8,32,& 48 910,13 EC12338172 ¢BRACKET, vent tube mounting ...................... 2
9-30 5 6009595B5 eBUMPER ASSEMBLY,rear . . ..o i 1
9-18 10 EC12447053B9 ¢ CROSSMEMBER ASSEMBLY, fransmission . . .. ........... 1
9-6 11 12338230 e CROSSMEMBER, front suspension,front ............... 1
9-6 13 WB12338223 ¢ CROSSMEMBER, front suspension,rear. . .............. 1
9-8 11 WA12338217 ¢ CROSSMEMBER, rear suspension,front. . .............. 1
9-8 21 WA12338222 e CROSSMEMBER, rear suspension,rear . ............... 1
9-18 5 574502689 oFRAME RAIL ASSEMBLY,LH. . ....... ... .. ... oo, 1
9-18 1 12338247B9 oFRAME RAIL ASSEMBLY,RH. . ....... ... o 1
Various N/S olOCKNUT, 1/2-13,CAD . . .. oo 127
Various N/S olOCKNUT,3/4-10,CAD . . ..o 32
Various N/S olOCKNUT,5/8-T1,CAD .. ..o 6
Various N/S oNUT, 1/4-20,Gr2,ZN. . . . e i 4
Various N/S oNUT,9/16-12,G18. .. . e e 2

9-30 9 272739 oNUT, nylock, 5/8 - 18, Gr8, rear bumper shackle . ... .. .. 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-4 AXLES/SUSPENSION/FRAME

PAGE ITEM] PART NUMBER DESCRIPTION Qary
Complete Frame Assembly
(lllustrations on the pagyes indicated)

9-32 14 EC12338174B1 oPLATE, reinforcement.frame . ....................... 2
9-32 13 12338152 oREINFORCEMENT,frame . . ... .. v 2
9-32 16 12338738 oSEAT, rear SPMNY .« oot 2
9-30 11 EC12342354B5 oSHACKLE,rearbumper. ...........c v 2
9-20,22,24,& 32 313,108 12338226-1 eSHIM, control arm bracket,0.060-inch ................ A/R
9-20,22,24,& 32 |13,13,1013 12338226-2 eSHIM, control arm bracket,0.120-inch . ............... A/R
9-30 3 12338164 SPACER, mounting bracket,rearbumper ............. 4
9-20,22,24,& 32 1121499 6009543 oSPACER, upper control arm,0.125" . .. ................ A/R
9-20,22,24,& 32 12,1499 6009573 oSPACER, upper control arm,0.250" . . . ................ A/R
9-20 18 12338191-2 oSPRING SEAT ASSEMBLY,L.H.front. . ................... 1
9-20 18 12338191-1 oSPRING SEAT ASSEMBLY,R.H.front. . ................... 1
5-10,9-18 9.17 12447177 oSTUD, special,T-case anchorcable . ................. 1
Various N/S eWASHER.flat, 1/2,ZN . . .. ... 245
Various N/S eWASHER, flat,9/16,ZN . ... ... .. 4
Various N/S eWASHER, flat,5/8,ZN . . .. ... 12
Various N/S eWASHER, flat,3/4,ZN . . ... ... 64
9-30 8 7716721 oWASHER, wave, 5/8,rearshackles. . .................. 2
7-16 4 601067789 eBRACKET, w/sensor Clip. . ..o v 2

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-5

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

9-6 AXLES/SUSPENSION/FRAME

Figure 9-1. Front Suspension Crossmembers, Related Parts, and Mounting Hardware.

P09-001

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-7

ITEM PART NUMBER DESCRIPTION Qry

Figure 9-1.
Front Suspension Crossmembers, Related Parts, and
Mounting Hardware.

1 N/S WASHER, flat,hard, 3/4.typeB................. ... 8
2 N/S LOCKNUT,3/4-10,Gr8 . ... 4
3 N/S WASHER, flat,hard, 1/2,typeB................. ... 45
4 N/S LOCKNUT, 1/2-13,GrI8 ... oo 22
5 12447051 BRACKET, frame assembly, splash shield . ........... 2
6 N/S BOLT,3/4-10x4,Gr8,CAD. .. ... 4
7 12338149-1 BRACKET, crosssnember, L.H., front suspension front. . . 1
7 12338149-2 BRACKET, crosssnember, R.H., front suspension front . . 1
8 N/S BOLT,1/2-13x3 1/4,Gr8,CAD. .. ........co v 4
9 12338165B5 BRACE, frontsuspension .. ................oovinn 2
10 12338180 BRACKET, lower radiatormount . .. ................ 1
11 12338230 CROSSMEMBER, front forward ... ................. 1
12 12338146 BRACKET, axle support . ........ .o, 2
13 WB12338223 CROSSMEMBER, frontrear . ..............coovu.. 1
14 N/S BOLT,1/2-13x3,Gr8,CAD. .. .. ..o 8
15 N/S BOLT,1/2-13x2 3/4,Gr8,CAD. .. .........ovvv 6
16 12338155-1 BRACKET, crossmember, L.H., front suspension rear . . . 1
16 12338155-2 BRACKET, crossmember, R.H., front suspension rear. . . 1
17 N/S BOLT,1/2-13x1,Gr8,CAD. .. .....o v 5

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

9-8 AXLES/SUSPENSION/FRAME

12 ! P09-002.1

Figure 9-2. Rear Suspension Crossmembers, Related Parts, and Mounting Hardware

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-9

ITEM PART NUMBER DESCRIPTION Qry

Figure 9-2.
Rear Suspension Crossmembers, Related Parts, and
Mounting Hardware

1 12338181 BRACKET, tiedown, frame assembly ............... 2
2 N/S WASHER, flat,hard, 3/4,typeB.................... 40
3 N/S BOLT,3/4-10x4 1/4,Gr8,CAD................... 8
4 N/S BOLT,3/4-10x4 3/4,Gr8,CAD............ovvn. 4
5 N/S BOLT,1/2-13x1 1/2,Gr8,CAD. .. ........o v 4
6 N/S WASHER, flat,hard, 1/2,typeB................. ... 32
7 12338197 BRACKET, tiedown, frame assembly ............... 2
8 N/S LOCKNUT,3/4-10,Gr8 . ... 20
9 12338172 BRACKET, vent lines, tube mounting . .............. 2
10 N/S BOLT,1/2-13x2 3/4,Gr8,CAD . .. ........ovviv 6
11 WA12338217 CROSSMEMBER, rear suspension,front . ............ 1
12 N/S LOCKNUT, 1/2-13,Gr8 .. ..o 18
13 12338224 BRACKET, crossmember, rear suspension . .......... 2
14 N/S BOLT,3/4 -10x4 1/2,Gr8,CAD .................. 4
15 N/S BOLT,3/4-10x3 1/4,Gr8,CAD. .. ... 4
16 12338146 BRACKET,rear axle support . .............. ...t 2
17 6007694 BRACKET ASSEMBLY, mounting,R.H. ,SEENOTE 1 ... .. 1
18 N/S BOLT,1/2-13x3,Gr8,CAD. .. .. ..o 2
19 6007693 BRACKET ASSEMBLY, mounting, L.H.,SEENOTE 1...... 1
20 N/S BOLT,1/2-13x1,Gr8,CAD. .. ..o 4
21 WA12338222 CROSSMEMBER, rear suspension,rear. . ............ 1
22 12338148 BRACKET, crossmember, rear suspension . .......... 2

NOTE 1: USED WITH TRAILER TOWING RECEIVER

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

9-10 AXLES/SUSPENSION/FRAME

N
J/I

5

P09-003 .1

Figure 9-3. Shock Absorbers and Springs, Front and Rear.

AM General Corporation



2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-11

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-3.
Shock Absorbers and Springs, Front and Rear.
1 12339205 PIN,shock absorber . ........... ... .. ... ... ... 8
2 N/S WASHER, flat,hard, 1,type B............ ... ... ... 8
3 12339206 LOCKNUT, shock absorber .. ..................... 8
4 12342616B9 SPRING, rear, variable rate,standard . ............. 2
4 6006008B9 SPRING, rear, 2300 Ibs/inch, heavy duty, SEE NOTE 1 . . 2
4 6011073 SPRING, rear, 3000 Ibs/inch, heavy duty, SEE NOTE 2 . . 2
4 12338316-1B2 SPRING, front, 954 lbs/inch,standard . ............. 2
89
4 6005787B9 SPRING, front, 954 Ibs/inch, extended height, SEE NOTE 3 2
83,84,90
4 6005786B9 SPRING, front, 1250 lbs/inch, heavy duty, SEE NOTE 4. . 2
4 6011072 SPRING, front, 1728 Ibs/inch, heavy duty, SEE NOTE 5. . 2
5 12340071 SHOCK ABSORBER, front . ..o 2
5 5937865 SHOCK ABSORBER, front, 12,100-lbo GVW .. ......... 2
5 12340072 SHOCK ABSORBER,rear ..........covviiiinn .. 2
6 N/S WASHER, flat,hard,5/8 ............ .. ... ... ... 8
7 N/S LOCKWASHER, med,5/8,ZN. . .................... 8
8 N/S BOLT,5/8-11x2,Gr8,CAD. ..o 8
9 12338315 BRACKET, shock absorber mount, lower control arm . 4

NOTE 1: STANDARD ON 10,800-LB
NOTE 2: USED ON 12,100-LB GVW VEHICLES

NOTE 3: USED ON 10,300-LB GVW 2-DOOR VEHICLES
WITH WINCH; AND ON VEHICLES (MODELS 83,
84,90) WITHOUT WINCH OR HEAVY FRONT-
END EQUIPMENT

NOTE 4: USED ON 10,300-LB GVW 4-DOOR VEHICLES
(MODELS 83, 84,90) WITH WINCH

NOTE &: USED ON 10,800-LB & 12,100-LB GVW VEHI-
CLES; ON FIRE TRUCKS; AND ON ALL VEHICLES
WITH SNOW PLOW.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

9-12 AXLES/SUSPENSION/FRAME

Figure 9-4. Control Arms, Ball Joints, and Mounting Hardware.

P06-018.2

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-13

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-4.
Control Arms, Ball Joints, and Mounting Hardware.
1 6007755 BALL JOINT ASSEMBLY,upper . .. ..o vvvieie e 1
2 S.ILA. oBALLJOINT, UPPREN . .o oo 1
3 9417901 oFITTING,upper balljoint ........................ 1
4 N/S LOCKNUT,3/4-10,Gr8 . ..o 4
5 N/S WASHER, flat,hard, 3/8.typeB................. ... 8
6 12460167 CONTROL ARM ASSEMBLY, front L.H.,upper . ........ 1
6 12460151 CONTROL ARM ASSEMBLY, front R.H.,upper......... 1
6 RCSK17089-1B1 CONTROL ARM ASSEMBLY, rear LH.,upper. ......... 1
6 RCSK17089-2B1 CONTROL ARM, ASSEMBLY rear R.H.,upper,......... 1
7 12338270 eBUSHING,controlarm .. ............. ... ... ... .. 2
8 S.ILA. eCONTROL ARM,UPREN v vt 1
9 12460159 BOLT, balljoint . ... .o e 4
10 N/S COTTER PIN, ball joint, 1/8"x 1 1/4",CAD ........... 1
11 N/S NUT, caostle, 5/8 - 18,Gr8, CAD, balljoint ............ 1
12 N/S BOLT,3/4-10x5,Gr8,CAD. ..o 1
13 N/S WASHER, flat,3/4,type B.hard . .. ................. 1
14 ECRCSK17249B1 CONTROL ARM. lower frontRH. ............... ... 1
14 ECRCSK17250B1 CONTROL ARM., lower front,LH. .................. 1
14 ECRCSK172498B1 CONTROL ARM, lowerrear,LH. ................... 1
14 ECRCSK17250B1 CONTROL ARM.,lowerrear,RH.................... 1
15 S.ILA. oCONTROLARM,IOWET. . . oo 1
16 S.ILA. eBUSHING,controlarm . . ..............oo 2
17 N/S LOCKNUT,3/4-10 . . ot 4
18 N/S LOCKNUT, 7/16-14,Gr8,CAD .. ... 4
19 N/S WASHER,7/16 - 14,type B,hard . .. ................ 8
20 N/S BOLT,7/16 - 14 x 1 1/2,Gr8, CAD, control arm
MOUNTING. . o o 4
21 6006645 BALL JOINT ASSEMBLY,lower. ... ..o oo 1
22 S.LA. oBALLJOINT, IOWEr. . .o o 1
23 9417901 oFITTING, balljoint .. ...... ..o 1
24 N/S BOLT,3/4-10x3/4,Gr8,CAD . .. ....covvii i 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-14 AXLES/SUSPENSION/FRAME

P09-004

Figure 9-5. Stabilizer Bar and Connecting Links.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-15

ITEM PART NUMBER DESCRIPTION Qry

Figure 9-5.
Stabilizer Bar and Connecting Links.

1 N/S WASHER, flat,hard, 1/2,typeB.............. ... ... 6
2 N/S LOCKNUT, 1/2-20,Gr8,CAD ... ..o iviiiiii i 2
3 6004872 BAR,stabilizer.......... ... .. . 1
4 12338317 BUSHING, stabilizerbar . ................... ... ... 2
5 12338319 BRACKET, stabilizerbar ............. ... ... .. ... 2
6 N/S NUT.7/16-14,Gr8,CAD ... 4
7 N/S BOLT,5/8-11x3,Gr8,CAD. ... 2
8 12338322 WASHER, flat, connecting link, stabilizerbar. . ... .. .. 8
9 12338323 CONNECTING LINK, stabilizerbar ................. 2
10 12339207 PIN,stabilizerbar. . ....... ... ... oo 2
11 N/S LOCKNUT,5/8-11,Gr8 . ... .o 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

9-16 AXLES/SUSPENSION/FRAME

Figure 9-6. Rear Radius Rods.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-17

ITEM PART NUMBER DESCRIPTION Qry

Figure 9-6.
Rear Radius Rods.

1 N/S WASHER, flat,hard, 3/4,typeB................. ... 4
2 N/S BOLT,3/4-10x4 3/4,Gr8,CAD................... 2
3 6005274B1 ROD ASSEMBLY,radiusrear. .. ... ... 2
4 N/S oBOLT,7/16-14x 1 3/4,Gr5,Phos. . ............... 2
5 12339202 eCLAMRrod assembly,retaining. . ................ 2
6 12338311-1 oTIE ROD END ASSEMBLY,LH.thread............... 1
7 S.ILA. eoTIERODEND,LHthread .. ..................... 1
8 MS15001-3 o oF[TTING,tierod end,45degree ... .............. 1
9 N/S ooNUT,5/8-18,Gr8,CAD ... ... 1
10 N/S oNUT,7/16-14,Gr8,CAD . .. ..o 2
11 6005273B9 oROD ASSEMBLY,rearradius . .........covvvvvnn... 1
12 12338314 oBUSHING, fierod ........ ..o 1
13 N/S WASHER, 5/8,.hard, type B. .. ......... ... ... ..... 2
14 N/S COTTERPIN,1/8"x 1 1/4",CAD ... ... 2
15 N/S LOCKNUT,3/4-10,Gr8 . ... oo 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

9-18 AXLES/SUSPENSION/FRAME

>E S Se
P se ©
S ct: PN
S ‘ \ \
3% s o
. \ GO
14 )
P09-006.2

Figure 9-7. Frame Rails, Body Mount Brackets, and Transmission Crossmember

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-19

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-7.
Frame Rails, Body Mount Brackets, and Transmission
Crossmember
1 12338247B9 RAIL, frame,RH.. ... ... o 1
1 RCSK17438 RAIL, frame,R.H., 12,100-I0 GVW . . .. .............. 1
2 N/S LOCKNUT, 1/2-13,Gr18 . ... i 12
3 N/S WASHER, flat,hard, 1/2,type B................. ... 27
4 1233822189 BRACKET, mufflermounting ...................... 1
5 574502689 RAIL. frame,LH. . ... ... 1
5 RCSK17439 RAIL, frame,LH.,12,100- b GVW .. ................ 1
6 WA12342509 BRACKET, body mount,rear,L.H.,C-mount.......... 1
6 6008610 BRACKET, body mount, rear, L.H., C-mount,
12,100-b GVW. . .o 1
7 N/S BOLT, 1/2- 13 x4 3/4,Gr8, CAD, body mount brkf, L.H.. 3
8 N/S BOLT, 1/2-13x4 1/4,Gr8, CAD, transmission supt brkt 4
9 12338185B9 BRACKET, transmission support. .. ... oo n 2
10 EC12447053B9 CROSSMEMBER, fransmission . ... .. ..ot 1
11 N/S WASHER, flat,hard,9/16,fype B................... 4
12 N/S LOCKNUT,9/16-12,Gr8 ... ... i 2
13 N/S BOLT,1/2-13x4 3/4,Gr8,CAD . .. ... 5
14 12338178B2 BRACKET, body mount,front,RH. ................. 1
14 5937399 BRACKET, body mount, front,R.H., 12,100-Ib GVW . . .. 1
15 WA12342510 BRACKET, body mount,rear,R.H.,C-mount. .. ....... 1
15 5037961 BRACKET, body mount, rear, R.H., C-mount,
12,100-b GVW . .o 1
16 N/S BOLT,1/2-13x1 1/4,Gr8,CAD. .. ..........oovu. 3
17 12447177 STUD, special, T-case anchor cable, L.H.side only. . .. 1
18 N/S BOLT,9/16-12x1 1/2,Gr8,ZN.................... 1
19 12338132 BRACKET, sway barmounting .................... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-20 AXLES/SUSPENSION/FRAME

Figure 9-8. Airlift Brackets, Front Spring Seats, and Mounting Hardware

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-21

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-8.
Airlift Brackets, Front Spring Seats, and Mounting Hard-
ware
1 12338159 BRACKET, cooling line support . ................... 1
2 N/S WASHER, flat,hard, 1/2,typeB................. ... 40
3 N/S LOCKNUT, 1/2-138,Gr8 . ... oo 19
4 WB12342361B5 BRACKET, airlift, LH. .. ... .o 1
5 6009807 BOLT, flat-sided, 3/4 - 10 x 5 1/4, control arm mounting 4
6 6009537 CAM, suspension alignment. . .................... 4
7 6009538B9 BRACKET, upper control arm,front ................ 4
8 N/S BOLT,1/2 -13x4,Gr8, CAD,SEENOTE 1............ 15
8 N/S BOLT,1/2 -13x3 3/4,Gr8, CAD,SEENOTE2 .. ... ... 15
9 N/S BRACKET ASSEMBLY, mounting, front, SEENOTE 3 . . . .. 2
10 N/S LOCKNUT, 3/4-10 . .o 4
11 N/S WASHER, flat,3/4.type B......... ... oo i 16
12 6009543 SPACER, upper control arm mounting bracket, 0.125" A/R
12 6009573 SPACER, upper control arm mounting bracket, 0.250” A/R
13 12338226-1 SHIM, upper control arm mounting bracket, 0.060-inch A/R
13 12338226-2 SHIM, upper control arm mounting bracket, 0.120-inch A/R
14 N/S BOLT,3/4-10x1/4,Gr8,CAD . .. ... 8
15 12338173 BRACKET, front springseat ....................... 1
16 EC12338170 BRACKET,venttube................ ..o, 2
17 N/S BOLT,1/2-13x3 3/4,Gr8,CAD. .................. 4
18 12338191-1 SPRING SEAT,LH..front .......... .. ... ... ... ... 1
18 12338191-2 SPRING SEAT,RH..front.......... ... ... .o, 1
19 N/S LOCKNUT,3/4-10,Gr8 . ... ..o 8
20 6003010B5 BRACKET, airlift, RH. . . ... 1

NOTE 1: USE WITH 0.240-INCH SHIM PACK AND THICKER
NOTE 2: USE WITH SHIM PACK UP TO 0.180-INCH THICK

NOTE 3: USE TWO ITEM #8 BOLTS (USE THE SIZE THAT IS
CONSISTENT WITH THE SHIM PACK/SPACER
COMBINATION) AND TWO ITEM #2 WASHERS
TO REPLACE THIS ASSEMBLY.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-22 AXLES/SUSPENSION/FRAME

Figure 9-9. Front Upper Control Arm Brackets, L.H.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-23

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-9.
Front Upper Control Arm Brackets, L.H.

1 WB12342361B5 BRACKET, airlift, LH.. . ........ oo 1
2 N/S WASHER, flat,hardened, 3/8. . .................... 1
3 N/S LOCKNUT,3/8-16 .. oo 1
4 N/S P-CLIRcushioned, 1/2" . ... ... . i 3
5 N/S SCREW, tapping, 1/4-20x 1/2. ... ..o, 3
6 N/S WASHER, flat,hardened, 1/2. .. .. ......... ... .. .. 6
7 N/S LOCKNUT, 1/2-13. o e e 8
8 6009537 CAM, suspension dlignment. . .................... 4
9 N/S WASHER, flat,hardened,3/4. .. ................... 2
10 N/S LOCKNUT, 3/4-10 . .o 2
11 N/S BOLT,1/2-13x3 3/4,Gr8,SEENOTE1.............. 6
11 N/S BOLT,1/2-13x 1 3/4,Gr8,SEENOTE2. . ............ 6
12 6009538B9 BRACKET ASSEMBLY, upper control arm mounting, front 2
13 12338226-1 SHIM, upper control arm mounting bracket, 0.060” . . A/R
13 12338226-2 SHIM, upper control arm mounting bracket,0.120” . . A/R
14 6009543 SPACER, upper control arm mounting bracket, 0.125” A/R
14 6009573 SPACER, upper control arm mounting bracket, 0.250” A/R
15 6009807 BOLT, flat-sided, 3/4 - 10 x 5 1/4,control arm mounting 2
16 N/S BOLT,3/8-16x1,Gr5,Phos. .. ..............oov.t 1
17 N/S BRACKET ASSEMBLY, mounting, front, SEE NOTE 3 . . . . . 1

NOTE 1: USE WITH SHIM PACK/SPACER COMBINATION
OF 0.250 INCH OR THICKER

NOTE 2: USE WITH SHIM PACK/SPACER COMBINATION
OF UP TO 0.240-INCH THICK

NOTE 3: USE TWO ITEM #11 BOLTS (USE THE SIZE THAT IS
CONSISTENT WITH THE SHIM PACK/SPACER
COMBINATION) AND TWO ITEM #6 WASHERS
TO REPLACE THIS ASSEMBLY.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-24 AXLES/SUSPENSION/FRAME

$09-008.4

Figure 9-10. Front Upper Control Arm Brackets, R.H.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-25

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-10.
Front Upper Control Arm Brackets, R.H.
1 6003010B5 BRACKET, airlift, RH. . ....... ... .. o, 1
2 N/S WASHER, flat, hardened, 1/2,typeB ............ ... 16
3 N/S BOLT,1/2-13x4,Gr8,SEENOTE 1 . ................ 4
3 N/S BOLT,1/2-13x3 3/4,Gr8,SEENOTE2. . ............ 4
4 N/S BOLT,3/8-16X1,Gr5. ... ..o i 1
5 N/S LOCKNUT, 1/2-13,Gr8. ... .o 8
6 12338159 BRACKET,ventline. .............coiviiiiin. 1
7 6009537 CAM,suspension alignment. ..................... 4
8 6009807 BOLT, flat-sided, 3/4 - 10 x 5 1/4,control arm mounting 2
9 6009543 SPACER, upper control arm mounting bracket, 0.125" A/R
9 6009573 SPACER, upper control arm mounting bracket, 0.250” A/R
10 12338226-1 SHIM, upper control arm mounting bracket, 0.060” . . A/R
10 12338226-2 SHIM, upper control arm mountinyg bracket, 0.120”. . A/R
11 6009538-B9 BRACKET ASSEMBLY, upper control arm mounting, front 2
12 N/S BOLT,1/2-13x3 3/4,Gr8,SEENOTE1.............. 6
12 N/S BOLT,1/2-13x 1 3/4,Gr8,SEENOTE2. . ............ 6
13 N/S WASHER, flat,hardened, 3/4,typeB ............... 2
14 N/S LOCKNUT, 3/4-10 ..o 2
15 N/S LOCKNUT,3/8-16,Gr5 ... ..o 1
16 N/S WASHER, flat,hardened, 3/8,typeB ............... 1
17 N/S BRACKET ASSEMBLY, mounting, front, SEE NOTE 3 . . . .. 1

NOTE 1: USE WITH SHIM PACK/SPACER COMBINATION
OF 0.250 INCH OR THICKER

NOTE 2: USE WITH SHIM PACK/SPACER COMBINATION
OF UP TO 0.240-INCH THICK

NOTE 3: USE TWO ITEM #12 BOLTS (USE THE SIZE THAT IS
CONSISTENT WITH THE SHIM PACK/SPACER
COMBINATION) AND TWO ITEM #2 WASHERS
TO REPLACE THIS ASSEMBLY.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-26 AXLES/SUSPENSION/FRAME

P09-008.3

Figure 9-11. Bumper, Front and Lifting Shackle (without Winch).

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-27

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-11.
Bumper, Front and Lifting Shackle (without Winch).
1 5935800B5 BUMPER, front. .. ... 1
2 N/S BOLT,5/8-11x3 1/4,Gr8,CAD .. ..., 2
3 N/S BOLT,5/8-11x3 1/2,Gr8,CAD .. ................. 4
4 N/S NUT,5/8-11,Gr8,CAD ......... i, 6
5 N/S WASHER, flat,hard, 5/8,type B .. ............. .. ... 12
6 6001552B5 BRACKET ASSEMBLY, inner, L.H.,front bumper, SEE NOTE 1 1
6 6001553B5 BRACKET ASSEMBLY, inner, R.H., front bumper, SEE NOTE 1 1
7 12338165 BRACE, fronf suspension . . ... 2
8 WA12338199-1 BRACKET, front bumper,LH. .............. ... .... 2
8 WA12338199-2 BRACKET, front bumper,RH............... ... .... 2
9 N/S WASHER, flat,hard, 1/2,type B .. ........ ... ... ... 8
10 N/S LOCKNUT, 1/2-13,Gr8 .. ... 4
11 12342404B5 BRACKET,towing .. ... 2
12 N/S BOLT,1/2-13x1 3/4,Gr8,CAD .. ................. 4
13 12338225-1 BOLT.drilled,Gr8 ....... ... ... i, 2
14 EC12342354B5 SHACKLE,liffing .. ... 2
15 7716721 SPRING WASHER, plain, front lifting shackle ......... 2
16 N/S NUT,5/8-18,Gr8,CAD ......... .o, 2
17 N/S SCREW,1/4-20x5/8,CAD. ... 2
18 N/S SCREW, 1/4 - 28 x 5/8,ZN, license plate mounting . . . . 2
19 N/S LOCKWASHER, 1/4,med,ZN .. ... ......... ... .... 4
20 5039483 GROMMET, square head, license plate bracket . . . .. 2
21 5939482B5 BRACKET, front license plate mounting. . ........... 1

NOTE 1: FOR USE ONLY WITH BRUSHGUARD AND NO
WINCH

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-28 AXLES/SUSPENSION/FRAME

Yy \0Y)

\
Y

P09-009.2

Figure 9-12. Bumper, Front and Lifting Shackle (with Winch)

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-29

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-12.
Bumper, Front and Lifting Shackle (with Winch)

1 5935666B5 BUMPER, front, with winch,SEENOTE 1 ............. 1
2 N/S BOLT,5/8-11x 3 3/4,Gr8,CAD .................. 4
3 N/S LOCKNUT,5/8-11,Gr8 . ... .o 6
4 N/S WASHER, flat, hardened, 5/8,.typeB ............... 12
5 12342388B5 FRAME EXTENSION, front bumper, R.H., SEE NOTE 1 . .. 1
5 12342387B5 FRAME EXTENSION, front bumper, LH.,SEENOTE 1 . .. 1
6 S.ILK. WASHER, flat,hard, 1/2,type B,SEENOTE 1. ......... 18
7 S.LK. LOCKNUT, 1/2 - 13 , front bumper, SEENOTE 1 . ... ... 8
8 N/S BOLT,5/8-11x3 1/2,Gr8,CAD. .. ... 2
9 S.LK. BOLT,3/8 - 16 x 1,brace assembly, SEENOTE 1....... 4
10 S.1K. WASHER, flat, 3/8. brace assembly, SEENOTE 1. .. .. .. 8
11 12342389 BRACE ASSEMBLY,LH.,SEENOTE 1. ................ 1
11 12342390 BRACE ASSEMBLY,R.H.,SEENOTE 1. ................ 1
12 S.LK. NUT, 3/8 - 16, brace assembly, SEENOTE 1 .......... 4
13 12342404B5 BRACKET,TOWING . . . oo 2
14 N/S BOLT,1/2-13x1 3/4,Gr8,CAD. ............oovut 4
15 12338225-1 BOLT, front lifting shackle. . . ...................... 2
16 EC12342354B9 SHACKLE,lifting .. ..o e 2
17 7716721 SPRING WASHER, front lifting shackle. . ............. 2
18 272739 LOCKNUT, nylon insert,5/8-18,Gr8. . .............. 2
19 S.LK. BOLT, 1/2-13x 1 1/2,frame extension, SEE NOTE 1 . . 6
20 N/S BOLT,1/4-20x5/8,CAD. ... 2
21 N/S BOLT, 1/4-28x5/8,ZN.......... . i 2
22 N/S LOCKWASHER, med, 1/4,ZN .. .................... 2
23 5039483 GROMMET, square head, license plate bracket . . . .. 2
24 5939482B5 BRACKET, front license plate mounting. . ........... 1

NOTE 1: PART OF WINCH KIT P/N 5744376

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-30 AXLES/SUSPENSION/FRAME

P09-010.2

Figure 9-13. Bumper, Rear and Lifting Shackle

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-31

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-13.
Bumper, Rear and Lifting Shackle
1 N/S LOCKNUT, 1/2-13,Gr8,rearbumper. . ............. 20
2 N/S WASHER, flat, hard, 1/2,type B,rear bumper . ... .. .. 42
3 12338164 SPACER, rear bumper bracket.................... 4
4 12446989B5 SUPPORT,rearbumper,LH. ...................... 1
4 12446990B5 SUPPORT,rear bumper,RH. ...................... 1
5 6009595B5 BUMPER,r€Qr . ... v 1
6 N/S BOLT, 1/2-13x3 1/2,Gr8, CAD,rear bumper. ... ... 8
7 12342373B5 BRACKET, tiedown . .. ... ..o 2
8 7716721 WASHER, SPING, . . .o 2
9 272739 LOCKNUT, rear lifing shackle . .. .................. 2
10 5743671 BOLT,rearbumper. ..., 4
11 EC12342354B5 SHACKLEIIfting .. ..o e 2
12 12338225-1 BOLT,rearliffingshackle . ........................ 2
13 600679789 BRACKET, skid plate mounting,LH. ................ 1
13 6006798B9 BRACKET, skid plate mounting,RH................. 1
14 N/S BOLT,3/8-16x1,Gr8,CAD. ... 4
15 N/S WASHER, flat,3/8.typeB......... .. ... o o 4
16 6006741B5 BRACKET,rear bumper,LH. ...................... 1
16 6006749B5 BRACKET,rearbumper,RH. ...................... 1
17 N/S BOLT,1/2-13x4 1/4,Gr8,CAD . .. ... 8

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-32 AXLES/SUSPENSION/FRAME

.5 ) P09-011.3

Figure 9-14. Upper Conlirol Arm Brackets, Spring Seats,
Related Parts, and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-33

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-14.
Upper Control Arm Brackets, Spring Seats, Related
Parts, and Mounting Hardware.
1 N/S LOCKNUT, 3/4-10,Gr8,CAD . ......cviiiiin 12
2 N/S WASHER, flat,hardened, 3/4,typeB ............... 20
3 6009537 CAM,suspension adlignment. . .................... 8
4 600953989 BRACKET, upper controlarm,rear. ................ 4
5 N/S WASHER, flat, hardened, 1/2,typeB ............... 32
6 N/S BOLT,1/2-13x4 1/4,Gr8, CAD, SEENOTE 1 ........ 12
6 N/S BOLT,1/2-13x4,Gr8, CAD, SEENOTE2............ 12
7 6009807 BOLT, flat-sided, 3/4 - 10 x 5 1/4, control arm mounting 4
8 12338226-1 SHIM, upper control arm mounting bracket, 0.060”. . A/R
8 12338226-2 SHIM, upper control arm mounting bracket, 0.120”. . A/R
9 6009543 SPACER, upper control arm mounting bracket, 0.125” A/R
9 6009573 SPACER, upper control arm mounting bracket, 0.250” A/R
10 12338172 BRACKET,venttube.............. .. ..o, 1
11 N/S LOCKNUT, 1/2-13,Gr8,CAD ... ..o iviiiii v 16
12 N/S BOLT,3/4-10x4 3/4,Gr8,CAD. ............coovnt. 8
13 12338152 REINFORCEMENT,frame ... 2
14 EC12338174B1 PLATE, frame reinforcement. . .................... 2
15 N/S BOLT, 1/2-13x4 1/2,Gr8, CAD,SEENOTE 1......... 8
15 N/S BOLT,1/2-13x4 1/4,Gr8, CAD,SEENOTE2. . ... .... 8
16 12338738 SEAT, rear SPMNG .« v v v 2
17 N/S BRACKET ASSEMBLY, mounting, rear, SEE NOTE 3. . . . .. 2

NOTE 1: USE WITH SHIM PACK/SPACER COMBINATION
OF 0.250 INCH OR THICKER

NOTE 2: USE WITH SHIM PACK/SPACER COMBINATION
OF UP TO 0.240-INCH THICK

NOTE 3: USE TWO ITEM #15 BOLTS (USE THE SIZE THAT IS
CONSISTENT WITH THE SHIM PACK/SPACER
COMBINATION) AND TWO ITEM #5 WASHERS
TO REPLACE THIS ASSEMBLY.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-34 AXLES/SUSPENSION/FRAME

9-P09-001

Figure 9-15. Halfshaft Assembly, Left and Right Side.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-35

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-15.
Halfshaft Assembly, Left and Right Side.
1 6008029 LOCKWASHER,M10,camlock,SEENote 1 .......... 12
2 6008021 BOLT,M10-1.5x 35, class 10.9,Phos, SEENOTE 1 .. . .. 6
3 6011466 HALFSHAFT ASSEMBLY, rear,LH.andRH............. 2
3 6011469 HALFSHAFT ASSEMBLY, rear, L.H. and R.H.,
12,100-b GVW. . .o 2
3 6011464 HALFSHAFT ASSEMBLY, front,RH., .. ................ 1
3 6011467 HALFSHAFT ASSEMBLY, front,R.H., 12,100-b GVW.. . . .. 1
3 6011465 HALFSHAFT ASSEMBLY, front,LH., .................. 1
3 6011468 HALFSHAFT ASSEMBLY, front, L.H., 12,100-Ib GVW . . . .. 1
4 S.IA. oHOUSING, halfshaft,ataxle ..................... 1
5 S.ILA. oRETAINING RING,shaft ......................... 2
6 S.ILA. oSPACER RING, halfshaft. . .............. ... .. ... 2
7 5744413 ¢CLAMR plunge boot,SEE NOTES2AND 3. ......... 1
7 5744623 ¢CLAMRplunge boot,SEENOTE4. . ............... 1
8 S.LA. ¢BOOIT, joint assembly, inner, SEENOTE 3. ... ........ 1
8 S.ILA. «BOQT, joint assembly, inner, 12,100-lo GVW, SEE NOTE 4 1
9 5744414 ¢CLAMR boot,inner, plunge and fixed joint assemblies,
SEENOTES2AND 3. . ..o 2
9 5744621 ¢CLAMR boot, inner, plunge and fixed joint assemblies,
12,100-b GVW,SEENOTE4. ... ... .o 2
10 S.LLA. #BOOT, fixed joint assembly, SEENOTE2 . ... ........ 1
10 S.LA. ¢BOOT, fixed joint assembly, 12,100-Io GVW, SEE NOTE 4 1
11 5744415 ¢CLAMR boot, race,joint assembly, SEE NOTE 2 . . ... 1
11 5744622 *CLAMPB boot, race, joint assembly,
12,100-b GVW, SEENOTE4. .. ... ..o 1
12 S.ILA. oSHAFT, halfshaft, front,LH.. . .................. ... 1
12 S.LLA. oSHAFT, halfshaft, front,RH. ................... ... 1
12 S.ILA. oSHAFT, halfshaft,rear,LH.andRH. ............... 1
13 6009901 oTONERING . ...t e e 1
14 N/S LOCKWASHER,med,3/8,Phos .. .................. 1
15 N/S SCREW,3/8-16x 1 1/4,cap,Gr8,CAD............. 1

NOTE 1: QUANTITIES SHOWN ARE PER HALFSHAFT

NOTE 2: PART OF FIXED JOINT BOOT PARTS KIT
P/N 5742776

NOTE 3: PART OF PLUNGE JOINT BOOT PARTS KIT
P/N 5742775

NOTE 4: PART OF BOOT PARTS KIT P/N 5714538. BOOT
KIT CONTAINS 2 IDENTICAL BOOTS AND 4
CLAMPS

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-36 AXLES/SUSPENSION/FRAME

Figure 9-16. Propeller Shafts.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-37

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-16.
Propeller Shafts.
1 12339301 STRAR cross assembly,bearing. . .................. 4
1 5937636 STRAR cross assembly, bearing, 12,100-lo GVW . . . . .. 2
2 12339049 SCREW, cross assembly, 1/4-28x5/8 .............. 8
2 5937637 SCREW, cross assembly, 5/16 - 24 x 3/4,12,100-lbo GVW 4
3 6000262 PROPSHAFT, collapsing.front . .................... 1
4 S.LK. eBEARING RACE,SEENOTE 1 ..................... 4
5 MS15001-1 oFITTING, lubrication .. ............... ... ....... 2
6 S.LK. eRING,SEENOTE T.... ... . e 2
7 S.LK. eCROSS ASSEMBLY,SEENOTE 1 . .................. 1
8 S.LA. oYOKE,universal . ........... .. 1
9 5740723 eDUST CAP . .. 1
10 S.IA. oPROPELLER SHAFT,front. .. ........ ... ... ... ..... 1
11 5741082 eBEARING,cenfer.............. .. i, 1
12 N/S NUT,7/16-14,Gr8,CAD . ... ... ... i 2
13 N/S WASHER, flat,7/16,typeB,hard . . ................. 4
14 N/S SCREW,7/16-14x1,Gr8,CAD. . .......... ... ... 2
15 EC12339050 U-BOLT,5/16-24. . ... . . i 2
16 12447114 DRIVE SHAFT,front . ... ... i 1
17 5740723 eDUST CAP . . . 1
18 MS15001-1 oFITTING, lubrication .. ................ ... ....... 3
19 5937482 oYOKE,universal . .......... ... .. . 1
20 S.LK. eBEARING RACE,SEENOTE 1 ..................... 8
21 S.LK. eCROSS ASSEMBLY,SEENOTE 1 ... ........ ... ... 2
22 S.LK. eRING,SEENOTE T. ... o e 6
23 S.ILA. oPROPELLER SHAFT, front middle . ................. 1
24 N/S LOCKWASHER,med,5/16,CAD .. ................. 4
25 N/S NUT,5/16-24,Gr8 . ... ... e 4
26 12447113 PROPSHAFT,redr . ... e 1
26 RCSK17057 PROPSHAFT,rear, 12,100-lb GVW . . ... ............. 1
27 5743957 oSLIPYOKE,universaljoint. .. ..................... 1
28 MS15001-1 oFITTING, lubrication .. ......... ... . oo o, 2
29 S.ILK. oBEARING RACE,SEENOTE2 .. ................... 8
30 S.LK. eCROSS ASSEMBLY,SEENOTE2 ................... 2
31 S.LK. oRING,SEENOTE T. ... ... e 6
32 S.IA. ePROPELLER SHAFT,rear . .............. ... .. ... .. 1

NOTE 1: USE JOURNAL AND BEARING KIT P/N
5595706.

NOTE 2: USE JOURNAL AND BEARING KIT P/N 5714519

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-38 AXLES/SUSPENSION/FRAME

Figure 9-17. Axle Differential, Mounting Brackets, and Hardware.

P06-004.1

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-39

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-17.
Axle Differential, Mounting Brackets, and Hardware.
1 N/S LOCKNUT, 1/2-13,Gr18 ... ..o 2
2 N/S WASHER, flat,hard, 1/2,type B .. .................. 4
3 12338150-1 BRACKET, front differenfial, LH.. . .................. 1
3 12338151-2 BRACKET, rear differential, RH. . ................... 1
4 6008127 AXLE ASSEMBLY, front orrear,2.56:1ratio ........... 2
4 6009872 AXLE ASSEMBLY, front, 3.08:1 ratio, 12,100-b GVW . . . . 1
4 6008128 AXLE ASSEMBLY, rear, 3.08:1 ratio, 12, 100-Ib GVW . . .. 1
5 N/S SCREW,1/2-13x1 1/4,Gr8,CAD . . ............... 2
5 N/S SCREW, 1/2 -13x 1 1/2,Gr8,CAD, 12,100-lo GVW.. . . 4
6 12338150-2 BRACKET, front differential, RH. ................... 1
6 12338151-1 BRACKET, rear differential, LH. .................... 1
7 N/S WASHER, flat,hard,5/8,type B.................... 8
8 N/S SCREW, lock,5/8-11x1 1/4,Gr8,Phos . .. ......... 2
9 N/S SCREW, 1/2-13x3 1/4,Gr8,CAD................. 2
10 12341900 BRACKET,rearaxle. . ......oviiii e 1
11 N/S BOLT,5/8-11XT1 1/2.. i 2
12 12342801 BRACKET, front axle pinion ... .................... 1
13 N/S SCREW,1/2-13x1,Gr8,CAD. .. ... 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-40 AXLES/SUSPENSION/FRAME

P06-009

Figure 9-18. Axle Differential.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-41

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-18.
Axle Differential.
1 5579424 HOUSING ASSEMBLY, mechanical, axle differential . . . 1
2 S.ILA. oHOUSING, axle differentfial . ..................... 1
3 5595662 BOLT, 1/2-13x2.35", bearingcap ... ............ 4
4 S.ILA. eCARDbEarNg . ... 2
5 5579450 SPACER,aXle pinioN. . . .o 1
6 5583610 BEARING,axle pinion ............ccvvviiinn.n. 1
7 5579448 SEAL,axle pinion . ... .. o 1
8 5598183 SLINGER,OXlE . . ..o 2
9 5597328 YOKE, differentialpinion . . ....................... 2
9 5037525 YOKE, differential pinion,rear, 12,100-lb GVW ... . ... 1
10 5579442 LOCKNUT,axle shaft . ............ ..., 3
11 6010942 SHAFT,axle oufput. . ........ ... ... ... i, 2
12 5579988 BEARING,outputshaft .......................... 2
13 6009472 SEAL,outputshaft ......... ... .. ... 2
14 5593817 FLANGE,outputshaft ........................... 2
15 5939517 SEAL, star washer,output shaft. . .................. 2
16 5593148 MAGNETIC PLUG, differential housing drain. . .. .. ... 1
17 5579445-79 SPACER, axle pinion bearing, 0.0835-0.0845-inch,
SEENOTE T .. e e 1
17 5579445-78 SPACER, axle pinion bearing, 0.0846-0.0856-inch,
SEENOTE T .. i e e 1
17 5579445-77 SPACER, axle pinion bearing, 0.0857-0.0867-inch,
SEENOTE T ... e 1
17 5579445-76 SPACER, axle pinion bearing, 0.0868-0.0878-inch,
SEENOTE T .. e 1
17 5579445-75 SPACER, axle pinion bearing, 0.0879-0.088%9-inch,
SEENOTE T ... e 1
17 5579445-74 SPACER, axle pinion bearing, 0.0890-0.0900-inch,
SEENOTE T .. e 1
17 5579445-73 SPACER, axle pinion bearing, 0.0901-0.0911-inch,
SEENOTE T ... e e 1
17 5579445-72 SPACER, axle pinion bearing, 0.0912-0.0922-inch,
SEENOTE T .. e 1
17 5579445-71 SPACER, axle pinion bearing, 0.0923-0.0933-inch,
SEENOTE T ... e e 1
17 5579445-70 SPACER, axle pinion bearing, 0.0934-0.0944-inch,
SEENOTE T .. e 1
17 5579445-69 SPACER, axle pinion bearing, 0.0945-0.0955-inch,
SEENOTE T ... e e 1
17 5579445-68 SPACER, axle pinion bearing, 0.0956-0.0966-inch,
SEENOTE T .. e 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-42 AXLES/SUSPENSION/FRAME

ITEM PART NUMBER DESCRIPTION Qry

Figure 9-18.

Axle Differential. (Cont’d)
17 5579445-67 SPACER, axle pinion bearing, 0.0967-0.0977-inch,

SEENOTE T ... o e 1
17 5579445-66 SPACER, axle pinion bearing, 0.0978-0.0988-inch,

SEENOTE T ... e 1
17 5579445-65 SPACER, axle pinion bearing, 0.0989-0.0999-inch,

SEENOTE T ... i e e 1
17 5579445-64 SPACER, axle pinion bearing, 0.1000-0.1010-inch,

SEENOTE T ... e 1
17 5579445-63 SPACER, axle pinion bearing,0.1011-0.1021-inch,

SEENOTE T ... o e e 1
17 5579445-62 SPACER, axle pinion bearing, 0.1022-0.1032-inch,

SEENOTE T ... e e 1
17 5579445-61 SPACER, axle pinion bearing, 0.1033-0.1043-inch,

SEENOTE T ... e 1
17 5579445-60 SPACER, axle pinion bearing, 0.1044-0.1054-inch,

SEENOTE T ... e 1
17 5579445-59 SPACER, axle pinion bearing, 0.1055-0.1065-inch,

SEENOTE T ... e 1
17 5579445-58 SPACER, axle pinion bearing, 0.1066-0.1076-inch,

SEENOTE T ... i e 1
17 5579445-57 SPACER, axle pinion bearing, 0.1077-0.1087-inch,

SEENOTE T ... i 1
17 5579445-56 SPACER, axle pinion bearing, 0.1088-0.1098-inch,

SEENOTE T ... e 1
17 5579445-55 SPACER, axle pinion bearing, 0.1099-0.1109-inch,

SEENOTE T ... i e e 1
17 5579445-54 SPACER, axle pinion bearing,0.1110-0.1120-inch,

SEENOTE T ... o e 1
18 5583609 BEARING, axle pinioN. .. ... 1
19 5583611 ROLLER BEARING, output shaft. .................. 2
20 5579453-44 SPACER, differential bearinyg, 0.0745-0.0755-inch,

SEENOTE 2 ... e 1
20 5579453-45 SPACER, differential bearinyg, 0.0756-0.0766-inch,

SEENOTE 2 ... . e 1
20 5579453-46 SPACER, differential bearing, 0.0767-0.0777-inch,

SEENOTE 2 ... . e 1
20 5579453-47 SPACER, differential bearing, 0.0778-0.0788-inch,

SEENOTE 2 ... e e 1
20 5579453-48 SPACER, differential bearinyg, 0.0789-0.0799-inch,

SEENOTE2 ... e 1

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-43

ITEM PART NUMBER DESCRIPTION Qry

Figure 9-18.

Axle Differential. (Cont’d)
20 5579453-49 SPACER, differential bearing, 0.0800-0.08 10-inch,

SEENOTE 2 ... . e 1
20 5579453-50 SPACER, differential bearing, 0.0811-0.0821-inch,

SEENOTE 2 .. o 1
20 5579453-51 SPACER, differential beariny, 0.0822-0.0832-inch,

SEENOTE 2 ... . e 1
20 5579453-52 SPACER, differential bearing, 0.0833-0.0843-inch,

SEENOTE 2. ... e 1
20 5579453-53 SPACER, differential bearing, 0.0844-0.0854-inch,

SEENOTE 2. ... 1
20 5579453-54 SPACER, differential bearing, 0.0855-0.0865-inch,

SEENOTE 2 .. 1
20 5579453-55 SPACER, differential bearing, 0.0866-0.0876-inch,

SEENOTE 2. ... e 1
20 5579453-56 SPACER, differential bearing, 0.0877-0.0887-inch,

SEENOTE 2. ... e 1
20 5579453-57 SPACER, differential bearing, 0.0888-0.0898-inch,

SEENOTE 2 ... o 1
20 5579453-58 SPACER, differential bearing, 0.0899-0.0909-inch,

SEENOTE 2 ... o e 1
20 5579453-59 SPACER, differential bearing, 0.0910-0.0920-inch,

SEENOTE 2. ... e 1
20 5579453-60 SPACER, differential bearing, 0.0921-0.0931-inch,

SEENOTE 2 ... . 1
20 5579453-61 SPACER, differential bearing, 0.0932-0.0942-inch,

SEENOTE 2 ..o 1
20 5579453-62 SPACER, differential bearing, 0.0943-0.0953-inch,

SEENOTE 2. ... e 1
20 5579453-63 SPACER, differential bearing, 0.0954-0.0964-inch,

SEENOTE 2. ... e 1
20 5579453-64 SPACER, differential bearing, 0.0965-0.0975-inch,

SEENOTE 2 ... .o 1
20 5579453-65 SPACER, differential bearing, 0.0976-0.0986-inch,

SEENOTE 2 ..o 1
20 5579453-66 SPACER, differential bearing, 0.0987-0.0997-inch,

SEENOTE 2. ... e 1
20 5579453-67 SPACER, differential bearing, 0.0998-0.1008-inch,

SEENOTE 2. ... e 1
20 5579453-68 SPACER, differential bearing, 0.1009-0.1020-inch,

SEENOTE 2 ... o 1
20 5579453-69 SPACER, differential bearing, 0.1020-0.1030-inch,

SEENOTE 2 ... o e 1
20 5579453-70 SPACER, differential bearing, 0.1031-0.1041-inch,

SEENOTE 2. ... e e 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-44 AXLES/SUSPENSION/FRAME

ITEM PART NUMBER DESCRIPTION Qry

Figure 9-18.

Axle Differential. (Cont’d)
20 5579453-71 SPACER, differential bearing, 0.1042-0.1052-inch,

SEENOTE2 ... .. e 1
20 5579453-72 SPACER, differential bearing, 0.1053-0.1063-inch,

SEENOTE2 ... . e 1
20 5579453-73 SPACER, differential bearing, 0.1064-0.1074-inch,

SEENOTE 2 ... e 1
20 5579453-74 SPACER, differential bearing, 0.1075-0.1085-inch,

SEENOTE2 ... ... i 1
20 5579453-75 SPACER, differential bearing, 0.1086-0.1096-inch,

SEENOTE2 ... ... e 1
20 5579453-76 SPACER, differential bearing, 0.1097-0.1107-inch,

SEENOTE2 ... ... e 1
20 5579453-77 SPACER, differential bearing,0.1108-0.1118-inch,

SEENOTE2 ... .. 1
20 5579453-78 SPACER, differential bearing,0.1119-0.1129-inch,

SEENOTE 2 ... e 1
20 5579453-79 SPACER, differential bearing, 0.1130-0.1140-inch,

SEENOTE 2 ... e 1
20 5579453-80 SPACER, differential bearing,0.1141-0.1151-inch,

SEENOTE2 ... ... e 1
20 5579453-81 SPACER, differential bearing, 0.1152-0.1162-inch,

SEENOTE2 ... ... e 1
20 5579453-82 SPACER, differential bearing,0.1163-0.1173-inch,

SEENOTE2 ... ... e 1
20 5579453-83 SPACER, differential bearing, 0.1174-0.1184-inch,

SEENOTE2 ... .. e 1
21 5582303 COVER ASSEMBLY, differentialaxle. . .............. 1
22 S.LA. eCOVER, differentialaxle . ...................... 1
23 5597050 ePLUG, 1/2 - 14, differentialcover ................ 1
24 5579438 oSCREW, differenfialcove. . ..................... 12
25 6009873 DIFFERENTIAL, axle, standard, front and rear. . .. . . .. 1
26 5579439 SCREW., differential. . ........................... 8
27 5579501 GEAR SET, ring and pinion,2.56:1ratio. ............ 1
27 RCSK17306 GEAR SET, ring and pinion,3.08:1 ratfio. . ........... 1
28 S.ILA. oRING,gearandpinion ..............cvvviun.. 1
29 S.ILA. ePINION ... . 1

NOTE 1: PART OF AXLE PINION BEARING SHIM KIT P/N
5579445, KIT CONTAINS SPACERS P/N 5579445
54 THROUGH P/N 5579445-79

NOTE 2: PART OF DIFFERENTIAL BEARING SHIM KIT P/N
5579453. KIT CONTAINS SPACERS P/N 5579453
-44 THROUGH P/N 5579453-83

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-45

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

9-46 AXLES/SUSPENSION/FRAME

26
2 -
RH SIDE 25 \ By
volill
“ s \
7 8 -, 31
22
>
RS ? 13 AR ’

1
& yr'd =
\"(TT" / 18 19 ‘

LH SIDE

“w
11 12 15\17\ 1 22\‘
D) v 10 %/%j 14 IR o] M
LR ) ‘ g /
&@ Ve &/" @Wﬁ}ii %3/0 m\ﬁg;% @
VIEW 18 VIEW 19 VIEW 21
R
10
] S
VIR, | 8
VIEW 32 VIEW 33 VIEW 34

P06-005

Figure 9-19. Vent Lines, Front Axle and Geared Hub.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-47

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-19.
Vent Lines, Front Axle and Geared Hub.
1 NPN HOSE, 32-inch, geared hub vent line, R.H.,SEE NOTE 1 1
2 NPN TUBE, 20-inch, differential and yeared hub vent line,
SEENOTE 2. . o 1
3 NPN TUBE, 14-inch, differential and geared hub vent line,
SEENOTE 2 ... .. e 1
4 NPN TUBE, 12-inch, differential and geared hub vent line,
SEENOTE 2. ... e e 1
5 NPN HOSE, 25-inch, yeared hub vent line, L.H., SEE NOTE 1 1
6 NPN TUBE, 8-inch, differential vent line, SEENOTE2 .. .. ... 2
7 6006440 ELBOW, male, geared hub vent line,90 degree .. ... 2
8 12339884 CLAMRBSCrew type . ... 2
9 NPN CLAMP ASSEMBLY . ... e 2
10 N/S oSCREW, tappiny,3/8-16x5/8,ZN................ 1
11 N/S eCLAMB cushioned,5/8" ....... ... ... ... ... . ... 1
12 5598208 eBRACKET,ventline................ .. ... ....... 1
13 NPN CLAMP ASSEMBLY .. .o e 2
14 N/S oSCREW,1/4-20x3/4,Gr5,CAD. .. ............... 1
15 12340571-2 eCLAMRventline .......... ... ... . 1
16 N/S oWASHER, flat, 1/4,CAD . ........... .., 1
17 N/S olOCKNUT, 1/4-20,Gr8 . ... ... i 1
18 NPN CLAMP ASSEMBLY . . ..o 2
10 N/S oSCREW, tappiny,3/8-16x5/8,ZN................ 1
11 N/S eCLAMR cushioned,5/8" ........................ 1
19 NPN BRACKET ASSEMBLY . . .. ..o 2
10 N/S oSCREW, tappiny,3/8-16x5/8,ZN................ 1
11 N/S eCLAMPR cushioned,5/8" ........................ 1
20 12338170 eBRACKET,ventline............. ... ... ... ....... 1
21 WWC440-1/2 CLAMRvent line, 1/2-inch,pinchtype ............. 2
22 NPN ADAPER ASSEMBLY .. ... 1
23 12339969 oTEE,ventline. ....... ... ... ... .. 1
24 12340331 e ADAPTER,ventline ............................ 1
25 12339890 S-CLIRventline.......... ... ... i, 1
26 NPN CLAMP ASSEMBLY . ..o e 1
27 N/S eBOLT,5/16-18x1,Gr5,CAD. ... 1
28 N/S eCLAMR cushioned, 1/4" . ... ... ... ... ... .. ..., 1
29 N/S oWASHER, flat,5/16,CAD ........................ 1
30 N/S oLOCKNUT,5/16-18,Gr8 .. ..., 1
31 12339973-1 TEE,ventline. ... ... ... ... . . . 2
32 NPN CLAMP ASSEMBLY . ... 2
10 N/S oSCREW, tappiny,3/8-16x5/8,ZN................ 1
28 N/S eCLAMR cushioned, 1/4" .. ... ... ... . . i, 1
33 12339972 UNION,ventline. ......... ... i 1
34 12339978 CONNECTOR, differential ventline ................ 1
6005755 TAPE, heat, vent line, 3/4” (not illustrated). ... ....... A/R

NOTE 1: MAKE FROM BULK HOSE P/N 5741210
NOTE 2: MAKE FROM BULK NYLON TUBE P/N 5741079

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-48 AXLES/SUSPENSION/FRAME

VIEW 6 VIEW 7 VIEW 11 VIEW 12
%
VIEW 14 VIEW 15 VIEW 16

P06-008.1

Figure 9-20. Vent Lines, Rear Axle and Geared Hub.

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-49

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-20.
Vent Lines, Rear Axle and Geared Hub.
1 NPN TUBE, 42-inch, yeared hub vent line,L.H.,SEE NOTE 1 . 1
2 NPN TUBE, 7-inch, differential and geared hub vent line,
SEENOTE T ...t e 1
3 NPN TUBE,5-inch,SEENOTE T .. ... ..o 1
4 NPN TUBE, 35.50-inch, yeared hub vent line,R.H.,
SEENOTE T ... e 1
5 NPN TUBE, 10-inch, differential vent line, SEENOTE 1 ... ... 1
6 2339964-1 ELBOW, male, geared hub vent lines, 90 deyree. . . .. 2
7 NPN BRACKET ASSEMBLY . . . oo 2
8 5598208 oBRACKET,ventlines. ..., 1
9 N/S eCLAMR cushioned, 1/4" ... .. ... .. ... ... it 1
10 N/S oSCREW, tappinyg,3/8-16x5/8,ZN................ 1
11 NPN CLAMP ASSEMBLY . . ..o 4
9 N/S eCLAMR cushioned, 1/4" . ... ... .. ... ... ...t 1
10 N/S eSCREW, tappiny,3/8 - 16 x5/8,ZN. . .............. 1
12 NPN PLATE ASSEMBLY. . . . oo e 2
9 N/S eCLAMBR cushioned, 1/4" ... ... ... ... ... ... ... 1
10 N/S ¢SCREW, tappiny,3/8 - 16 x5/8,ZN. .. ............. 1
13 12338172 ePLATE,yeared hub ventlines. ................... 2
14 12339973-1 TEE,ventlines. . ... 2
15 12339979-1 ELBOW,90degree. ... 1
16 12339978 CONNECTOR,ventline.............coviii ., 1
6005755 TAPE, heat,vent line, 3/4” (not illustrated). .. ........ A/R

NOTE 1: MAKE FROM BULK NYLON TUBE P/N 5741079

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-50 AXLES/SUSPENSION/FRAME

Figure 9-21. Geared Hub (Knuckle) Assemblies.

P06-006.3

AM General Corporation




2001 HUMMER PARTS CATALOG

AXLES/SUSPENSION/FRAME 9-51

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-21.
Geared Hub (Knuckle) Assemblies.
1 6011470 GEARED HUB,LH.rear. ........... ..ot 1
1 6011471 GEARED HUB,RH.rear ............ ..o, 1
1 6011473 GEARED HUB, CTl, noise-reduced,R.H.front. ... .. ... 1
1 6011472 GEARED HUB, CTl, noise-reduced,L.H.front . . ..... .. 1
1 6011474 GEARED HUB, CTl, 12,100-Ib GVW, R.H. front
(ForFleetUse Only) ....... ..o 1
1 6011475 GEARED HUB, CTI, 12,100-Ib GVW, L.H. front
(ForFleetUse Only) ... ..o 1
1 6011476 GEARED HUB, CTl, 12,100-Ib GVW, R.H. rear
(ForFleetUse Only) .......... .. i 1
1 6011477 GEARED HUB, CTl, 12,100-Ib GVW, L.H. rear
(ForFleetUse Only) .......... ... 1
2 S.ILA. oKNUCKLEHOUSING . .. ... oo 1
3 5745323 oKIT,output seal,gearedhub .................... 1
4 MS19081-86 oBEARING,spindle,outer . ....................... 1
5 5573989 oSPACER,outerspindle. . .............. ... L. 1
6 5595214 oPLUG, UPPEr aCCESS .« o v v v 1
7 5573688 oWASHER,upperaccessplug .. ...........ooont. 1
8 5568223 oWASHER, halfshaft . ................. ... .ot 1
8 6009454 oWASHER, halfshaft, 12,100-lo GVW . .............. 1
9 5568226 oBEARING, upperygear. ..o, 2
10 6007115 OGEAR UDPEl .« oot 1
10 6009453 oGEAR,upper, 12,100 o GVW . . ... ..o 1
11 5573692 oSHIM, gasket,0.005-inch . .. ........coo i A/R
12 5574002 oRETAINER, uppergear. .. ... 1
13 N/S o\WASHER, flat, upper gear retainer,3/8”,ZN . ... .. .. 4
14 N/S oBOLT,3/8-16x1,Gr8,CAD. ..o 4
15 5745324 oKIT.input seal,gearedhub . . .................... 1
16 N/S BOLT, 1/2-13x 1 1/4,w/o CTIS,Gr8,CAD ......... 4
17 N/S oWASHER, flat, 1/2,w/o CTIS,ZN. ... ............... 4
18 6005121 e COVER, steering arm, CTI, 12,100-Ib GVW
fronfLH.andrearRH.............. ... .. ... ... 1
18 6005120 ¢ COVER, steering arm, CTl, 12,100-Io GVW
frontRH.andrearLH.......................... 1
19 6001757 oLOCKSCREW, clampnut . .. ... oo 1
20 6001735 ¢ CLAMPNUT, bearing to steering arm cover . ... . ... 1
21 5573684 eWASHER,spindle .............. ... 1
22 5568227 oBEARING,INNEr. . ..o e 1
23 6009350 oSPACER,innerbearing, w/CTIS . . ................ 1
24 5574924 o ACCESS COVER,caseside ...............ovun. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

9-52 AXLES/SUSPENSION/FRAME

ITEM PART NUMBER DESCRIPTION Qry
Figure 9-21.
Geared Hub (Knuckle) Assemblies. (Cont’d)

25 5573687 oWASHER. fill plug.nylon .............. ... ... ... 1
26 5573690 oFILLPLUG,accesscover . ... 1
27 5593348 eBOLT,SidEe COVEr. . .o\t 8
28 S.ILA. oWASHER, flat,5/16,CAD . ........ ..., 8
29 6007114 oGEAR,lower,output. . ... o 1
29 6009452 eGEAR, lower, output 12,100-b GVW .. ........... 1
30 5593656 osMAGNETIC PLUG,lowerpipe ... .....o oo viv vt 1
31 6009349 oSPINDLE. . ..o 1
31 5715160 oSPINDLE, 12,100-b GVW . .. ... e 1
32 5568211 oBOLT,spindle. ... 8
33 5594472 oRETAINER,hub ... ... 1
34 5594531 oEXTENSION,spindle . ............ ... ..o, 1
35 6001784 oSPACER, bearing, w/ CTIS or 12,100-b GVW. .. .. .. 1
36 6005193 oSEAL,spindle. .. ... 1
37 6005120 eCOVER, steering arm,rear LH.,frontRH. ...... ... 1
37 6005121 eCOVER, steering arm,rear R.H., front LH. . ........ 1
38 5599210 oWASHER, flat, hardened, shield. . . .. ............. 2
39 5598234 oSHIELD,CTIStube,rear. ..., 4
40 S.ILA. oLOCKWASHER,med, 1/2,CAD ... ............... 2
41 S.ILA. oBOLT, 1/2-13x 13/8,Gr5. .. ... 2
42 S.LLA. oSCREW,1/2-13x1 1/4,.Gr8 ... ... ... vt 4
43 S.ILA. oWASHER,hard, 1/2,typeB............ ... ... ... 4
44 N/S BOLT,1/2-13x1 1/2,Gr8,CAD .. ............ov 0t 2
45 N/S NUT, 1/2-13,Gr8,ZN .. ... . i 2
46 N/S WASHER, flat, hardened, 5/8" ... ................. 4

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-1
Section 10
BODY
TITLE PAGE NUMBER

B- and C-Bars, Four-Passenger Hardtop and Station Wagon, Models 83 and 84............ 10-72
B-Bar, Two-Passenger Enlarged Cab,Model 89 . . .. .. .. .. 10-70
BOAy ASSEmMDlY . . e 10-4
Body Assembly Components, L.H. .. ... . 10-6
Body Assembly Components, RH. .. .. 10-8
Body Mounting CompoNneNnts . . ...t 10-2
Door Assembly, FroNt. . ..o 10-52
Door Assembly, Rear,Models 83,84, and Q0. . ... ... 10-56
Door Striker Assemblies, Front and Rear . . ... ... i 10-14
Engine Cover,Console Cover,and Related Parts. .. ... o oo 10-48
Fixed Door, Footwell Cover, and Related Parts, Two-Passenger Enlarged Cab, Model 89 ... .10-92
Floor Padding, Front NA Rear. . . .. . oo 10-112
Four-Door Soft Top Kit,Basic,Model Q0. . . . ... ... 10-106
Headliner,Rear Trim and Carpet,Slant-Back,Model Q1. ... ... .. .. i i 10-132
Headliner,Rear Trim, and Carpet, Station Wagon,Model 84. . ........... ... ... .. .. .. ... 10-130
Headliner, Roof Trim, Front and Rear Side Trim, Grab Handles,

and Mounting Hardware (Delco Monsoon Stereo System) .. ... oo 10-122
Headliner, Roof Trim, Front and Rear Side Trim, Grab Handles,

and Mounting Hardware (Delco Standard Stereo System) ... .. .. ..o 10-116
Hood Assembly and Mounfing Hardware . . ... .. ... o 10-16
Hood Assembly, Grille,and Related Parts .. ... .. 10-20
HOOd REIEASE . . . oo e 10-22
Inner Kick Panels and Miscellaneous Trim Panels . ... ... . i 10-136
Instrument Panel Assembly, Dash Trim, Crash Pad, and Mounting Hardware ............... 10-110
Interior Tunnel Padding, Carpet,and Hardboard . . ... ... ..o s 10-114
Mirrors (Inside and Outside) and Mounfing Hardware. . .. ... ..o e e 10-30
Monsoon Trim Pieces, Model Q0 . .. ... 10-128
Outer Kick Panels Interior Trim . .. ..o 10-62
Panel Assembly DOoOr THm . ..o 10-94
Removable Load Barrier, Station Wagon,Model 84 . . .. ... . . i 10-108
Roof and Mounting Hardware, Four-Passenger Hardtop,Model 83 .. ..................... 10-66
Roof and Mounting Hardware, Station Wagon, Model 84 . ............. ... ... .. ... ... 10-68
Roof and Mounting Hardware, Two-Passenger Enlarged Cab,Model 89 .................. 10-64
Roof, Slant-Back Door, and Mounting Hardware, Slant-Back, Model 91. ... ............. ... 10-80
Seat Belts, Front and Rea . . . ... 10-44
Seats, Driver ONA POSSENQET. . . . oo vt 10-40
Slant-Back Door LatCh Assembly . ... 10-84
Slant-Back Door Mounting Components And HINges . ... 10-86
Soft Top Support Structure, Model Q0 . . . ... . 10-99
Splash Shield (Left Hand) and Hood Prop Rod . . .. ... oo e 10-24
Splash Shield (Right Hand Uppen and Seqals. . . ... ot 10-26
Splash Shield, RIght HONA LOWET . . ... oo e 10-28
Station Wagon Cargo Doors, Power DOOr LOCK. . .. v oo e 10-90
Station Wagon Rear Doors,Model 84. . . ... ... 10-75
SUN VIS 0r . 10-32
Support Structure, Soft Top, Model Q0. . . .. ... 10-104
Tailgate Assembly and Related Parts. . ... ..o 10-60
Weathershield, DOOIS . . . ..t 10-96
WINAow Assembly, REAN . . . ..o 10-38
Windshield Assembly . . ... 10-34
Windshield Washer Reservoir Mounting SUpport. . ... ..o 10-12

AM General Corporation
5745278




10-2 BODY

2001 HUMMER PARTS CATALOG

Figure 10-1. Body Mounting Components.

P10-001.1

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-3
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-1.
Body Mounting Components.
1 N/S BOLT,L.H..,5/8-11x4 1/4,Gr8, A-beam body mount. 1
1 N/S BOLT,R.H.,5/8-11 x4 3/4,Gr8, A-beam body mount 1
1 N/S BOLT,5/8 - 11 x 5,Gr8,D-beam body mount .. ...... 2
2 N/S WASHER, flat, hardened,5/8,ZN. ... ............... 12
3 12469090-2 SPACER,body mount,’A" ... ...... ... ... o 2
4 12339249 1 SLEEVE ASSEMBLY,body cushion .. ................ 2
5 12339244 1 CUSHION ASSEMBLY, body,upper ................. 2
6 6011129 GASKET, body mount,™ A" .. ... ... 2
7 12339247 CUSHION ASSEMBLY, body,lower. ................. 2
8 12339248 2 SPACER,mount,RH. ............. ... ... ........ 2
9 12339248 3 SPACER, mount,LH.. ........... o 2
9 N/S LOCKNUT,5/8-11,Gr8 ... ... 6
10 12469090-1 SPACER,body mount,"C" . ....................... 4
11 12339249 2 SLEEVE ASSEMBLY,body cushion .. ................ 4
12 12339244 3 CUSHION ASSEMBLY, body,upper ................. 4
13 12339247 3 CUSHION ASSEMBLY,body,lower. . ................ 4
14 12339248 1 SPACER,body mount ... 2
15 N/S BOLT, 5/8 - 11 x 5,Gr8,C-beam body mount,L.H. .. .. 1
15 N/S BOLT,5/8 - 11 x4 3/4,Gr8, C-beam body mount, R.H. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-4 BODY

/

P10-002.7

Figure 10-2. Body Assembly

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-5
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-2.
Body Assembly
1 6010304P BODY ASSEMBLY, basicriveted. . .................. 1
2 6003490P PANEL,footwell, LH.. ........... .. ... .. . .. 1
3 6010376P CLOSEOUT PANEL, A-beam . .............ooov . 1
4 6003535P PANEL,footwel L RH. ........... .. ... ... .. ... ... 1
5 6005439P CLOSEOUT PANEL, wheelhouse,rear,LH . ........... 1
84
5 6005440P CLOSEOUT PANEL, wheelhouse,rear,RH. . . ......... 1
84
6 12339992 2P FILLER,wheelhouse,LH . ......................... 1
6 12339992 1P FILLER,wheelhouse,RH . ............ ... ... ...... 1
7 6010009P PANEL,cowl,inner,LH. .......... ... ... ... ..., 1
8 12338732P BRACKET, brake pedal mountfing. . ................ 1
9 5939808 DRAIN PLUG,floOr v\ oo 2
10 6003871 NAMEPLATE "HUMMER” .. ... ... ... i 2
11 6010747 EMBLEM, " TT4 - ABS”. . ..o e 2

NOTE 1: NOTE 1: CUT FROM 35’ BULK ROLL PVC FOAM
TAPE P/N 5937189.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

10-6 BODY

/ \ T —.
/,2// (Vi

\\ X Y,
W
Dedbny (LA
LN ==7

b
)
L
/ 7 Y/

AN
AR N \ Wl S A

/ W
N
7
/
/
\
v
/
/
A
y
/2 /
/A
2N K
\

P10-003.2

Figure 10-3. Body Assembly Components, L.H.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-7
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-3.
Body Assembly Components, L.H.
1 12339008B1 HARNESS COVER,D-beam.............covvvvn.. 2
2 WA12446928P D-BEAM ASSEMBLY. . . ..o o 1
3 6007460B9 BRACE,LH. wheelhouse . ........................ 1
4 N/S LOCKWASHER, 1/4. . ... i 4
5 N/S BOLT,1/4-20x 1,Gr5. .. ..o 4
6 WE12339701P FENDER ASSEMBLY,LH. . ... ... ... oo 1
7 5938940 BRACKET, taillight housing. . .. ..........oov o 1
8 6006452P1 RIVET, failight housing. . .........cooo oo 8
9 N/S RIVET, fender assembly, 3/16" dia.- 1/2" ............ 36
10 N/S RIVET,side panel,3/16" dia.- 1/4" . ................ 52
11 N/S BOLT,#10-24X3/4 .. ... . i 2
12 N/S WASHER, flat, #10 . .. ..o 2
13 12338709 LIGHT HOUSING, fender assembly, side marker . . . . .. 1
14 N/S RIVET, fender assembly, 3/16" dia.-7/16" .. ......... 17
15 NAS1080R06 COLLAR, grooved, fender assembly . . ............. 2
16 N/S RIVET, fender assembly, 3/16" dia.x 1/4-3/8" ....... 2
17 6009345 OUTER PANEL,wheelhouse,LH.................... 1
18 N/S RIVET,3/16" dia.- 5/16,” fender assembly ... ........ 32
19 N/S RIVET,side panel,3/16" dia.-5/16" .. .............. 3
20 N/S RIVET, fender panel,3/16"dia.- 1/4" . .............. 21
21 WA 12339698 1P BODY SIDE ASSEMBLY,panel,LH................... 1
22 12340009 3P oRABBET ASSEMBLY, B-pillar, LH. ................... 1
23 MS00090725 33 BOLT,5/16-18x7/8,Gr5,CAD . .. ......... ..., 4
24 N/S RIVET, body assembly,3/16 dia.-3/16" ............. 101
25 N/S RIVET,side panel,3/16" dia.-3/16" ................ 7
26 N/S RIVET,cowl panel,3/16"dia.-1/8"................ 21
27 6001256P BRACKET ASSEMBLY, hood latch. .. ................ 1
28 5039202P PANEL,cowl,LH.outer........................... 1
29 N/S WASHER, flat, 1/4, CAD,seat belt mount............ 2
30 N/S BOLT, 1/4 -20x 5/8,CAD,seat belt mount.......... 4
31 12339988 1 MOUNTING BRACKET, seat belt,LH.,front........... 1
32 600481189 BRACKET, lower,LH.,B-pillar .. .................... 1
33 N/S WASHER, flat,5/16,CAD . ........ it 4
34 WA12342372 BRACKET, upper,LH.,B-pillar. . .................... 1
35 6003456P REINFORCEMENT, B-pillar,LH.. .................... 1
36 12339025 1 SEAL ASSEMBLY, cargo floor,LH.................... 1
37 N/S SCREW, tapping,phcr, #10- 16 x7/8,Phos . . .. ... ... 2
38 N/S SCREW, #10-24 x 3/4,seal assembly. . ............. 1
39 N/S LOCKNUT, nylon insert, #10 - 24,seal assembly. . . . . .. 1
40 N/S WASHER, flat, #10, CAD,seal assembly ............. 1
41 6007204P PANEL,cowl front,LH........... .. ... ... .. ... ... 1
42 6010007P PANEL, cowl top, A-pillar,LH. . .................... 1
43 6005498B9 BRACKET, heated windshield fuse mounting . ... . ... 1
44 12338732P BRACKET, brake pedal mounting. . ................ 1
45 12338764 1 PANEL, wheelhouse inner,LH. .................... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-8 BODY

P10-004.5

Figure 10-4. Body Assembly Components, R.H.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-9
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-4.
Body Assembly Components, R.H.
1 N/S SCREW, countersunk, 1/2 -13 x 1, CAD, D-ring,
cargoarea,rearedge .. ... 3
83,84,89,90
2 6005425 D-RINGTIEDOWN. . .ot 11
83.84,89,90
2 6005425 D-RINGTIEDOWN. . .ot 8
91
3 N/S RIVET, body assembly, 3/16" dia.x 3/16" . ........... 130
4 N/S RIVET, body assembly,3/16" dia.x /16" . ........... 57
5 N/S RIVET, body assembly,3/16" dia.x 1/4" ............. 21
6 N/S SCREW, countersunk, 1/2-13 x 1T 3/4, CAD, D-ring.
cargo area,center,nocarpet .......... . L 4
83.89,90
6 N/S SCREW, countersunk, 1/2 -13 x 2, CAD, D-ring.
cargo areqa, center,withcarpet . ............... .. 4
84,91
7 N/S SCREW, countersunk, 1/2 -13 x 1 3/4, CAD, D-ring,
between rear doors,nocarpet............. ... .. 4
89
7 N/S SCREW, countersunk, 1/2 -13 x 2, CAD, D-ring,
between rear doors, withcarpet ................. 4
83,84,90,91
8 6006451 SPACER, D-ring., through carpet front,3/4" ... ... . ... 4
83.84,90,91
8 600542682 SPACER, D-ring, through carpetrear.7/8" .......... 4
84,91
9 N/S RIVET, fender assembly, 3/16" dia.x 7/16" . . ......... 17
10 6003137P TOP PANEL ASSEMBLY, air intake chamber ... ... ... 1
11 12338832 1 SEAL, body assembly,cirbox..................... 1
12 12338814B1 BRACKET,seal,Qirbox .............cvviin. 1
13 N/S SCREW, tapping, #10- 16 x 1/2 ,ZN,seal bracket. . . .. 4
14 12340869 BRACKET, seal.front,qirbox ...................... 1
15 6009311P PANEL, COWL SIDE,R.H..inner ...............ov.e 1
16 12338712P SUPPORT,circleaner. . ..., 2
17 6009318P PANEL,cowl front,RH........... ... ... ... .. .... 1
18 6001256P BRACKET, hood latch,RH. ....................... 1
19 6003135P COWLPANEL,RH. ... e 1
20 N/S RIVET,cowl panel,3/16" dia.x 1/8" ................ 5
21 N/S RIVET,side panel,3/16" dia.x 3/16" .. .............. 3
22 N/S BOLT,5/16-8x7/8,Gr8,CAD . .. ... 4
23 N/S RIVET,side panel,3/16" dia.x5/16" . . .............. 7

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-10 BODY
ITEM PART NUMBER DESCRIPTION Qry

Figure 10-4.

Body Assembly Components, R.H. (Cont’d)
24 MS27183 21 WASHER, seatbeltmount ................... ... 2
25 N/S SCREW, 1/4 -20x 5/8, CAD, seat belt mount ... .. .. 4
26 12339988 2 BRACKET,seat belt,frontRH. .................... 1
27 N/S WASHER, flat,5/16,CAD. . . .. ... 4
28 12338709 LIGHT HOUSING, fender assembly . . .............. 1
29 600483689 BRACKET, lower,RH.,B-pillar .. ................... 1
30 WA12342372 BRACKET,upper,R.H.,B-pillar. .. .................. 1
31 N/S RIVET, fender assembly,3/16"x5/8". . ............. 16
32 6003457P REINFORCEMENT, B-pillar,RH.. ................... 1
33 N/S RIVET, fender assembly, 3/16"x 3/16". . ............ 2
34 N/S COLLAR, grooved, fender assembly, 3/16" . ... ... .. 2
35 WA123396982P BODY SIDE ASSEMBLY,panel,RH.................. 1
36 12340009 4P oRABBET ASSEMBLY, B-pillar,RH . . .. ............... 1
37 N/S RIVET lighthousing. . ........covi i 2
38 N/S RIVET, fender assembly, 3/16" x 1/2" . . ............. 18
39 6006452 RIVET, failighthousing . .. .. ... oo 8
40 5938940 BRACKET, taillight housing . . .. ................... 1
41 6007237P COVER, auxiliary tank filler hole, SEENOTE 1. .. .. ... 1
42 6007247 GASKET, auxiliary tank filler hole cover,SEE NOTE 1 . . 1
43 WD12339707P FENDER ASSEMBLY,RH. .. ....... ... ... . it 1
44 6007708 WELDNUT,D-MING ..ot 11
45 N/S WASHER, flat, #10, CAD, seal assembly. . .. ......... 1
46 N/S LOCKNUT, #10 - 24, CAD,seal assembly. .. ......... 1
47 N/S SCREW, #10 - 24 x 3/4, CAD, seal assembly. . ....... 1
48 12339025 2 SEAL ASSEMBLY,body,RH.. ............ ... ... ... 1
49 N/S SCREW, ph tapping.#10-16x7/8,Phos .. ......... 2
50 6008857 SCREW. . 7
51 6008703P SCOORdirintake . . ... oo 1
52 N/S EDGE GUARD, 9.5 long, air intfake scoop, SEE NOTE 2. 1
53 6009176 GASKET, airintake ......... ... . i 1
54 6008699P PANEL,airinfake. . ....... ..o 1
55 5939334 NUTINSERT o e s 7
56 6003409P PANEL, air intake support . ...................... 1
57 6009313 PANEL,cowl,fop,RH. ... ... ... .. i 1
58 MSQ0725 33 BOLT,5/16-18x7/8,Gr5,CAD ................... 4

NOTE 1: FOR USE ON FLEET VEHICLES WITHOUT

AUXILIARY FUEL TANK
NOTE 2: CUTTO 9.5” LENGTH FROM 24" EDGE GUARD
5745010.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-11

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-12 BODY

9-P10-001.1

Figure 10-5. Windshield Washer Reservoir Mounting Support.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-13

ITEM PART NUMBER DESCRIPTION Qry

Figure 10-5.
Windshield Washer Reservoir Mounting Support.

1 6010019L COVER ASSEMBLY, L.H. cowl components .......... 1
2 S.ILA. eCOVER,LH.cowlcomponents . ................. 1
3 6010326 oSTUD, L.H.cowl cover fastening ................. 2
4 6010327 oRETAINER, L.H. cowl cover fastening stud . . .. ... ... 2
5 12339055 DECAL,"NO STEP” . .. .. e 1
6 N/S SCREW, #10-24X3/4 . .. ..o i 3
7 N/S LOCKWASHER, #10. . oot 3
8 601032489 RETAINER,ABSECUhousing .. .. ....cvvvii v 1
9 N/S BOLT.phcr,#10-24x5/8 .. ... ... ... i 4
10 N/S LOCKWASHER, #10. . . oo oo i 4
11 M24243/1 A404] RIVET,blind ... ... .. o e 2
12 6010264 RECEPTACLE,stud 12. ... .. i 2
13 6010217 BRACKET ASSEMBLY, distribution box mounting . . . . .. 1
14 6010007P PANEL,cowltop,LH.............. ... o 1
15 N/S LOCKWASHER,5/16. . ..o e 7
16 N/S BOLT,5/16-18X 1 .. i 7
17 601014989 BRACKET, windshield washer reservoir mounting. . . .. 2
18 N/S EDGE GUARD, 17”1ong,SEENOTE2. . .............. 1
19 6007329 JUNCTIONBLOCK . . .o 1
20 6010648 DECAL, M 12V (Arabic) ... 1
20 6010455 DECAL,"12V"/BATTERY POWER . . ... ... v 1

NOTE 1: SEE PAGE 12-18 FOR WINDSHIELD WASHER
RESERVOIR, P/N 6010284

NOTE 2: CUT TO LENGTH FROM BULK EDGE GUARD
P/N 6006218

AM General Corporation
5745278




10-14 BODY

2001 HUMMER PARTS CATALOG

Figure 10-6. Door Striker Assembilies, Front and Rear.

P10-005.1

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-15
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-6.
Door Striker Assemblies, Front and Rear.
1 6000392P2 STRIKER ASSEMBLY, front. .. ........ ... 2
83.84,90,
1 6004539P2 STRIKER ASSEMBLY, front. .. .. ... .. oo 2
89
2 6006438 GUARD, StHKEr ..o 2
3 6001200P2 WASHER ... 2
4 N/S LOCKNUT, 1/2-20,Gr18 .. ..o 2
5 6003485 PLATEBACKING,redr. . ....oco i 2
6 5939591 PLATE BACKING, front . ..., 2
7 5939655P2 STRIKER ASSEMBLY,redr ... ..o 2
8 9424257P2 LOCKWASHER . ... e 4
9 N/S BOLT,1/4-20x1 1/4,Gr8,CAD .. ..., 4

AM General Corporation
5745278




e

R

\
\
1}
i
[
P10-006.2

2001 HUMMER PARTS CATALOG

10-16 BODY

Figure 10-7. Hood Assembly and Mounting Hardware.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-17

ITEM PART NUMBER DESCRIPTION Qry

0O OO NN —

WA12338940P

N/S

N/S

N/S

N/S
12338882P3

6002012

12339433

N/S

M7885/2

12339355

5939715
12338883B4
12338908B4

N/S

N/S
12338909B4

MS24665
12338886P3

12338889
12338880B4

9419982
12338894P3
12338891B4

N/S

N/S

12338896
12339433P2

N/S

N/S
12338905P3

N/S

N/S

5939716B2

503980582

5939717B2

5939718B2

N/S
12338879P3
12338900B5

N/S

N/S

134

Figure 10-7.
Hood Assembly and Mounting Hardware.

HOOD, engine compartment ....................
WASHER, flat, 1/4,CAD . ........ ... .. i,
LOCKWASHER, med, 1/4,ZN, retainer bracket .. ... ..
BOLT, 1/4-20x 1 1/2,Gr8,CAD,retainer bracket . . ..
BOLT, 1/4 - 20 x 3/4,Gr5, CAD, retainer bracket, LH. ..
PLATE, center hood stop.tapping. .. ..............
BUMPER,centerhood. ............... ... ...
WASHER, hood stopcenter ......................
BOLT, 1/4-20x 1,Gr8, CAD,hoodstop .. ...........
RIVET, hood retainerbracket . ....................
RIVET, hood retainerbracket . ....................
BRACKET, hood retainer,"A"beam . ...............
PLATE,.hoodlatch ............ ... .. i
BRACKET, hood latch,side . ......................
BOLT,1/4-20x 1 1/8,Gr8,hood latch bracket. ... ..
BOLT, 1/4-20x 7/8,Gr8,hood latch bracket . .. ... ..
LATCH ASSEMBLY,hood. ... ... ..o
eCOTIERPIN,hood latch . ............ ... ... ...,
oROLLER,hood latch. . ............... ... ... ...,
oSTRARhood latch . ........ .. .. o
eBASE,hoodlatch............. ... .. ... .. ... ...
*PIN, hood latch,springhood . .. .................
ePIN,hoodlatch ............ .. ... .. ... .. ... ....
o ATCH,hoodrelease ..........................
BOLT. hood latch,1/4-20x 1 1/8,Gr5,CAD ........
WASHER, flat,hard, 1/4,type B,ZN .. ...............
STORhoodside ... e
WASHER, hood sidestop. . ..............o oot
LOCKWASHER,med, 1/4,ZN,center ...............
BOLT, 1/4-20x 1 5/8,Gr5,hoodstop . .............
BRACKET,hood latchstop ............covvv i
WASHER, flat,hard, 1/4,ZN,hood latch. ... .........
LOCKNUT, 1/4-20,Gr8 . .. ... e
BRACKET, hood retainer,LH. .....................
SPACER,retainerbracket . ................ ... .. ..
BRACKET, hood retainer,RH. .....................
SPACER,retainerbracket . ................ ... .. ..
NUT,7/16 - 14,Gr8 ,CAD, lower hood hinge. . .. ... ..
SPACER,lowerhinge .. .........o i,
HINGE HALFlowerhood.........................
WASHER, flat, hardened, 7/16, ZN,lower hinge . .. ...
BOLT,7/16-14x 2,Gr8, CAD,lower hinge...........

A AMNMNMNOMNDENE =N ——O0OONDMMDBAENMNDIDMDN 4 — = =4 = NDNNDNOONMNNMNNDEDMDEAEDN ——ODN o —

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-18 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-7.
Hood Assembly and Mounting Hardware. (Cont’d)
43 N/S BOLT,3/8-16x2,Gr5,CAD . ... 4
44 N/S COTIER PIN, hood hinge, 3/32"x 1/2"CAD . .. ...... 4
45 N/S WASHER, flat, hardened, 3/8, type B, lwr hood hinge pin 4
46 6003871 NAME PLATE "HUMMER". .. .. ... . o 1
47 12338897B5 HINGE HALFupperhood .. ..................... 2
48 12338893 PIN,hood hingehalves......................... 2
49 12339306 PLATE,upperhoodhinge .. ..................... 2
50 6007365B5 SPACER,HingetoHood. ................ ... 2
51 12338649P BRACKET,hood centerstop .. ................... 1
52 6008595 EMBLEM "6.5LTURBO DIESEL” . ......... ... ...\ 1

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-19

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-20 BODY

P10-007

Figure 10-8. Hood Assembly, Grille, and Related Parts.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-21
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-8.
Hood Assembly, Grille, and Related Parts.
1 N/S BOLT, buttonhead, 1/4-20x1,Gr8 .. .............. 6
2 N/S WASHER, flat, 1/4, CAD,hood grille ... ............. 12
3 6007257 GRILLE,hood . ... . 1
4 6011077 SCREEN,hood grille,top . ......... oo 1
5 N/S BOLT,1/4-20x 1 1/8, Gr8,CAD, hood stop guide . .. 6
6 N/S WASHER, flat, hardened, 1/4,ZN, hood stop guide . . . 6
7 12338903P3 PLATE,hoodstopguide ............ ..., 1
8 6007349 BRACKET,hood stop guide. .. ..............oovut. 1
9 N/S WASHER, flat, hardened, 1/4,ZN, hood stop guide . . . 6
10 N/S LOCKNUT, 1/4 - 20, Gr8, hood stop guide and crossbar 12
11 M5501/7F4 PLUG,innerhood assembly .. .................... 4
12 6002673 SEAL,NOOd . . .. 1
13 6001745 RETAINER,s€al .. ..o 1
14 6001746 RETAINER,s€al .. ..o 1
15 160057 SCREW i 4
16 12339397 1 WELLNUT . . 4
17 N/S BOLT, 1/4 - 20 x 3/4,Gr5, CAD, composite light cover . 7
18 N/S WASHER, flat, 1/4,CAD ......... i 16
19 EC12338884P3 COVER,composite light,RH...................... 1
20 12339425 SPEED NUT, composite light cover. . ............... 7
21 12339397 4 WELLNUT,hoodsedl. .. ... 9
22 WA12338911 SEAL,centerhood. . ....... ... i 1
23 12338885P3 RETAINER,hoodseal . .......... ..o, 1
24 N/S BOLT, 1/4-20x 1,Gr5, CAD,hood seal retainer . . . . .. 9
25 6011078 GUARD,hood and grille.front . ................ ... 1
26 N/S WASHER, flat, hardened, 3/8, type B, front hood screen . 6
27 N/S SCREW,5/16-18x1,Gr5,CAD. .. ..ot 3
28 N/S NUT,5/16 - 18,Gr8, CAD, front hoodscreen ......... 3
29 12339397 5 WELLNUT, front hood screen. . .................... 3
30 12338887 2 PLUG, hood assembly, tapered, grille . .. ........... 6
31 12339434P2 BOLT,CArmage . ... e 3
32 5935690 PANEL,innerhood,access. .. ..., 2
33 12339998 1 PLUSNUT,innerhood panel ...................... 4
34 N/S SCREW, phcr,#10 - 32 x 1/2,inner hood panel. ... ... 4
35 12338892 PLATE,hood crossbar,spacer. . ............covvn 2
36 12338906P3 COVER,composite light,LH. .................. ... 1
37 N/S LOCKNUT, hood grille screen, #10-24 Gr A CAD. . . . .. 6
38 12339432P2 WASHER, hood grillescreen. . .................... 12
39 N/S WASHER, flat, hood grille screen, #10 S.AE.CAD . .. .. 6
40 N/S SCREW, hood grille screen, #10-24 x .87" ph mach . . . 6
41 6005171 RETAINER,hoodseadl . ... 1
42 6005170 SEAL, hood,rear,RH........ ... ... i 1
43 N/S SCREW, buttonhead, 1/4-20x1.................. 6

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-22 BODY

P10-014.2

Figure 10-9. Hood Release.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-23
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-9.
Hood Release.

1 N/S BOLT,1/4-20x3/4,Gr5,CAD . .. ... oot 3
2 5743863 KIT,hoodlock. . ... 1
3 6005383 ¢LOCKPIN,hood latch . ........... ... ... ... ... 1
4 S.LK. oSCREW,phcr, #8-32x3/4. ... .o 4
5 6005401 eBRACKET,cableclamp...... ..., 1
6 6005389 eCABLE ASSEMBLY . ... 1
7 S.LA. eoNUT . .o 1
8 S.LA. 0o OCKWASHER ... ... 1
9 S.LA. 0o OCKNUT ... o 1
10 6006128 eeORING. . ..o 1
11 S.LA. 0o SPACER. . i 1
12 S.LA. eoT-HANDLE . . ... 1
13 6005390 eBRACKET,cable mounting . ..................... 1
14 6005388 oSPACER, cable mountingclamp................. 1
15 6005395 eBRACKET ASSEMBLY . .. ... oo 1
16 N/S oNUT AND LOCKWASHER ASSEMBLY, #8 - 32, keps . . . . 2
17 12338999 eGROMMET ... o 1
18 6005536 o ATCH ASSEMBLY, hood .. . ... 1
19 6005613 eoPIN L 1
20 S.LA. oo ATCH. .. 1
21 6005386 eeSPRING, lockarm . ........ ... 1
22 6005385 e ARMLOCK .. i 1
23 N/S SCREW, tapping, 1/4-28 X 1.ZN. . .. ... ..ot 2
24 N/S NUT, 1/4-20,ZN . ..o 3
25 N/S LOCKWASHER, med, 1/4,ZN ... ....... ..o, 5

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-24 BODY

P10-008.4

14

15

Figure 10-10. Splash Shield (Left Hand) and Hood Prop Rod.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-25
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-10.
Splash Shield (Left Hand) and Hood Prop Rod.
1 12338630P3 RETAINER, splash shieldseal . ..................... 1
2 N/S SCREW,#10-24X3/4 .. ... . . i, 7
3 6008043 COVER PLATE, airlift bracket seal, engine seal. .. .. .. 1
4 12342357 SEAL, airlift bracket,LH. ............. ... .. ... . ... 1
5 N/S LOCKNUT,5/16 - 18,Gr8, prop rod eyebolt. . ... ... .. 3
6 N/S WASHER, flat, hardened, 5/16,ZN, prop rod eyebolt . . 2
7 9421128 WASHER, splash shield. . ......................... 1
8 6010083B1 SPLASHSHIELD,LH ......... .. o 1
9 N/S COTIER PIN, 3/32"x 3/4",proprod. . ............... 1
10 N/S WASHER, flat,hardened,3/8. . .................... 3
11 12338915 ROD, OO Prop v oo 1
12 N/S LOCKWASHER, med, 1/4,ZN, prop rod bracket . . .. .. 4
13 N/S SCREW, tapping, 1/4-28x 1. ... v 4
14 12339435 EYEBOLT,hood proprod........ ..., 1
15 12338895 BUSHING,eyebolt.............. ... .. ..., 2
16 12338913 BRACKET,hood proprod .............ccvvvivnn.. 1
17 MS16624 2066 | RETAINING RING, prop rod bracket bushing ........ 1
18 12338881P3 SPRING,proprodeyebolt. ....................... 1
19 N/S BOLT#8-32X 1 .o\ 3
20 N/S WASHER, #8. . . .. 3
21 12446770 1B2 PLATECOVER . ...\ e 1
22 N/S BOLT,5/16-18x1,Gr5,CAD. ... ... viiii et 2
23 N/S WASHER, flat,5/16,CAD ... 4
24 N/S SCREW,1/4-20x1 1/2,CAD.............oviinn. 1
25 N/S WASHER, flat, 1/4,CAD . ... 1
26 N/S LOCKNUT, 1/4-20 . ..o e 1
27 N/S WASHER, flat,5/16,CAD ... 1
28 N/S SCREW, tapping.5/16-18x1...... ... 1
29 N/S LOCKNUT, #10-24,Gr8,CAD .. .. ... n 7
30 N/S LOCKWASHER, med,5/16,ZN . .. ... 1
31 N/S WASHER, flat,#10,CAD . .. ... . oo 7
32 N/S SPRING NUT,#8-32 . ..o 3
33 12338634 1P3 RETAINER, splash shield seal, LH. . ................. 7
34 6007395 SEAL, splash shield,hood,L.H...................... 1
35 6007251 SEAL,splash shieldtohood . ..................... 1
36 6007250 SEAL, radiator-to-hood .. .......... ... oo 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-26 BODY

3,

>3

— C\y e
— byttt S Y \

,. Cee:.-_-_-_-;,‘,oﬁ;;~4'-)ﬁﬂ/" yive .

(s~
13
/
N'ﬁ 14

-,
[i
- 1
te! L
el |=\\‘\
\‘\
< RN
P A
1 youon
[
11 I i
1% ! \I
| 1
[T 1
. .
‘.n', [ Hf
R RN
N
i

t
[Tt
2
/ S
/o
Ll
<
- T
1
s 4

P10-009.2

6 5 10

Figure 10-11. Splash Shield (Right Hand Upper) and Seals.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-27
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-11.
Splash Shield (Right Hand Upper) and Seals.
1 N/S WASHER, flat,5/16,CAD . ........ i 3
2 N/S BOLT,5/16-18x1,Gr5,CAD. . .......ovviii i 3
3 6007249 SPLASH SHIELD,upper,RH. ......... ... ... ... ... 1
4 N/S BOLT,#10-24x3/4,CAD. ........cciviiiii 8
5 N/S WASHER, flat, #10,CAD .. ... .o 14
6 N/S LOCKNUT, #10-24,Gr8, CAD . .. .. ..o 14
7 6002924 RETAINER,hoodseal,fop .........o v 1
8 6007251 SEAL, shield-to-hood,RH......................... 1
9 N/S BOLT,#10-24x 1,CAD . ... .ot 6
10 12338634 1 RETAINER, splash shield . . ........................ 6
11 6002914 SEAL, battery tfray-to-hood,top .. .............. ... 1
12 6002915 SEAL, battery tray-to-hood,front.................. 1
13 6002925 RETAINER,hood seal,front ....................... 1
14 12338634 2P3 RETAINER,s€al .. ... e 1
15 N/S LOCKNUT,5/16-18,Gr8,CAD .. ..........covvvnn. 5

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-28 BODY

—

N

lllllll —
SSSmmmuaemaaa Y

Ry

RS
.. ¢
\4 ~
%
¢
— N
— v /i K .\ &
S "
V) 3

4,
NG
(

Ny ¢

) / & \n.\ \ﬂ
s /&F&f.ﬂ
~\ 0/ e
.}4« o % D N N

f) —
A\ iy AN
(.

L1 Rt

2T
oy
e

Figure 10-12. Splash Shield, Right Hand Lower.
AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-29
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-12.
Splash Shield, Right Hand Lower.
1 12342358 SEAL, airlift bracket,RH. ......................... 1
2 6008043 COVER PLATE, airlift bracketseal. . ................ 1
3 N/S WASHER, flat,#10,CAD . .. .. ..o 4
4 N/S LOCKNUT, #10-24,Gr8,CAD .. .. ... ii e n 2
5 N/S LOCKNUT,5/16-18,Gr8,CAD ... ................. 5
6 N/S WASHER, flat,5/16,CAD .. ........ .o 5
7 N/S BOLT,5/16-18x1,Gr5,CAD. .......viiii e, 6
8 N/S SCREW,#10-24X3/4 . ... . i, 2
9 N/S LOCKWASHER, med,5/16,ZN .. ................... 1
10 N/S SCREW, tapping,5/16 - 18 x 1,type C, ZN ... ....... 1
11 6009388 SPLASH SHIELD, lower,RH. ... ...... ... ..., 1
12 9421128 WASHER. flat. .. ... 1
13 N/S WASHER, flat, hardened,5/16,"B",ZN . ............. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-30 BODY

Figure 10-13. Mirrors (Inside and Outside) and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-31
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-13.
Mirrors (Inside and Outside) and Mounting Hardware.
1 5039643 SUPPORT, inside rearview mirror. ... ............... 1
2 5039074 MIRROR ASSEMBLY, rearview, inside,standard. .. .. .. 1
2 6011323 MIRROR ASSEMBLY, rearview, inside, deluxe, w/compass. 1
3 S.IA. eSCREW, mirrormounting. . .............. .. . 1
4 6003618 PLATE, adapter mirrormounting .. ................ 2
5 59039436 EXTERIOR MIRROR ASSEMBLY,L.H.,.SEENOTE 1 .. ..... 1
5 5939393 EXTERIOR MIRROR ASSEMBLY,R.H.,SEENOTE 1....... 1
6 S.ILA. oSPACER, exteriormirror . ..........oo v 1
7 N/S SCREW,flathead, 1/4-20x3/4................... 6
6007374 HARNESS ASSY, outside temp sensor (not illustrated). . 1
6011019 SENSOR, outside temperature (noft illustrated). . .. . .. 1
6011324 HARNESS, rear view mirror (not illustrated) ... .... ... 1

NOTE 1: SEE CHAPTER 12 FOR EXTERIOR HEATED-
POWER MIRRORS.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-32 BODY

P10-012

Figure 10-14. Sun Visor.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-33
ITEM PART NUMBER DESCRIPTION Qry

Figure 10-14.

Sun Visor.
N N/S WASHER, flat, #10 . .. ..o 8
2 N/S LOCKWASHER, #10 .. ..o e 8
3 N/S SCREW,pan head,#10-24x3/4.................. 8
4 6009813G SUN VISOR,R.H.,standard tfrim,gray .. ............. 1
4 6009813 SUN VISOR,R.H.,standard trim, tan. ... ............ 1
4 6009815G SUN VISOR, R.H., deluxe, gray, w/lighted vanity mirror.

83.84,89 . . 1
4 6009815 SUN VISOR, R.H., deluxe, tan, w/lighted vanity mirror

83.84,89 . . 1
5 N/S BULB (tfrade #73)

83,.84,89 . . 2
6 6009812G SUNVISOR,L.H.,standard trim,gray ............... 1
6 6009812 SUN VISOR, L.H.,standard trim,tan . ............... 1
6 6009814G SUN VISOR, L.H., deluxe, gray, w/lighted vanity mirror .

83.84,89 . . 1
6 6009814 SUN VISOR, L.H., deluxe, tan, w/lighted vanity mirror

83,84,89 . . e 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-34 BODY

Figure 10-15. Windshield Assembly.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-35
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-15.
Windshield Assembly.
1 N/S BOLT,5/16-18x1 1/8,Gr8. ... 15
2 N/S WASHER, flat, hardened, type B,5/16 .............. 15
3 12338841 2G1 HINGE.RH.. ... . 1
4 6009700P CORNERCARLH. ... e 1
90
4 6009701P CORNERCARRH. ... e 1
90
5 6009733 SEAL, windshield frame,upper. .. ................. 1
90
6 6009732P FORMERASSEMBLY, . . ... oo 1
90
7 N/S SCREW, pan head tapping, #10-24x 1/2 .......... 11
90
8 5939991 SEAL . 1
83,84,89
9 12338818P RETAINER. . ... e 1
83.84,89
10 M7885/24 5 RIVET,DING . ..o e 27
83,84,89
11 N/S SCREW,pan head, #10-24x3/4. .. ............... 16
12 N/S LOCKWASHER, med,#10,ZN. ... ......covvi 16
13 N/S WASHER, flat, #10,CAD .. ... ..o 16
14 6000814B2 BRACKET,visormounting. .. ......... ... 4
15 12338829 COVER .o 2
16 WD12339513P FRAME,windshield glass . ....................... 1
89.83,84
16 6010223P FRAME,windshield glass......................... 1
90
17 6003519 GLASS. finted,RH.......... ... 1
17 6011900 GLASS, heated windshield,RH., ............... ... 1
17 6008795 GLASS, heated, non-finted windshield, R.H. (Australia) 1
17 6003520 GLASS. finted,LH. ........ .o 1
17 6008794 GLASS, heated, non-tinted, windshield, L.H. (Australia) . 1
17 6011899 GLASS, heated windshield,LH., .................. 1
18 12338941 WEATHERSTRIP . ... s 2
19 12338852P RETAINER, windshield,upper. . .................... 2
20 N/S SCREW, tapping, #10-32x5/8. . .................. 12
21 5035689 WIRERETAINER . . . ..o e 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-36 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-15.
Windshield Assembly. (Cont’d)

22 5935710P RETAINER,windshield center. . ................... 1
23 12338835 HINGE,middle .......... ... oo, 1
24 12338822 1P HINGE, IOWEr. . . ..o e 2
25 6001115 SEAL,8-fo0t. .. .. 1
26 N/S LOCKNUT,3/8-16,Gr8. .. .. oo 3
27 N/S BOLT,3/8-16x200,Gr5 . ... ..ot 3
28 12338841 1G] HINGE,LH. ... e 1
29 5939340 BRACKET, rear. . . oo 2
30 N/S WASHER, flat, hard, type B,5/16 . ................. 12
31 N/S BOLT,5/16-18x1.25,Gr8 ............ccvvivnn., 6
32 12338806 SHIM,2PIACES .. oo A/R
33 N/S LOCKNUT,5/16-18,Gr8. . .. ..o 3
34 5939686 SEAL,lower windshield,LH.. . .................... 1
34 5939687 SEAL,lower windshield,RH. ..................... 1
35 5939685 SEAL. .o 1
36 12447029P RETAINER, windshield,lower .. ................... 2
37 5939334 NUTINSERT, #10-24 .. ... 8
38 N/S LOCKWASHER, med, #10,ZN ... ..., 8
39 N/S BOLT,#10-24X3/4. .. ..o i 8
40 N/S SCREW, tappinyg, #10-32x7/8................... 2
41 5935687P COVERASSEMBLY,Wire ... ..o 1
42 5935699 GROMMET,W/S centerpillar. . ................... 1
43 5939530P2 SCREW,tapping . ... ..o 1
44 N/S NUT,5/16-18,Gr5 ... ... 6
45 9424258 LOCKWASHER. . . ... e 6
46 N/S SCREW,fillister head,5/16-18x 125 .............. 6
47 12338822 2P HINGE,lower,RH......... ... i, 1

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-37

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-38 BODY

/

S ——————TR—— |

\/»E

—

P10-014a

Figure 10-16. Window Assembly, Rear

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-39
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-16.
Window Assembly, Rear

1 5745369 SEAL,inner, rear window,SEENOTET. . ............. 1
2 N/S SCREW, self tapping, #10-32 . . ... .. oo 24
3 6003517 REAR WINDOW ASSEMBLY, sliding, tinfed. .. .. .. ... .. 1
3 6005304 REAR WINDOW ASSEMBLY, sliding, with defroster . . . . . 1
4 S.ILA. oINNERFRAME . . ... e s 1
5 S.ILA. oSCREW, rear window fravelstop ................. 2
6 S.ILA. oSCREW, rear window side post mounting. . ........ 4
7 S.ILA. oINTERMEDIATE FRAME, rear window .. ............ 1
8 S.ILA. oTRAVEL STORrearwindow . ............covvvvvnn, 2
9 S.ILA. oSEAL,outer,rearwindow . ... 1
10 5744496 oCLAMPRING,rearwindow. . ... ..o v 1
11 S.ILA. oGLASS, sliding rear window, tinted. . . ............. 2
12 5744504 o LOCK, rear window lefthand ................... 1
13 5744505 o OCK,rearwindowrighthand .................. 1
14 5744500 oSCREW, rearwindow frame . ... ................. 4
15 5744501 oTIE BAR,rearwindow frame ..................... 1
16 5744506 oFILLER, window frame 90inches .. ............... 2
17 5744503 oCENTER POST,rearwindow .. .........ovvvvnnn, 2
18 S.ILA. ¢GLASS, fixed center section,tinted .. ............. 1
18 S.ILA. oGLASS, fixed center, w/defroster,finted . .......... 1

NOTE 1: CUTTO 13 FOOT LENGTH FROM 1,000 FOOT
BULK SEAL, PN 6000366.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-40 BODY

«—38

N
S
M 37 01-P10-001

Figure 10-17. Seats, Driver and Passenger.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-41
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-17.
Seats, Driver and Passenger.
1 6011396 REAR PASSENGER SEAT ASSEMBLY, w/armrest,
LH, blackvinyl .......... .. .. .. 1
83.84,90,91
1 6011397 REAR PASSENGER SEAT ASSEMBLY, w/armrest,
RH, blackvinyl ......... .. .. . 1
83.,84,90,91
1 6011644G REAR PASSENGER SEAT ASSEMBLY, w/armest, LH, gray 1
83,84,90,91
1 6011645G REAR PASSENGER SEAT ASSEMBLY, w/armrest, RH, gray 1
83,84,90,91
1 6011644 REAR PASSENGER SEAT ASSEMBLY, w/armest, LH, tan . 1
83,84,90,91
1 6011645 REAR PASSENGER SEAT ASSEMBLY, w/armrest, RH, tan 1
83,84,90,91
1 6011308 REAR PASSENGER SEAT ASSEMBLY, w/o armrest,
blacknylon. .. ...... ... 2
83.,84,90,91
2 5745385 oHEADREST ASSEMBLY, black nylon SEENOTE 1...... 1
2 5745225 oHEADREST ASSEMBLY, gray SEENOTE 1 ............ 1
2 5745372 oHEADREST ASSEMBLY,tan SEENOTE 1 . ............ 1
2 5744740 oHEADREST ASSEMBLY, black vinyl SEENOTE 1 ... .. .. 1
3 5744839 ¢ eBOQOT, headrest/seat bar post SEENOTE 1..... ... 2
4 5744826 oFERRULE, headrest post SEENOTE 1............... 2
5 5745379 o ARMREST ASSEMBLY, rear,LH,tan .. ... ............ 1
5 5745380 o ARMREST ASSEMBLY,rear,RH,tan. . ............... 1
5 5745381 o ARMREST ASSEMBLY, rear,LH, gray . ............... 1
5 5745382 o ARMREST ASSEMBLY,rear,RH,gray . . .. ............ 1
5 5745383 ¢ ARMREST ASSEMBLY, rear, LH, black vinyl . . .. ....... 1
5 5745384 ¢ ARMREST ASSEMBLY, rear,RH, black vinyl. . . ........ 1
6 N/S BOLT,5/16 - 18 x 1.75,Gr5, rear passenger seat support 4
7 N/S WASHER, flat, hardened, 5/16,
rear passenger seat support. .. ... 4
8 12339361 5 PLUG, plastic,rear passengerseat ................ 4
9 N/S LOCKNUT, 5/16 - 18, Gr8,
rear passenger seat support. . ... o 4
10 N/S WASHER, flat, hardened, 5/16,
rear passenger seat support. .. ... 4
11 5939508B2 REAR PASSENGER SEAT STANCHION ASSEMBLY . .. ... 1
12 6011306 DRIVER SEAT ASSEMBLY, w/o armrest, black nylon . . . . 1
12 6011307 PASSENGER SEAT ASSEMBLY, w/o armrest, black nylon 1
12 6011642G DRIVER SEAT ASSEMBLY, w/armrest, gray . .. ......... 1
12 6011643G PASSENGER SEAT ASSEMBLY, w/armrest,gray . .. .. ... 1
12 6011642 DRIVER SEAT ASSEMBLY, w/armrest,tfan ............ 1
12 6011643 PASSENGER SEAT ASSEMBLY, w/armrest,fan .. ....... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-42 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-17.
Seats, Driver and Passenger. (Cont’d)

12 6011813 DRIVER SEAT ASSEMBLY, w/armrest, black vinyl. . . . .. 1
12 6011814 PASSENGER SEAT ASSEMBLY, w/armrest, black vinyl . . 1
13 5744743 ¢ ARMREST, driver’s,black vinyl ... ................ 1
13 5745227 e ARMREST, driver’'s,gray . ..., 1
13 5745373 e ARMREST, driver's,fan ............. ..., 1
13 5744746 ¢ ARMREST, passenger’s,black vinyl. . ............. 1
13 5745229 ¢ ARMREST, passenger’'s, gray . ... .ovvvvvinvnnn.. 1
13 5745380 e ARMREST, passenger's,tan..................... 1
14 5745225 oHEADREST ASSEMBLY, gray. .. ... ..o 2
14 5745372 eHEADREST ASSEMBLY,tan. . .. ................... 2
14 5745385 oHEADREST ASSEMBLY, black nylon . .............. 2
14 5744740 eHEADREST ASSEMBLY, black vinyl ................ 2
15 5744839 ¢ eBOOT, headrest,seatbarpost . ................ 2
16 5744826 e o[FERRULE, headrestpost. . ..................... 2
17 5745418 oKNOB, conftrol, seat tilf, driver’'sseat. . ............ 1
18 5745419 oKNOB, control,seatback recline,LlH ............. 1
18 5745420 oKNOB, control, seatback recline,RH . .. .......... 1
19 5744877 oKIT, side plate retainer SEENOTE2 .. ............. 1
20 S.LK. 0o O-RING . . ... 2
21 S.LK. eeBOLTflonged . ... ...... ... .. 2
22 S.LK. eeCARplastic. . ...... ... 2
23 6002698 ePROTECTIVECAP . . ... i 4
24 N/S olOCKNUT,5/16-18,Gr8 .............covvvn.. 8
25 N/S oWASHER, flat, hardened,type B,5/16 ............ 8
26 5744816 e COVER, side, reclining seat, left,black ........... 1
26 5744817 e COVER, side, reclining seat,right,black .......... 1
27 N/S oBOLT, socket head,5/16-18x3/4,ZN .. .......... 8
28 12446713 oSLIDE SET,driverseat . ...................ovou.. 1
29 5744160 ¢COVER, height adjuster,black vinyl. . ............ 2
29 5744833 eCOVER, height adjuster,gray .. ................. 2
29 5744832 eCOVER, height adjuster,tan. ................... 2
30 5744597 eCOVER,frame,black ......................... 1
31 5744824 eCONTROLKNOB,seat............coviivnn.. 1
32 12446714 eHEIGHT ADJUSTER. ... ... ... e 1
33 5744161 eBAG, height adjuster,black vinyl . ............... 1
33 5744835 eBAG, height adjuster,gray ..................... 1
33 5744834 oBAG, height adjuster,fan ...................... 1
34 N/S oBOLT,5/16-18x3/4,s0CK ... ..., 8
35 N/S o OCKWASHER,med,5/16,ZN .. ................. 12
36 12343055 oSPACER,seatbase. ............ ... 4
37 5745387 e UPHOLSTERY, seat, black nylon(cushion not included) 4
37 5745233 e UPHOLSTERY, seat, front, gray (cushion not included) 2
37 5745377 o UPHOLSTERY, seat, front, tan (cushion not included) 2

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-43
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-17.
Seats, Driver and Passenger. (Cont’d)
37 5745237 o UPHOLSTERY, seat, rear, gray (cushion not included) 2
37 5745378 ¢ UPHOLSTERY, seat, rear, fan (cushion not included) . 2
38 5745386 «UPHOLSTERY, seatback, black nylon (no cushion). . . 2
38 5745231 ¢ UPHOLSTERY, seatback, front, gray (no cushion) . . . . 2
38 5745375 ¢ UPHOLSTERY, seatback, front, fan (no cushion) . . . .. 2
38 5745235 ¢ UPHOLSTERY, seatback, rear, gray (no cushion). . . .. 2
38 5745376 e UPHOLSTERY, seatback, rear, tan (no cushion). . . . .. 2
5744690 ¢RECLINER MECHANISM, driver’s seat (not illustrated) 1
5744800 ¢ CLIRuphoilstery retaining (not illustrated). . . ... .. .. v

NOTE 1: ALSO USED ON DRIVER’S AND FRONT PASSEN-
GER SEATS.

NOTE 2: KIT INCLUDES TWO OF EACH COMPONENT TO
SERVICE THE OUTER SIDE OF BOTH THE
DRIVER’S AND FRONT PASSENGER SEATS.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-44 BODY

P10-018.1

Figure 10-18. Seat Belts, Front and Rear.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-45
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-18.
Seat Belts, Front and Rear.
1 6004980P2 BOLT, front seatbeltanchor. ..................... 2
89
1 6004162P2 BOLT, seatbeltanchor.......................... 2
83.84,90
2 5743857 KIT,frontseatbelt,LH............................ 1
2 5743858 KIT,front seatbelt, RH. .......................... 1
2 5743860 KIT,rearseatbelt . ........... ... ... .. it 2
3 6004161 eCOVER,webbingguide .. ...................... 2
89
3 6004161 eCOVER,webbingguide . . ...................... 4
83,84
4 N/S WASHER, flat,hardened, type B,7/16 .............. 2
89
4 12341856P2 WASHER ..o 4
83,84
5 12340259 4P2 BOLT, frontseatbelt............. ... ... ... ... ... 2
Q0
5 N/S BOLT,7/16-20x 1 1/4,rearseatbelt............... 2
Q0
6 N/S WASHER, flat, hardened, type B, 7/16,
frontandrearseatbelt ........... .. ... .. .. ... 8
Q0
7 N/S WASHER, flat, hardened, type B, 7/16, front seat belt . 2
Q0
8 N/S LOCKNUT,7/16 - 20,Gr8, CAD, front seat belt. . ... ... 2
90
9 12340058P2 WASHER, hardened. . ............... ... .. ....... 2
89.90
9 12340058P2 WASHER ... 4
83,84
10 12340259 6P2 BOLT .. 2
89.90
10 12340259 6P2 BOLT .. 4
83,84
11 12340058P2 WASHER,hardened. .. ............. .. ... ..., 2
89,90
11 12340058P2 WASHER ... 8
83,84
12 12340259 3P2 BOLT .o 2
89,90
12 12340259 3P2 BOLT .o 4
83,84

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-46 BODY
ITEM PART NUMBER DESCRIPTION

Figure 10-18.
Seat Belts, Front and Rear. (Cont’d)

13 453719P2 BOLT. .o
89

13 N/S BOLT,7/16-20x 1.0,Gr8,rearseatbelt............
83,84

14 N/S LOCKWASHER, med,7/16,ZN,rear seat belt. . ... ...
83,84

15 N/S WASHER, hardened,type B,7/16 . ................
89,90

15 N/S WASHER, hardened,type B,7/16 .. ...............
83,84

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-47

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-48 BODY

52 - a5
RN % 55\,@

00-P10-003.1

Figure 10-19. Engine Cover, Console Cover, and Related Parts.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-49
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-19.
Engine Cover, Console Cover, and Related Parts.
1 12339737 RIVET ASSEMBLY, 2-piece, 3/16, aluminum
(part number includes one of each piece) ........ 6
2 12341718 WASHER, engine cover insulation,snapring . . ... . ... 6
3 6006786 INSULATION,engine cover . ..., 1
4 12341011 RING,retaining. . .. ... i 2
5 N/S WASHER, flat,hardened, 7/16,type B .............. 2
6 6010078 ENGINECOVER . ... e 1
7 12339738 1 STUD.ringhead .. ... ... i e 2
8 M7885/26 4 RIVET . o 4
9 RCSK1741 3 BRACKET, engine cover hold-down,rear ........... 2
10 N/S SCREW,hexhead,#10-24x5/8 .................. 4
11 RCSK1763 9 PLATE, enygine cover hold-down bracket,rear. ... ... 2
12 N/S WASHER, narrow, type B,#10,ZN. ... ............... 8
13 N/S NUT,#10-24,CAD . .. .o e 4
14 N/S LOCKNUT, pt,5/16-18. .. ... e 2
15 12338943 PLATE, latch backing.front. . ..................... 2
16 12339428 BOLT,shoulder . ... ... 2
17 12338950 LATCH ASSEMBLY, enygine cover hold-down, front . . . . 2
18 M7885/36 4 RIVET,countersunk. .. ... 2
19 12338952 1 GUIDE PLATE, enygine cover, front,LH.. ............. 1
19 12338952 2 GUIDE PLATE, enygine cover, front,RH. ............. 1
20 RCSK1779 6 SEAL,engine Cover . ..., 1
21 5039910 MOUNTING BRACKET, engine cover console. . ... ... 1
22 5937810 NUTINSERT, 1/4-20 .. ... oo 1
23 12338946 LATCH AND KEEPER (part number includes
two of eachpiece)............................ 1
24 N/S RIVET, blind, aluminum, 1/8,grip .063 - .125. .. .. ... .. 4
25 6002686G TRIMSCREW,3/4,9ray . . ... 3
25 6002686 TRIMSCRW,3/4,faNn. . ... s 3
26 6010765G GROMMET, trim, mounting,gray . ................. 3
26 6010765 GROMMET, frim, mounting,fan ................... 3
27 6008031 CUPHOLDER ... e 1
28 6010799 FRONT CONSOLE ASSEMBLY,tfan .. ................ 1
28 6010799G FRONT CONSOLE ASSEMBLY,gray . ................ 1
29 N/S SCREW,ovalhead, #10-32x3/4. .. ............... 1
30 6009428 COVER, CD changer openinyg
(whenno changerisinstalled) ................... 1
31 6011119 CLOSEOUT PANEL, front console,rear. ............. 1
32 6001038 TRIMBUTTON,faN. . ..o e 4
32 6001038G TRIMBUTTON, Qray . . . oo 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-50 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-19.
Engine Cover, Console Cover, and Related Parts.
(Cont’d)
33 5939651P2 SCREW. . 14
34 6007236 POWER POINT. ..o 1
35 6005533 PANEL.blank. . ........ . 1
36 6007462 BEZEL, HVAC controller,w/oradio ................ 1
36 6009463 BEZEL,HVAC controller,w/radio .. ................ 1
37 600910689 RETAINER, HVAC controller/radio . . ............... 1
38 6008727 PLATE, power window switchesonly .............. 1
89
38 6011331 PLATE, power windows, heated windshield switches. 1
89
38 6008729 PLATE, power windows switchesonly ............. 1
83.84,90
38 6011332 PLATE, power windows, heated windshield switches. 1
83.84,90
38 6011333 PLATE, heated windshield switchonly ............ 1
89
38 6008742 PLATE, closeout,no switches. . ................... 1
89
39 121641P2 WASHER. .. o 2
40 N/S SCREW,ovalhead, 1/4-20x3/4 . ................ 2
41 N/S SCREW, #6 - 32 x 3/4 ,(two per louver) ............ 10
42 5744793 LOUVER, rectangular,w/o adapter, SEENOTE 1 . . .. 3
43 N/S SCREW,phcr, #10-32x3/4 .. ... oo 4
44 N/S WASHER, flat, #10, bracket, CD changer . .. .... .. .. 4
45 6010786 BRACKET,CD changer,front..................... 1
46 6010973G REAR CONSOLE ASSEMBLY, standard, gray .. .. ... .. 1
46 6010973 REAR CONSOLE ASSEMBLY, standard,tan. . ........ 1
46 6011049G REAR CONSOLE ASSEMBLY, with rear seat audio,
OIAY e 1
46 6011049 REAR CONSOLE ASSEMBLY, with rear seat audio,
AN 1
47 6010976 oCUP HOLDER ASSEMBLY,rear .........covvvve.. 2
48 5743504 LOUVER,circular,sidevent . ..................... 3
49 N/S TRIMSCREW,#8 - 18 X 1. .o
50 600481789 SUPPORT,rearconsole. . ..., 1
51 5744793 LOUVER, rectangular,w/o adapter............... 2
52 6007061 GLOVEBOX . ... 1
53 6001894 J-NUT . 14
54 N/S SCREW,#10-16X3/4. ... .. i 14
55 6007110 ASHTRAY o 2

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-51
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-19.
Engine Cover, Console Cover, and Related Parts.
(Cont'd)

56 S.LA. ¢MOUNTING BRACKET, ashtray . .................. 2
57 5939557 CLAMBshell.lighter............. ... ... . . 2
58 6001208 BEZEL.lighter. . ........ .. ... .. 2
59 5939559 SOCKET,CIGARLIGHTER. . .. ... ..o 2
60 5939897 CIGAR LIGHTER, knob and element .. ............. 2

NOTE 1: PART OF DASH KIT,P/N 6009548

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-52 BODY

P10-02(

Figure 10-20. Door Assembly, Front.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-53
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-20.
Door Assembly, Front.
1 5038919 CHANNEL ASSEMBLY, front door glass, lower front, L.H. 1
1 5038920 CHANNEL ASSEMBLY, front door glass, lower front, R.H. 1
1 6000056 CHANNEL ASSEMBLY, front door glass, lower rear, L.H. . 1
1 6000057 CHANNEL ASSEMBLY, front door yglass, lower rear, R.H.. 1
2 6004975 STRAP ASSEMBLY, door stop,front. .. ............ ... 1
3 N/S WASHER, flat,hardened, type B,1/4 ............... 1
4 N/S BOLT,1/4-20x1.0,Gr8,CAD . ...........ovvivn. 4
5 6008389 SEAL, side doorwindow . ... 1
6 6003620P DOOR HINGE ASSEMBLY, upper front,LH............ 1
6 6003621P DOOR HINGE ASSEMBLY, upper front,RH. .......... 1
7 5939634P2 WASHER, hinge mounting. . ...................... 12
8 5939223P2 BOLT. hinge, upper. . ... .o e 3
9 5939423P2 BOLT, hinge,lower . ....... ..o i 3
10 6003642P DOOR ASSEMBLY, front,LH. ........... ... ... .. ... 1
10 6003641P DOOR ASSEMBLY, front,RH. ...................... 1
11 5744554 GLASS AND LIFT CHANNEL, tinted ylass, L.H., front. . . . 1
12 6003516 oGLASS tinfed . ... .. 1
13 6001887 oLIFTCHANNEL ...... ... 1
11 5744555 GLASS AND LIFT CHANNEL, tinted ylass, R.H., front. . . . 1
12 6003516 oGLASS tinfed . ... .. 1
13 6001887 oLIFTCHANNEL ...... ... s 1
14 6011776 SEAL,belfline. ........ ... i 2
15 6002874 HANDLE ASSEMBLY, exterior door,front . ............ 1
16 6000248 GASKET, exteriordoorhandle .................... 1
17 N/S LOCKWASHER, external footh, 1/4. .. .............. 13
18 N/S SCREW,phcr,M6-T1.0X 13 ... o 13
19 N/S LOCK CYLINDER,LH.,SEENOTE T ................. 1
19 N/S LOCK CYLINDER,RH.,SEENOTE 1 . ................ 1
20 5039037 CLRrodend ... .. i 3
21 5938964 ROD, key cylinderto latch,LH. ................... 1
21 5939714 ROD, key cylindertolatch,RH.................... 1
22 6002905 SLEEVE.latchrod.......... ..o i 1
23 5039371 CLIRkey cylinder,retaining. . ..................... 1
24 6006447 SEAL, door, black foam, 120 incheslong. . .......... 1
25 6004422 BRACKET ASSEMBLY, front door, arm rest mounting, L.H. 1
25 6004434 BRACKET ASSEMBLY, front door, arm rest mounting, R.H. 1
26 N/S SCREW,ph, 1/4-20x13/4 ... ... . i 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-54 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-20.
Door Assembly, Front. (Cont’d)
27 5938960 LATCH ASSEMBLY,LH. ... ... ... .o i 1
27 59038961 LATCHASSEMBLY,RH. ... ... ... i 1
28 5938949 WINDOW REGULATOR ASSEMBLY,LH. ............. 1
28 59038950 WINDOW REGULATOR ASSEMBLY,RH. .. ........... 1
28 6002870 POWER REGULATOR,LH.. ....... ..o 1
28 6002871 POWER REGULATOR,RH. .. ... .. v 1
29 N/S SCREW,torxhead, M6 -Tx 11..... ... 2
30 Q425422P2 SCREW,tapping . .. .o o 4
31 6000249 HANDLE ASSEMBLY, door interior,LH............... 1
31 6000250 HANDLE ASSEMBLY, door interior, RH.. ............. 1
32 N/S SCREW, flat head, 10 - 24 x 1, window crank. ... .... 1
33 5038951 HANDLE, window regulator. . .................... 1
34 12340002 CLRrod,handleend,RH........................ 2
34 12340003 CLRrod,handleend,LH........................ 2
35 N/S NUT AND LOCKWASHER, keps #10-24 .. .......... 4
36 6011276 ROD, exterior handle to latch,front............... 2
37 5038965 ROD,lock pintolatch,LH. ...................... 1
37 5938966 ROD,lock pintolatch,RH....................... 1
38 6009112 KNOB,doOor loCK. ..o v e 1
39 5038962P DOOR HINGE ASSEMBLY, lower,LH. ............... 1
39 5938963P DOOR HINGE ASSEMBLY, lower,RH................ 1
40 6000064 ROD, interior handle to latch,front ............... 1
5744322 SEAL, body, 50 foot roll (notillustrated) ............ 1
6001623 WATERSHIELD, L.H., front door (not illustrated). . .. . .. 1
6001624 WATERSHIELD, R.H., front door (not illustrated) ... ... 1
6011830 SPRING, door latch (notillustrated) .. ............. 1
6011277 COUPLING, door latch (notillustrated) . . .......... 1
NOTE 1: ORDER LOCK CYLINDER KIT P/N 6001766

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-55

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-56 BODY

Figure 10-21. Door Assembly, Rear,

Models 83, 84, and 90.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-57
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-21.
Door Assembly, Rear, Models 83, 84, and 90.

1 5038921 CHANNEL ASSEMBLY, front door glass, lower rear, L.H. . 1

1 5038922 CHANNEL ASSEMBLY, front door glass, lower rear, R.H.. 1

1 6000058 CHANNEL ASSEMBLY, rear door yglass, lower rear, L.H. . 1

1 6000087 CHANNEL ASSEMBLY, rear door yglass, lower rear, R.H. . 1
2 N/S SCREW,ph,M&-1.0X 13 .. ... o e 10
3 N/S LOCKWASHER, ext tooth, 1/4 . .................... 13
4 N/S BOLT,1/4-20x1.0,Gr8,CAD . ... 4
5 N/S WASHER, flat, hardened, type B, 1/4 .. .......... ... 4
6 6004971 STRAP ASSEMBLY, door stop,rear,LH. .............. 1
6 6004972 STRAP ASSEMBLY, door stop,rear,RH. .............. 1
7 6000071P DOOR ASSEMBLY,rear,LH. ....................... 1
7 6000072P DOORASSEMBLY,rear,RH......... ..o 1
8 6008389 SEAL,window channel . ......................... 1
9 6011776 SEAL, beltline. .. ....... ... . . 2
10 6000248 GASKET, exteriordoorhandle .................... 1
11 6002874 HANDLE ASSEMBLY, door exterior,rear. .. ........... 1
12 5744555 GLASS AND LIFT CHANNEL, tinted ylass,L.H..rear . . .. 1
13 6003516 oGLASS. tinfed . ... ... 1
14 6001887 oLIFTCHANNEL ... .. i 1
12 5745128 GLASS AND LIFT CHANNEL, privacy ylass, L.H..rear . . . 1
13 6010780 OGLASS, PIHVACY. . oo 1
14 6001887 oLIFTCHANNEL ....... .. i 1
12 5744554 GLASS AND LIFT CHANNEL, tinted ylass,R.H..rear . . . . 1
13 6003516 oGLASS tinfed . ... .. 1
14 6001887 oLIFTCHANNEL ...... ... 1
12 5745129 GLASS AND LIFT CHANNEL, privacy ylass, R.H.,rear. . . 1
13 6010780 eGLASS, PIHVACY. . . i 1
14 6001887 oLIFTCHANNEL ....... .. 1
15 5939037 CLRrodend ... .. i 3
16 6011276 ROD, exterior handle to latch,rear................ 2
17 6002906 SLEEVE.latchrod........ ... o 1
18 5938960 LATCH ASSEMBLY,LH. ....... ... ... i 1
18 5938961 LATCHASSEMBLY,RH. .......... o i 1
19 N/S NUT AND LOCKWASHER, keps, #10-24,ZN . .. ....... 4
20 6006447 SEAL, door, black foam, 120" long SEENOTE 1 ... .. .. 1
21 6000061 ROD, interior handle to latch,rear ................ 1
22 5039423P2 BOLT .o 6
23 5939223P2 BOLT .o 4
24 5939634P2 WASHER .. 10

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-58 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-21.
Door Assembly, Rear, Models 83, 84, and 90.
Models, 83, 84, and 90 (Cont’d)
25 5938962P HINGE ASSEMBLY,door,L.H.. ..................... 2
25 5038963P HINGE ASSEMBLY,door,RH.. ............ .. ..ot 2
26 5938896 DOOR LOCK CABLE ASSEMBLY . . .. ..o oo 1
27 N/S SCREW,torx head,M6-1.0x 11 .................. 2
28 59038949 WINDOW REGULATOR ASSEMBLY,LH. ............. 1
28 5938950 WINDOW REGULATOR ASSEMBLY,RH. ............. 1
28 6002870 POWER REGULATOR,LH.. ......... ... .. ot 1
28 6002871 POWER REGULATOR,RH. .. ... .. v 1
29 6009112 KNOB,IOCK ..o e e 1
30 59038951 HANDLE, window regulator, .. ................... 1
31 N/S SCREW, flat head,#10 - 24 x 1,window crank. . .. ... 1
32 6000249 HANDLE ASSEMBLY, door interior,LH. ............. 1
32 6000250 HANDLE ASSEMBLY, door interior, RH.. . ............ 1
33 Q425422P2 SCREW,1APPRING . .« oo 4
6001625 WATERSHIELD, L.H.,rear door (not illustrated) .. .. ... 1
6001626 WATERSHIELD, R.H., rear door (not illustrated) . . . . . .. 1
6011830 SPRING, door latch (not illustrated) .. ............. 1
6011277 COUPLING, door latch (notillustrated) . . .......... 1

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-59

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-60 BODY

P10-023.3

Figure 10-22. Tailgate Assembly and Related Parts.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-61
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-22.
Tailgate Assembly and Related Parts.
1 N/S LOCKNUT,5/16 - 18,Gr8, latch and bracket. . ... ... 8
2 N/S WASHER, flat, hardened, type B, 5/16,latch and bracket. 16
3 12338974 2P LATCH, taillgate chain,RH........................ 1
3 12338974 1P LATCH, tailgate chain,LH. . ...................... 1
4 N/S BOLT,5/16- 18 X 1 1/8,Gr5, latch and bracket .. .. .. 8
5 12338977B1 REINFORCEMENT, tailgate chainmount............ 2
6 12338975 1P BRACKET,chain mount,LH. ...................... 1
6 12338975 2P BRACKET,chain mount,RH....................... 1
7 12339227 1P3 COVER AND CHAIN (links and end hook), tailgate, L.H. 1
7 12339227 2P3 COVER AND CHAIN (links and end hook), tailgate,R.H. 1
8 12339223P3 ¢CONNECTOR, tailgate chain. .. ................. 2
% 12339228 9 SEAL,cargo boxtotailgate . ..................... 2
83
10 WA12338981P TAILGATE ASSEMBLY . . .. oo e 1
11 12340354 2 oRIVET, blind,upper. ... 6
12 12340354 1 oRIVET, blind,lower . .......... .. ..o 6
13 12339985P oHINGE ASSEMBLY . . ... . 2
14 12339945 e oHINGE, tailyate,upper . ........... ... .. ... ... 1
15 12339999 e oHINGE, tailgate,lower. . .............. ... .. ... 1
16 12339663 eePIN, tailgate hinge ........... ... ... .. .. .. ... 1
17 N/S BOLT,3/8 - 16 x 1.50,Gr5,lowerhinge .............. 6
18 6002989 DECAL,"HUMMER",black. . ........ oo 1
18 5744923 DECAL,"HUMMER”,chrome. ... ... ..o 1
18 6002990 DECAL,"HUMMER”,gold. . . .. .. .. oo 1
18 5744674 DECAL,"HUMMER”,silver. . .. ..... .o oo v 1
18 5744673 DECAL,"HUMMER”,white. ... ......... ... ... ... 1
19 12339008B1 HARNESS COVER,D-beam.............covvvvvnn. 2
20 N/S NUTINSERT,3/8-16 .. ... 6
21 12340045 SHIM,taillgate hinge .............. .. ... ........ A/R
22 12339961 2 GROMMET, tailgate ......... ... 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-62 BODY

P10-04

Figure 10-23. Outer Kick Panels Interior Trim.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-63
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-23.
Outer Kick Panels Interior Trim.
1 6000770 SCUFF PLATE ASSEMBLY, front,RH. . ................ 1
2 6000772 SCUFF PLATE ASSEMBLY,rear,RH................... 1
83,84,90,91
3 5039708G PANEL,outerrear,RH.gray. . ..................... 1
83,84,90,91
3 5039708 PANEL,outerrear,RH.tan. ....................... 1
83,84,90,91
4 6003436G PANEL, outer center,RH.,gray.................... 1
4 6003436 PANEL,outer center,RH..tan..................... 1
83,84,90,91
5 6000769 SCUFF PLATE ASSEMBLY, front,LH. .............. ... 1
6 6000771 SCUFF PLATE ASSEMBLY,rear,LH. . ................. 1
83,84,90,91
7 6009544G PANEL,outerrear,LH.gray....................... 1
83.84,90,91
7 6009544 PANEL,ouferrear,LH.tan........................ 1
83,84,90,91
8 6003435G PANEL,outer center,LH.,gray .................... 1
8 6003435 PANEL,outer center,LH..tan..................... 1
83.84,90,91
9 5939705G PANEL, outer front,LH.,gray. ..................... 1
83.84,89.91
9 5039705 PANEL, outer front,LH.,fan. . .............. ... ..., 1
83,84, 91
10 6009139G PANEL, outer front,LH.,gray. ..................... 1
90
10 6009139 PANEL, outer front,LH.,fan. . .............. ... ... 1
90
11 6010468G PANEL, outer front,RH.,gray ..................... 1
90
11 6010468 PANEL, outer front,RH..tan ...................... 1
90
12 6010467G PANEL, outer front,RH.,gray ..................... 1
83.84,89.91
12 6010467 PANEL, outer front,RH..tan ............... ... ... 1
83.84,91

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

10-64 BODY

r

g ST
/\ﬁﬂll cEmERe= ==

]

> owﬂ.unw ,rmﬁ«ﬂaﬂwﬂullntr.qllnﬂ -

lllll

P10-024

Figure 10-24. Roof and Mounting Hardware, Two-Passenger Enlarged Cab, Model 89.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-65
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-24.
Roof and Mounting Hardware, Two-Passenger Enlarged
Cab, Model 89.
1 6009323P ROOF ASSEMBLY ...t e 1
2 N/S BOLT,1/4-20x 1.0,Gr8,CAD . .........oiiiii 9
3 N/S LOCKWASHER, med, 1/4,ZN . . ......... ... .ot 9
4 5939596 SPACER, beltline,rearseal . ...................... 11
5 6004529 SEAL,beltline,rear ........ ... i 1
6 5937810 NUTINSERT .. e 11
7 5938736 RAIL URREr rear. . . e 1
8 6004535 PANEL,lowerback. .......... ... .. i 1
9 12339355 1 RIVET,blind,huck . ......... .o o e 128
10 5038744 BRACKET, back panel support,center ............. 1
11 5939988 SEAL, cargo floor/backpanel .................... A/R
12 5938749 PANEL, LH. . 1
12 5938760 PANEL, RH. ... 1
13 6004521P SUPPORT, footwellcover,LH. ..................... 1
13 6004522P SUPPORT, footwellcover,RH...................... 1
14 6004502P PANEL, footwell,upper,LH.. . ............... ... ... 1
14 6004503P PANEL, footwell,upper,RH. ...................... 1
15 5038745 BRACKET, closeout panel mounting . .............. 2
16 6004515P PANEL, footwell,lower,LH. ....................... 1
16 6004516P PANEL, footwell,lower,RH. . ...................... 1
17 6004517P PANEL, lower back,outer,LH...................... 1
17 6004518P PANEL, lower back,outer,RH. .................... 1
18 N/S BOLT,5/16-18x1 1/8,Gr8,CAD.................. 4
19 N/S WASHER, flat, hardened, type B,5/16 .............. 20
20 6004534 BRACKET, B-pillar-to-upperrearrail ................ 1
21 N/S LOCKNUT,5/16-18,Gr8 . ... ... ..o 10
22 N/S RIVET, counter sunk,blind,3/16 ................... 4
23 6010009P PANEL,cowl,inner,LH. ........... ... ... . ... ... 1
24 N/S BOLT,5/16-18x4 3/4,Gr8,CAD . ................. 6
25 N/S LOCKNUT,3/8-16,Gr8 . ... . i 2
26 N/S WASHER, flat,hardened,type B,3/8 ............... 2
27 12339559 STUD,roof mount. ........ .. i 2
28 EC12339561 PLATE,snubber. . . ... e 4
29 12339571 MOUNT, 10Of . oo e 4
30 12338186 52 SPACER, mMoUNt ... 2
31 12339563 PLATE,roof mount . ...... ..o 2
32 6008778 EXHAUSTER,vent,LH. ... ... ... . i 1
32 6008779 EXHAUSTER,vent,RH. ...... ... . i 1
33 N/S SCREW,#8-32X 1/2 oo e 14
34 6008855P LOUVER, venftilation,L.H.......... ... ... .ot 1
34 6008856P LOUVER, venfilation,RH.. . ....... ... ..o it 1
35 6009175 GASKET,exhauster,LH. . ........ ... o i 1
35 6009376 GASKET,exhausterRH. . ... oo 1
36 6008853P PLATE,exhaustermounting ...................... 2
37 6008849 DUCT,ventilation,LH. . .......... ... . i it 1
37 6008850 DUCT, ventilation,R.H.. . ......... ... ... ... ... ... 1
38 6008851 GASKET,ventilator . ............ .. ... . o 2
39 6003638 NUTINSERT, #8-32 . . .. oo i e 12
40 N/S RIVET, pop, 1/8" . e 2
41 6000242 FILLER, corner closeout, roof asm-to-w/s frame . ... .. 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-66 BODY

P10-026.3

Wy
\ 7 Y J
/r/ /// ///, \ / ,Mno X y »:wdd.llylllnymﬂ
,,, ///Nﬂ/ //0 / / //mw«wf,:-i:{\u ,,,,,,
VoW /,//, \ //owm\ﬂA// \A,)/

LY N A /
S R TR A
\ l// // //// / 711(.\ \/\ 4 A ’

’ \ ’ «\\
\ \ /,/ W }/\ /// \m..«\ o
\ \ o ot i
S \\\
W DN X X e ——
\ 42!11114!!!11!!!«Wﬁvﬂﬂﬂu...lxllﬂd.ﬂ«,,ﬂﬂﬂﬂlxﬂv\\ s\
/ \ // \ \ vm—
. AL / -~ P /
A WS T s
Y o O
- ,ny \ \ / \ N7y
,/ W Zr / o v o
/u,./»ll.._ - // -~ 7y —
NS /,.uu.wmuﬁ,u e S—
e SR e e ST ERT RS #
VI e =,

Hardware, Four-Passenger Hardtop, Model 83.

ing

AM General Corporation

ure 10-25. Roof and Mount

Fig




2001 HUMMER PARTS CATALOG

BODY 10-67
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-25.
Roof and Mounting Hardware, Four-Passenger Hard-
top, Model 83.
1 12339563 PLATE,roof mount . .......... ... . i 4
2 6009137P ROOF ASSEMBLY . ..o e 1
3 N/S BOLT,1/4-20x1.0,Gr8, CAD .. ..ot 9
4 N/S LOCKWASHER, med, 1/4,ZN .. ......... ... ... ... 9
5 600384482 TONNEAUBRACKET . ... oo 1
6 6003848 SEAL,tonneau bracket-to-roof ............. ... ... 1
7 5939596 SPACER,beltline,rear............. ..o, 9
8 6000778 SEAL,beltline,rear ......... ... i 1
9 5037810 NUTInsert .. ..o 9
10 N/S SEAL, body, black rubber, 10-foot SEENOTE 1.... .. .. 1
11 6005456 PANEL, filler,rear,LH. ... ... ..o oo 1
11 6005457 PANEL. filler,rear,RH. . ... .o 1
12 N/S LOCKNUT,3/8-16,Gr8 . ... 4
13 N/S WASHER, flat, hardened,type B,3/8 ............... 4
14 12339559 STUD,roof mount. ... e 4
15 12339561 PLATE,snubber. . .. ..o e 8
16 12339571 MOUNT, roOf . . .o e 8
17 12338186 52 SPACER, mMouUNt .o 4
18 N/S WASHER, flat, 1/4,CAD .. ... .. i 4
19 N/S BOLT,1/4-20x.75,Gr5,CAD . ...........ovvviv 4
20 N/S SCREW,#8-32X .50, . .. oo e 14
21 6009175 GASKET, exhauster,LH. .............. ... ... ..., 1
21 6009376 GASKET, exhauster,RH........................... 1
22 6008778 EXHAUSTER,vent,LH. ....... ... .. ... .. i 1
22 6008779 EXHAUSTER,vent,RH. ......... ... ... ... . . 1
23 6008855P LOUVER, ventilotion,LH............. ... ... ... ... 1
23 6008856P LOUVER, ventilation,RH........... .. ... ... ... ... 1
24 6008853P PLATE,exhaustermounting ...................... 2
25 6008849 DUCT,ventilation,LH. .......... ... ... ... ... ... 1
25 6008850 DUCT,ventilation,RH............. ... ... .. ... ... 1
26 6008851 GASKET,ventilator . .......... ... ... o 2
27 N/S WASHER, flat,5/16 .. .. oo 8
28 N/S SCREW,phcr,5/16-18x5/8 .. ... ... oo, 4
29 6003638 NUTINSERT ..o e 14
30 N/S RIVET, pOp., 1/8” o e 2
31 6000242 FILLER, corner closeout, roof asm-to-w/s frame ... ... 2

NOTE 1: CUT TO LENGTH FROM 50’ BULK ROLL OF
BODY SEAL P/N 5744322.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-68 BODY

P10-027. 5

Figure 10-26. Roof and Mounting Hardware, Station Wagon,
Model 84 .

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-69
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-26.
Roof and Mounting Hardware, Station Wagon, Model 84
1 6009138P ROOF ASSEMBLY . ... .. e 1
2 N/S BOLT, 1/4-20x3/4,Gr5. ... ... i 4
3 N/S WASHER.flat, 1/4,CAD .. ....... ... i, 4
4 N/S BOLT,1/4-20x1,Gr8,CAD . ........ ... 14
5 N/S LOCKWASHER,med, 1/4 .. ... ... i 24
6 N/S BOLT,1/4-20x1 1/4,Gr8,CAD................... 10
7 5937810 NUTINSERT ..o e e e 18
8 5939596 SPACER,roof towheelwell....................... 24
9 6010776 OPERA WINDOW ASSEMBLY, privacy,L.H. ........... 1
9 6010777 OPERA WINDOW ASSEMBLY, privacy,RH. . .......... 1
9 6003523 OPERA WINDOW ASSEMBLY, tinted,LH. ............ 1
9 6003524 OPERA WINDOW ASSEMBLY, tinfed,RH. ............ 1
10 12338186 52 SPACER, C-Pillar support . ... ..o 2
11 6008858 SEAL,side,LH.,roof towheelwell . ................ 1
11 6008859 SEAL,side,R.H.,roof towheelwell................. 1
12 9414920 WASHER, flat. . ... 10
13 N/S LOCKNUT, 1/4-20,Gr8 . ... .o 10
14 601009P PANEL,cowl,inner,L.H. . ... ....... ... ... ... ... ... 1
15 N/S SCREW,#8- 18X 1/2 ... . i 72
16 6009175 GASKET,exhauster, LH. ......................... 1
16 6009376 GASKET,exhauster, RH. ......................... 1
17 6008778 EXHAUSTER,vent,LH. ... ... ... ... ... ... ... ... 1
17 6008779 EXHAUSTER,vent,RH. .. ... ... ... ... ... ... ... ... 1
18 6008857 SCREW . 12
19 6008764P COVER,ventexhauster. ......................... 2
20 6010774 WINDOW AND SCREEN ASSEMBLY, side, privacy, L.H.. . 1
20 6010775 WINDOW AND SCREEN ASSEMBLY, side, privacy,R.H. . 1
20 6003521 WINDOW AND SCREEN ASSEMBLY, side, tinted, L.H. . . . 1
20 6003522 WINDOW AND SCREEN ASSEMBLY, side, tinted,R.H.. . . 1
21 N/S SCREW,phcr,5/16-18x5/8 . ... ... ..o 4
22 N/S LOCKNUT,3/8-16,Gr8 .. ... i 4
23 N/S WASHER, flat,3/8,.type B........... ... ... ... ..... 4
24 12339559 STUD,roof mount. ......... ... i, 4
25 12339561 PLATE,snubber. . ......... .. i 8
26 12339571 ROOFMoOUNT ... e 8
27 6000240 SEAL,B-pillar,lower. .. ....... ... 2
28 6000241 SEAL,B-pillar,upper. .. ..o 2
29 12338186 52 SPACER,roof mount. .. ... 4
30 12339563 PLATE,roof mount . ........ ... i 4
31 N/S RIVET, blind, 1/8”. .. ... e 2
32 6000242 FILLER, corner closeout, roof asm-to-w/s frame. .. ... 2
33 N/S SCREW,#8-32X 1/2 ... i 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-70 BODY

P10-108.1

Figure 10-27. B-Bar, Two-Passenger Enlarged Cab, Model 89.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-71
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-27.
B-Bar, Two-Passenger Enlarged Cab, Model 89.
1 6004532 B-BARASSEMBLY .. ... 1
2 6000240 SEAL,rabbetB-pillar ............ ... ..o 2
3 6005458 CONNECTIONBLOCK,Rear .. ... 2
4 6005459 CONNECTION BLOCK,Forward . .. ... ...oooee s 2
5 6005156 SEALB-pIllar. ..o 2
6 6004541 BRACKET, B-pillar covermounting . .. .............. 2
7 N/S LOCKWASHER, med, #10,ZN. . .. ... oo e 4
8 N/S SCREW, tappiny, phcr, #10-24x3/4 .. ............. 4
9 N/S LOCKNUT,5/16-18,Gr8 .. ... 6
10 N/S WASHER, flat, hardened, type B,5/16 ... ........... 12
11 N/S BOLT, B-pillar,5/16 - 18 x 4-3/4,Gr8. ... . ............ 6
12 N/S SCREW,#10-24X 1/2 ... 12
13 N/S WASHER, flat,type B,#10,ZN. . .. .................. 12
14 6005145 BRACKET, timmounting .. . ......... vt 2
15 6010009P PANEL,cowl,inner,LH. ... ........ ... ... ... ..... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-72 BODY

f 29
25
24

27

P10-107.1

Figure 10-28. B- and C-Bars, Four-Passenger Hardtop and Station Wagon,
Models 83 and 84.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-73
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-28.
B- and C-Bars, Four-Passenger Hardtop and Station
Wagon, Models 83 and 84.
1 6004532 B-BARASSEMBLY .. ... 1
2 6009460 SUPPORT, headliner. ..., 1
3 N/S LOCKNUT,5/16-24,Gr8 . ... ..o 8
4 N/S WASHER, flat, hardened,type B,3/8 . .............. 12
5 5937106 C-PILLAR,intermediate. . .............. ... ... ... 1
6 N/S BOLT,3/8-16x3,Gr8,CAD. ... 4
7 5038792 ANGLE, rail to wheelhouse,LH. . .................. 1
7 5039304 ANGLE, rail to wheelhouse,RH.. . ................. 1
8 5938790 RAIL ASSEMBLY,upperrear. ..o 1
9 5938787 BRACKET, lower back panel,LH................... 1
9 5038788 BRACKET, lower back panel,RH................... 1
10 12339355 1 RIVET,blind,huck,3/16 ......... .. ..o 75
11 5938775 PANEL, lowerback. .. ... 2
12 5938789 BRACKET,cargofloor. ...........coovviiin 1
13 5039988 SEAL, cargo floor/backpanel .................... 1
14 12340880 WASHER, flat. ..o 4
15 N/S BOLT,3/8-16x15Gr8,CAD .................o... 4
16 5038814B9 C-PILLAR ASSEMBLY,LH. ... ..o 1
16 593881589 C-PILLAR ASSEMBLY,RH. . .. ..o 1
17 6000240 SEAL,rabbetB-pillar . ......... ... o 2
18 12340090 1 CONNECTIONBLOCK,Rear . . ... oo 2
19 12340090 2 CONNECTION BLOCK,Forward . . .. ..o 2
20 6005156 SEAL,B-pillar. . ... 2
21 6004541 BRACKET, B-pillar covermounting . ................ 2
22 N/S LOCKWASHERmed, #10,ZN . . .. .. .. .o vvi v 4
23 N/S SCREW, tappiny,phcr, #10-24x3/4 .. ............. 4
24 N/S SCREW, tapping, phcr, #10-24x1/2. . ........o oL 12
25 N/S WASHER, flat, type B,#10,ZN. . ... .. ... oo 12
26 N/S NUT.5/16-18,Gr8 ... ... i 6
27 N/S WASHER, flat, hardened, type B,5/16,ZN .. ...... ... 12
28 N/S BOLT,5/16-18x43/4,Gr8,B-pillar. .. .............. 6
29 6005145 BRACKET timmounting .. ............ ... ... ... 2
30 6010009P PANEL,cowl,inner,LH. ........... ... ... ... .... 1
31 600296782 BRACKET,domelight. ............ ... ... ... ... 1

5745278

AM General Corporation




10-74 BODY

2001 HUMMER PARTS CATALOG

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-75

Figure 10-29. Station Wagon Rear Doors, Model 84
(Sheet 1 of 2)

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-76 BODY

’ EL\N |
) N I

J ]
47 @
46

Figure 10-29. Station Wagon Rear Doors, Model 84
(Sheet 2 of 2).

§
45

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-77
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-29.
Station Wagon Rear Doors, Model 84
1 6008355P FRAME ASSEMBLY,reardoors . .. .....ovvv v 1
2 N/S NUT, 1/4-20,ZN . .. .. e e 17
3 N/S LOCKWASHER, med, 1/4,ZN .. ......... ... ... . ... 17
4 5937842 NUTSERT, 1/4-20closed ..o, 30
5 N/S SCREW, torx, buttonhead, 1/4-20x1 1/4 .......... 17
6 6005773P DRIP RAIL © ot e 1
7 5744343 EDGE SEAL, vertical doors SEENOTE 1. .. ........... 1
8 5744344 DOOR SEAL, vertical doors SEENOTE 2. ... ......... 1
9 6006828 STRIKER ,bottom . ......... .. 2
9 6005629 STRIKER.TOD v oo 2
10 6005630 CAGE NUT ASSEMBLY, top striker. . . ..........oo L 2
10 6006840 PLATE NUT, bottom striker . ............ ... ... . ... 2
11 N/S SCREW, flathead, 1/4-20x1/2................... 8
12 6005639 HINGE,reardoor,LH. ............ ... ... ... ... ... 1
12 6008343 HINGE,reardoor,RH . .......... ..., 1
13 6005767 SEAL, hinge-to-frame. . ............ ..o, 4
14 6009486 V-SEAL, 48" ,rear doortop SEENOTE3 ............. 1
15 N/S SCREW, torx, buttonhead, 1/4-20x 1 .............. 32
16 6005772 SEAL,left door,center. ............ ... ... ... 1
17 5937584 NUT, insert, door hold-open assembly . . ............ 4
18 6005656 DOORHOLD-OPEN ASSEMBLY . . .. .. ..o 2
19 S.ILA. eBALL PLUG, door hold-open assembly . ........... 2
20 N/S SCREW, T/4-20X 1 . e 10
21 N/S SCREW, fillister head, socket head, 1/4-20x 1 1/2,
door hold-open assembly .. ..................... 2
22 6008595 EMBLEM "6.5L TURBO DIESEL" . ......... ... .. .ov'. 1
23 6003871 NAMEPLATE "HUMMER” ... ....... .. i 1
24 6008358P DOORASSEMBLY,RH. ... . 1
24 6005939P DOORASSEMBLY,LH. ... . 1
25 6006433 ¢INSULATION, upper, verticaldoor. . . .............. 1
26 6006283 oSCREW .. 16
27 5744346 oSEAL, door panel frame SEENOTE4 . ............. 1
28 6005668P ¢DOOR PANEL, inferior, RH. . ..................... 1
28 6005669P ¢DOOR PANEL,interior,LH.. . ..................... 1
29 6008357P eDOORFRAME,rear,RH. . ....... ... ... . ot 1
29 6005665P eDOOR FRAME, rear,LH. ........ ... ... .. .. .. ... 1
30 6005627 o ATCH ASSEMBLY, rotary, upper R.H..lower LH. .. ... 1
30 6005628 o LATCH ASSEMBLY, rotary, upper L.H.,lower RH. .. ... 1
31 N/S oSCREW, flathead, 1/4-20x 1 1/2,CAD .. .......... 6
32 6005932 oSEAL, window assembly,reardoors. .. ............ 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-78 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-29.
Station Wagon Rear Doors, Model 84

33 6005634 *WINDOW, rear doors, finted glass, SEE NOTES . . . .. 1
33 6010778 *WINDOW, rear doors, privacy glass, SEE NOTE 5. . . . 2
34 S.LA. e e OUTER FRAME,reardoors. . . ... oo v iv e onn 1
35 6005769 eROD,upperlatch .............. ... ... ... ... 1
36 6006435 oSLEEVE,upperlockrod ......... ... 1
37 6000747 oClLIRrod,interiorhandle .. ..................... 4
38 6005632 eHANDLE ASSEMBLY, exterior,LH.................. 1
38 6009572 eHANDLE ASSEMBLY, exterior/interior, RH........... 1
39 6000248 eGASKET, exteriorhandle . ...................... 1
40 6006272 oINSULATION, 18" x 1.5"x.75" . ... ... o i 1
40 6006273 oINSULATION, 18" x 1.5"x .5" .. ... ... o 1
41 6006434 o\/-SEAL, vertical doorssill, 235" .. ................ 2
42 6006282 oSLEEVE.lowerlockrod............. ... vivn.. 1
43 6005770 eROD, lower latch,LH. ......................... 1
43 6005657 eROD,lowerlatch,RH. ........... ... ... ........ 1
44 6006274 oINSULATION, 1.5"x 1.5"x.75" ... ... ... ... ...... 1
45 6006275 oINSULATION, 1.5"x 1.5"x.5" . ... ... ... ... ... 1
46 6006432 ¢|NSULATION, lower, verticaldoor ................ 1
47 6005633 oSPACER,inferiorhandle. .. ..................... 1
48 S.ILA. oSCREW,#8 - 18 x 1/2,TEKS . .. ... ... ... .. ot 4
49 S.ILA. oSCREW,#8 - 18 x 3/4,TEKS . .. ... ... oo 12

NOTE 1: ORDER BY FOOT FROM BULK SEAL, VERTICAL
DOORS, P/N 6006218, 500-FT ROLL, 14 FEET
REQUIRED PER VEHICLE

NOTE 2: ORDER BY FOOT FROM BULK SEAL, VERTICAL
DOORS, P/N 6006219, 500-FT ROLL, 14 FEET
REQUIRED PER VEHICLE

NOTE 3: ORDER BY FOOT FROM BULK V-SEAL, VERTICAL
DOOR SILL, P/N 6009706, 500-FT ROLL, 4.75
FEET REQUIRED PER VEHICLE

NOTE 4: ORDER BY FOOT FROM BULK SEAL, DOOR
PANEL-TO-DOOR FRAME, P/N 6006217, 150-FT
ROLL, 4.5 FEET REQUIRED PER VEHICLE

NOTE 5: TINTED GLASS REAR DOOR WINDOW P/N
6005634 IS STANDARD; PRIVACY GLASS REAR
DOOR WINDOW P/N 6010778 IS OPTIONAL.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-79

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-80 BODY

0N
R

i
N

YA
AN TY N

v/:.ll(llll

ST
;o

L SRR ——
>

00-P10-001

Figure 10-30. Roof, Slant-Back Door, and Mounting Hardware, Slant-Back, Model 91.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-81
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-30.
Roof, Slant-Back Door, and Mounting Hardware, Slant-
Back, Model 91.
1 6010947 GLASS ASSEMBLY, slant-back door, privacy, plain. . . . . 1
1 6010948 GLASS ASSEMBLY, slant-back door, privacy, heated . . 1
2 S.ILA. eOUTER FRAME, doorwindow . .. ..........oovvvts 1
3 6010862 DOORASSEMBLY riveted .. ... 1
4 6011671 SEAL 1
5 N/S SCREW, flanged, tappiny, #8 - 18 x3/4 . ... ......... 22
6 N/S RIVET,bING, 1/8 .. e 4
7 6000242 FILLER, corner closeout, roof assembly-to-w/s frame . 2
8 6010060 ROOF ASSEMBLY,welded .. ...................... 1
9 N/S BOLT, 1/4-20X 1 . i i 16
9 N/S BOLT,1/4-20x 1 1/4 ... .. . i 6
9 N/S BOLT,1/4-20x13/8 ... 4
10 N/S WASHER, flat, 1/4 . .. 26
11 5937810 NUTSERT .. e 26
12 6010861 SHELL ASSEMBLY . . .. o e 1
13 6011861 SEAL,sidepanel,LH.......... ... .. ... o oo 1
13 6011862 SEAL,side panel,RH. ....... ... ... ... i 1
14 6010943 GLASSAND FRAME,LH. ... ... 1
14 6010946 GLASSAND FRAME,RH. . .. ..o 1
15 S.ILA. eOUTER FRAME,side glass .. ..., 1
16 6001285 SCREW, tapping, #8-18 x3/4 . ... .. .. oo 13
17 6010059 C-PILLAR INTERMEDIATE ... ..o 1
18 N/S SCREW, tapping.fher,#10. . ... ..o 4
19 6010924 TRIMPIECE,striker. . .. ..o 1
20 6010923 SCUFF PLATE,rearsill .. ... 1
21 6010918 RAIL ASSEMBLY, striker mounting. .. ................ 1
22 6010920 oRAILSTRIKER MOUNTING. . . .. ..o 1
23 N/S SCREW, tapping phcr, #10-24x3/4 .. ............. 13
24 6010916P PANEL, wheel house rear filler,LH.. ................ 1
24 6010917P PANEL, wheelhouse rear filler, RH. . ................ 1
25 6010896P GUTTER, wheelhouse filler, LH. . ................ ... 1
25 6010899P GUTTER, wheelhouse filler,RH. . ................ ... 1
26 6005456 PANEL. filler,rear,LH. . ... .o 1
26 6005457 PANEL, filler,rear,RH. . ... .o 1
27 N/S SEAL, body, black rubber, 10", SEENOTE 1. .......... 1
28 N/S LOCKNUT,3/8-16,Gr8 . ... i 4
29 N/S WASHER, flat,hardened, type B,3/8 ............... 4
30 12339559 STUD.,roof mount. ... e 4
31 12339571 MOUNT, roOf . . oo e e 8

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-82 BODY
ITEM PART NUMBER DESCRIPTION Qry

Figure 10-30.

Roof, Slant-Back Door, and Mounting Hardware, Slant-

Back, Model 91. (Cont’d.)
32 12338561 PLATE,snubber.......... ... i 8
33 12338186 52 SPACER, mouUNt. ..o 4
34 N/S SCREW,#8-32X 1/2. . . i 14
35 6008855P LOUVER, ventilation,LH. .......... ... ... ... .. ... 1
35 6008856P LOUVER, ventilation,RH................ ... .. ... 1
36 6008778 EXHAUSTER,vent,LH.......... ... ... .. . ot 1
36 6008779 EXHAUSTER,vent,RH. ... ... ... ... .. ... .. ... 1
37 6009175 GASKET,exhauster,LH. ......................... 1
37 6009376 GASKET, exhauster,RH. ......................... 1
38 6008853P PLATE,exhauster mounting. . .................... 2
39 6008850 DUCT,ventilation,RH. .......... ... ... ... .. ... 1
39 6008849 DUCT,ventilation,LH. ................. .. ... ... 1
40 6008851 GASKET,ventilator ............ ... ... 2
41 12339571 MOUNT, roof .o e s 8
42 12339561 PLATE,snubber. ... 8
43 12339563 PLATE,roof mount . ... i 2
44 N/S WASHER, flat,5/16 ... .. o 8
45 N/S SCREW,phcr,5/16-18x5/8 . ........ ...t 4
46 6003638 NUTINSERT o 14
47 N/S BOLT,1/4-20x11/4,GR8,CAD .................. 4
48 N/S WASHER, flat, 1/4,CAD. . .. ... i 4
49 6011860 SEAL,roof-to-slant-back .............. ... ... ... 1

NOTE 1: CUT TO LENGTH FROM 50’ BULK ROLL OF
BODY SEAL,P/N 5744322.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-83

5745278

AM General Corporation




10-84 BODY

2001 HUMMER PARTS CATALOG

Figure 10-31. Slant-Back Door Latch Assembly

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-85
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-31.
Slant-Back Door Latch Assembly
1 N/S SCREW, phillips head, 1/4-20x 1/2. .. ............. 1
2 N/S WASHER, flat, 1/4 . .. .. 1
3 6011803 DOORHANDLE ASSEMBLY ... ..o 1
4 6000248 GASKET, exteriordoorhandle .................... 1
5 9416128 WASHER, flat. ... 4
6 190254 LOCKNUT o e 4
7 6010910 BRACKET,doorrelease cable .................... 1
8 6010911 CABLE ASSEMBLY,doorrelease ................... 1
9 N/S LOCKNUT, 1/4-20 . . oot 1
10 6010879 PANEL ASSEMBLY, latch mounting . ................ 2
11 S.ILA. oNUTINSERT, 1/4-20 ... ..o e 4
12 6010892 BRACKET ASSEMBLY, latch mounting . .............. 1
13 S.ILA. oNUTINSERT, 1/4-20 ... ..o e s 3
14 N/S WASHER. flat, 1/4 ... .. 4
15 N/S LOCKWASHER .. e 4
16 N/S BOLT, 1/4-20X3/4. ... . e 4
17 6010046 DOORLATCHASSEMBLY . . ..o 1
18 6006283 SCREW,trusshead. . ............. oo, 1
19 6010913 BRACKET, actuator mounting. .. .................. 1
20 6011051 HARNESS, slant-back. ............ ... .. . oo 1
21 6003590 ACTUATOR .o e e 1
22 5939037 ENDCLR yellowrod. ... 1
23 6010909 ROD, actuatorto-doorlock. . .................... 1
24 6000747 ROD CLIP .o e e 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-86 BODY

00-P10-004

Figure 10-32. Slant-Back Door Mounting Components And Hinges.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-87
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-32.
Slant-Back Door Mounting Components And Hinges.
1 6010049 TORSION BARASSEMBLY . . .. oo 1
2 N/S NUT5/16-18 . e 2
3 6010465 GUIDE, center balance tension adjuster . .......... 2
4 N/S NUT, #10-24 . . e e 2
5 N/S LOCKWASHER, #10. . . .o oo 2
6 N/S WASHER, flat, #10 . .. ..o 4
7 6010693 LEVER, slant-back light switch ................. ... 1
8 N/S BOLT,#10-24X3/4 .. ... . i 2
9 6011294 BOLT,shoulder . ... 2
10 6011292 SPACER . . .o 2
11 6010047 HINGEDOOR,LH. ...... ... i 1
11 6010048 HINGEDOOR,RH.. ... i 1
12 N/S WASHER, flat,3/8 . .. .. 4
13 MS35338 40 LOCKWASHER ... e 4
14 N/S BOLT,3/8-T6X2 .\ i 4
15 N/S BOLT,3/8-16Xx11/8 ... i 2
16 N/S WASHER, flat,3/8 ... .. 4
17 6011173 BRACKET, slant-back door light switch mounting . . .. 1
18 5939088 LIGHT SWITCH ASSEMBLY . . . .. .. .o oo 1
19 S.ILA. eWASHER, light switch. ............ ... ... ... ... 1
20 S.ILA. oNUT, lightswitch. ....... ... ... ... o 1
21 6010603 DOORCAM .. e 2
22 N/S WASHER, 1/4. . . 4
23 N/S LOCKWASHER, 1/4. . ... e 4
24 N/S BOLT, 1/4-20X 1 . e 4
25 N/S BOLT,3/8-T6X T o 2
26 N/S WASHER, flat,3/8 . ... o 4
27 6010494 BRACKET ASSEMBLY, hinge mounting,LH............ 1
27 6010496 BRACKET ASSEMBLY, hinge mounting,RH. .......... 1
28 6010495 SPACER hinge bolt . ......... ... . ..o, 2
29 N/S NUT.3/8-T16 .. 2
30 N/S SPECIALBOLT,3/8-16 X2 1/4. . ... ... .ot 2
31 MS51943 35 LOCKNUT .« e 10
32 N/S BOLT,3/8-T6X 1 . e 4
33 6010492 SUPPORT, center balance mounting bracket ... .. .. 2
34 N/S WASHER, flat,3/8 ... .. o 2
35 6010914 BRACKET, mounting, counter balance, slant-back, L.H. 1
35 6010915 BRACKET, mounting, counter balance, slant-back, R.H. 1
36 N/S WASHER, flat,3/8 ... ... 4
37 6010466 GUIDE, center balance tension adjuster .. ......... 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-88 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-32.
Slant-Back Door Mounting Components And Hinges.
38 6011294 BOLT,shoulder. . ............oooiiiiii i 2
39 N/S WASHER. flat,3/8 ... ... 6
40 N/S LOCKWASHER,3/8 ... ... 6
41 N/S BOLTL3/8-16XT. .o 6
42 N/S BOLT,3/8-16X3. .. i 2
43 6010059 C-PILLAR ASSEMBLY, intermediate . ............... 1

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-89

5745278

AM General Corporation




10-90 BODY

2001 HUMMER PARTS CATALOG

$10-193.1

Figure 10-33. Station Wagon Cargo Doors, Power Door Lock.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-91
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-33.
Station Wagon Cargo Doors, Power Door Lock.
1 6008581 SEAL,doorlock switch ............ ... ... ... ... 1
2 N/S SCREW, flat head,#6-32x5/8.................... 4
3 6008348 CONTACTS, power door lock, jomb-side ........... 1
4 6008347 CONTACTS, power door lock,door-side . . .......... 1
5 6008357P DOOR ASSEMBLY,cargo,RH.............. ... .... 1
6 6000248 GASKET, exteriorhandle . ........................ 1
7 6009572 HANDLE ASSEMBLY, back-to-back, interior/exterior. . . 1
8 S.ILA. eCONNECTINGPIN. .. ..o 2
9 S.ILA. OSPACER . . .o 4
10 S.ILA. oCOTTERPIN .o e 2
11 S.ILA. oWASHER, flat,3/16 . ... .. o 2
12 6008346 ROD,powerlocKk . ..o 1
13 6000747 ROD CLIRinteriorhandlerod..................... 5
14 59039037 RODENDCLIP ... e 1
15 6006283 SCREW,trusshead. . ...........c. i, 1
16 6003590 ACTUATOR, powerdoorlock . .................... 1
17 6008553 HARNESS, power door lock,cargodoor. . .......... 1
18 N/S SCREW,phcr, 1/4-20X 1. .o 4
19 6005633 SPACER,interiorhandle. . ........................ 1
20 6005668P DOOR PANEL, inferior,RH......... ... ... .. ... ... 1
21 6006283 SCREW . 8
6009165 MODULE, power lock, vertical door (not illustrated) . . 1
6010117 HARNESS ASSEMBLY, lock module, vertical

door (notillustrated) ............... .. ... ... ...

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-92 BODY

P 0-047.1

10

Figure 10-34. Fixed Door, Footwell Cover, and Related Parts,

Two-Passenger Enlarged Cab, Model 89.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-93
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-34.
Fixed Door, Footwell Cover, and Related Parts, Two-
Passenger Enlarged Cab, Model 89.
1 6004513P COVER ASSEMBLY, footwell . .. ...t 2
2 12339738 3 oSTUD,ringhead . ........ i 2
3 12341011 eRING RETAINER. . . ... e 2
4 S.LA. eCOVER,footwell ...... ... ... .. i 2
5 M24243/1A405 RIVET . 8
6 12338823 RECEPTACLE,SpPring. .. ..o 4
7 N/S BOLT,1/4-20x5/8,Gr5,CAD . . ....... oot 2
8 N/S WASHER, flat, 1/4,CAD .. ... oo 2
9 5937584 NUTINSERT ..o 2
10 12339419 2 SEAL, fixed door, 22" SEENOTE 1T .................. 2
11 12339419 SEAL, fixed door, 50" SEENOTE 1.................. 2
12 5939423P2 BOLT . 8
13 5939634P2 WASHER, flat, hinge mounting .................... 8
14 6004506P DOOR ASSEMBLY, LH..fixed .......... ... ... ..... 1
14 6004507P DOOR ASSEMBLY,R.H. .fixed...................... 1
15 N/S SCREW,#10-24X7/8 ... e 8
16 N/S WASHER, flat, #10,CAD .. ... oo 8
17 6005528 BRACKET, fixed door ... ... 4
18 6001566 NUTinsert, #10-24. ... ... 8

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-94 BODY

e e e N <

¥ 2T ST
PO e TSI I =

s e ~ AT
, D T S ///hdl//l/l P4
(S g PN < . T
— e ™ / BF / o ST T o
e / \/ (ST OO a
o P A R T

7 =] ~. S .
R PES— S IR

S IR T T IR T SO SRR A e e e e s s B iy S ~~

T T T L I S e |illrl’|l||:.|l|s11..|||.::vl11.JJ v — v \,\ ~ \r) \“\ @ /M///./
T L T T o e e e b o

T T T SR A g A T %)
L e e Y ;/Jn T $ J/ T o e ¢ TREST Vi

e e SE i g sra T SRSy T
e iy N o e LN hy

M S B R N Y /4 N i s B
=y -

7 =

' sa:. ~\9¢\\\ K VA, 7

: N /i \,\ / \\ f /.
4 /

b ! Yll\ Y o/

/e S gy R \ \

ﬂn»h‘,llll/nn..udl = ey

. NS A
4 T (
17 ~~_~ A/ ~ C/// I egr o i
N
N

"~
~

ATQN

ANOCNNIN /

OOTDN £,

NN A

N\, w..),LUJ

N, \u

ey xﬂﬂd.l\\ /

P A s

o \ /7

N

Figure 10-35. Panel Assembly Door Trim.
AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-95
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-35.
Panel Assembly Door Trim.
1 6004462G PANEL ASSEMBLY, L.H., deluxe front door trim,gray . .. 1
1 6004462 PANEL ASSEMBLY, L.H., deluxe front door trim,tan . . .. 1
1 6004460G PANEL ASSEMBLY, L.H., deluxe front door frim, gray,
ManNual WiNdOWS ... ..o 1
83.84,89
1 6004463G PANEL ASSEMBLY, R.H., deluxe front door trim, gray . . . 1
1 6004463 PANEL ASSEMBLY, R.H., deluxe front door trim,tan . . .. 1
1 6004461G PANEL ASSEMBLY, R.H., deluxe front door trim, gray,
MAaNUAl WINAOWS . .. ..o 1
83.84,89
2 6000243G TRIM SCREW, 3/4, gray, front doorpanel. ............ 16
2 6000243 TRIM SCREW, 3/4,tan, front doorpanel ............. 16
3 6011393G ARMREST ASSEMBLY, front, gray .. ................. 2
3 6011393 ARMREST ASSEMBLY, front, tan. . .................. 2
4 N/S SCREW.,phcr, 1/4-20x13/4........... ... ....... 4
5 6000243G SCREW/WASHER ASSEMBLY, rear door panel, gray. . . . 16
83.84,90,91
5 6000243 SCREW/WASHER ASSEMBLY, rear door panel,tan. . . .. 16
83.84,90,91
6 6001013G PULL HANDLE ASSEMBLY, rear door,gray .. ......... 2
83.84,90,91
6 6001013 PULL HANDLE ASSEMBLY, reardoor,tan . ........... 2
83.84,90,91
7 6000400 CAP ASSEMBLY, rear door pull handle screw .. ... ... 4
83,84,90,91
8 N/S SCREW, oval head, #8 - 32 x 1, rear door pull handle.. 4
83,84,90,91
9 6002462G PANEL ASSEMBLY, L.H., deluxe rear door trim, gray . .. 1
83.84,90,91
9 6002462 PANEL ASSEMBLY, L.H., deluxe rear door trim,tan. . . .. 1
83,84,90,91
9 6002464G PANEL ASSEMBLY, R.H., deluxe rear door trim, gray . . . 1
83.84,90,91
9 6002464 PANEL ASSEMBLY, R.H., deluxe rear door trim,tan .. .. 1

83,84,90,91

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-96 BODY

\

\

g

\
\

LN
i 0

2= L

i e —
Thdwnwme deies o

\
" &
\ Wauin]
\ —— A
./ B O
A ST I T
,tnttnm,.nnnw-::uufnﬂl.unhh:.l
Seltivi e

P12-053

Figure 10-36. Weathershield, Doors.
AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-97
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-36.
Weathershield, Doors.
1 6001694 WATERSHIELD, door latch
B 2
1 6001694 WATERSHIELD, door latch
83,84,90,0T . .. 4
2 6001623 WATERSHIELD, front,LH. . ...... ... ..o 1
2 6001624 WATERSHIELD, front,RH. . ........ ... ... . ot 1
2 6001625 WATERSHIELD, rear, L.H.
83,84,90,0T. . 1
2 6001626 WATERSHIELD, rear, R.H.
83,84,90,0T. .o 1

AM General Corporation
5745278




10-98 BODY

2001 HUMMER PARTS CATALOG

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-99

W’
34 |“ 33
[
(4
0 3|8 7-510-018.1
39 44 /7‘9\
J
v 43

Figure 10-37. Soft Top Support Structure, Model 90
(Sheet 1 of 2).

46

P10-032.5

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

10-100 BODY

-

.

2

P10-114

Figure 10-37. Soft Top Support Structure, Model 90
(Sheet 2 of 2)

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-101

ITEM PART NUMBER DESCRIPTION Qry
Figure 10-37.
Soft Top Support Structure, Model 90
1 6009752 SCREW, hex socket head,flanged ................ 6
2 N/S WASHER, flat, #10 . .. . o 6
3 6009705 BRACKET, H-rail. . ... 6
4 6009560 SUPPORT ASSEMBLY, soft top,side,LH.. ............. 1
5 5939469G HANDLE, grab, gray. . ... oo 4
5 5039469 HANDLE,grab.tan. . ...... ... 4
6 N/S SCREW,phcr,1/4-20x3/4,CAD . .. ...t 8
7 6000027G PLUG.grab handle,gray ........... ... .. ....... 8
7 6000027 PLUG.grab handle,.tan ............ ... ... ..t 8
8 N/S SCREW,3/8-16x2 3/4,Gr8,CAD .. ............... 4
9 N/S WASHER, flat,3/8,type B,hard . . .................. 66
10 N/S LOCKNUT,3/8-16,Gr8 . ... .o 32
11 6009493 SUPPORTBAR,center . ..., 1
12 6009561 SUPPORT ASSEMBLY, soft top.,side,RH. ............. 1
13 N/S BOLT,3/8-16x31/4, Gr8,CAD .................. 8
14 N/S SCREW,3/8-16X T . i 20
15 6009563 SUPPORT ASSEMBLY, C-pillar,rear,RH. . ............. 1
16 12340880 WASHER, flat, 7/16" x 13/16”". . ... .. o oo 8
17 6000119B2 SPACER, C-pillar support assembly,side ............ 6
18 6009736 BRACKET, tensioningstrap . ...................... 5
19 6009562 SUPPORT ASSEMBLY, C-pillar,rear,LH. .............. 1
20 N/S BOLT,3/8-16x1 1/2,Gr8,CAD................... 4
21 6009727 SUPPORTBAR,center . ..., 1
22 12339571 RUBBER MOUNT,roof (SEENOTE 1 . ................ 8
23 12339561 PLATE,snubber (SEENOTE 1) ...t 8
24 N/S LOCKNUT, low profile,3/8 - T6 (SEENOTE 1) ......... 4
25 12338186 52 SPACER, C-pillar mount (SEENOTE 1). . ............. 4
26 N/S BOLT,3/8-16x3 1/2,Gr8, CAD (SEENOTE 1). ... .... 4
27 12339724 WASHER, flat,hardened . ........................ 12
28 N/S LOCKNUT,5/16-24,Gr8 ... ... 6
29 N/S WASHER, flat,hard, 1/2,typeB................. ... 4
30 N/S LOCKNUT, 1/2-20,Gr8 .. ..o 2
31 N/S SCREW, tapping,phcr, #10-32x7/8 ... ... ......... 4
32 6005156 SEAL,B-pillar. . ... 4
33 6005459 CONNECTION BLOCK,R.H. front/LH.rear........... 2
34 6005458 CONNECTION BLOCK, L.H.front/R.H.rear. .. ........ 2
35 6004541 BRACKET, B-pillar covermounting . .. .............. 2
36 6000392P2 STRIKER, dOOr .. v\ 2
37 N/S BOLT,5/16-24x4.21" ... . . i 6

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-102 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-37.
Soft Top Support Structure, Model 90 (Cont’d)
38 6009724 BOLSTER COVERKIT.black. . ........... ... .. ...t 1
39 S.LK. eCOVER, horizontal rail, LH.,black. . . ............. 1
40 S.LK. eCOVER, B-pillar,center,black .. ................. 1
41 S.IK. ¢CQVER, horizontal rail, RH.,black . .............. 1
42 S.LK. o COVER, C-pillar, vertical,RH.,black ............. 1
43 S.LK. eCOVER, C-pilar,center,black. . ................. 1
44 S.LK. e COVER, B-pillar, verfical,R.H.,black . . .. .......... 1
45 S.LK. e COVER, C-pillar, vertical,LH..black. ............. 1
46 S.1.K. ¢ COVER, B-pillar, vertical, LH.,black . ............. 1
47 6001658 EXTRUSION, rear curtaintonneau . ............... 1
48 6000114P2 TRIMSCREW,3/4. ... e 4
49 S.I.K. LOCKWASHER, split, 1/4,black ................... 5
50 N/S BOLT, buttonhead Torx, 1/4-20x 1. ............... 5
51 5937584 NUTINSERT, 1/4-20 ... 9
52 6008387 SEAL, rear,roof-to-bulkhead . ... .............. ... 1
53 6003416 SPACER,bulkhead, J-rail ........................ 1
54 6001276 SEAL,outerwindow frame ............ ... ... ... 1
55 5745011 TAPE, foam core, Butyl, 14" long, SEE NOTES 2 AND 3 . 1
56 5745080 VELCRO STRIRrear foneau curtain. .. ............ 1

NOTE 1: QUANTITIES INCLUDE A-PILLAR ROOF
MOUNTING HARDWARE ALSO

NOTE 2: CUT FROM 720" BULK ROLL, BUTYL FOAM
CORE TAPE, P/N 6008053.

NOTE 3: CUT 5" OF TAPE P/N 5745011 FOR THE TOP
STRIP ABOVE BULKHEAD; CUT 8 1/2" OF TAPE
P/N 8745011 FOR THE BOTTOM STRIP ABOVE
BULKHEAD.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-103

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-104 BODY

Figure 10-38. Support Structure, Soft Top, Model 90

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-105

ITEM PART NUMBER DESCRIPTION Qry
Figure 10-38.
Support Structure, Soft Top, Model 90

1 6009801 VELCRO STRIRhook part, LH............ ... ... ... 1

1 6009802 VELCRO STRIRhook part,RH.. .................... 1
2 6009752 BOLT, hexsocket. . ....... ... oo, 24
3 N/S WASHER, flat, 1/4 . ... 24
4 N/S SCREW, tapping, #8-32X3/8. ... ... ... 2
5 N/S SCREW, tapping, 1/4-20x1/2. .. .. ..ot 2
6 6009710 EXTRUSION, C-pillar cover retainer,LH.............. 1
6 6009726 EXTRUSION, C-pillar cover retainer,RH. ............ 1
7 6009857 FOAM TAPE, extrusion to C-pillarcover. . ........... 2
8 6009740 C-PILLAR COVER ASSEMBLY,LH. . .............. ... 1
8 6009741 C-PILLAR COVER ASSEMBLY,RH. .. ........ .. ... ... 1

9 N/S EDGE GUARD, 18, B-pillar, front and rear, and

C-pillar,front,SEENOTE T......... ... 6

10 N/S SCREW, tapping,phcr, #8-32x3/8................ 12
11 6009789 FILLER PANEL, plastic, B-pillar-to-C-pillar. . ... ... ... .. 2

12 NPN SEALING TAPE, B-pillar cover-to-H-rail, 10" long

SEENOTE 2. . .o e 2

13 6009585 B-PILLARCOVER. ..o 2
14 6005456 FILLER PANEL,LH.. ... ... .. i 1
14 6005457 FILLERPANEL,RH.. . ... 1
15 6009738 BRACKET, H-rail. . ... 6
16 N/S SCREW, tapping, #10-24x7/8. ... ... ..o, 4
17 6004541 MOUNTING, B-Pillarcover ....................... 2
18 6005156 SEAL, B-Pillar. .. ... 4
19 6009705 STANDOFF BRACKET, H-rail . .......... ... ... ..., 6
20 6009703 H-RAILLLH .o 1
20 6009704 H-RAILLRH . .o e 1
21 N/S BOLT,5/16-18 x5/8. . . .. o i 4
22 6009788 FILLER PANEL, plastic, windshield-to-B-pillar. . ... ... .. 2
23 6009735 CLOSEOUT PANEL, roof-to-windshield . . ... ......... 2
24 N/S BOLT, 1/4-20x3/4,C-pillar. . .......covviii 6
25 N/S LOCKWASHER, 1/4,C-pillar. .. ... 6
26 N/S RIVET,countersunk, 1/8 ... ... ... oo 2
27 N/S RIVET, 1/8. . o e e 4

NOTE 1: CUT FROM 24" EDGE GUARD 5745010.

NOTE 2: CUT TO LENGTH FROM BULK SEALING TAPE,
P/N 6006217, 150-FT ROLL.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-106 BODY

<
<
@
e
o
=
o

Figure 10-39. Four-Door Soft Top Kit, Basic, Model 90.

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-107

ITEM PART NUMBER DESCRIPTION Qry
Figure 10-39.
Four-Door Soft Top Kit, Basic, Model 90.
1 6009720 TOP ASSEMBLY,black. . ......... ... 1
1 6009721 TOP ASSEMBLY,tan. ... ... o 1
2 6009722 COVER ASSEMBLY, tonneau,black. . ............... 1
2 6009723 COVER ASSEMBLY, tonneau,tan . ................. 1
3 6001670 PVC EXTRUSION,foNN€AU. . . . .ot v v 2
83,90
4 5745081 oVELCROSTRIR4Tinch . ......... ... 2
83,90
5 N/S ¢ ADHESIVE TAPE, double sided,cut fo length . ... ... 5
6 6001671 PVC EXTRUSION,fonneau. . .. ..o oo 2
83,90
7 5745083 oVELCROSTRIRQinCh. ... ....... ... i, 2
83,90
8 6001669 PVC EXTRUSION,fonn€au. . . . ... oo i i 1
83,90
9 5745082 eVELCROSTRIRA3inch . ........ ... 1
83,90
10 5742965 KIT,tonneau bow assembly .. .................... 1
90
11 S.LK. BOW,wooden . ....... ... i 2
90
12 S.LK. oSCREW,#10-32x3/8 ... .. i 4
90
13 S.LK. ¢BRACKET,tonneau coverbow. .................. 2
90
14 5745359 oREAR WINDOW CURTAIN,fan. .. ................. 1
14 5745360 eREAR WINDOW CURTAIN,black. .. ............... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

10-108 BODY

Figure 10-40. Removable Load Barrier, Station Wagon, Model 84

P10-109.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-109

ITEM PART NUMBER DESCRIPTION Qry

Figure 10-40.

Removable Load Barrier, Station Wagon, Model 84
1 6002686G TRIM SCREW, 3/4,Qray . .. o oo 18
1 6002686 TRIM SCREW,3/4.taNn. . .. .o 18
2 6002998G CARPET, load barrier,gray . ..., 1
2 6002998 CARPET, load barrier,tan .. ... 1
3 6004009 DECAL,load barrierwarning . . ......oo oo v 1
4 6002978 FRAME ASSEMBLY,load barrier. .. ................. 1
5 6006609G POCKET ASM.,load barrier,gray .. ................ 1
5 6006609 POCKET ASM.,load barrier, tan. .. ................ 1
6 12339355 1 RIVET.blind, huck .. ......... .. o 20
7 6003014 BRACKET,LH..loadbar.................. ... .... 1
7 6003020 BRACKET,R.H..,loadbar............... ..., 1
8 6003015 BUMPERSTRIRcenter. . .......... ... ..., 1
9 6007112 BUMPERSTRIRSIde . . .. ..o 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-110 BODY

P10-036.8

Figure 10-41. Instrument Panel Assembly, Dash Trim, Crash Pad, and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-111

ITEM PART NUMBER DESCRIPTION Qry
Figure 10-41.
Instrument Panel Assembly, Dash Trim, Crash Pad, and
Mounting Hardware.
1 N/S SCREW AND WASHER ASSEMBLY, #8-18 x 1" ... ... ... 2
2 6010765G GROMMET, trim, mounting, gray .................. 4
2 6010765 GROMMET, trim, mounting.fan ................... 4
3 6007054G CRASH PAD,LH.,deluxe.gray .................... 1
3 6007054 CRASH PAD,LH.,deluxe,tan . .................... 1
4 6007064 BRACKET ASSEMBLY, instrument panel mounting. . . . . 1
5 6007335 ¢BRACKET, instrument panel support,upper ........ 1
6 12339355 1 ORIVET . . 2
7 6006974 ¢BRACKET, instrument panel support,LH. .......... 1
8 6007415 BRACKET, instrument panel support,RH. ........... 1
9 5039272 BRACKET, instrument panel support,lower. . ........ 1
10 6007416 BRACKET, instrument panel support,lower,LH. . ... .. 1
11 N/S RIVET, bIINd, 3/16". . . o e 4
12 6007192 BRACKET, instrument panel crash pad mounting . . . . 2
13 6011487 PANEL,instrument . ......... ... ... ..o 1
14 6010886G CRASHPAD,RH.,gray. .. ... 1
14 6010886 CRASHPAD,RH..tan............ .. ... i, 1
15 5939270 PANEL, gauge.lower (blank) . .................... 1
16 156770 SCREW,ovalhead........... ..o, 4
17 6003558 NOZ/ZLE, defroster,side window . .. ................ 1
18 6006289 PANEL, closeout,instrumentpanel ................ 1
19 6005624G TRIM SCREW, 3/4,Qray . .. oo 2
19 6005624 TRIMSCREW,3/4,1aN. .. ..o 2
20 12341352 J-NUT, defroster mounting. .. ..................... 4
2] 6007156 LOUVER,crashpad. ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-112 BODY
S5— L
o o
i < 1
; o o
o\
\,_/
: o o
— 2
() o
Cut Out For o
Accelerator Pedal / \ I I

SIDE VIEW
e /oiiinl
E—-— L | R 5
o o
o o
' o o
}
3
Cut Out For 4
Accelerator Pedal l
¥ ¥
o o o
o o o
1 o S
SIDE VIEW
e ] 1 Jr—

Figure 10-42. Floor Padding, Front and Rear.

P10-039

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-113
ITEM PART NUMBER DESCRIPTION Qry

Figure 10-42.
Floor Padding, Front and Rear.

1 6009530G PAD ASSEMBLY, RH..gray . .......... oo, 1
89

2 6004547G PAD ASSEMBLY,LH., gray . ........... .ot 1
89

3 6009529G PAD ASSEMBLY, RH.,gray . ..., 1
83,84,90

3 6009529 PAD ASSEMBLY, RH..tan............. ... ... ..... 1
83,84,90

4 6009861G PAD ASSEMBLY,LH..gray. . .......... oot 1
83,84,90

4 6009861 PAD ASSEMBLY,LH..tan. ............. ... ... ..., 1
83,84,90

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

10-114 BODY

i

TWO-DOOR CAB

4

P10-040.3

FOUR-DOOR CAB

Figure 10-43. Interior Tunnel Padding, Carpet, and Hardboard.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-115
ITEM PART NUMBER DESCRIPTION Qry

Figure 10-43.
Interior Tunnel Padding, Carpet, and Hardboard.

1 6007220G PAD ASSEMBLY, tunnel top,gray. . ................. 1
89

2 6004566 HARDBOARD., funnelfop ......... ..o, 1
89

3 6005239G CARPET, funnel fop,deluxe,gray. .. ............... 1
83.84,90

3 6005239 CARPET, funnel top,deluxe,tan. . ................. 1
83,84,90

3 6005240G CARPET, funnel fop, deluxe w/aux seat,gray. ... .. .. 1
84

3 6005240 CARPET, funnel tfop, deluxe w/aux seat,fan. . ... .. .. 1
84

4 5039985G PAD ASSEMBLY, tunnel top,RR, outer,gray .......... 2
83.84,90

4 5939985 PAD ASSEMBLY, tunnel top,RR,outer,tan ........... 2
83, 84,90

5 6007184G PAD ASSEMBLY, tunnel tfop.gray. .. ................ 1
83,90

5 6007184 PAD ASSEMBLY, tunneltop,fan. . .................. 1
83,90

5 6007185G PAD ASSEMBLY, tunnel top,gray. . ................. 1
84

5 6007185 PAD ASSEMBLY,tunneltop.,tfan.................... 1
84

6 6000870 HARDBOARD, tunnel fop,RR,outer . . .............. 2
83.84,90

7 6005229 HARDBOARD., funnelfop ..o 1
83,90

7 6005230 HARDBOARD, tunneltop ........................ 1
84

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

10-116 BODY

9-P10-003

Figure 10-44. Headliner, Roof Trim, Front and Rear Side Trim, Grab Handles,

and Mounting Hardware (Delco Standard Stereo System).

AM General Corporation



2001 HUMMER PARTS CATALOG

BODY 10-117

ITEM PART NUMBER DESCRIPTION Qry

Figure 10-44.
Headliner, Roof Trim, Front and Rear Side Trim, Grab
Handles, and Mounting Hardware (Delco Standard
Stereo System).

1 6004545G PANEL,rear.lower, gray ..., 1
89

2 6004546G PANEL ASSEMBLY,redr, gray .. .. .. covvvve v 1
89

3 6003603G PANEL ASSEMBLY TRIM,rear, gQray . ................ 1
83

3 6003603 PANEL ASSEMBLY TRIM,rear, tan .. ................ 1
83

4 6000184G PANEL, wheelhouse,upper,RH.,gray . ............. 1
83

4 6000184 PANEL, wheelhouse,upper,RH., tan .............. 1
83

4 6002995G PANEL, wheelhouse,upper,RH..gray . ............. 1
84

4 6002995 PANEL, wheelhouse,upper,RH., tan .............. 1
84

5 6000183G PANEL, wheelhouse,upper,LH.,gray .............. 1
83

5 6000183 PANEL, wheelhouse,upper,LH., tan............... 1
83

5 6002994G PANEL, wheelhouse,upper,LH..gray .............. 1
84

5 6002994 PANEL, wheelhouse,upper,L.H., fan............... 1
84

6 6000186G PANEL,amp cover,RH..gray . .................... 1
83

6 6000186 PANEL,amp cover,RH., tan ..................... 1
83

7 6000185G PANEL,amp cover,LH., gray..................... 1
83

7 6000185 PANEL,amp cover,LH., tan...................... 1
83

8 6005125G PANEL,rear lower,center,gray. . . ................. 1
83,90

8 6005125 PANEL,rearlower,center,fan. .................... 1
83,90

9 6000182G PANEL, wheelhouse, lower,RH.,gray. .............. 1
83,90

9 6000182 PANEL, wheelhouse, lower,RH., tan............... 1
83,90

9 6002993G PANEL, wheelhouse, lower,RH.,gray. .............. 1
84

9 6002993 PANEL, wheelhouse,lower,RH., tan............... 1
84

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-118 BODY
ITEM PART NUMBER DESCRIPTION Qry

Figure 10-44.
Headliner, Roof Trim, Front and Rear Side Trim, Grab
Handles, and Mounting Hardware (Delco Standard
Stereo System). (Cont’d)

10 6008643G HEADLINER,rear,gray . .......covviii s 1
83

10 6008643 HEADLINER,rear, tan. . ... 1
83

10 6008647G HEADLINER,rear,gray . ... 1
84

10 6008647 HEADLINER,rear,tan . ... ..o 1
84

11 6000181G PANEL, wheelhouse, lower,LH.,gray . ............. 1
83,90

11 6000181 PANEL, wheelhouse, lower,LH., tan............... 1
83,90

11 6002992G PANEL, wheelhouse, lower,LH.,gray .. ............ 1
84

11 6002992 PANEL, wheelhouse, lower,LH.,fan............... 1
84

12 6009125G PANEL ASSEMBLY TRIM, L.H., B-pillar, upper.gray . . . .. 1
83,84

12 6009125 PANEL ASSEMBLY TRIM, L.H., B-pillar, upper,tan. .. . .. 1
83,84

13 6005989G PANEL ASSEMBLY TRIM, L.H., B-pillar, center, gray. . . . . 1
83,84

13 6005989 PANEL ASSEMBLY TRIM, L.H., B-pillar,center, tan . . . .. 1
83,84

14 5939313G PANEL ASSEMBLY TRIM, L.H., A-pillar,gray. . . .. ...... 1
83, 84,89

14 5939313 PANEL ASSEMBLY TRIM, L.H., A-pillar, tan ... .. ...... 1
83,84

15 6009123G PANEL ASSEMBLY TRIM, L.H., front, upper.gray. ... ... 1
83,84,89

15 6009123 PANEL ASSEMBLY TRIM, L.H., front upper,tan.. ... ... 1
83,84

16 6010265G PANEL, trim, lower, windshield divider bar, gray. . . . .. 1

16 6010265 PANEL, trim, lower, windshield divider bar tan. . .. . .. 1

17 6010025G PANEL ASSEMBLY TRIM, wiper motor,gray . ......... 1
83,84,89

17 6010025 PANEL ASSEMBLY TRIM, wiper motor tan........... 1
83,84

17 6010159G PANEL ASSEMBLY TRIM, wiper motor,gray . ......... 1
90

17 6010159 PANEL ASSEMBLY TRIM, wiper motor, tan. .. ........ 1
90

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-119
ITEM PART NUMBER DESCRIPTION Qry

Figure 10-44.
Headliner, Roof Trim, Front and Rear Side Trim, Grab
Handles, and Mounting Hardware (Delco Standard
Stereo System). (Cont’d)

18 6009124G PANEL ASSEMBLY TRIM,R.H..front,upper,gray. ... ... 1
83,84,89

18 6009124 PANEL ASSEMBLY TRIM,R.H.,front,upper, tan, ...... 1
83,84

19 5939314G PANEL ASSEMBLY TRIM, R.H., A-pillar,gray . .......... 1
83,84

19 5939314 PANEL ASSEMBLY TRIM,R.H., A-pillar, fan............ 1
83,84

20 6001025G PANEL TRIM, upper wiper motor,gray . ............. 1
90

20 6001025 PANEL TRIM, upper wiper motor, tan. .............. 1
90

21 6001038G BUTTONTRIM, Qray . . . ..o oo 4
90

21 6001038 BUTTONTRIM,fan. ... ... e 4
90

22 6009326G HEADLINER, front,gray ........... ... 1
89

22 6009133G HEADLINER, front,gray . .......... oo, 1
83,84

22 6009133 HEADLINER,front, tan............ ... ... ... ... 1
83,84

23 6000114G TRIMSCREW,3/4,Qray . . o oo 8
83,84

23 6000114 TRIM SCREW,3/4,taN. . ... oo 8
83.84

24 6005990G PANEL ASSEMBLY TRIM, R.H., B-pillar,center,gray . . . .. 1
83,84

24 6005990 PANEL ASSEMBLY TRIM,R.H., B-pillar,center,tfan . . . . .. 1
83,84

25 6009126G PANEL ASSEMBLY TRIM, R.H., B-pillar, upper, gray. . . . .. 1
83,84

25 6009126 PANEL ASSEMBLY TRIM, R.H., B-pillar, upper,tan. . . .. .. 1
83,84

26 6005150G PANEL ASSEMBLY TRIM, B-bar cover,gray ........... 1
83,84

26 6005150 PANEL ASSEMBLY TRIM, B-bar cover, tan............ 1
83,84

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

10-120 BODY

ITEM PART NUMBER DESCRIPTION QryY

Figure 10-44.
Headliner, Roof Trim, Front and Rear Side Trim, Grab
Handles, and Mounting Hardware (Delco Standard
Stereo System). (Cont’d)

27 5939469G GRABHANDLE, gray ... 4
83,84,90

27 5939469G GRABHANDLE, Qray .. ....cov v 2
89

27 5039469 GRABHANDLE, tan. ... 4
83.84,90

28 6000027G PLUG.grabhandle, gray .. ....... ...t 8
83,84

28 6000027G PLUG.grabhandle, gray .. ....... ... ..ot 4
89

28 6000027 PLUG.,grabhandle, tan . ......... ... ... ... 8
83,84

29 6008183 DECAL, handlingwarning. . ..o 1

30 N/S NUTINSERT, T4-20 . ..o 8
83,84,90

30 N/S NUTINSERT, 1/4-20 ... e 4
89

31 N/S BOLT, pher, 1/4-20x3/4 ... .. oo 8
83.84,90

31 N/S BOLT, pher, 1/4-20x3/4 ... .. .o i i 4
89

32 6001007 SPACER, foam rubber, cab rear panel trim. . .... ... 12
83,89

33 6009128G PANEL,speaker,RH.,gray .. .......... ..ot 1
90

33 6009128 PANEL,speaker,RH., fan ....................... 1
90

34 6009766G PANEL, wheelhouse,upper,RH..gray ............. 1
90

34 6009766 PANEL, wheelhouse,upper,RH..fan .............. 1
Q0

35 6001032G PANEL ASSEMBLY,rear, gray . . .. ..o 1
Q0

35 6001032 PANEL ASSEMBLY,rear,fan. . .........co v 1
90

36 6009765G PANEL, wheelhouse,upper,LH.,gray ............. 1
90

36 6009765 PANEL, wheelhouse,upper,LH.,tan .............. 1
90

37 6009127G PANEL,speaker,LH., gray....................... 1
90

37 6009127 PANEL,speaker,LH., fan........................ 1
Q0

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-121

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-122 BODY

FRONT
OF
VEHICLE

9-P10-002

Figure 10-45. Headliner, Roof Trim, Front and Rear Side Trim, Grab Handles,
and Mounting Hardware (Delco Monsoon Stereo System)

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-123

ITEM PART NUMBER DESCRIPTION Qry

Figure 10-45.
Headliner, Roof Trim, Front and Rear Side Trim, Grab
Handles, and Mounting Hardware (Delco Monsoon
Stereo System)

1 6003603G PANEL ASSEMBLY TRIM,rear, gray . ................ 1
83

1 6003603 PANEL ASSEMBLY TRIM,rear, tan .. ................ 1
83

2 6000184G PANEL, wheelhouse,upper,RH.,gray .. ............ 1
83

2 6000184 PANEL, wheelhouse,upper,RH., tan .............. 1
83

2 6002995G PANEL, wheelhouse,upper,RH..gray . ............. 1
84

2 6002995 PANEL, wheelhouse,upper,RH., tan .............. 1
84

3 6000183G PANEL, wheelhouse,upper,LH.,gray .............. 1
83

3 6000183 PANEL, wheelhouse,upper,LH., tan............... 1
83

3 6002994G PANEL, wheelhouse,upper,LH.,gray . ............. 1
84

3 6002994 PANEL, wheelhouse,upper,LH., tan............... 1
84

4 6000186G PANEL,amp cover,RH..gray . .................... 1
83

4 6000186 PANEL,amp cover,RH..fan...................... 1
83

5 6000185G PANEL,amp cover,LH.,gray ..................... 1
83

5 6000185 PANEL,amp cover,LH..,tan ......................
83

6 6005125G PANEL,rear lower,center,gray. ... ................ 1
83

6 6005125 PANEL,rearlower,center,fan. .................... 1
83

7 6000182G PANEL, wheelhouse, lower,RH.,gray. .............. 1
83

7 6000182 PANEL, wheelhouse, lower,RH., tan............... 1
83

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-124 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-45.
Headliner, Roof Trim, Front and Rear Side Trim, Grab
Handles, and Mounting Hardware (Delco Monsoon
Stereo System) (Cont’d)
7 6002993G PANEL, wheelhouse, lower,R.H.,gray.............. 1
84
7 6002993 PANEL, wheelhouse, lower,RH., fan .............. 1
84
8 6008643G HEADLINER,rear,gray . ... 1
83
8 6008643 HEADLINER,rear, tan. .. ... 1
83
8 6008647G HEADLINER, rear,Qray . ... 1
84
8 6008647 HEADLINER,rear,tan . ... oo 1
84
9 6000181G PANEL, wheelhouse, lower,LH.,gray .. ............ 1
83
9 6000181 PANEL, wheelhouse, lower,LH., tan............... 1
83
9 6002992G PANEL, wheelhouse, lower,LH.,gray . ............. 1
84
9 6002992 PANEL, wheelhouse, lower,LH., tan............... 1
84
10 6009125G PANEL ASSEMBLY TRIM, L.H., B-pillar, upper, gray . . . .. 1
83,84
10 6009125 PANEL ASSEMBLY TRIM, L.H., B-pillar, upper,tfan . . . . .. 1
83,84
11 6005989G PANEL ASSEMBLY TRIM, L.H., B-pillar, center, gray. . . .. 1
83,84
11 6005989 PANEL ASSEMBLY TRIM, L.H., B-pillar,center, tan . . . .. 1
83,84
12 5939313G PANEL ASSEMBLY TRIM, L.H., A-pillar,gray. ... .. ... .. 1
83,84
12 5939313 PANEL ASSEMBLY TRIM, L.H.,A-pillar, tan ...... ... .. 1
83,84
13 6009123G PANEL ASSEMBLY TRIM, L.H.,front,upper, gray. ... .. 1
83,84
13 6009123 PANEL ASSEMBLY TRIM, L.H.,front,upper, tan....... 1
83,84

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-125
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-45.
Headliner, Roof Trim, Front and Rear Side Trim, Grab
Handles, and Mounting Hardware (Delco Monsoon
Stereo System) (Cont’d)
14 6010941G PANEL, trim, gray,w/o heatedw/s. ................ 1
14 6010941 PANEL, frim,tan,w/o heatedw/s. . .. .............. 1
14 6010265G PANEL, trim, lower, windshield divider bar
w/heatedw/s .......... .. ... . 1
14 6010265 PANEL, trim, lower, windshield divider bar
w/heatedw/s.......... ... 1
15 6010162G COVER, windshield divider bar, gray . ............. 1
83,84
15 6010162 COVER, windshield dividerbar, tan ............... 1
83,84
16 6009124G PANEL ASSEMBLY TRIM, R.H., front,upper,gray ....... 1
83,84
16 6009124 PANEL ASSEMBLY TRIM, R.H., front, upper, tan.. ... ... 1
83,84
17 60101616 OVERHEAD CONSOLE, gray .. ... oo 1
83,84
17 6010161 OVERHEAD CONSOLE,tan . .........v i 1
83,84
18 5939314G PANEL ASSEMBLY TRIM, R.H., A-pillar,.gray . .......... 1
83,84
18 5039314 PANEL ASSEMBLY TRIM, R.H., A-pillar, fan. .. ......... 1
83,84
19 60091316 HEADLINER, front,left,gray . .. .................... 1
83,84
19 6009131 HEADLINER, front,left,tan................. ... ... 1
83,84
20 6009132G HEADLINER, front,right,gray. . .................... 1
83,84
20 6009132 HEADLINER, front,right,fan....................... 1
83,84
21 6000114G TRIMSCREW, 3/4,Qray . .« oo 8
83.84
21 6000114 TRIMSCREW,3/4,1aN. .. ..o 8
83.84
22 6005990G PANEL ASSEMBLY TRIM, R.H., B-pillar, center, gray . . . .. 1
83,84
22 6005990 PANEL ASSEMBLY TRIM,R.H., B-pillar,center,tan . . . . .. 1

83.84

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-126 BODY

ITEM PART NUMBER DESCRIPTION Qry

Figure 10-45.
Headliner, Roof Trim, Front and Rear Side Trim, Grab
Handles, and Mounting Hardware (Delco Monsoon
Stereo System) (Cont’d)

23 6009126G PANEL ASSEMBLY TRIM, R.H., B-pillar, upper, gray . . . . . 1
83,84

23 6009126 PANEL ASSEMBLY TRIM, R.H., B-pillar, upper,tan. . . . .. 1
83,84

24 5939469G GRABHANDLE, gray . ........ ... oo 4
83,84, 89,90

24 5939469 GRABHANDLE, fan. . ........ ... o 4
83,84, 90

25 6000027G PLUG,grabhandle, gray . .............. ... ... 8
83,84

25 6000027 PLUG.grabhandle, tan . ......... ...t 8
83,84

26 6008881G COVER,B-bar,gray . ....... ..o, 1
83,84

26 6008881 COVER,B-bar,tan ... 1
83,84

27 6008183 DECAL. handlingwarning. . ... 1

28 N/S NUTINSERT, 1/4-20. ... . e 8

29 N/S BOLT.phcr, 1/4-20x3/4. . ... ..., 8

30 6001007 SPACER, foam rubber, rear window frim .. ....... .. 12

83,89

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-127

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-128 BODY

Figure 10-46. Monsoon Trim Pieces, Model 90.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-129

ITEM PART NUMBER DESCRIPTION Qry
Figure 10-46.
Monsoon Trim Pieces, Model 90.
1 6011525 TOP COVER,overhead console. . ................. 1
2 6000243 TRIMSCREW . .o e e 30
3 MS35206-265 SCREW,PNCT. . .o 16
4 6011524 MOUNTING BRACKET, overhead console ... ........ 2
5 6011528 TRIM PANEL, overhead,lowerRH. ................. 1
6 6011865 VISOR,deluxe,R.H..black. ....................... 1
7 MS35206-266 SCREW, PNCT. ..o 8
8 6011864 VISOR,deluxe,LH..black . ....................... 1
9 6011919 REINFORCEMENT, center trimpanel ............... 1
10 6011527 TRIM PANEL, overhead,lower,LH. ................. 1
11 6011531 TRIM PANEL, center windshield. .. ................. 1
12 6011867 TRIM PANEL, windshield. .. .............. ... .. ... 1
13 6011866 PANEL,dividerbartrim ........... ... ... ... ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-130 BODY

14

P10-044.3

Figure 10-47. Headliner, Rear Trim, and Carpel, Station Wagon, Model 84.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-131

ITEM PART NUMBER DESCRIPTION Qry
Figure 10-47.
Headliner, Rear Trim, and Carpet, Station Wagon,
Model 84.
1 6008647G HEADLINER,center,gray . .. ......... ..ot 1
1 6008647 HEADLINER,center,tan. ... 1
2 6008645G HEADLINER,rear, gray .. ..o 1
2 6008645 HEADLINER,rear,tan . ....... oo 1
3 6008835G PANEL,upperrear,RH.,gray ..................... 1
3 6008835 PANEL,upperrear,RH..fan ...................... 1
4 6008578 PANEL, black trim,cargo door,RH. . ............... 1
5 6008579 PANEL, black trim,cargo door,upper . ............. 1
6 6008577 PANEL, black trim,cargo door,LH. ................ 1
7 6008834G PANEL,upperrear,LH.,gray. ..................... 1
7 6008834 PANEL,upperrear,L.H.,tan. ...................... 1
8 6001109G CARPET, wheelhouse,RH.,gray................... 1
8 6001109 CARPET,wheelhouse,RH.,fan. ................... 1
9 6006152G CARPET,cargo door,RH.,gray. .. ................. 1
9 6006152 CARPET,cargodoor,RH..tan .................... 1
10 6006151G CARPET,cargo door,LH.,gray. ................... 1
10 6006151 CARPET,cargo door,LH..tan.................. ... 1
11 6006130G CARPET,cargo floor,gray . . ... oo 1
11 6006130 CARPET,cargo floor,tan . ... 1
12 6001108G CARPET, wheelhouse,LH.,gray .. ................. 1
12 6001108 CARPET,wheelhouse,LH..tan . ................. .. 1
13 6002998G CARPET,bulkhead,gray . ........ ... ... 1
13 6002998 CARPET,bulkhead,tan . ........... .. ... oot 1
14 6002988G CARPET ASSY,tunnel,center,gray . . ............... 1
14 6002988 CARPET ASSY, tunnel,center,tan . ................. 1
15 6007185G PAD ASSY,tunnel,center.gray .................... 1
15 6007185 PAD ASSY,funnel,center,fan . ................. ... 1
16 6002981G PANEL, C-pillar, lower,LH.,gray ................... 1
16 6002981 PANEL, C-pillar,lower,LH.,fan .................... 1
17 6001068G PANEL, C-pillar,upper,LH..,gray. .. ................ 1
17 6001068 PANEL, C-pillar,upper,LH..tan.................... 1
18 6001078G PANEL, C-pillar,center,gray .. ....... ..o 1
18 6001078 PANEL, C-pillar,center,tan .. ..................... 1
19 6002982G PANEL, C-pillar, lower,RH.,gray . .................. 1
19 6002982 PANEL, C-pillar,lower,RH..,tan . ................... 1
20 6001069G PANEL, C-pillar,upper,RH..gray. .. ................ 1
20 6001069 PANEL, C-pillar,upper,RH..fan. .. ................. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-132 BODY

Figure 10-48. Headliner, Rear Trim and Carpet, Slant-Back, Model 91.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-133
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-48.
Headliner, Rear Trim and Carpet, Slant-Back, Model 91.

1 6009132G HEADLINER, front,right,gray. . ................. ... 1

1 6009132 HEADLINER, front,right,fan....................... 1
2 6010691G TRIM PANEL, rear headliner,gray .. ................ 1
2 6010691 TRIM PANEL, rear headliner,tan .. ................. 1
3 6010995G TRIM PANEL,upperRH.,gray . ............ ... 1
3 6010995 TRIM PANEL,upperRH..fan .. .................... 1
4 6011032G TRIM PANEL ASSEMBLY DOOR, upper center, gray. . . . 1
4 6011032 TRIM PANEL ASSEMBLY DOOR, upper center,tan. . . .. 1
5 N/S oBACKING PLATES . . ... e 2
6 N/S oRIVET, 1/8,blind . ...... . 4
7 6010994G TRIM PANEL, upper LH.,gray ..................... 1
7 6010994 TRIM PANEL,upperLH.,fan . .............. ... ... 1
8 6010993G TRIM PANEL, lower, gray. .. .. oo 1
8 6010993 TRIM PANEL, lower,.tan. . ..o 1
9 6010982G TRIM PANEL, slant-back upper,LH.,gray. . .......... 1
9 6010982 TRIM PANEL, slant-back upper,LH.,tan. . ........... 1
10 6011824G CARPET ASSEMBLY, slant-back wheelhouse, R.H., gray 1
10 6011824 CARPET ASSEMBLY, slant-back wheelhouse, R.H.,tan . 1
11 6011002G CARPET ASSEMBLY, slant-back cargo floor, gray. . . . . . 1
11 6011002 CARPET ASSEMBLY, slant-back cargo floor,fan ... ... 1
12 6011823G CARPET ASSEMBLY, slant-back wheelhouse, L.H., gray. 1
12 6011823 CARPET ASSEMBLY, slant-back wheelhouse, L.H.,fan . 1
13 6002988G CARPET ASSEMBLY, slant-back, tunnel, center, gray . . . 1
13 6002988 CARPET ASSEMBLY, slant-back, tunnel, center, tan. . . . 1
14 6005240G PAD ASSEMBLY, slant-back, tunnel, center,gray . . . . .. 1
14 6005240 PAD ASSEMBLY, slant-back, tunnel,center,tan. .. .. .. 1
15 6005150G COVER, B-bar, slant-back, standard, gray. . .. ... .. .. 1
15 6005180 COVER, B-bar, slant-back, standard, tan. . .. ... .. .. 1
16 6008881G COVER, B-bar, slant-back, Monsoon,gray . ......... 1
16 6008881 COVER, B-bar, slant-back, Monsoon,tan . .......... 1
17 6009126G PANEL ASSEMBLY, trim, B-pillar upper,R.H..gray ... ... 1
17 6009126 PANEL ASSEMBLY, trim, B-pillar upper,R.H..tan .. .. ... 1
18 60091316 HEADLINER, front,left,gray ... ......... ... ... ... 1
18 6009131 HEADLINER, front,left,tan............. ... ... . ... 1
19 6010992G TRIM PANEL, C-pillar center,gray . ... .............. 1
19 6010992 TRIM PANEL,C-pillarcenter,tan. . ................. 1
20 6011016G TRIM PANEL, slant-back door, closeout,gray ........ 1
20 6011016 TRIM PANEL, slant-back door, closeout,tan . ...... .. 1
21 6010986G TRIM PANEL, slant-back, C-pillar upper, L.H., gray. . . .. 1
21 6010986 TRIM PANEL, slant-back, C-pillar upper,LH..tan. .. . .. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-134 BODY

ITEM PART NUMBER

DESCRIPTION

Qry

22 6010990G
22 6010990
23 6009125G
23 6009125
24 6010991G
24 6010991
25 6010987G
25 6010987
26 6010983G
26 6010983
27 6009133G
27 6009133

6011822

6011833

Figure 10-48.
Headliner, Rear Trim and Carpet, Slant-Back, Model 91.
(Cont’d.)

PANEL ASSEMBLY, trim, C-pillar, lower LH.,gray . .. . ..
PANEL ASSEMBLY, trim, C-pillar,lower LH.,fan . ... ...
PANEL ASSEMBLY, trim, B-pillar upper, LH.,gray . . . . ..
PANEL ASSEMBLY, trim, B-pillar upper, L.H.,fan. ... ...
PANEL ASSEMBLY, trim, C-pillar,lower R.H.,gray. ... ..
PANEL ASSEMBLY, trim, C-pillar, lower RH.,tan. ... ...
TRIM PANEL, slant-back C-pillar, upper RH.,gray . . . .
TRIM PANEL, slant-back C-pillar, upper R.H.,tan. . . ..
TRIM PANEL, slant-back, upper R.H.,gray ..........
TRIM PANEL, slant-back,upper R.H..tan . ..........
TRIM PANEL, front, headliner, for standard radio, gray.
TRIM PANEL, front, headliner, for standard radio, tan.

TRIM PANEL ASSEMBLY, cargo window, L.H.
(notillustrated) .......... ... o

TRIM PANEL ASSEMBLY, cargo window, R.H.
(notillustrated) ............ ..o

U T U LT U T U U U | —|

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-135

5745278

AM General Corporation




10-136 BODY

2001 HUMMER PARTS CATALOG

Figure 10-49. Inner Kick Panels and Miscellaneous Trim Panels.

AM General Corporation




2001 HUMMER PARTS CATALOG

BODY 10-137

ITEM PART NUMBER DESCRIPTION Qry

Figure 10-49.
Inner Kick Panels and Miscellaneous Trim Panels.

1 6005190G PANEL, B-pillar, lower,RH., gray . .................. 1
89

1 6004869G PANEL, B pillar, lower,RH. gray. . .................. 1
83,84,90

1 6004869 PANEL,B pillar,lower,RH. tan..................... 1
83,84,90

2 6002686G SCREW AND WASHER ASSEMBLY,#8 - 18 x 1, gray . . . . %
SEE NOTE 1

2 6002686 SCREW AND WASHER ASSEMBLY, #8-18x 1,fan . .. .. %
SEE NOTE 1

3 6009784G PANEL, B-pillar, center frim,R.H.,gray. . .. ........... 1
90

3 6009784 PANEL, B-pillar,center trim,R.H.,tfan. ... ............ 1
90

4 6007187G PANEL, shift and parking brake, gray . ............. 1
83,84,89,90

4 6007187 PANEL, shift and parking brake,fan. . .............. 1
83.,84,90

5 6005538G PANEL, kick,innerrear,RH., gray.................. 1
89

5 6005539G PANEL, kick,innerrear,RH., gray.................. 1
83,84,90

5 6005539 PANEL, kick,innerrear,RH., tan................... 1
83,84,90

6 6004544G PANEL, kick,innerrear,LH., gray .................. 1
89

6 6003434G PANEL, kick,innerrear,LH., gray . ................. 1
83,84,90

6 6003434 PANEL, kick,innerrear,LH., fan................... 1
83,84,90

7 6000475G CLIRTM, gray . ..o 42

7 6000475 CLRtrim, tan ... ... 42

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

10-138 BODY
ITEM PART NUMBER DESCRIPTION Qry
Figure 10-49.
Inner Kick Panels and Miscellaneous Trim Panels.
(Cont’d)
8 6009783G PANEL, B-pillar, center frim, LH.,gray. ............. 1
90
8 6009783 PANEL, B-pillar,center trim, LH.,tan. .............. 1
90
9 6004868G PANEL, B pillar, lower,LH. gray ................... 1
83,84,90
9 6004868 PANEL,B pillar, lower,LH. tan . ................... 1
83,84,90
9 6005189G PANEL, B-pillar,lower LH. gray ................... 1
89
10 6005542G PANEL, kick,inner front,LH. gray . ................ 1
89
10 6010337G PANEL, kick,inner front,LH. gray ................. 1
83,84,90
10 6010337 PANEL, kick,inner front,LH. tan.................. 1
83,84,90
11 6007190 PLUG kickpanel ........ ... ..., 1
12 6000391 SPEEDNUT . .. 56
13 6009383G PANEL,inner front,RH..gray . ................ ..., 1
83,84,90
13 6009383 PANEL,inner front,RH..fan...................... 1
83,84,90
14 6007186 BEZEL,shiffer . ... .. 1
NOTE 1: NUMBER OF SCREW AND WASHER ASSEMBLIES
NEEDED PER PANEL:
4 NEEDED FOR EACH ITEM 1 PANEL
1 NEEDED FOR EACH ITEM 3 PANEL
56 NEEDED FOR EACH ITEM 4 PANEL
1 NEEDED FOR EACH ITEM 8 PANEL
4 NEEDED FOR EACH ITEM 9 PANEL

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-1

Section 11

HEATING/VENTILATION/AIR CONDITIONING

TITLE PAGE NUMBER

A/C Compressor and Mounting Hardware . . .. ... 11-4

A/C-Heat Vacuum and Temperature Door Motors ... ..o 11-12
Auxiliary A/C-Heat HOSES . . . . .ot 11-30
Auxiliary A/C-Heat ... 11-26
AUXIliary HVAC UNit . Lo e 11-28
Climate Control Panel . .. . 11-2

CloseoUt PANEl, DIIVEI'S . oo e 11-20
Closeout Panel, PasSenger’'s . . ..o 11-22
Condenser,Receiver/Dryer,and A/C HOSES . . . . oot e e 11-6

Main A/C-Heat Case Halves and Blower Motor. . ... i e 11-14
Main A/C-Heat Evaporator and Heater Core Assemblies. .. ... 11-16
Main A/C-Heat Unit ... e e 11-10
Plenum and Related Parts. . . ... o 11-18
Redar Center CoNSOle . .. ..ot 11-32
Water Control Valve and Heater Hoses . . .. ..o e 11-8

Wiring Harnesses, A/C-Heat. . ... 11-24

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

11-2 HEATING/VENTILATION/AIR CONDITIONING

N

°

P11-029.5

Figure 11-1. Climate Control Panel.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-3

ITEM PART NUMBER DESCRIPTION Qry

Figure 11-1.
Climate Control Panel.

1 6007462 BEZEL,HVAC controller,w/oradio . ................ 1
1 6009463 BEZEL,HVAC controller,w/radio. .. ................ 1
2 6009106B9 RETAINER ASSEMBLY, radio/HVAC. . ................ 1
3 6011452 PANEL, control, (heat only) w/o rear defogger . . . . .. 1
3 6011453 PANEL, control, (heat only) w/rear defogger. . ... ... 1
3 6011451 PANEL, control, HVAC w/o rear window defogger . . . 1
3 6011450 PANEL, control, HVAC w/rear window defogger . . . .. 1
4 5744922 oKNOB,contfrolpanel. ............ ..., 3
5 N/S SCREW, tapping.phcr,#8-32x5/8 ............... 1
6 12341352 SPEEDNUT, climate controlpanel. . ................ 4
7 N/S SCREW, trim, tapping, #8 x 1/2” . ... ... ... ... . ... 1
8 5939651P2 SCREW . . 4
9 5743502 SWITCH, two-speed rocker,aux. heat - A/C ..... ... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

11-4 HEATING/VENTILATION/AIR CONDITIONING

Figure 11-2. A/C Compressor and Mounting Hardware.

P11-034.2

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-5

ITEM PART NUMBER DESCRIPTION Qry

Figure 11-2.
A/C Compressor and Mounting Hardware.

1 6009795 COMPRESSOR ASSEMBLY,A/C ... ..o oo 1
2 5744520 oCLUTCHDRIVE ... e 1
3 5743077 oKEY,Clutchdrive .......... ... . .. i 1
4 5744198 oPULLEY AND BEARING ASSEMBLY . ............... 1
5 5743075 eeRETAININGRING . ... ... i 1
6 5743078 eeBEARING,puUlley. . ... 1
7 S.ILA. eoPULLEY .. 1
8 5744509 oCOIL AND HOUSING ASSEMBLY . .. ... ..o 1
9 S.LLA. OFELTWASHER . ... o 1
10 5743073 oSEALKITlipseal. . ... 1
11 S.ILA. eCOMPRESSOR . . oo i i e 1
12 5745118 oVALVE ASSEMBLY, pressurerelief ................. 1
13 S.LLA. 0o O-RING. ... 1
14 S.ILA. eo\ALVE,pressurerelief ............. ... ... ... ... 1
15 5744865 oCUT-OFF SWITCH ASSEMBLY .. .. ..o 1
16 S.LA. 0o O-RING. ... 1
17 S.LA. eoCUT-OFFSWITCH . ... .. 1
18 S.I1LA. e oRETAINER, SN@pPIiNg . . .« oo 1
19 6011914 BOLT .o e 1
20 N/S BOLT,M10-1.56x95,class 10.9 . .. ...t 4
21 6003079 WASHER,sealing,5/8 .......... ..o 2
5743547 OIL,Pag. 12 oz (notillustrated). .. ................. 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

11-6 HEATING/VENTILATION/AIR CONDITIONING

00-P11-001

Figure 11-3. Condenser, Receiver/Dryer, and A/C Hoses.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-7

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-3.
Condenser, Receiver/Dryer, and A/C Hoses.
1 N/S CAPSCREW,M8-125x35 ...... ..., 1
2 6011085 HOSE ASSEMBLY, A/C compressor-to-receiver/dryer. . 1
3 6011086 ¢BLOCK ASSEMBLY, manifold expansion. . .......... 1
4 5744825 ¢ e GASKET, block-to-expansionvalve . ............. 1
5 S.LA. ¢ eBLOCK, A/C manifold expansion ............... 1
6 6011087 oHOSE ASSEMBLY, A/C compressor-to-expansion
VAIVE . 1
5743824 eo\ALVE,schrader,smallport .................... 1
8 5744902 eeCARDblack,schradervalve. . ................... 1
9 6006173 eORING,#6,R-1340 ... ..o 4
10 6011088 oHOSE, A/C manifold-to-receiver/dryer. ... ........ 1
11 6006173 0o O-RING,#6,R-134a . . .. .. ..o 1
12 6011089 HOSE ASSEMBLY,A/C discharge. .. ................ 1
13 12341984-3 OO-RING, #T0 . . ot 1
14 6011090 oBLOCK ASSEMBLY,A/C ... i 1
15 5744843 eeCARschrader valve, highside,red.............. 1
16 5744373 eoVVALVE,schrader,largeport .................... 2
17 5744844 eeCARschrader valve,low side,blue . . ............ 1
18 6011091 oHOSE ASSEMBLY, A/C compressor-to-condenser. . . . 1
19 6008337 O-RING,#12,R-1340 .. .. .. o 1
20 6006174 O-RING,#8,R-134Q . .. ..o 2
21 5744769 CONDENSER,A/C ..o 1
22 6008225 HOSE, #6, A/C condenser-to-receiver/dryer. . .. ... .. 1
23 5743412 SPACER,A/Ccondenser. ..., 4
24 N/S WASHER, 5/16" flat. .. ... . 4
25 5744143 SCREW,sockethead................. ... ... .. ... 4
26 5744142 CLAMB2-1/2",dryer . ... i 2
27 5743473 RECEIVER/DRYER,A/C. ... e 1
28 6011092 SWITCH, low pressure cut-out. .. .................. 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

11-8 HEATING/VENTILATION/AIR CONDITIONING

TO VACUUM
SUPPLY

TO LOWER
Y-PIPE P11-036.4

\ FROM

ENGINE
Figure 11-4. Water Confrol Valve and Heater Hoses.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-9

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-4.
Water Control Valve and Heater Hoses.
1 5744794 VACUUM HARNESS, watervalve . .................
2 5743508 CLAMR hose, 24mm, constant tension ... .......... 8
3 6006271 HOSE, heater molded, 90 degrees
SEENOTE T ... e e 1
4 6006268 HOSE, heater, molded, 270 degrees, .............. 1
5 5744563 VALVE,watercontrol. .......... ... ... i 1
6 6006271 HOSE, heater, molded, 90 degrees,
SEENOTE T ... e e 1
7 6004436 SPIRALCHAFE GUARD. . . ..o 1
6006270 HOSE, heater,to lowery-pipe .................... 1
9 6007368B9 BRACKET, water valve mounting .. ................ 1
10 N/S CLAMBR#TO-#1T1 o e 1

NOTE 1: CUT TO REQUIRED LENGTH.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG
11-10 HEATING/VENTILATION/AIR CONDITIONING

1

SO

AU

((((((((((( N
)
O )

7-P11-001.5

Figure 11-5. Main A/C-Heat Unit.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-11

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-5.
Main A/C-Heat Unit.
1 6009308 HVAC ASSEMBLY,mainunit....................... 1
2 5744785 ¢BUSHING, mounting plate sealing. . .............. 2
3 S.ILA. oGROMMET. firewall ............ .. ... ... it 2
4 S.ILA. oWASHER, 275ID.,fender.............. ... .. ... 2
5 S.LA. oNUT, 1/4-20,keps.ZN . .. ..o 2
6 S.ILA. BRACKET, inboard mounting . ................... 1
7 S.ILA. eBOLT, 1/4-20x7/8,w/hexwasher. . .............. 2
8 6010854 DRAINHOSEKIT . ..o 1
9 S.ILK. ¢CLAMP constant tension, 1/2”,drain. .. ........... 6
10 S.LK. *TUBE, drain,intermediate,short . . ................ 1
11 6009746 oTUBE ASSEMBLY, drain, infermediate,long. ......... 1
12 S.ILA. 0 oFLOW RESTRICTOR. . . oo oo 1
13 S.IK. oTUBE, drain, 1/2" . . . o e 3
14 N/S oTEE-FITTING, 1/2”. . o o s 2
15 6010855 ACCESSORY KIT,main HVAC unit. .. ... oo 1
16 S.1LK. oELBOW,90-degree, 1/2”, drainfube ............. 1
17 5744774 eGASKET, heatertube. . .............. ... ... ... 2
S.I.K. oHARDWARE BAG, additional (not illustrated) . . .. . .. 1
18 N/S CLAMR constant tension, 1/2”,drain. .. ............ 1
19 6000946 GROMMET,cowldrainhose. ..................... 1
20 N/S CLAMR worm gear type, 1/2°,drain. .. ............ 3
21 6009440B9 BRACKET, HVAC mounting, upper,SEENOTE 1 .. ... .. 1
22 5744808 TUBE.heater,upper. ..., 1
23 N/S BOLT, flanged, 1/4-20x 1 1/4. .. .......... .ot 4
24 5744809 TUBE.heater,lower. ............. .. o, 1
25 6009384B9 BRACKET, HYAC mounting.lower, SEENOTE 1. .. .. ... 1
26 5744792 HARNESS, control,vacuum. .. .......... ...t 1
5745370 KIT, nipple repair (notillustrated) .. ................ 1

NOTE 1: PART OF BODY, NOT PART OF HVAC UNIT.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

11-12 HEATING/VENTILATION/AIR CONDITIONING

N—p

7-P11-002.2

Figure 11-6. A/C-Heat Vacuum and Temperature Door Motors.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-13

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-6.
A/C-Heat Vacuum and Temperature Door Motors.
1 N/S NUT,KEPS 10-24,ZN, SEENOTE 1. .. ........ovvivn 10
2 5744786 MOUNTING PLATE, vacuum motor, .. .............. 1
3 N/S SCREW,phcr,#8-32Xx 1/2. .. ... oo 5
4 N/S WASHER, 5mm, flat , Silver/Zinc DIN125A, SEE NOTE 2. . 20
5 5743459 PUSHNUT,3/16” SEENOTE 1......... ..o 10
6 5744761 MOTOR, VACUUM . . o vt 3
7 5744810 COVER,vacuummotor ............. ..., 1
8 5744790 HARNESS, vacuum evaporator ................... 1
9 5744762 MOTOR, VACUUM . . o v et 3
10 N/S NUT,#10-32,KEPS . o oot 3
11 5744764 MOTOR, tfemperature door .. .........covvvvinnnn 1
12 N/S SPACER, 1/2”, nylOoN . . oo 3
13 5744784 COUPLER, temperature doormotor .............. 1
14 5744763 MOTOR, VACUUM . . o et 1
15 6010396 RESISTOR MODULE, temperature door . ............ 1

NOTE 1: TWO PER ITEM NUMBERS 6,9, AND 14.
NOTE 2: FOUR PER ITEM NUMBERS 6,9, AND 14.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

11-14 HEATING/VENTILATION/AIR CONDITIONING

7-P11-003.2

Figure 11-7. Main A/C-Heat Case Halves and Blower Motor.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-15

ITEM PART NUMBER DESCRIPTION Qry

Figure 11-7.
Main A/C-Heat Case Halves and Blower Motor.

1 5744777 LOWER CASE ASSEMBLY . .. ... ..t 1
2 N/S SCREW, 8x 1/2pan head,Phil. ................... 17
3 5744791 TRANSITION ASSEMBLY. .. ... 1
4 N/S SEAL.foam . .. .. 4
5 5743478 S-CLIRblowerhousing. ............ ... 6
6 5743462 RIVET, T/4" QMDD « oo 2
7 N/S SEAL.foam . ... 2
8 N/S BRACKET, mounting, air infake housing assembly . . . . 1
9 5744782 UPPER CASE ASSEMBLY .. .. ... .. 1
10 5744781 AIR INTAKE HOUSING ASSEMBLY .. ................ 1
11 N/S oSEAL. fOaM . ... 1
12 5744778 oHOUSING,upper airintake. . .................... 1
13 5744779 oHOUSING, lower airintake . ..................... 1
14 5743478 0S-ClID o 5
15 5744776 BLOWERHOUSING. .. ... . e 1
16 S.ILA. eClLIRblowerhousing .. ..., 5
17 5743484 TUBE,motorcooling ..., 1
18 5743526 CLIBground connection ........................ 1
19 N/S WASHER, double toothstar ...................... 1
20 5744766 BLOWER MOTOR ASSEMBLY ... ... ... ...ttt 1
21 N/S ¢BLOWER MOTOR, main HVAC unit . .............. 1
22 5745117 oWHEEL,blowermotor ............... ... .. ... ... 1
23 N/S BRACKET, mounting.blower motor ................ 1
24 N/S BRACKET, mounting,thermostat .................. 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

11-16 HEATING/VENTILATION/AIR CONDITIONING

7-P11-004.2

Figure 11-8. Main A/C-Heat Evaporator and Heater Core Assembilies.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-17

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-8.
Main A/C-Heat Evaporator and Heater Core
Assemblies.
1 6006174 O-RING, #8 . .o 1
2 5744771 MANIFOLD FITTING .. ... . e 1
3 5744904 INSULATION, sedlingplate ....................... 1
4 5743167 TAPE,seadlant .. ... . 2
5 5744773 GASKET, manifold to evaporator SEENOTE 1...... .. 11
6 5744783 HEATER CORE. . . ... e 1
7 N/S BOLT, flanged, 1/4-20x1 1/4 ... ................. 4
8 5744774 GASKET, heaterhose adapter.................... 4
9 5744772 SEALING PLATE, footwellopening .. ............... 1
10 5744780 MOUNTING PLATE, insulation/seal . .. .............. 1
11 N/S BOLT,sockethead, 1/4-20. ...................... 2
12 5744775 GASKET, expansion valve toblock ................ 1
13 5744770 VALVE, expansion . ... 1
14 N/S WASHER, 1/4 .. . 1
15 5744767 BOLT, torx head, expansion valve mounting ... ... .. 2
16 5744768 EVAPORATOR COILASSEMBLY . . .. .o 1
17 N/S SCREW,phcr,M5x0.80-8 ...... ..., 2
18 N/S BRACKET, mounting.thermostat .................. 1
19 5744760 THERMOSTAT, 34-39 degrees. .. ..o 1
20 N/S SCREW,phcr,#8-32X 1/2. ... oo 6
21 N/S PLATE, heater edge support , part of upper case
ASSEMDIY o e 1
22 N/S BRACKET, heater cap, part of upper case assembly . 1
NOTE 1: CUT APART TO ACCOMMODATE BOLT.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

11-18 HEATING/VENTILATION/AIR CONDITIONING

i

@@«((((((fff

@

P11-033.3

Figure 11-9. Plenum and Related Parts.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-19

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-9.
Plenum and Related Parts.
1 5744939 DUCT ASSEMBLY, passengerside . ................. 1
2 5744258 eHOSE, 3/4” 1.D.x 18”,demist, SEENOTE 1........... 1
3 S.ILA. oDUCT, passengerside . .. ... 1
4 5744940 DUCT,center ....... ... . i, 1
5 5745394 DUCT ASSEMBLY, driver'sside .. ................... 1
6 S.LA. eDUCT, driver'sside. ............coiiiiion.. 1
7 5744258 oHOSE, 3/4”1.D.x 18”,demist, SEENOTE 1........... 1
8 N/S HOSE, 1.5”1.D.x 19”, driver’s side dash pad, SEE NOTE 2 . 1
9 5745396 DUCT ASSEMBLY, driver’s and front passenger’s footwell 1
10 S.LLA. DUCT, driver’s and passenger’s footwells . ........ 1
7 S.LA. oHOSE,2.5"1.D.x 6", driver’s footwell, SEE NOTE 3 . . .. 1
8 N/S HOSE, 2" 1.D.x 28", front passenger’s footwell, SEE NOTE 4 1

NOTE 1: CUT FROM BULK HOSE P/N 5743540.

NOTE 2: CUT FROM BULK HOSE P/N 5743541, OR CUT
FROM HOSE, P/N 5743588,

NOTE 3: CUT FROM BULK HOSE P/N 5743023.

NOTE 4: PART OF DASH KIT P/N 6009548, OR CUT FROM
BULK HOSE P/N 5743542,

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

11-20 HEATING/VENTILATION/AIR CONDITIONING

Figure 11-10. Closeout Panel, Driver’s.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-21

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-10.
Closeout Panel, Driver’s.
1 6005624 SCREW, trim, #8 -18 X T. ..o e 10
2 6006970 COVER,I/PhArness . .. ..o i 1
3 6008757 PANEL,closeout. . ... ... 1
4 6005497 eBRACKET,closeoutpanel ....................... 1
5 6007240 o LATCH, closeout paneldoor . ................... 1
6 6006973 eDOOR,closeoutpanel . ........................ 1
7 6010697 DECAL ASSEMBLY,fuse bOoX. . . ..o v 1
8 6010694 COVER, DLC test connector (not illustrated) . .. ... .. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

11-22 HEATING/VENTILATION/AIR CONDITIONING

Figure 11-11. Closeout Panel, Passenger’s.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-23

ITEM PART NUMBER DESCRIPTION Qry

Figure 11-11.

Closeout Panel, Passenger’s.
1 N/S FLEXIBLE DUCT, 2" ID x 42", to passenger’s foot vent,

SEENOTE T ... o 1
2 6009524B9 BRACKET, upper closeoutpanel .................. 1
3 6009520 PASSENGER'S CLOSEOUTPANEL .. ................ 1
4 6000243 SCREW, tapping. frim. ........... oo 1
5 6007191 BRACKET,crashpad mounting . .................. 2
6 600952589 BRACKET, lower closeout panel mounting . . ........ 1

NOTE 1: CUT FROM BULK HOSE P/N 5743542

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

11-24 HEATING/VENTILATION/AIR CONDITIONING

P11-005.8

!

Figure 11-12. Wiring Harnesses, A/C-Heat.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-25

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-12.
Wiring Harnesses, A/C-Heat.
1 6009304 HARNESS ASSEMBLY ,engine compartment. . ....... 1
2 59039408 oFUSE, 30-OmMp . ..o 1
3 6000023 eCOVER, 30-amp fuse ..., 1
4 5743468 HARNESS, ambient temperature switch . .. ......... 1
5 5743469 oSWITCH, ambient temperature .. ................ 1
6 5743767 JUMPER, low pressure switch . .................... 1
7 600943989 BRACKET, blower resistor mounting ... ............. 1
8 6009438 RESISTOR,HVAC blower. . ... 1
9 N/S SCREW, tapping, #10-24x 1/4. ... ... ... oot 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

11-26 HEATING/VENTILATION/AIR CONDITIONING

P11-015.1

10

Figure 11-13. Auxiliary A/C-Heat.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-27

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-13.
Auxiliary A/C-Heat.
1 6009414 KIT, auxiliary A/C-Heat .......................... 1
2 5744788 oHEAT/COOL POWER, heavy duty, . ............... 1
3 5743172 oo CLAMRNOSE, 3/8" ... 7
4 5743582 ¢ eHOSE, drain, 3/8"x 5",SEENOTE 1 ............... 1
5 5743586 ¢ eHOSE, drain, 3/8"x 13”,SEENOTE 1 .............. 1
6 5743587 ¢ eHOSE,drain 3/8™x 15", SEENOTE 1............... 1
7 5743170 e oE[BOW,drain hose,3/8" .. ... 1
8 5743171 eoTEE, drain,3/8” . .. ... 1
9 5743583 ¢ eHOSE,drain, 3/8"x 17”,SEENOTE 1 .............. 1
10 5744765 oPLENUM, auxiliary HVAC . . . .. .. ..o 1

NOTE 1: CUT FROM HOSE 3/8” X 4",P/N 5743169, OR
FROM BULK HOSE 3.8” X 50", P/N 5743584.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

11-28 HEATING/VENTILATION/AIR CONDITIONING

26 7-511-009.2

Figure 11-14. Auxiliary HVAC Unit.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-29

ITEM PART NUMBER

DESCRIPTION

Qry

1 5744788
2 5745033
3 S.LA.
4 S.LA.
5 S.LA.
6 5743453
7 5743497
8 5743498
9 6006175
10 5743496
11 6006174
12 S.LA.
13 S.LA.
14 S.LA.
15 S.LA.
16 S.LA.
17 5744196
18 5744195
19 5744894
20 5744236
21 N/S
2] N/S
22 N/S
23 N/S
24 5743534
25 N/S
26 5744765

Figure 11-14.
Auxiliary HVAC Unit.

o OCKWASHER, externaltooth .. .................
oCLAMRDBUID. . ...
eMOTOR,blower . ...
eWHEEL.blower. . ........ .. .. .. . .
OORING, #T0 . . oot
¢ VVALVE, expansion, auxiliary HVAC,R134a. .. .... ...
eO-RING, #8 . . o
«END GUARD, auxiliary blower wheel, LH...........
«END GUARD, auxiliary blower wheel,RH...........
oSCREW, countersunk,Cr . .......oovii
oSCREW, tapping, countersunk,cr. .. ..............
oBOLT,#10-24X3/4 ... . i i
PIN,insulation. . .......... ...
SCREEN,COIl. ...
COIlL,evaporatorand heater ....................
SCREW, 1/4-20X 1/2. . oo
BRACKET, left, aux. A/C mounting, SEENOTE 1.......
BRACKET, right, aux. A/C mounting, SEENOTE 1. ... ..
SCREW, T1/4-20X 1/2. . oo
NUTINSERT, 1/4-20 .. ..o
BRACKET, aux. A/Cmounting. . .........oovvvnn.
SCREW, tapping, #6 - 32 x 3/8, plenum-to-powerhead
PLENUM, rear . ... e

NOTE 1: MOUNTING BRACKETS COME WITH AUXILIARY
HVAC KIT, 6009414,

— N =4 N O = = N = — W NDN O = = o g a0 a g DN =

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

11-30 HEATING/VENTILATION/AIR CONDITIONING

Figure 11-15. Auxiliary A/C-Heat Hoses.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-31

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-15.
Auxiliary A/C-Heat Hoses.
1 6006175 O-RING,#10,A/C . .. i e 1
2 N/S CLAMPRhOSE. . ..o 2
3 5744152 HOSE, heater,5/8"SEENOTE T ...........ov v 1
4 6009772 HOSE, #10, suction,low pressure .................. 1
5 5743187 SCREW, tapping. flanged, #10-16x3/4............ 3
6 5743166 GROMMET, 3" o 1
7 6009301 HOSE, #6 liquid, high pressure . ................... 1
8 6006173 O-RING,#6,A/C. . . 1
9 N/S SCREW, tapping,phcr, #8-20x 1/2................ 4
10 N/S BOLT,1/4-20x1/2,Gr5,ZN. .. ........coviin 1
11 N/S P-CLAMR2 1/2",SEENOTE2. . ... ..o 2
12 N/S LOCKNUT,Keps, 1/4-20,ZN .. ..o 1
5743167 TAPE, permagum/prestite, 12" (not illustrated). . . . . .. AR

NOTE 1: HEATER HOSE,P/N 5744152, COMES IN A 8" 4"
LENGTH THAT IS TO BE CUT TO MAKE TWO 4’ 2”

HOGSES FOR BOTH THE INLET AND OUTLET OF
THE AUXILIARY A/C-HEAT UNIT OR CAN BE
MADE FROM BULK HOSE 50°, P/N 5740929.

NOTE 2: THIS CLAMP SECURES THE HEATER AND A/C
HOSES, AFTER THEY PASS THROUGH THE

GROMMET, TO THE INBOARD SIDE OF THE R.H.

FRAME RAIL.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

11-32 HEATING/VENTILATION/AIR CONDITIONING

Figure 11-16. Rear Center Console.

AM General Corporation




2001 HUMMER PARTS CATALOG

HEATING/VENTILATION/AIR CONDITIONING 11-33

ITEM PART NUMBER DESCRIPTION Qry
Figure 11-16.
Rear Center Console.
1 6010973 CONSOLE ASSEMBLY, rear, standard, tan. .. ......... 1
1 6010973G CONSOLE ASSEMBLY, rear, standard, gray. . ....... .. 1
1 6011049 CONSOLE ASSEMBLY, rear, with rear seat audio, tan . . 1
1 6011049G CONSOLE ASSEMBLY, rear, with rear seat audio, gray . 1
2 N/S SCREW,#6-32X3/4 ... .. i 4
3 5744793 LOUVER, rectangular,w/o adapter,SEENOTE 1 .. ... 2
4 5743504 LOUVER, circular,sidevent. . ..................... 3

NOTE 1: PART OF DASH KIT, P/N 6009548

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

11-34 HEATING/VENTILATION/AIR CONDITIONING

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-1

Section 12

ELECTRICAL
TITLE PAGE NUMBER

124-AMP Alternator AsSemboly . . . ..o 12-12
Batteries, Cables, And Mounting Hardware . ... ... 12-4
Clearance Marker Light Assembly. . .. ..o 12-34
Console Harness Assembly . ... o 12-100
CoWI TOP HAMMESS . . o e e e e 12-131
Cross BOAy HOMMESS. . . . oo 12-126
CTIS Interior Harness Assembly. . . ... o e 12-110
Daytime Running Light Jumper and Harness . ... i e e e 12-72
Delco Monsoon Stereo System Harness, Hard Top,Models 83 & 84. . ..................... 12-64
Delco Standard Stereo Harness Two-Speaker, Two-Door,Model 89 .. ..................... 12-60
Delco Standard Stereo Harness, Four-Speaker, OpenTop, Model 90 .................... 12-66
Delco Standard Stereo Harness, Four-Speaker, Hard Top,Models 83 & 84 . ................ 12-62
Door Harness Assembly, Front ... 12-84
UG HOINS . o e e 12-48
Engine Harness Assembly, AM GENErQl . .. ... it e e e 12-98
Engine Harness Assembly, GM . . . .. o i e 12-142
Exterior Fuse Box Power Cable . ... .. . 12-118
Front Turn Signal Light and Mounting Hardware . . ... oo e 12-28
Fuse Boxes, Internal & EXTernal .. ... oot 12-92
Glow Plug Power Cable Assembly . ... 12-114
Harness Assembly, Monsoon, SOft-TOP. . . . . oo 12-68
Harness Assembly, Slant-Back Cargo Door,Model Q1. .. ... ... oo i e 12-134
Harness Assembly, Slant-Back Rear Defrost,Model 91 . ... ... . .. i i 12-136
Harness Assembly, Station Wagon Rear Door Jumper (RHSIde) . ...t 12-140
Headlight Assembly and Running Lights . ... ... .. . e 12-32
Heated Power EXTerior MiIITOrS . . . oo e e e e e e 12-86
HoOd WiNNG HAINEss. . . . oo 12-51
Identification Lamp Assembly JUMpEr. .. .. e 12-58
Instrument Panel ClusTer . ... . e 12-23
INstrument PANel HOMMESS . . . . ..o 12-122
Interior Courtesy Lights, Underhood Light,and Door Jamb Switch. . ...................... 12-40
Interior Dome LIgNTs . . ..o 12-36
Interior Ground Cable Assembly. . . ... . 12-116
Miscellaneous ElecCtrical fems. . . . ..o o 12-146
MONSOON SyStEmM, SOfT-TOP . . . . o 12-70
PCM and Digital Ratio Adapter . ... o 12-144
POWET DOOI LOCKS .« . o o vt 12-76
Power Mirror Jumper Harness AssembIly . . . ..o 12-88
Power Mirror Jumper Harness Assembly,Heated. . ............ ... ... ... .. . . . . 12-90
Power Mirror Switch Harness Assembly . .. ... .o e 12-120
POWEr WINAOW. . . o 12-95

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-2 ELECTRICAL

TITLE PAGE NUMBER

Rear Seat AUGIO. . . .o 12-74
Rear Turn Signal Light/Taillight, License Plate Bracket, and Mounting Hardware. . ........... 12-30
REM e OrS . o 12-42
Remote Entry Transmitter and Receiver. . ... ... . . 12-148
Right Front Wheel Sensor Jumper Harness Assembly . ... ... e e 12-112
Roof Wiring Harness Assembly, Four-Door,Model 83 . ... ... .. .. . i i 12-106
Roof Wiring Harness Assembly, Stafion Wagon,Model 84. . ........... ... ... .o .. 12-108
Roof Wiring Harness Assembly, Two-Door,Model 89 . ... ... ... ... ... . .. 12-104
Roof Wirlng HArNess, Open TOD . o o vt i i e e e e e e e e 12-54
Sensors, Sending Unifs, and SWitChes . .. ... o 12-14
Slant-Back Harness, Model @1 ... .. 12-138
Starter Motor And Mounting Hardware . . ... ... 12-6
Starter Motor AsSem DIy . . ... 12-8
Stereo, Speakers, and Mounting Hardware, Standard and Monsoon (Delco) .............. 12-44
Trailer TOWING WiNNG .o e 12-56
Transmission HArNess AsSembly . ... ..ot e 12-102
Underbody HarNess, REAr. . .. ..o e e e e e e 12-124
Windshield Wiper Motor, Wiper Assembly,and WasherBottle . ........................... 12-16
Wiper Motor And Blade, Slant-Back RearWindow .. ... 12-20

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-3

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-4 ELECTRICAL

P12-001

Figure 12-1. Batteries, Cables, And Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-5

ITEM PART NUMBER DESCRIPTION Qry

Figure 12-1.
Batteries, Cables, And Mounting Hardware.

1 600291189 BRACKET, batftery holddown . .................... 1
2 6006813 LABEL, accessory drive belt routing, English. . .. .. ... 1
3 6002912 J-BOLT,5/16 - 18 x 8,ZN, battery holddown ......... 1
4 6003864 LABEL, battery warning,English . . ................. 1
4 6004096 LABEL, battery warning,French................... 1
4 6004178 LABEL, battery warning,Spanish . ................. 1
4 6004179 LABEL, battery warning,Arabic . .................. 1
5 N/S BOLT,5/16 - 18 x 3/4,Gr8,ZN, battery holddown . . . . . 2
6 6009922 BATTERY, 12-vOIt ... ... . 2
7 6003471 BOLT, battery, side terminal,5/8"long. .. ........... 2
8 6003128 CABLE,black,negative. . ............ ... ... ..., 1
9 12340058 WASHER, hardened. . ........... ..o 1
10 N/S NUT,5/16-18,Gr8,CAD ... 1
11 600290789 BATTERY TRAY . .. o e e 1
12 N/S BOLT,3/8-16x1,Gr8,CAD. ..o 2
13 N/S LOCKWASHER,med,3/8,ZN. ... .................. 2
14 6009471 CABLE,starter,neyative . ........................ 1
15 5744361 BOLT, battery,side terminal, 1" long. ... ............ 2
16 6009470 CABLE, starter,positive . ......................... 1
17 6003129 CABLE,red,positive. . ... oo 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-6 ELECTRICAL

vl
P 2 y Y
B -/ /,/

! P12-002

Figure 12-2. Starter Motor And Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-7

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-2.
Starter Motor And Mounting Hardware.

1 12338789-2 SHIM L \%
2 12338789-1 SHIM L V
3 5037124 STARTER MOTOR ASSEMBLY .. ... .. oo 1
3 5744719 STARTER MOTOR ASSEMBLY, remanufactured. ... .. .. 1
4 S.ILA. oL OCKWASHER, 1/2 med,ZN.................. ... 1
5 S.ILA. oNUT,1/2Gr5,CAD ... . i s 1
6 S.ILA. o LOCKWASHER,3/8 med, ZN.............. ...t 1
7 S.ILA. oNUT,3/8-16 GrS5CAD ... ... 1
8 ECEX4939 BRACKET, startermotor .............. ... .. .. .... 1
9 N/S WASHER, bracket 3/8 Hard Type B,Flat ZN . .. ... .. .. 1
10 N/S LOCKNUT, bracket 3/8-16-GR8 .. ................. 1
11 6003475 BRACKET,startercable . .............. ... ... ... 1
12 N/S CLAMR positive cable 3/4 cushioned. . ............ 1
13 N/S CLAMR yround cable 7/8 cushioned . .. ........... 1
14 12340844 SCREW,cableclomps ............ ..o, 1
15 12339413 BOLT,starter ... i 2
16 12341856 WASHER,starter .. .......... oo 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-8 ELECTRICAL

Figure 12-3. Starter Motor Assembly.

P12-003

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-9

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-3.
Starter Motor Assembly.
1 S.1K. WASHER, flat,SEENOTE 1. .. ... ..o 1
2 5741114 BEARING ASSEMBLY, intermediate ................ 1
3 5929739 OSEAL L 1
4 5929738 oBEARING,ABS,bronze ........... ... 1
5 S.ILA. oSCREW,SEENOTE 2 ... ... i 3
6 S.LA. oHOUSING, infermediate bearing assembly .. ... ... 1
7 S.IK. GASKET,SEENOTE 3. .. ... e 1
8 S.I.K. SPACER, starter clutch,SEENOTE 1 . ............... 1
9 5740926 CLUTCH,starter ........ o o 1
10 5929752 O-RING,pinionhousing ........... ..., 1
11 S.IK. PINIONSTORSEENOTEA4. . ........ ..o 1
12 S.IK. SNAPRING,SEENOTE4. . ... ... oo 1
13 5929764 YOKE ASSEMBLY ... e 1
14 S.IK. PIN,SEENOTES ... . e 2
15 S.IK. PLUG,SEENQOTES. . .. .. e 1
16 S.IK. GASKET,SEENOTES. .. .. .. oo 1
17 S.IK. PLUG,SEENQOTES. . .. ... 1
18 5742921 HOUSING ASSEMBLY,pinion . ... 1
19 5741174 eBEARING,bronze ........... ... 1
20 S.ILA. oHOUSING . .o 1
21 S.IK. SCREW,SEENQOTE S ... .o 7
22 5742738 SOLENOID SWITCH ASSEMBLY. . .. .. ..o 1
23 5742922 oCORE ASSEMBLY.MOVINY . . . oot 1
24 S.LA. oNUT,SEENOTES . .. ..o 1
25 S.ILA. oSNAPRING,SEENOTE 7. . .. .. ..o 1
26 S.IA. oRETAINER,SEENOTE 7 ... ... o 1
27 S.LA. oSPRING,SEENOTE 7. .. .. o e 1
28 S.ILA. oRETAINER,SEENOTE 7 ... .. ... i 1
29 5929759 ¢BOOT, moving core,SEENOTE 7. .. .......... ...\ 1
30 S.LA. oWASHER,SEENOTE 7 .. .. .. i 1
31 S.ILA. eHOUSING,solenoid .. .. ... oo 1
32 5741916 o LOCKWASHER,solenoid . .. .............covvinn 1
33 N/S oMACHINE SCREW . ... . e 1
34 5740968 ¢COVER AND CONTACT STUD ASSEMBLY .. ........ 1
35 S.ILA. oGASKET,SEENOTE 8. .. ... oo 1
36 S.ILA. oNUT,SEENOTEQ . .. ..o 1
37 S.ILA. oWASHER,SEENOTEQ .. ... ... .o 1
38 S.ILA. oCONTACT,SEENOTE Q. .. .. oo 1
39 S.ILA. oSPRING,SEENOTE Q. .. ... oo 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-10 ELECTRICAL

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-3.
Starter Motor Assembly. (Cont’d)

40 S.LA. oWASHER,SEENOTEQ ... ... ... 1
41 5742918 ARMATURE ASSEMBLY ... ... i 1
42 S.IK. THRUSTWASHER,SEENOTE 1. .... ... ..ottt 1
43 S.IK. THRUST WASHER,SEENOTE 1. ........... ..ottt 8
44 S.IK. GASKET,SEENOTE 10 . ... oo 2
45 5742920 FRAME AND FIELD ASSEMBLY .. ...... ..., 1
46 N/S OSCREW .. 2
47 5741118 OWASHER .. ... 2
48 S.ILA. *HOUSING, frame and field assembly. ............ 1
49 S.LA. eBUSHING,SEENOTE 11........... ..o 1
50 S.LA. o WASHER, neoprene, SEENOTE 11................ 1
51 S.ILA. o WASHER, insulating, SEENOTE 11 . ............... 1
52 S.LA. oWASHER,cap,SEENOTE 1T............ ..ot 1
53 S.LA. o WASHER, plain, SEENOTE 11 .................... 1
54 S.ILA. ol OCKWASHER,SEENOTE 11 .. ...........oov e 4
55 S.LA. oNUT,SEENOTE 1T .. ... 1
56 S.LA. oNUT,SEENOTE 1T ... .o 4
57 S.ILA. o WASHER, insulating, SEENOTE 11 ................ 1
58 S.LA. o WASHER, plain, SEENOTE 11 .. .................. 1
59 S.ILA. oSTUD, terminal, SEENOTE 11 .. .................. 1
60 5740960 eBRUSH SET . . ..o e 1
61 N/S OSCREW .. 2
62 5740961 oSPRING SET,brush . ............ ..o 1
63 S.LA. oSCREW,SEENOTE 6 . ... ... 4
64 S.LA. oSTUD, terminal, SEENOTE 11 .. .................. 1
65 5741666 oPLATE ASSEMBLY,brush . ....................... 1
66 N/S ONUT o e 2
67 5741107 oLOCKWASHER . ... ... e 2
68 N/S oSCREW .. 3
69 5741169 oSEAL PACKAGE, brush plate mounting . .......... 1
70 S.LA. oSTUD, terminal, SEENOTE 11 .................... 1
71 S.ILA. o WASHER, insulating, SEENOTE 11 ................ 1
72 S.LA. eBUSHING, insulafing, SEENOTE 11................ 1
73 S.LA. o WASHER, neoprene, SEENOTE 11................ 1
74 S.ILA. o WASHER, insulating, SEENOTE 11 ................ 1
75 S.LA. oWASHER,cap,SEENOTE 1T..................... 1
76 S.ILA. o WASHER, plain, SEENOTE 11 .................... 1
77 S.ILA. eNUT,SEENOTE 1T ... 1
78 S.LA. ol OCKWASHER,SEENOTE 11 .. .................. 2

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-11

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-3.
Starter Motor Assembly. (Cont’d)
79 S.LA. oNUT,SEENOTE 1T ... 3
80 N/S ONUT .. 2
81 N/S OWASHER . ... 2
82 5741120 CONNECTORswitch . .. ..o 1
83 5742919 HEAD ASSEMBLY,commutatorend .. .............. 1
84 S.ILA. oHEAD,commutatorend. ................ .. ... 1
85 S.LA. oOIL RETAINER, felt, SEENOTE2 ................... 1
86 S.LA. eBEARING,bronze ,.SEENOTE2 . .................. 1
87 5741117 CONNECTOR,switch ... 1
88 S.IK. SCREW, solenoid ,SEENOTE6. .. .. ... 4

NOTE 1: PART OF BEARING AND RETAINER KIT (THRUST
WASHER PACKAGE), P/N 5741171

NOTE 2: PART OF BEARING AND OIL RETAINER KIT,
P/N 5741167

NOTE 3: PART OF GASKET KIT, INTERMEDIATE BEARING
P/N 5740964

NOTE 4: PART OF PINION STOP AND LOCK RING KIT,
P/N &741173

NOTE &: PART OF YOKE ADJUSTING PARTS KIT
P/N 5929744

NOTE 6: PART OF MOUNTING SCREW KIT, P/N 5740922

NOTE 7: PART OF STARTER RELAY KIT (CORE YOKE END
PARTS PACKAGE), P/N 5929758

NOTE 8: PART OF GASKET SWITCH KIT,P/N 5929755
NOTE 9: PART OF CORE CONTACT KIT, P/N §929757

NOTE 10: PART OF GASKET KIT (GASKET PACKAGE, C.E.
AND D.E.HEAD),P/N 5741168

NOTE 11: PART OF TERMINAL STUD KIT, P/N 5740963

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-12 ELECTRICAL

Figure 12-4. 124-AMP Alternator Assembly.

P12-005

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-13

ITEM PART NUMBER DESCRIPTION Qry

Figure 12-4.
124-AMP Alternator Assembly.

1 6006776 ALTERNATOR ASSEMBLY, 124-AmMp .. . oo oo 1
1 5744687 ALTERNATOR ASSEMBLY, 124-Amp, remanufactured . . 1
2 5742662 oBOLTframe . ... i 4
3 5742663 oFRAME, 124-amp alternator, includes bearings . . .. 1
4 8125185 oTERMINAL PACKAGE,battery ................... 1
5 5742664 OREGULATOR . . ot e 1
6 5742665 oSPRING, brush ......... .. 2
7 5742666 ¢BRUSH HOLDER AND BRUSH ASSEMBLY . .......... 1
8 NPN OWASHER . ... 1
9 5733274 oSCREW, brushholder .......................... 1
10 5742667 oSCREW,regulator. . ... ..o 1
11 5742668 oSCREW, rectifierbridge ..................... ... 1
12 5742669 oSCREW AND WASHER, rectifier bridge ............ 2
13 5742670 eCAPACITOR .. . e e 1
14 453996 oNUT,recfifierbridge ............. ... ... .ot 3
15 5742672 oRECTIFIERBRIDGE . ..... ... i 1
16 5742673 oSTATORASSEMBLY . ... s 1
17 5742674 oFRAME,D.E.,includes bearings . ................. 1
18 8125242 oNUT,pUlley . ...t e 1
19 8125186 o LOCKWASHER, shaft nut,D.E..................... 1
20 S.IA. ePULLEY,altenator. ............. ... 1
21 8125193 oFAN L 1
22 5742676 oCOLLAR,ouUfside .. ... ..o 1
23 5742677 oCOLLARINsIde . ... 1
24 5742678 eROTORASSEMBLY . ... s 1
25 5742679 oBALLBEARING,SRE..... ... ... i 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-14 ELECTRICAL

00-P12-001.2

Figure 12-5. Sensors, Sending Units, and Switches.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-15

ITEM PART NUMBER DESCRIPTION Qry

Figure 12-5.
Sensors, Sending Units, and Switches.

1 N/S NUT, flanged,5/16-18. ... ... ... oo 1
2 N/S WASHER, flat, M10 .. ... o 1
3 5745246 GLOWPLUG CONTROLLER . .. .ot 1
4 N/S BOLT, flanged,5/16-18 x 1 1/4. .. ....... ... oo 1
5 N/S BRACKET, glowplug controller .................... 1
6 5745120 SENDER SWITCH, oilpressure. . .. ..., 1
7 5744032 SENDER,tfemperature gauge. . . .................. 1
8 5744030 SENSOR, coolant temperature. .. ................. 1
9 5744430 SENSOR, air intfake femperature .................. 1
10 5744468 SEAL, Pressure SENSOT. . v v v oot v i i 1
11 5745121 SENSOR,furbo pressure. . ... 1
12 5744467 BOLT, pressure seNSOr. . oot v v e e 2
13 5744442 BRACKET, solenoid valve mounting . .............. 1
14 5745247 SOLENOID VALVE,boost control .................. 1
15 5744472 BOLT,solenoidvalve . ........... ... ...t 1
16 N/S NUT, hex flange, M10-1.5........................ 4
17 N/S BRACKET . . o 1
18 6010339 CABLE, ylow pluy controller-to-starter . ............ 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-16 ELECTRICAL

S
Fosb N

Figure 12-6. Windshield Wiper Motor, Wiper Assembly, and Washer Bottle.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-17

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-6.
Windshield Wiper Motor, Wiper Assembly, and Washer
Bottle.
1 6003900 WIPER ARM ASSEMBLY, pivot assembly, less blade . .. 2
2 12338831 CONNECTING ARM, pivot assembly .. ............. 2
3 12339427 RETAINER. . .. .. e 1
4 593882282 WIPER MOTOR ASSEMBLY, windshield .............. 1
5 N/S NUT INSERT, 1/4-20, 3/8"O.D.x1"long ............ 3
6 6003901 BLADE, wiperarm assembly . .................... 2
7 N/S WASHER, flat, 1/4, CAD, wipermotor .. ............. 3
8 N/S LOCKWASHER, med, 1/4,ZN, wiper motor. . .. ....... 3
9 N/S SCREW, 1/4 -20 x 3/4,Gr5, CAD, wiper motor. . ... ... 3
10 MS35489-41S GROMMET, w/s wipermotorlead ................. 1
11 12339340 GROMMET, w/s wiper motorharness .............. 1
12 N/S HOSE, check valve-to-rear window washer, 254" SEE NOTE 1 1
91
13 WWC440-3/8 CLAMRw/swasherhose ................covvunn. 7
14 6010771 CHECK VALVE, rear window washer hose, SEE NOTE 2 1
91
15 6011554 HOSE, connector-to-checkvalve ................. 1
91
16 6011552 CONNECTOR,hOSE . .. oo 1
91
17 6006600 NOZZLE, windshield washer ...................... 2
18 N/S SCREW, phcr, tapping, #8 - 32 x 5/8, CAD,nozzle . . . . . 2
19 N/S HOSE, RH, 13-inch, check valve-to-nozzle, SEE NOTE 3. 1
20 6011553 HOSE, pump to connector. . ..................... 1
91
21 N/S SCREW, slotted hex head, #10-24 x3/4,CAD ... .. .. 6
22 N/S P-CLIR 3/8”,windshield washerhose . . ............. 1
23 N/S LOCKNUT, #10 - 24, CAD, w/s washer hose P-clip . . . . 4
24 N/S P-CLIR7/8”, windshield washerhose. . ............. 3
25 6005960 CHECK VALVE, windshield washer hose, SEE NOTE 2 . . 2
26 N/S HOSE, RH, 13-inch, tee-to-check valve, SEE NOTE 3. . . 1
27 6010625 TEE, windshield washerhose ..................... 1
28 N/S HOSE, LH, 3-inch, tee-to-check valve, SEE NOTE 3 . . . . 1
29 6010626 HOSE, w/s washer pump-to-tee. .................. 1
30 N/S P-CLIR5/8”, cushioned, windshield washer hose. . . . . . 2
31 N/S HOSE, LH, 13-inch, check valve-to-nozzle, SEE NOTE 3. 1
32 6010005 RESERVOIR AND PUMP ASSEMBLY, windshield washer . 1
83.84,89,90
32 6010935 SI]ESERVOIR AND PUMP ASSEMBLY, windshield washer . 3
33 6010252 ePUMP windshieldwasher. .. .................... 1
83,84,89,90
33 6010252 o(l;’%Jl\/lFi windshield and slant-back door window washer 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-18 ELECTRICAL

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-6.
Windshield Wiper Motor, Wiper Assembly, and Washer
Bottle.
34 S.LLA. oSEAL, windshield washerpump . ................ 1
83.84,89,90
34 S.LA. oSEAL, windshield and slant-back door window
WOSHEr PUMPD . . oot 2
91
35 S.ILA. eWASHER, flat, #10 . ... ... . o 2
36 S.ILA. o LOCKWASHER, #10. . . .o 2
37 S.IA. oSCREW,pher#10-24X1/2 . ... ..o 2
38 6010970 o RETAINER, windshield washerpump ............. 1
39 6010284 oRESERVOIR, windshield washer . ................ 1
40 S.LA. ¢ CAR windshield washerreservoir. . .............. 1
41 S.IA. oSEAL, windshield washer low level switch .. ... .. .. 1
42 6010250 oSWITCH ASSEMBLY, low level w/s washer fluid. . . . .. 1
43 N/S SCREW, 1/4-20x3/4 ... ... i 4
44 N/S LOCKWASHER, 1/4 .. .. . i 4
45 N/S WASHER, flat, 1/4 .. ... ... 4
46 12340660 PIVOT ASSEMBLY, windshield wiper motor .. ........ 2

NOTE 1: CUTTO LENGTH FROM 50" ROLL BULK HOSE,
P/N &741211.

NOTE 2: CHECK VALVES P/NS 6005960 AND 6010771
ARE INTERCHANGEABLE AS REPLACEMENT
PARTS.

NOTE 3: MAKE FROM BULK HOSE P/N 56741211

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-19

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-20 ELECTRICAL

o O

31

L

—
O © o N

? 2.| / 20 00-P12-013

Figure 12-7. Wiper Motor And Blade, Slant-Back Rear Window.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-21

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-7.
Wiper Motor And Blade, Slant-Back Rear Window.
1 6010967 WIPERARM. . . o e 1
2 6010968 WIPERBLADE . ... e 1
3 N/S BLADE REFILL ... ... e 1
4 6010969 WIPER HARDWAREKIT . ... ... e 1
5 S.IK. oPLASTIC CAP .. e 1
6 S.IK. eNUT, 8MM . oo 1
7 S.IK. OWEATHER CAP . . ... e 1
8 S.IK. ONUT .. 1
9 S.IK. eWASHER COVER . ... e 2
10 S.IK. oRUBBERWASHER . ... ... e, 2
11 S.IK. OSPACER . .. 1
12 6010966 WIPER MOTOR ASSEMBLY ... ... o 1
13 6010817 ADAPTER ASSEMBLY,wetarm..................... 1
14 6011057 HARNESS, slant-back door . ...................... 1
15 N/S HOSE, window washer, 254" SEENOTE 1 ........... 1
16 6011552 CONNECTOR,hOSE . .« o\ v 1
17 6011554 HOSE,washer. ... i 1
18 6010887 WIPER MOTOR MOUNTING BRACKET. . ............. 1
19 9424257 LOCKWASHER . ... . e 4
20 N/S BOLT, 1/4-20X 1 .. i i 4
21 N/S SCREW,M6-T.00X 15 .. ..o 3
22 11503962 LOCKWASHER . ... e 3

NOTE 1: CUTTO LENGTH FROM 50" ROLL BULK HOSE,
P/N &741211.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-22 ELECTRICAL

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-23

01-P12-001

Figure 12-8. Instrument Panel Cluster
(Sheet 1 of 2).

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-24 ELECTRICAL

Figure 12-8. Instrument Panel Cluster
(Sheet 2 of 2)

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-25

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-8.
Instrument Panel Cluster
1 6003558 NOZZLE,defrost . ... o 1
2 N/S SCREW,#8-32x 1/2,ZN . ... ... i, 4
3 6011559 MODULE ASSEMBLY, volt/oil. .. ......... ... 1
4 S.ILA. oMODULE,volt/oil ... 1
5 5745391 oLENS .. e 1
6 5745392 OBEZEL. . .. 1
7 N/S SCREW,phcr, #8-32X3/4. ... ... i 16
8 6011555 MODULE ASSEMBLY, soeedometer/tach, SEE NOTE 1 . 1
8 6011556 MODULE ASSEMBLY, speedometer/tach, SEE NOTE 2 . 1
8 6011557 MODULE ASSEMBLY, speedometer/tach, SEE NOTE 3 . 1
9 S.LA. oMODULE, speedometer/tach ................... 1
10 5745389 OLENS . 1
11 5745390 OBEZEL. . .. . e 1
12 6011558 MODULE ASSEMBLY, fuel/temperature gauyges . . . . .. 1
13 5745392 OBEZEL. . .. 1
14 5745391 oLENS .. 1
15 S.ILA. oMODULE, fuel/temperature yauges. . . ........... 1
16 6011765 PANEL.blanKk. . .. ..o 1
17 6011568 SPEED NUT, J-type, #8. . ... ... .. o 16
18 59039270 PANEL.blank. ... ..o 1
19 5939651P2 SCREW i 4
20 6000302 SPEED NUT, J-type, #10. ... .. ..o 4
21 6007199 PLUG,instrumentpanel ......................... 1
22 6011487 INSTRUMENTPANEL .. ... 1
23 12341352 SPEED NUT, Jtype, #8-32 .. ... ..o 4
24 6011636 HARNESS ASSEMBLY, instrument panel. . ............ 1
25 6011764 MODULE ASSEMBLY and harness, CTIS tire pressure. . . 1
26 5745388 eGAUGE ASSEMBLY, CTIS tire pressure . . .. .. ........ 1
27 S.ILA. eoNUT .. 2
28 S.ILA. 0o OCKWASHER . ... e 2
29 S.LA. ¢ ¢ MOUNTING BRACKET,CTISpanel ............... 1
30 S.ILA. eeGAUGE,CTIStirepressure. . ...........covvv. .. 1
31 S.ILA. oPANEL, CTIS. . . .o 1
32 6006604 oSWITCH,CTISselector . .. ....... ...t 1
33 6006603 oSWITCH, CTIS inflate/deflate. . ................... 1
34 MS35206-347P2 SCREW . 4
35 6010666 BEZELEND. ... . 2
36 6010667 PANEL.blanKk. . .. .. 1
37 6010142 SWITCH ASSEMBLY, wiper/washer. .. ............... 1
38 6010860 oSWITCH, wiper/washer . ........................ 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-26 ELECTRICAL

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-8.
Instrument Panel Cluster (Cont’d)
39 6010143 oSWITCH, fuel tank, main/auxillary. . . ... .......... 1
40 6010091 SWITCH,remotemirror. .. ........... ..ot 1
41 6010142 SWITCH ASSEMBLY, wiper/washer. . ............... 1
42 6010141 oSWITCH, wiper/washer. .. ...................... 1
43 5939550 oSWITCH, wiper ... i 1
44 5939042 eBEZEL,switchbank,end ....................... 2
45 6010146 SWITCH ASSEMBLY, lights/dimmer/dome
83,84,89,01 . . . . 1
45 6010147 SWITCH ASSEMBLY, lights/dimmer/dome
Q0 1
46 5939549 eSWITCH, dome lamp
83,.84,89,01 . .. .. 1
46 6000895 ¢SWITCH, dome lamp
Q0 1
47 6010145 oMODULE, panel light dimmer................... 1
48 5939547 oSWITCH,headlamp. . ........ oo 1
49 5939042 eBEZEL,end,switchbank ....................... 2
50 5039043 eBEZEL,center,switchbank ..................... 1

NOTE 1: ENGLISH/METRIC
NOTE 2: METRIC/ENGLISH
NOTE 3: METRIC/AUSTRALIAN

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-27

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-28 ELECTRICAL

P12-011

Figure 12-9. Front Turn Signal Light and Mounting Hardware.

AM General Corporation



2001 HUMMER PARTS CATALOG

ELECTRICAL 12-29

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-9.
Front Turn Signal Light and Mounting Hardware.
1 5939092 LAMP ASSEMBLY,turnsignal . ..................... 2
2 5939420 oL AMRturn signal,amber. .. .............. ... ... 2
3 N/S ee BULB (frade #1187). .. ... ..o 2
4 5939093B9 oBRACKET, front turnsignallamp. ................. 2
5 N/S ol OCKWASHER, spring,med, 1/4, ZN .. ............ 4
6 N/S eBOLT, 1/4-20x1/2,Gr5. ... ..o 4
7 N/S WASHER, flat,5/16 (.344"),CAD . .. ................ 4
8 N/S NUT AND LOCKWASHER ASSEMBLY, 5/16 - 18, Gr5, keps 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-30 ELECTRICAL

P12-012.1

Figure 12-10. Rear Turn Signal Light/Taillight, License Plate Bracket, and Mounting Hardware.

AM General Corporation



2001 HUMMER PARTS CATALOG

ELECTRICAL 12-31

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-10.
Rear Turn Signal Light/Taillight, License Plate Bracket,
and Mounting Hardware.
1 5939089 TAILLIGHT ASSEMBLY . .. oo 2
2 N/S oBULB,backup (frade #1156). . ................ ... 1
3 N/S ¢BULB, stop, turn, taillight (frade #1157) ............ 1
4 MS35489-41 eGROMMET, hole,3/8",1.25" .. .......... ...t 1
5 N/S SCREW, 1/4-20x 1 1/4,protective bracket, from top 2
6 6009594 PROTECTIVE BRACKET, license plate lamp shield. . . . . 1
7 N/S SCREW, 1/4 - 20 x 5/8, protective bracket, from rear. . 2
8 N/S NUT INSERT, 1/4 - 20, grip range .080-.165 ... .. .. ... 2
9 N/S LOCKWASHER, 1/4. . ... e 2
10 N/S SCREW, tapping, 1/4-20x 1 1/4,ZN .............. 2
11 5937030 LAMP ASSEMBLY, licenseplate.................... 1
12 N/S SCREW,phcr, #8-32x 1/2, ZN ... .. .. ..ot 2
13 N/S SCREW, 1/4-28x5/8,ZN......... .. ..o, 2
14 600959289 BRACKET ASSEMBLY, license plate mount........... 1
15 5039483 NUT,square head grommet. . .................... 2
16 N/S NUT AND LOCKWASHER ASSEMBLY, keps, #8-32 .. ... 2
17 N/S NUT INSERT, 1/4 - 20, grip range .080-.260 . ......... 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-32 ELECTRICAL

Figure 12-11. Headlight Assembly and Running Lights.

P12-013

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-33

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-11.

Headlight Assembly and Running Lights.
1 5938841 HEADLIGHT ASSEMBLY . .. .. ..o 2
2 8741492 ¢CONNECTOR, headlight. . ...................... 3
3 8741435 eNUT . 2
4 8741442 eGROMMET . ... 3
5 12338607 eMOUNT . ... 3
6 5928841 eHEADLAMPHOUSING .. .. ... e 1
7 9414920 o WASHER, flat, 1/4, headlight assembly . ........... 9
8 N/S ol OCKWASHER, med, 1/4,ZN ... .................. 3
9 N/S oNUT, 1/4-28,Gr5,CAD .. ... 3
10 8741447 oHEADLAMP MOUNT ASSEMBLY . . ... ... ..o 1
11 7538146 oSCREW, headlamp .. ... 2
12 5935897 eHARNESS ASSEMBLY, jumper..................... 1
13 5938842 slAMRhalogen. ......... ... .o, 1
14 8741446 eRETAININGRING . ... .o 1
15 8741437P2 oSCREW, headlightbezel . ....................... 3

16 N/S LOCKNUT, w/washer, keps, 1/4 - 28, ZN,
headlightassembly . .................. ... .. .... 6
17 5937037P BRACKET ASSEMBLY . . ..o 1
18 5937027 LAMBRYElOW . . ... 5
19 M24243/5-A404 RIVET o 10
20 5037024 BRACKET, lomp assembly mount. ................. 5
21 N/S SCREW,phcr, 1/4-20x1 1/4,CAD ................ 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-34 ELECTRICAL

P12-014.2

Figure 12-12. Clearance Marker Light Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-35

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-12.
Clearance Marker Light Assembly.
1 5037035 LAMBmMarker,redr . ... 2
1 5937036 LAMBmarker,front. . ... o 2
2 S.LA. olAMPHOLDER. . ... . 4
3 MS35421-1 oLENS, light,amber,front. . ............ ... .. .. ..., 2
3 MS356421-2 oLENS, light,red,rear............ ... ... ... ..., 2
4 S.ILA. eBULB (frade #67) . ... ... i 1
5 N/S SCREW,#10-24x .75"PHmachcad ............... 16
6 N/S WASHER, flat,#10,CAD ... .. ..o 16
7 N/S LOCKNUT, #10-24,Gr8,CAD .. .. ...... ..ot 16
8 6006453 GROMMET . ... 1
83,89.90
8 6006827 GROMMET . ... 1
84
8 6011071 GROMMET .. .. 1
91
9 6007362P BRACKET ASSEMBLY,rear. .. ...t 1
10 N/S WASHER. flat, 1/4 . ... ... o 2
11 N/S LOCKWASHER, 1/4. .. ... e 2
12 N/S SCREW,phcr, 1/4-20x1 3/4,CAD ................ 2
13 M24243/5-A404 RIVET .o 10
14 5937026 LAMP ASSEMBLY,red . ... .. ..o 5
15 59037024 BRACKET, lens assembly mounting ................ 5

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-36 ELECTRICAL

Figure 12-13. Interior Dome Lights.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-37

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-13.
Interior Dome Lights.
1 6003013 GASKET, dome light, overhead console, SEE NOTE 1. . 1
83,84,91
2 5939057 DOME LAMP ASSEMBLY,standard . .. .............. 1
89
2 5939057 DOME LAMP ASSEMBLY,standard . .. .............. 2
83,91
2 5939057 DOME LAMP ASSEMBLY,standard . .. .............. 3
84
3 S.ILA. BASE.domelight . ........ ... .. . i 1
89
3 S.ILA. BASE,domelight . ......... .. 2
83.91
3 S.ILA. BASE,domelight .. ......... ... ... . i 3
84
4 S.LLA. OSCREW .. 3
89
4 S.ILA. oSCREW .. 6
83,91
4 S.ILA. OSCREW .. 9
84
5 S.ILA. oLAMP (frade #912) ... .. i 1
89
5 S.ILA. oLAMP (frade #912) ... .. 2
83,91
5 S.ILA. olAMP (frade #912) ... ... i 3
84
6 5939652 LENS, domelamp ........ ... 1
89
6 5939652 LENS, domelamp ........ ..ot 2
83,91
6 59039652 LENS.domelamp . ... 3
84
7 6009494 SUPPORT,dome lamp ... 1
90
8 6009496 BASE,domelight .. ......... ... .. ... o 1
90
9 N/S SCREW, tapping, #8-32Xx3/4. ... ... ..o 2
90
10 6009495 DOME LAMP ASSEMBLY, ... ... 1
90

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-38 ELECTRICAL

ITEM PART NUMBER DESCRIPTION Qry

Figure 12-13.
Interior Dome Lights. (Cont’d)

11 6004087 BEZEL,maplight......... ... . i 2
89

11 6004087 BEZEL, maplight......... .. .. 4
83.84,91

12 6004088 LIGHT, assembly,map ............. ..., 2
89

12 6004088 LIGHT, assembly,map . ........... ..., 4
83, 84,91

13 6011035 BASE,domelight ....... ... ... ... .. .. ... 2
91

14 S.ILA. SCREW, tappiny, #8-32x1 3/4 ................. 4
91

15 6011057 HARNESS, rear doorjumper ..............co.ov... 1
91

16 6009495 DOME LAMP ASSEMBLY . . .. .. oo 2
91

17 5939659 GROMMET .. 2
83,89

18 S.ILA. SCREW, tappiny, #8-32x1 1/2 ................. 2
83,89

19 6000894 CARGO LAMP ASSEMBLY .. ... ..o 1
83, 89

20 S.ILA. LAMP (frade #912) . ..o 1
83,89

21 6000893 WIRING AND SOCKET ASSEMBLY .. ............... 1
83,89

NOTE 1: FOR USE ON VEHICLES WITH DELUXE RADIO

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-39

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-40 ELECTRICAL

PASSENGER’S SIDE

P12-016.2

DRIVER’S SIDE
10

Figure 12-14. Interior Courtesy Lights, Underhood Light, and Door Jamb Switch

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-41

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-14.
Interior Courtesy Lights, Underhood Light, and Door
Jamb Switch
1 59039456 LAMP ASSEMBLY,underhood ... .................. 1
2 N/S BULB(rade #93) .. ..o i 1
3 271169 NUT, #10 - 32, underhood lamp bracket . .. ......... 2
4 N/S SCREW, tapping, #10-32x5/8. .. ................. 2
5 MS27183-8 WASHER .. 2
6 5039819 BRACKET,underhoodlamp . ... 1
7 N/S SCREW, #10 - 32 x 1/2,underhood lamp bracket. . . .. 2
8 MS27183-8 WASHER .. o 2
9 5937024 BRACKET, lamp assembly mounting . .............. 1
10 5939309 LAMP ASSEMBLY. . . . oo 1
11 N/S RIVET,. 125 Dig,blind . ......... oo 2
12 5937024 BRACKET, lamp assembly mounting . .............. 1
13 N/S WASHER, flat, hardened, 1/4,typeB .. ............. 2
14 N/S BOLT,1/4-20x1 1/2,Gr8,CAD. ...........ovvn. 2
15 6000093B9 BRACKET, courtesy lamp mounfing. . .............. 1
16 6009524B9 BRACKET,closeoutpanel ........................ 1
17 N/S WELDNUT, 1/4-20,Gr8,CAD . ..., 2
18 5039088 SWITCH,doorjamb .. ... 4
83,90
18 5939088 SWITCH,doorjamb . .. ... oo 2
89
18 5039088 SWITCH,doorjomb . . ... 5
84,91

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-42 ELECTRICAL

Figure 12-15. Reflectors.

AM General Corporation



2001 HUMMER PARTS CATALOG

ELECTRICAL 12-43

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-15.
Reflectors.
1 N/S LOCKNUT AND WASHER ASSEMBLY, keps, 1/4 - 20,
reflectormounting ............ ... 8
2 5935715B2 AMBER REFLECTOR, front,side . ................... 2
3 N/S SCREW,phcr,1/4-20x5/8,ZN . ................... 8
4 5935714B2 RED REFLECTOR,redr,side. . ..o oo v v iv i ciie e 2
5 MS21333-99 CLAMBtube. . ... ... 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-44 ELECTRICAL

23 NOTE: See page 13-72 for
radio noise suppression filter.

P12-066.4

Figure 12-16. Stereo, Speakers, and Mounting Hardware, Standard and Monsoon (Delco).
(Sheet 1 of 2)

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-45

39

P12-068 .1

Figure 12-16. Stereo, Speakers, and Mounting Hardware, Standard and Monsoon.
(Sheet 2 of 2)

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-46 ELECTRICAL

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-16.
Stereo, Speakers, and Mounting Hardware, Standard
and Monsoon (Delco).
1 6009394 ANTENNA AND BASE ASSEMBLY. . ................ 1
2 N/S SCREW, ohcr, #8 - 32 x 1/2,ZN, radio antenna base . 3
3 6000337 NUTINSERT .\t 1
4 6009395 CABLE ASSEMBLY, antenno-to-radio . ............. 1
5 6010850 AMPLIFIER,MONSOON . . . o oo 1
83.84,90
6 N/S WASHER, flat, #10, amplifier . . . ........ oo oo 4
7 N/S WASHER, lock, #10, med, ZN, amplifier . ............ 4
8 MS51849-76 BOLT. .o 1
9 5744737 REMOTE CONTROL. . v vt v 1
10 6009187 BACKING PLATE,speaker .. .....oovvviinnnnnn 2
90
11 12341352 J-CLIP (four foreachspeaken ................... 4
12 6009152 SPEAKER, 5 1/2” coaxial, standard system. . ...... .. 2
89
12 6009152 SPEAKER, 5 1/2” coaxial, standard system. .. .... ... 4
83,84,90
12 6009152 SPEAKER, 5 1/2" coaxial, Monsoon system ......... 6
83,84
13 6009153 SPEAKER COVER,standard . .................... 2
89
13 6009153 SPEAKER COVER,standard ..................... 4
83.84,90
13 6009154 SPEAKER COVER,MONSOON. . .o v 6
83,84
14 N/S SCREW, phcr, #8 - 32 x 1 1/4,CAD (four for each
SPEAKEr COVEN. ... oo 4
15 6010786 BRACKET, CD changer, front, SEENOTE T .......... 1
16 N/S WASHER, flat, #10, bracket,CD changer . . ......... 4
17 N/S SCREW,phcr,#10-32x 3/4,SEENOTE 1............ 4
18 6001543 CLIRCD changer cable, SEENOTE 1.............. 2
19 6010797 CD CHANGER ASSEMBLY,SEENOTE 1T ............. 1
20 6011001 eCABLE,CDchanger .............ccviiinen.. 1
21 6010788 BRACKET, CD changer,right, SEENOTE 1........... 1
22 N/S SCREW, oval head, #10-32x 3/4,SEENOTE 1... .. .. 4
23 5745149 MAGAZINE,6-CD,SEENOTE T.........o v 1
24 6010784 BEZEL,CD changer,SEENOTE T .................. 1
25 N/S SCREW,#10-16X7/8. .. i 4
26 6010787 BRACKET,CD changer, leftf, SEENOTE T ........... 1

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-47

ITEM PART NUMBER DESCRIPTION Qry

Figure 12-16.
Stereo, Speakers, and Mounting Hardware, Standard
and Monsoon (Delco).

27 6009145 RADIO HEAD, United States,standard . ............ 1

27 6009146 RADIO HEAD, United States,Monsoon .. ........... 1
83,84

27 6009147 RADIO HEAD, Middle East, standard and Monsoon . . 1

27 6009149 RADIO HEAD, Australian, standard and Monsoon. . . . 1

27 6009380 RADIO HEAD, Japanese, standard and Monsoon. . . . 1

28 5745212 *KNOB, volume control, standard and Monsoon . . . . 1

29 N/S oSLEEVE, Delco radio, standard and Monsoon . . . . . . 1

30 6009435 BRACKET, radio sUpport . ....oii i 1

31 6009434 BUSHING, radio,rear . ... 1

32 6009135 OVERHEAD CONSOLE SPEAKER ENCLOSURE, Monsoon 1
83,84

33 N/S WASHER, flat, #10, overhead console speaker. . . . ... 4
enclosure

34 N/S WASHER, lock, #10, med, ZN, overhead console speaker 4

35 N/S BOLT, 1/4-20x2 1/4 ... ... i, 4

36 6009173 STRAR subwoofer, Monsoon . .............ovvv... 2
83,84

37 N/S SCREW,phcr, #10-24 x3/4. . ... ... ..o, 8

38 6009172 BRACKET, subwoofer,Monsoon . .................. 4
83,84

39 6009151 SUBWOOFER,MONSOON ...t 1
83,84

40 6009803 PANEL, closeout, subwoofer mounting .. ........... 1
83,84

41 12340000 DRAIN PLUG, subwoofer, Monsoon .. .............. 1
83,84

42 5744822 oSPEAKER, 6" subwoofer. . ... 2
83,84

NOTE 1: PART OF CD CHANGERKIT P/N 5745336.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-48 ELECTRICAL

Figure 12-17. Dual Horns.

P12-067.3

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-49

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-17.
Dual Horns.
1 6010950 HORN,400Hz. . ... ... e 1
2 S.ILA. oLOCKNUT .o 1
3 6010952 JUMPER,horn . . ..o 2
4 6010951 ADAPTER,femaletofemale...................... 2
5 6010949 HORN,500Hz . . ... ..o e 1
6 S.LLA. OLOCKNUT .o 1
7 6007345 BRACKET ASSEMBLY, horn/cruise actuator mounting . 1
8 N/S BOLT, 1/4-20x3/4,Gr5,CAD . . ... 2
9 N/S WASHER, flat,hard, 1/4.typeB................. ... 4
10 N/S LOCKNUT, 1/4-20,Gr8 .. ..o 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-50 ELECTRICAL

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-51

(Sheet 1 of 2).

Figure 12-18. Hood Wiring Harness

)
@ & @% | &
VIEW 2 VIEW 3 VIEW 4 VIEW 5 VIEW 6 VIEW 7
& % L. @ @
VIEW 8 VIEW 9 VIEW 10 VIEW 11 VIEW 12

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-52 ELECTRICAL

2R .
ﬁlv;f %0& /s IM
s o d
s, LN %,
RN N, /, ~
2 PR IH Y
Y Qﬁ\c \\ h\/v\
3
R A *at
o DN n 7
o AN XY [} 7
T2 w0 N N
™ NI o
N, NY1544 —
AN \\
R
XN =
s e, H ol
C .wu‘..tnnnn‘qunlnwn I ity R
oo~ 1

,-e t—haq—"
¢ 1 -
/hw/,/ P
RN
S
[y S Sy 4
s s A | @
7
D
G
(P
C
™
N
[ |
.L“C
()
[]
s
L)
St
I G
1 []
i
i H o
— S
&N [
L [
hkztll/:/ H‘IS
~3 —
. R 1

VIEW18

VIEW 17

VIEW 16

VIEW15

S AV,
s AN
ot P/AVIRNS
2 e N e,
- T - b ¥/ R\ A
£ &N Twe
0 N [y} ey
o <Y )% NP
v Ryt in Y
L Oy [Y ) .
N2 N T
1%
%)
v

VIEW 14

VIEW 24

VIEW 13

20

VIEW 23

P12-022.1

Figure 12-18. Hood Wiring Harness
(Sheet 2 of 2).

AM General Corporation



2001 HUMMER PARTS CATALOG

ELECTRICAL 12-53

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-18.
Hood Wiring Harness
1 5936598 HOOD WIRING HARNESS . ............ ... 1
2 5037021 ¢CONNECTOR, clearance lamps ... ...t 2
3 MS27142-2 ¢ CONNECTOR PLUG, left and right head lamp. . . . .. 6
4 N/S oTERMINAL LUG, parking lamp ground. . ... ........ 2
5 5939236 ¢ CONNECTOR PLUG, turn signallamp . .. .. ...... .. 2
6 59039237 oCONNECTOR PLUG, park light. . ................. 2
7 MS27144-2 oCONNECTOR PLUG, markerlamp . ............... 2
8 N/S oTERMINAL LUG, marker lamp ground . .. .. ........ 2
9 N/S ¢ CONNECTOR PLUG,under hood lamp. ... ........ 1
10 N/S e¢CONNECTOR,underhoodlamp................. 1
11 5995732 ¢CONNECTOR PLUG,to body harness . .. .......... 1
12 59039582 ¢CONNECTOR PLUG,underhood lamp. . .. ........ 1
13 MS21333-99 CLAMPR wiring harness, 1/4”. . ...........cooo . 2
14 MS35489-10S GROMMET,wiringharness . ..., 2
15 MS35489-39S GROMMET,wiringharness . ............ .. ... 2
16 12340573 CLRharnessmounting . . ..., 2
17 MS35489-48S GROMMET, wiringharness . ...................... 2
18 N/S 1/2” CLAMP ASSEMBLY, w/wellnut. ................ 3
19 N/S ¢SCREW, harness clamps 1/4-20x 7/8" GR 5 cad
SEENOTE T ..t e 6
20 N/S ¢WASHER, harness clamps 1/4" cad, sae flat ,SEE NOTE 1 6
21 N/S ¢CLAMP wiring harness 1/2" cushioned, SEE NOTE 2. . 4
22 12339397-4 o WELLNUT, wiring harness, SEENOTE3 ............. 5
23 N/S 1/2” CLAMP ASSEMBLY w/owellnut. . .............. 2
24 N/S 3/8”" CLAMP ASSEMBLY .. ... 1
25 N/S ¢ CLAMPR wiring harness, 3/8" cushioned. ... ........ 1

NOTE 1: USE ONE PER ITEMS 18,23, & 24.
NOTE 2: USE ONE PER ITEMS 18 & 23.
NOTE 3: USE ONE PER ITEMS 18 & 24.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-54 ELECTRICAL

VIEW 2 VIEW 3

Figure 12-19. Roof Wiring Harness, Open Top

00-P12-012

AM General Corporation




2001 HUMMER PARTS CATALOG

¢ CONNECTOR, jumper harness to roof wiring harness

ELECTRICAL 12-55
ITEM PART NUMBER DESCRIPTION Qry
Figure 12-19.
Roof Wiring Harness, Open Top
1 6010672 JUMPER HARNESS ASSEMBLY, dome lamp, open body 1
2 6004020 ¢ CONNECTOR, jumper harness to dome lamp. . . . .. 1
3 59039237

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

12-56 ELECTRICAL

Figure 12-20. Trailer Towing Wiring.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-57

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-20.
Trailer Towing Wiring.
1 6002920 SHRINKTUBING. . . ..o e 1
2 5037211 PLUG, dummy, trailer jumper harness, with tether . . . . 1
3 6008780 TRAILER JUMPER HARNESS ASSEMBLY .. ............ 1
4 6008827 HARNESS ASSEMBLY, trailerplug . .. ................ 1
5 N/S SCREW,mach,1/4-20x 1,Gr8,CAD............... 4
6 N/S LOCKWASHER, med, 1/4,ZN .. .................... 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-58 ELECTRICAL

VIEW 3

P12-027.1

Figure 12-21. Identification Lamp Assembly Jumper.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-59

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-21.
Identification Lamp Assembly Jumper.
1 5936493 IDENTIFICATION LAMP JUMPER HARNESS, front ... ... 1
1 6000082 IDENTIFICATION LAMP JUMPER HARNESS, rear. . ... .. 1
2 59037039 eCONNECTOR,IOMP. o oo 3
3 N/S ¢INSULATOR, mold on 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-60 ELECTRICAL

§N\L§“ y .”Jﬁ/\\%ﬁ
= % Q &
= AN N\ d =
= N =
=: 4 \\\ 4 =
3 BN -
= \\\\\\\\lllllIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIlllllllllllllllllﬁnm& \\\\\\\ =
= $ =

N
= //IIIH“I!|!l|I|I|I|||IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII|I|I|I|I|||||||||||||||||||||||||||||||||I||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||\\\\\\\\\\
///,/ T,

Z0niinin)

Figure 12-22. Delco Standard Stereo Harness Two-Speaker, Two-Door, Model 89.

00-P12-006

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-61

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-22.
Delco Standard Stereo Harness Two-Speaker,
Two-Door, Model 89.
1 6011012 HARNESS ASSEMBLY, Delco standard stereo,
two-speaker. .. ... 1
2 6008670 ¢CONNECTOR, 8-way,body harness.............. 1
3 N/S eCONNECTOR, 16-way, radio . .....ovvvv v 1
4 6009363 ¢CONNECTOR, 2-way,speaker .................. 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-62 ELECTRICAL

3

VIEW §

00-P12-007

Figure 12-23. Delco Standard Stereo Harness, Four-Speaker, Hard Top, Models 83 & 84.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-63

ITEM PART NUMBER DESCRIPTION Qry

Figure 12-23.

Delco Standard Stereo Harness, Four-Speaker, Hard

Top, Models 83 & 84.
1 6011013 HARNESS ASSEMBLY, Delco standard stereo,

four-speaker ,hardtop.............. ... 1
2 6008670 ¢ CONNECTOR, 8-way,body harness . ............. 1
3 N/S e¢CONNECTOR, 6-way,radio ..............ovvv.n. 1
4 N/S eCONNECTOR, 16-way, radio. ... v vvv e 1
5 6009363 o¢CONNECTOR, 2-way,spedker . ...........ocoov.. 4
6 S.ILA. eCELLPHONEMUTE. ... .. oo 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-64 ELECTRICAL

1,

g

iy,

B
-

é@\s\} 8 2

N gy

:@\IIII|I|||||||||||||||||||||||||ﬁ||||| \

|"|"|"|"||ll///

w7

'lll|||||||||||||||||||I|||I|||Illlllllllllllllllllllﬂl///,////

Y

\\\\\J HITHH

=
$

— \
N\

\\
\
N

TR

=) T
=’%\\w|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||m AR

////IlllﬂlllllllI|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|I|

)

N

VIEW 9 VIEW 10

Figure 12-24. Delco Monsoon Stereo System Harness, Hard Top, Models 83 & 84

00-P12-005

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-65

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-24.
Delco Monsoon Stereo System Harness, Hard Top,
Models 83 & 84
1 6011015 HARNESS ASSEMBLY, Delco Monsoon stereo . ... .. .. 1
2 6009363 oCONNECTOR, speaker .. ..o 4
3 6008670 ¢CONNECTOR, 8-way,body harness . ............. 1
4 N/S oCONNECTOR, 6-way,radio ..., 1
5 N/S ¢CONNECTOR, 16-way,radio. . .. ...t 1
6 S.ILA. oCELLPHONEMUTE. ... ..o 1
7 N/S o¢CONNECTOR, 16-way, rearseataudio. ... ........ 1
8 6004450 ¢ CONNECTOR, 32-way,amplifer . .. ............... 1
9 5039598 ¢ CONNECTOR, 4-way, center-mount speakers. . . . .. 1
10 6009362 ¢ CONNECTOR, 4-way,subwoofer . ................ 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-66 ELECTRICAL

N
\\\\\\\”_

=

E AN \\Q 3 Eﬂ/

= N /

= 5 M 5

= S

= \\\\\\WIIIIIIIIIIIIIIIIIIWIﬁIMA\\\\\\

= =

= = 6

==

="
=2 X
ISSAS \\\\\\

@l O D e O DD OO OO Do )

VIEW 4 VIEW §

Figure 12-25. Delco Standard Stereo Harness, Four-Speaker,

7-P12-003.1

Open Top, Model 90.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-67

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-25.
Delco Standard Stereo Harness, Four-Speaker, Open
Top, Model 90.
1 6011014 HARNESS ASSEMBLY, Delco standard stereo
four-speaker,opentop ...... ... e e 1
2 6008670 ¢ CONNECTOR, 8-way,body harness . ............. 1
3 S.ILA. e¢CONNECTOR, 6-way,radio ..............ovv.n. 1
4 S.ILA. eCONNECTOR, 16-way, radio. ... oo v 1
5 5744900 o¢CONNECTOR, 2-way,speaker . .................. 4
6 S.ILA. eCELLPHONEMUTE. ... .. oo 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-68 ELECTRICAL

1
l

s
N\

0
(
w

: K

\\\\\\\\\\\UIIIIIIIIIIIIIIIIIIIIIII/IIIIIIIIIIIIIIIIIIllllglllllIIIIIIIIIII|I|I|I|I,|IIIIIIIIIIIIIIIIIIIIIIIIIIIII

)

P ——

i P

e

ST
(¢,]
==

w

Imlgﬂ||||||||||||||||||||||||||||||||||||||!-|||||||||||||||'III[//,////

Z

annom

VIEW 9 VIEW 10

VIEW 11

Figure 12-26. Harness Assembly, Monsoon, Soft-Top.

01-P12-007

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-69

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-26.
Harness Assembly, Monsoon, Soft-Top.
1 6011670 HARNESS ASSEMBLY, soft-top Monsoon . ... ......... 1
2 6003816 ¢ CONNECTOR, 2-way, vanity mirror. . .. ............ 2
3 6009363 eCONNECTOR, 2-way,speaker . .................. 6
4 6004450 ¢CONNECTOR, 32-way,amplifier. .. ............... 1
5 6007029 ¢ CONNECTOR, 6-way, cross body harness. . ........ 1
6 6008670 ¢CONNECTOR, 8-way, cross body harness. . ........ 1
7 N/S eHEATSHRINK. .. ... e 1
8 6011023 ¢CONNECTOR,6-way, radio. .. ..o 1
9 6011024 eCONNECTOR, 16-WAY . . . oo 1
10 6009362 ¢ CONNECTOR, 4-way, sub-woofer. . ............... 1
11 6011042 ¢CONNECTOR, 16-way,rear seat audio . . .. ........ 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-70 ELECTRICAL

01-P12-009

Figure 12-27. Monsoon System, Soft-Top.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-71

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-27.
Monsoon System, Soft-Top.
1 N/S SCREW,hhms, #10-24x3/4 . ... ... .o 4
2 6010850 AMPLIFIER,MONSOON . . .o oo 1
3 6011670 HARNESS, Monsoon,soft-top . .................... 1
4 6009152 SPEAKER . . oot 4
5 6009154 COVER,SPeaKer . ... 4
6 12341352 SPEED NUT ..o 16
7 159701P2 SCREW,PNCK. .o 16

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG
12-72 ELECTRICAL

NP

L 4

17,

VIEW 5 VIEW 6 VIEW 8 VIEW 10
00-P12-009
A N SN
N4 \=
VIEW 12 VIEW 14 VIEW 15 VIEW 16 VIEW 17

Figure 12-28. Daytime Running Light Jumper and Harness.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-73

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-28.
Daytime Running Light Jumper and Harness.
1 6010839 JUMPER ASSEMBLY, daytime running light,
(Canadaonly),yellow. ........................ 1
2 5003092 oINSULATOR,connector .. .. ..o v v 1
3 S.LA. eCONNECTOR . . ot e 1
4 6010837 JUMPER ASSEMBLY, ignition, DLR & GCC, white .. .. .. 1
5 5003092 oINSULATOR,connector .. .. ..o v v 1
6 S.LA. eCONNECTOR . . ottt 1
7 6010841 JUMPER ASSEMBLY, brake fluid level, DRL .. ......... 1
8 S.ILA. ¢ CONNECTOR, 3-way, to master cylinder. . .. .... ... 1
9 S.LA. ¢DIODE (in heat-shrinking tubin@). .. .............. 1
10 S.LA. eCONNECTOR,3-WAY . . .ot 1
11 6002625 MODULE ASSEMBLY, daytime running light.......... 1
12 S.LA. eCONNECTOR . . ..o 1
13 6002626 HARNESS, module, daytime running light
(Canadaonly) ... i 1
14 6002769 oCONNECTOR,8-WAY . . .. v 1
15 6002767 eCONNECTOR . . ot 2
16 S.LA. oTERMINALRING . ... o 1
17 6002829 eCONNECTOR . . .ot 3

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-74 ELECTRICAL

00-P12-008

Figure 12-29. Rear Seat Audio

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-75

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-29.
Rear Seat Audio
1 6011049G REAR CONSOLE ASSEMBLY,Qray .. ....covvvvv v 1
1 6011049 REAR CONSOLE ASSEMBLY,tfan . .................. 1
2 6011015 MONSOON RADIOHARNESS . .. ........ . vt 1
3 N/S CONNECTOR, 16-WAY . . . oo e i 1
4 6011039 REAR SEAT AUDIO MODULE 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-76 ELECTRICAL

emmmmmsmTImmmTITIIITEET Bt \6 R R AL
|||||||||||||||||||||||||||||||| / V\
A\N T X

!

b
P\ fr=

o

9
~a ot

v
W

SRR NN
%/@%ﬁ&%:%/

P12-052.1

Figure 12-30. Power Door Locks

e T, R e mm e e e e s e —ceammam——— - ]
ittt tetet ) ek T SRR S L L L LD o
S RN TRTIIIII T e N o mmn—me— [ T L L UL AL LI LA e A

(Sheet 1 of 6).

AM General Corporation



ELECTRICAL 12-77

2001 HUMMER PARTS CATALOG

3
8
.

) f A&

! P~

! \ \ ;

! A \ '

.. ’ \ ' \\

] \ ¢

V= 4

! ‘Iltllll ” ! S

e .

~——— e e .
ftll””.””lllll“lrlll/l IIIII
S SN ——a——
I N e
\
) . Kan ¥
[ e AT A i ”,’ flld)/ n REEEIN
Ny SiTmnnooee- W LS R ) —

. , NCERREEEL N

= ﬂ

ENE—

_ Ny N
\ | \ R .tllnnd’..ﬂl/. =t
ﬁ" wwuaw mw N
i e A

1

W e v

//_’,_.
Ve
’l
H]
J I
,I
¢ !
FL
1
!
i
1
1
1}
1
)
!
1
i
1
i
i
i
'
)
H
)
i
1
\\
1
7~
A
,
1
!
/
1

N T L \
/r ———————— e SRR AT \\,
—— e e o) e
AR R R f e L ceteg

S, iy I e e+ g

(Sheet 2 of 6).
AM General Corporation

Figure 12-30. Power Door Locks

5745278




2001 HUMMER PARTS CATALOG

12-78 ELECTRICAL

Figure 12-30. Power Door Locks
(Sheet 3 of 6).

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-79

REAR DOOR

P12-055.3

Figure 12-30. Power Door Locks
(Sheet 4 of 6)

AM General Corporation

5745278



2001 HUMMER PARTS CATALOG

12-80 ELECTRICAL

FRONT DOOR

P12-056.2

Figure 12-30. Power Door Locks

(Sheet 5 of 6).

AM General Corporation



2001 HUMMER PARTS CATALOG

ELECTRICAL 12-81

34

e Sy,

T,

~—
el
T‘\
|
3
v
o | A
I I/
ey
[ /
! | LA
~
@ ]l [‘:’;///’ /// F/ . (j.
g - 79l \§‘-§~ -’,v
. P " N
N o LGN, Tra. HERD,
oSSy I Sl
l'i i '\{E R NGO yﬂ !’(l/ \‘*:“’i"..y ‘f}&fl f ‘
o~ b o [ . A .
|,f e ) -/ i"\///\@ ;-ﬂﬂ.
| &<l / st - <
||l 5,0 {/ L% 1 f '
- >~ SRy,
& ll" ’ P //,‘/ ) . ~ e || { -
5 ’ =
ol I L
L I .
Pl NN e
250 T (1752 ////‘A?;/
‘(}i’_’$i\\§ I ! ‘| V//// \:7-
(A0 "" {\\ ~$§\ | , # Y
S P
SEA N Lk P
‘; ‘{ f \b’s’/‘ })’ \5::\::\ //é
i - _
‘NA ‘:“" i ‘]’ . U,////
RN Saed il‘
~°~1§st A
\t.j/ P /,»~
-
g
//
e

39 s10-193.3

Figure 12-30. Power Door Locks
(Sheet 6 of 6).

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-82 ELECTRICAL

ITEM PART NUMBER DESCRIPTION 2-‘D?TZ-Dr
Figure 12-30.
Power Door Locks.
1 6003025 NUTflattype. ... 4 4
2 6003023 BEZEL,door switch (single) ...................... 2 2
2 6003024 BEZEL,doorswitch (dual) ....................... 2 2
3 N/S SCREW, phcr,tapping, #8-18x1/2 ............. .. 4 4
4 6002016 SWITCH,doorlock .. ... 2 2
5 N/S SCREW & WASHER ASSEMBLY, trim, #8 - 18 x 1....... 2 2
6 6001694 WATERSHIELD, door latch . ...................... 2 4
7 6001623 WATERSHIELD, front,LH.. . ....... ... ... .. 0 1 1
7 6001624 WATERSHIELD, front,R.H. ............ ... .. ....... 1 1
7 6001625 WATERSHIELD,rear,LH. ......... ... ..o i 1
83,84,90
7 6001626 WATERSHIELD,rear,RH. . ... o 1
83,84,90
8 5939037 CLRrodend. ... ... 4 8
9 6001831 ACTUATOR ROD, front,LH. ...................... 1 1
9 6001832 ACTUATOR ROD, front,RH. .. ..o 1 1
9 6001833 ACTUATORROD,rear,LH........................ 1
83.84,90
9 6001834 ACTUATORROD,rear,RH.. ... 1
83.84,90
10 6003590 ACTUATOR, power door lock, w/o pigtail .......... 2 4
11 N/S SCREW, truss head, tapping, #8 - 18 x5/8 .. .... .. .. 8 16
12 6011276 ROD,doorlatch. ........ ... 1 2
13 6001892 BUSHING,SNAP . . .o oo 4
83,84,90
14 6002437 GROMMET, rubber,B-pillar. .. .................... 2
83,84,90
15 N/S LOCKNUT, nyloninsert, #10-32. . ... .............. 2 4
16 N/S CLAMPR cushioned 5/16" .. ... ..o oo 2
83,84,90
17 N/S WASHER, flat, #10 ... ... o 2
18 N/S SCREW,#10-32x3/4,ZN . ........ .. ... 2 4
19 MS3367-1 TEDOWNSTRAP . .. e 3 7
20 N/S CLAMR cushioned,5/8" ......... .. ... ... ... 2
21 6002466 RETAINER,WIr€ ..t 2 4
22 6001893 BUSHING,SNOP . . .o oo 4 8

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-83

ITEM | PART NUMBER DESCRIPTION e o
=Dr r
Figure 12-30.
Power Door Locks (Cont'd.)

23 6001840 BRACKET, front,LH. ............ ... ... ... ..., 1 1
23 6001841 BRACKET, front,RH. ........ ... i i 1 1
23 6001842 BRACKETrearL/H ... ... i, 1
23 6001843 BRACKETrearR/H .. ..o e 1
24 MS35489-16 GROMMET, rubber, A-pillar . .. ..............ov.n 2 2
25 N/S PLUG,connectormale............. ..., 2 2
26 N/S CLAMP cushioned,7/16" .. ... ... i 2 2
27 5995713 CONNECTOR,6-WAY . . v v oo 2 2
28 N/S CLAMPBcushioned, 11/16” ... ... ..o i 2 2
29 6008581 SEAL,doorlockswitch ............ ... ... ... ... 1
30 N/S SCREW, flat head,#6-32x5/8.................... 4
31 6008348 CONTACTS, power door lock,jamb-side ........... 1
32 6009730 CONNECTOR,PIUG .+« v oo 2
33 6010117 HARNESS, jumper,rear door,RH.,.S/W.............. 1
34 6008347 CONTACTS, power door lock,doorside . . .......... 1
35 6008346 ROD,pOWErIOCK . . .ot 1
36 6000747 ROD ClLIRinteriorhandlerod . .................... 5
37 5939037 RODEND CLIP ... e 1
38 6006283 SCREW,trusshead. . ......... ... ..o, 1
39 6003590 ACTUATOR, powerdoorlock . .................... 1
40 6008553 HARNESS, power door lock,cargo door. .. .. ....... 1
41 5939088 SWITCH ASSEMBLY, doorjamb .. ... 1
42 S.ILA. eNUT .o e 1
43 S.LA. o WASHER . ... 1
44 S.ILA. oSWITCH,doorjamb .. ..., 1
45 6010032 WIRING HARNESS, 4-door . .. ... .o 1

59039088 SWITCH, door jamb (notilustrated) . . .............. 5

84,91

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-84 ELECTRICAL

SR

N\

7
7/

e

ST ==
\\\\\\\\\HIIIIIIIIIIIIIIIIIIIIIIIIIII x

11

/
A R N

IE

Z —
—
—

10

A

B

Figure 12-31. Door Harness Assembly, Front.

VIEW 2 VIEW 3 VIEW 5 VIEW 4 VIEW 6 VIEW 7,8, 9
01-P12-006
| O
| | <
VIEW 10 VIEW 11 VIEW 12, 13

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-85

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-31.
Door Harness Assembly, Front.
1 6010864 HARNESS ASSEMBLY,R.H.frontdoor................ 1
1 6010865 HARNESS ASSEMBLY, L.H.frontdoor ................ 1
2 5995715 «CONNECTOR, 4-way, cross body,SEENOTE 1. . .. . .. 1
3 6003941 ®oTERMINAL . . .o 4
4 5995713 ¢ CONNECTOR, 6-way, cross body, SEE NOTE 2. . . . . .. 1
5 6003942 ®oTERMINAL . ..o 6
6 6002930 oCONNECTOR,5-WAY . . . v 2
7 6000135 ¢ CONNECTOR, 2-way, power mirror jumper harness. . 1
8 6010870 ¢ CONNECTOR, 2-way, power mirror jumper harness. . 1
9 6003816 ¢ CONNECTOR, 2-way, power mirror jumper harness. . 1
10 6002932 ¢ CONNECTOR, 2-way, window regulator motor . . . .. 1
11 6003236 ¢ CONNECTOR, 3-way,actuator. . .. ............... 1
12 6010415 ¢ CONNECTOR, 4-way, mirror body harness . .. ... ... 1
13 6003815 ¢ CONNECTOR, 2-way, mirror body harness . .. ...... 1

NOTE 1: THIS CONNECTOR DOES NOT COME WITH THE
DOOR HARNESS. THE DOOR HARNESS ENDS
WITH FOUR TERMINALS TO FIT THROUGH HOLES
IN THE DOOR AND THEN INTO THIS CONNEC-
TOR.

NOTE 2: THIS CONNECTOR DOES NOT COME WITH THE
DOOR HARNESS. THE DOOR HARNESS ENDS
WITH SIX TERMINALS TO FIT THROUGH HOLES IN

THE DOOR AND THEN INTO THIS CONNECTOR.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-86 ELECTRICAL

Figure 12-32. Heated Power Exterior Mirrors.

01-P12-010

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-87

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-32.
Heated Power Exterior Mirrors.
1 6011580 MIRROR, heated power, exterior,LH. .............. 1
1 6011581 MIRROR, heated power, exterior,RH. . ............. 1
2 5745421 oGLASS, replacement, exterior power mirror, LH. . . .. 1
2 5745422 ¢GLASS, replacement, exterior power mirror, R.H. . . . . 1
3 6003449 GASKET, heated powermirror .................... 1
4 6003618 PLATE, mirrormounting . ......... oo 1
5 6010863 JUMPER HARNESS ASSEMBLY, heated power mirrors . . 1
6 N/S SCREW, flat head, 1/4-20x3/4,ZN. .. ............. 6

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-88 ELECTRICAL

2E

[ ]

SHF s

VIEW 2 VIEW 3

9-P12-014

Figure 12-33. Power Mirror Jumper Harness Assembly

w —Pp

AM General Corporation




2001 HUMMER PARTS CATALOG

¢ CONNECTOR, power mirror

ELECTRICAL 12-89
ITEM PART NUMBER DESCRIPTION Qry
Figure 12-33.
Power Mirror Jumper Harness Assembly
1 6010863 JUMPER HARNESS ASSEMBLY, power mirror . .. ... .. .. 2
2 S.ILA. ¢CONNECTOR,body harness . ... 2
3 S.ILA.

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

12-90 ELECTRICAL

w —p]

4

VIEWS 2,4,5 VIEW 3 01-P12-005

Figure 12-34. Power Mirror Jumper Harness Assembly, Heated

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-91

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-34.
Power Mirror Jumper Harness Assembly, Heated
1 6010863 JUMPER HARNESS ASSEMBLY, heated power mirrors . . 1
2 6003815 ¢ CONNECTOR, 2-way,doorharness . . . ............ 1
3 6011594 ¢ CONNECTOR, 6-way, mirrorharness .. ............ 1
4 6003071 o¢CONNECTOR, 2-way,doorharness . . . ............ 1
5 6010872 ¢CONNECTOR, 2-way,doorharness . .. ............ 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-92 ELECTRICAL

HORN RLY.J JA/C RELAY| 8

,.,
il
L - M N o
il 14}
1 | 1 |
. 5 1 i}
1 | 1 | 25 50
30 CB 23] | i
—

=

30A CB  #4
1 I
30A CB  #5

/o
J I=
7

ol

l%‘

a

£y B FfEE
{
|

fof B Tof Tef Bt

“
]

21 ] ©

— C = B = A
H sl g Ea8d
24 __ alils 6
power || IR R — El
WINDOW|[| | RELAY %, 3
RELAY 7~ (Eé y :
22— | ) 21 ]
- 7
iemon aeeR (_/ Igl

Jf
20 > 18 ‘ J

9-P12-025.1

19

Figure 12-35. Fuse Boxes, Internal & External

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-93

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-35.
Fuse Boxes, Internal & External
1 6010234 RELAY,80-amp,starter. .............. ... ... ... ... 1
2 6010234 RELAY,80-amp,ABS . . ... .. 2
3 N/S FUSE BOXBASE,external..................oovut. 1
4 6010442 RELAY,mini, ABSvalve ............ .. ..o, 1
5 6010442 RELAY,heated windshield. . ...................... 2
6 6010285 RELAY, micro (280 series), ABSwarning . ............ 1
7 6010285 RELAY, micro (280 series),fuelpump . .............. 1
8 6010442 RELAY, mini, CTl. ... e 1
9 6010285 RELAY, micro (280 series),A/C/ clutch.............. 1
10 6010285 RELAY, micro, (280 series),horn. . .................. 1
11 6010288 COVER,external fuse boX. . .........oovvii 1
12 6010255 COVER, external powerstuds .................... 1
13 6010403 FUSE PANEL, auxiliary . .. ......c i 1
14 6010127 COVER,infernalfuse box . . ...t 1
15 601014089 FUSE BOXBASE,infernal .......... ..o, 1
16 5039581 ALARM, CTl,Iow pressure . ..., 1
17 6010136 FLASHER, furn signaland hozard . ... .............. 1
18 5939722 COVER,fUSE DOX . . v v 2
19 5939908P BRACKET ASSEMBLY, interior fuse box mounting. . . . .. 2
20 6004890 CHIMEMODULE. . ... ... e 1
21 6010442 RELAY, mini, windshield wiper .. ................... 1
22 6010442 RELAY, mini,ignition .. ......... ... ..o 1
23 6010442 RELAY,mini,rearwiper. . ... 1
24 6010442 RELAY, mini,power windows . . .. ........oovvivenn 1
25 6010285 RELAY, micro, (280 series), power mirror cut-out . . . . .. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-94 ELECTRICAL

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-95

i"ﬁ‘.ﬂ f
SAIAY

)
-~

6-P12-018.2

Figure 12-36. Power Window
(Sheet 1 of 2).

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG
12-96 ELECTRICAL

FRONT DOOR

2
N B
ol ‘§ !
- u&‘wr
: N
o
\%12-022.1
Figure 12-36. Power Window (Sheet 2 of 2).
AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-97

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-36.
Power Windows.
1 5995713 CONNECTOR, 6-WAY .« o v vt 2
2 5995715 CONNECTOR,4-WAY .« o\ oo 2
3 6010864 HARNESS ASSEMBLY, front door,LH................. 1
3 6010865 HARNESS ASSEMBLY, front door,RH................. 1
4 6008742 PLATE,Closeout . ... o 1
4 6008728 PLATE, power window, w/o heated windshield
80 e 1
4 6008730 PLATE, power window, w/o heated windshield
83,84,90,91. .. 1
4 6008741 PLATE, heated windshield, w/o power windows,
SEENOTE T. .ot e 1
4 6011333 PLATE, heated windshield, w/o power windows,,
SEE NOTE 2
83.84,89.90. .. .. 1
4 6008728 PLATE, power window with heated windshield
8. SEENOTE 1. ... o e 1
4 6011331 PLATE, power window with heated windshield
89, SEENOTE 2. . . ... e 1
4 6008730 PLATE, power window with heated windshield
83,84,90,91,SEENOTE T ....... ..o 1
4 6011332 PLATE, power window with heated windshield
83,84,90,91,SEENOTE2 . ...... .. 1
5 5039651P2 SCREW . 4
6 6008768 SWITCH AND TIMER ASSEMBLY, heated windshield
SEENOTE 1. .. e 1
6 6011330 SWITCH AND TIMER ASSEMBLY, heated windshield
SEENOTE 2. . .o e 1
7 6004185 SWITCH, power windows
8O 1
7 6004185 SWITCH, power windows
83.84,90,91. .. 3
8 6010756 SWITCH, power window lock . .................... 1
9 6010029 HARNESS,console . .. ... 1
10 6003484 SCREW,window regulator ....................... 8
11 6002866 BRACKET, WINAOW . .. oot 4
12 6002466 RETAINER. . ..o e e 4
13 N/S LOCKWASHER, #8. . . . oo 2
14 N/S SCREW,#8 -32x3/4,ZN . ... ... i, 2
15 6002870 REGULATOR,window L.H......................... 2
16 6003024 BEZEL,dualswitch . ....... ... .. oo 2
17 6002016 SWITCH, power doorlock . ... 2
18 6004185 SWITCH, powerwindow . ..., 2
19 N/S SCREW,#8-32x 1/2,CAD. . ....... i 2
20 6003023 BEZEL,singleswitch ............ ... ... ... ... ... 2
21 6003025 J-NUT. 4
22 MS3367-1 CABLETIES ... 22
23 6003592 HARNESS, reardoor. ... ..o 2
24 6002871 REGULATOR,window RH......................... 2
6003916 CARdoor plug (notillustrated) ................... 4

NOTE 1: FOR VEHICLES WITH VIN BEFORE YE188965.

NOTE 2: FOR VEHICLES WITH VIN YE188965 AND LATER.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-98 ELECTRICAL

VIEW 10 VIEW 11 9-P12-003

Figure 12-37. Engine Harness Assembly, AM General.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-99

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-37.
Engine Harness Assembly, AM General.
1 6010026 HARNESS ASSEMBLY,engine .. .......coovvivv v 1
2 S.ILA. oPOSITIVE POWERSTUD .. ... 1
3 S.ILA. ¢ CONNECTOR, A/C high pressure cut-out switch. . . . 1
4 S.ILA. e CONNECTOR,A/C compressor . .. ...oovvvvne . 1
5 S.ILA. oDIODE, A/C COMPIESSOr. . . oo vovieie i 1
6 5939099 ¢ CONNECTOR,A/C low pressure switch .. ......... 1
7 S.ILA. ¢TERMINAL RING, starter solenoid . .. .............. 1
8 S.ILA. oTERMINAL RING, alternator. . ............ ... ... .. 1
9 5937091 oCONNECTOR, alternator .. ..., 1
10 59037082 ¢CONNECTOR, low coolantsensor. . .............. 1
11 S.ILA. oTERMINALRING, ground . .. .. .. ..o 1
12 S.I1LA. e¢CONNECTOR,cowlharness. . ................... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-100 ELECTRICAL

VIEW 2 VIEW 3 VIEW 4 VIEW 5 VIEW 6 VIEW 7

VIEW 8 VIEW 9 VIEW 10 VIEW 11

9-P12-005.1

Figure 12-38. Console Harness Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-101

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-38.
Console Harness Assembly.
1 6010029 HARNESS ASSEMBLY,console ... ..o v 1
2 6010112 ¢CONNECTOR,console, 56way . ................. 1
3 5039641 eCONNECTOR, cigarlighter. .................. ... 2
4 5903116 o« CONNECTOR, auxiliary power outlet ............. 1
5 6002769 ¢ CONNECTOR, main HVAC and audio harness . . . .. 2
6 6009408 ¢ CONNECTOR, HVAC rear window defroster ....... 1
7 6009403 oCONNECTOR,HVAC blower. . .......ooov v 1
8 5039891 ¢ CONNECTOR, rear blower switch . ............... 1
9 6005201 ¢ CONNECTOR, heated windshield timer switch . . . .. 1
10 6010757 ¢ CONNECTOR, window lock switch . .............. 1
11 6002930 ¢ CONNECTOR, power windows ... ..........vv... 3

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-102 ELECTRICAL

-

AN
il
W

6-P12-012

Figure 12-39. Transmission Harness Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-103

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-39.
Transmission Harness Assembly.
1 6010027 HARNESS ASSEMBLY, fransmission . . .. ... v v 1
2 6006958 ¢CONNECTOR, 10-way,cowlharness. . .. .......... 1
3 S.ILA. oCONNECTOR,cowlharness. . ... 1
4 5003019 eClLIRconvolutedtubing ............. ... ... .. ... 2
5 6003235 ¢CONNECTOR, 2-way, transmission input speed sensor 1
6 6005118 ¢ CONNECTOR, vehicle speedsensor. . ............ 1
7 S.ILA. ¢ CONNECTOR, tfransfer case lock switch. ... ....... 1
8 6004449 ¢CONNECTOR, 3-way, transfer range switch........ 1
9 S.I1A. ¢ CONNECTOR, fransmission. . ... .............o.... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-104 ELECTRICAL

VIEW 2 VIEW 3

e

VIEW 7

9-P12-006

Figure 12-40. Roof Wiring Harness Assembly, Two-Door, Model 89.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-105

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-40.
Roof Wiring Harness Assembly, Two-Door, Model 89.
1 6010030 HARNESS ASSEMBLY, roof wiring, two-door . ......... 1
89
2 6000972 eCONNECTOR,cargolight. . ......... ...t 1
3 5939096 ¢CONNECTOR, domelamp. .. ...t 1
4 S.LA. oTERMINALRING, dome lamp . .. ..o 1
5 S.LA. ¢CONNECTOR, visorlight . ....................... 2
6 S.LA. e¢CONNECTOR, cross body harness. .. ............. 1
7 S.ILA. oTERMINAL, crimp-on spade,female . ............. 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-106 ELECTRICAL

Pi4

ri4

QR
Q % Q@

VIEW 2 VIEW 3 VIEW 4

e

VIEW 7

9-P12-008

Figure 12-41. Roof Wiring Harness Assembly, Four-Door, Model 83.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-107

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-41.
Roof Wiring Harness Assembly, Four-Door, Model 83.
1 6010031 HARNESS ASSEMBLY, roof wiring, four-door ... .... ... 1
83
2 6000972 eCONNECTOR,cargolight. . ......... ...t 1
3 5939096 ¢CONNECTOR, domelamp. .. ...t 1
4 S.LA. oTERMINALRING, dome lamp . .. ..o 1
5 S.LA. ¢CONNECTOR, visorlight . ....................... 2
6 S.LA. e¢CONNECTOR, cross body harness. .. ............. 1
7 S.ILA. oTERMINAL, crimp-on spade,female . ............. 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-108 ELECTRICAL

4€

1

Pi4

ri4

\—2¢

Yy

@1 T 1

VIEW 2

VIEW 7

&

VIEW 8

VIEW 9

9-P12-007.1

Figure 12-42. Roof Wiring Harness Assembly, Station Wagon, Model 84.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-109

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-42.
Roof Wiring Harness Assembily, Station Wagon, Model 84.
1 6010032 HARNESS ASSEMBLY, roof wiring, station wagon.. . . . .. 1
84
2 5939096 ¢CONNECTOR,dome light switch. . ............... 1
3 5039085 ¢ CONNECTOR, rear door cargo lamp switch ... .. .. 1
4 S.LA. oRING TERMINAL,dome light. . ................... 1
5 S.LA. ¢CONNECTOR, visorlight . ....................... 2
6 S.LA. e¢CONNECTOR, cross body harness. .. ............. 1
7 S.ILA. oTERMINAL, crimp-on spade,female . ............. 4
8 S.LA. oTERMINAL, crimp-on spade,female . ............. 4
9 S.LA. oRING TERMINAL,reardomelamp . ............... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-110 ELECTRICAL

r14

-]

B —7P

e

VIEW 2 VIEW 3 VIEW 4

d

VIEW 6

Figure 12-43. CITIS Interior Harness Assembly

9-P12-009

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-111

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-43.
CITIS Interior Harness Assembly
1 6010028 HARNESS ASSEMBLY, CTIS interior .. .. .............. 1
2 S.ILA. ¢CONNECTOR,ILPharness . ..., 1
3 S.ILA. ¢ CONNECTOR, compressor switch . . .............. 2
4 5939154 ¢ CONNECTOR, switchillumination ................ 1
5 S.LA. olAMP SOCKET,CTISQauge. .. ....cvvvvi s ]
6 S.ILA. *BULB, #1815 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-112 ELECTRICAL

Z ? 4€

VIEW 2

VIEW 3

w —p

9-P12-010

Figure 12-44. Right Front Wheel Sensor Jumper Harness Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

¢ CONNECTOR, wheel sensor, right front

ELECTRICAL 12-113
ITEM PART NUMBER DESCRIPTION Qry
Figure 12-44.
Right Front Wheel Sensor Jumper Harness Assembly.
1 6010137 JUMPER HARNESS ASSEMBLY, right front wheel sensor . 1
2 N/S ¢CONNECTOR, underbody harness ... ............ 1
3 N/S

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

12-114 ELECTRICAL

< 6§

VIEW 2 VIEW 3

9-P12-013

Figure 12-45. Glow Plug Power Cable Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-115

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-45.
Glow Plug Power Cable Assembly.
1 6010339 CABLE ASSEMBLY, glow plugpower. . .............. 1
2 S.ILA. *RING TERMINAL, glow plug controller . . ........... 1
3 S.ILA. eBOOT,ferminal. . . ... o 1
4 5903019 eCLIRcoNnduit. ... ... 2
5 S.ILA. oRING TERMINAL, starter 1

AM General Corporation
5745278



2001 HUMMER PARTS CATALOG

12-116 ELECTRICAL

S

9-P12-012

Figure 12-46. Interior Ground Cable Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-117

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-46.
Interior Ground Cable Assembly.
1 6010377 CABLE ASSEMBLY, interiorground. . ................
2 N/S oRING TERMINAL, ground . . . .. ..o oo 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-118 ELECTRICAL

JE

O

VIEW 2

VIEW 3

w—p| | O

9-P12-011

Figure 12-47. Exterior Fuse Box Power Cable.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-119
ITEM PART NUMBER DESCRIPTION Qry
Figure 12-47.
Exterior Fuse Box Power Cable.
1 6010349 CABLE, power, exterior fuse box. . ................. 1
2 S.ILA. oRINGTERMINAL . . ..o e 1
3 S.ILA. oFLAG TERMINAL

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

12-120 ELECTRICAL

N —p

VIEW 2 VIEW 3

w

9-P12-015

Figure 12-48. Power Mirror Switch Harness Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-121
ITEM PART NUMBER DESCRIPTION Qry
Figure 12-48.
Power Mirror Switch Harness Assembly.
1 6010091 HARNESS ASSEMBLY, power mirror switch .. ......... 1
2 6003849 oSWITCH, powermirror . .. .. ..o s 1
3 6003227

¢CONNECTOR, engine harness

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

12-122 ELECTRICAL

o

—P

12

o —P

o —p

AP

VIEW 10

VIEW 12

VIEW 13

VIEW 14

VIEW 15

VIEW 16

Figure 12-49. Instrument Panel Harness.

01-P12-008

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-123

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-49.
Instrument Panel Harness.
1 6011636 HARNESS ASSEMBLY, instrument panel. . ............ 1
2 6003227 ¢CONNECTOR, 10-way,CTlharness . .............. 1
3 6010230 ¢CONNECTOR, 10-way, fuel tank selector switch . . .. 1
4 6010228 ¢ CONNECTOR, 6-way, gray, rear wiper/washer switch 1
5 6011648 ¢ CONNECTOR, 14-way, water ramp, fuel gauges.. . . . 1
6 6011648 ¢CONNECTOR, 14-way, speedometertach......... 1
7 6000135 ¢ CONNECTOR, 2-way, wiper switch illumination . . . .. 1
8 5039891 ¢CONNECTOR, 6-way, wiper switch ............... 1
9 6010228 ¢ CONNECTOR, 6-way, gray, intermitant switch .. . . .. 1
10 6003256 eSWITCH, powermirror .. ..., 1
11 6011648 ¢CONNECTOR, 14-way, volt/oil pressure . . .. ........ 1
12 5939900 ¢ CONNECTOR, 6-way,dome lamp switch .. .. .... .. 1
13 6010227 ¢ CONNECTOR, 6-way, black, panel dimmer . ... . ... 1
14 59039898 ¢CONNECTOR, 6-way, light switch. . ............... 1
15 6010112 ¢ CONNECTOR, 56-way, cross body harness. . . ... ... 1
16 6011650 oRING TERMINAL, ground . . . .. ..o oo 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-124 ELECTRICAL

%{ STOP/TAIL/TURN
LAMP-R.H.

HOOD
HARNESS
17
14
@ ense N\ SDEMARKER
— 3 BRAKE T
SWITCH

STOP/TAIL/TURN
LAMP-L.H.
“ £ /ﬁ
ﬁ @) | ¢ €=
VIEW 6 VIEW 7 VIEW 8 VIEW 11
2
s \\\_/
\ &)z 2 | boasr, 2
= 55 S| e ,
VIEW 12 VIEW 13 VIEW 14 VIEW 15 VIEW 16 VIEW 17

9-P12-018.1

Figure 12-50. Underbody Harness, Rear.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-125

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-50.
Underbody Harness, Rear.
1 6011021 HARNESS ASSEMBLY, underbody,rear .............. 1
2 5995715 eCONNECTOR, 4-WAY . . .. oo 1
3 5037082 eCONNECTOR, 3-WAY .« ot v v 2
4 5939099 ¢ CONNECTOR, ambient temperature . ............ 1
5 6005581 oCONNECTOR, 2-WQY, Qray . .. ..o 1
5 S.ILA. eCONNECTOR, 2-way,black ..................... 1
6 S.ILA. ¢ CABLE ASSEMBLY, wheel sensor, left front ... ..... .. 1
6 S.ILA. ¢ CABLE ASSEMBLY, wheel sensor,rightrear. . ........ 1
6 S.IA. e CABLE ASSEMBLY, wheel sensor,leftrear. .. ........ 1
7 MS27142-3 eCONNECTOR . ..o e e 3
8 MS27144-2 eCONNECTOR . ..t i e e 6
9 S.ILA. oCONNECTOR, main fueltank. ................... 1
10 5903147 oRINGTERMINAL . . ..o s 2
11 5039237 ePLUG,connectormale. . ................ ... ... 2
12 S.LLA. oRINGTERMINAL . . ..o 4
13 5037021 eCONNECTOR,mold-on. . .. ..o 2
14 59037038 ¢ CONNECTOR, mold-on, trailer connection . ....... 1
15 S.ILA. ¢ CONNECTOR, mold-on, rear identification lights. . . . 1
16 5937039 eCONNECTOR,mold-on. . .. ..o v i 1
17 S.ILA. oCONNECTOR,cowlharness. . ...t 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-126 ELECTRICAL

9-P12-026

Figure 12-51. Cross Body Harness
(Sheet 1 of 3).

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-127

.IU,
Y ~ \ (33 o w Te] — N
4 > 4’~ = > = = =
o o 2 3 3| A2 3
= S = = S\ =
il AR = = Q & 3
& = = = = =
= § s S S = S
< e \g 2 & ] @ 3
: 2| S B = 2l /7 3
S S @4\\\ S S > \ S
0 5 R
@@ 2 : > S > 2
. S S S S S o
/ﬁ\\ﬂ B s %§ 9 a@
HONE RN A 3| &
657 S S { &2 S S S S

9-P12-026A

Figure 12-51. Cross Body Harness

(Sheet 2 of 3).

AM General Corporation

5745278



2001 HUMMER PARTS CATALOG
12-128 ELECTRICAL

S

4/

VIEW 38 VIEW 39 VIEW 40 VIEW 41 VIEW 42
\ \ —
>
% W |
VIEW 44 VIEW 45 VIEW 46 VIEW 47 VIEW 48 VIEW 49
VIEW 50 VIEW 53

9-P12-026B

Figure 12-51. Cross Body Harness
(Sheet 3 of 3).

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-129

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-51.
Cross Body Harness.
1 6011635 CROSS BODY HARNESS ASSEMBLY . . .. ... ..o vv .t 1
2 S.ILA. oEYELET,ferminal . ........ ... i 2
3 S.ILA. eBOOT,red . . ..o 2
4 S.LA. eCONNECTOR,mMale. . ... 1
5 S.ILA. eCONNECTOR, 76-WAY . . o oo oo 1
6 6004020 eCONNECTOR,male. . ... 1
7 5939599 eCONNECTOR . . oot e 1
8 5903147 oTERMINALRING . ... e 1
9 6000134 OSLEEVE ... 1
10 6000141 OSLEEVE ... 1
11 S.ILA. eCONNECTOR . . ottt 1
12 S.LA. eCONNECTOR . . oot 3
13 6000142 OSLEEVE ... 1
14 6000143 oSLEEVE . 1
15 S.LA. oCLIP. . 5
16 S.LA. eCONNECTOR,ONE-WAY ..\t vvv i 4
17 S.LA. eCONNECTOR,56-WAY . . o oo oo 2
18 S.LA. OTERMINAL, GMP o oo 1
19 S.ILA. eCONNECTOR . . ottt 1
20 S.LA. eCONNECTOR . . oot 2
21 S.LA. eCONNECTOR . . ottt 1
22 S.ILA. eCONNECTOR . . ottt 1
23 5937039 eCONNECTOR . . o vt 1
24 5939085 eCONNECTOR,doorswitch . ..................... 2
25 S.ILA. eCONNECTOR . . ottt 2
26 6002769 eCONNECTOR . . oot 3
27 S.LA. eCONNECTOR . . ottt 1
28 5995732 oINSULATOR, hardshell . ..., 2
29 5995714 e CONNECTOR, SIX-WQAY . . ot vv v 2
30 5903092 OINSULATOR . . .. oot 3
31 6003235 e CONNECTOR, tWO-WAY. . oo oo 1
32 S.LA. oRESISTORMODULE. .. ... 1
33 S.ILA. eCONNECTOR . . oot 1
34 S.LA. oJUMPER ASSEMBLY. .. .. oo 1
35 6002769 eCONNECTOR . . ottt 1
36 6007226 eCONNECTOR . . oot 1
37 S.LA. eCONNECTOR . . oot e e 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-130 ELECTRICAL

ITEM PART NUMBER DESCRIPTION Qry

Figure 12-51.

Cross Body Harness (Cont’d)
38 5936490 eCONNECTOR . . oot e 1
39 5962328 eCONNECTOR .. ..ot e 1
40 S.ILA. oINSULATORAND SOCKET. . .. oo e 1
41 6000150 eCONNECTOR . . oot 1
42 5939099 eCONNECTOR .. ..ot e e 1
43 6006958 eCONNECTOR, 10-WQAY . . o oot 1
44 S.ILA. oCLIRwWireharness. . . ......cov i 2
45 S.LA. oTERMINALRING (M-8stud) . .................... 6
46 S.ILA. oTERMINALRING .. .. e 1
47 6003221 eCONNECTOR,TWO-WAY . . . . o v i i 1
48 S.LA. eCONNECTOR, fOUFrWAY . . .o oo 1
49 6003224 eCONNECTOR, 16-WAY . . oo 1
50 5937021 eCONNECTOR,molded . ...................o0t 1
51 6010127 oFUSEBOX COVER. . ...\ 1
52 601014089 OFUSE BOX. . .ot e 1
53 S.LA. oTRAILER LEADS, unterminated .................. 3

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-131

FUSE
RELAY

CENTER

1 ~__
/ = \ Iﬂ 35
4 / 4— 36
~——— 38
-—— 9-P12-024

Figure 12-52. Cowl Top Harness
(Sheet 1 of 2).

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

12-132 ELECTRICAL

VIEW 7

VIEW 13

VIEW 25

VIEW 31

VIEW 6

VIEW 12

VIEW 18

VIEW 24

g, |,

VIEW 30

VIEW 5

VIEW 11

VIEW 17

VIEW 23

2

VIEW 29

Q

VIEW 10

VIEW 16

VIEW 22

VIEW 28

VIEW 9

VIEW 15

VIEW 21

VIEW 27

VIEW 2

VIEW 14

VIEW 20

B %

VIEW 26

9-P12-024A

Figure 12-52. Cowl Top Harness
(Sheet 2 of 2).

AM General Corporation



2001 HUMMER PARTS CATALOG

ELECTRICAL 12-133

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-52.
Cowl Top Harness

1 6011634 COWLTOP HARNESS ASSEMBLY . . .. .. ... 1

2 S.ILA. eCONNECTOR, 2-WAY .+ . vt ov v 1

3 S.LA. eCONNECTOR, 13-WAY . . ot ovv o 1

4 S.LA. eCONNECTOR,ABS, ground. .. .. .o 1

5 S.LA. oRETAINERCLIP . . ... o e 1

6 S.ILA. eCONNECTOR, 2-WAY .+ . vt v v 3

7 S.LA. eCONNECTOR,3-WAY .+ . vt ovv v 1

8 S.LA. eCONNECTOR,42-WAY . . o vt v e 1

9 S.LA. eCONNECTOR, 2-WAY .« . vt vv e 1
10 S.LA. eCONNECTOR, 9-WAY . . .ot ve e 1
11 6004843 eCONNECTOR, 4-WQAY .« . vt v v 1
12 6006953 eCONNECTOR,32-WAY . . .t oo 1
13 6006956 eCONNECTOR,24-WAY . . oo v 1
14 6006955 eCONNECTOR,32-WAY . . . oo 1
15 5937060 eCONNECTOR,3-WAY .+ v vt vv v 1
16 5937082 eCONNECTOR,3-WAY . ..ot 1
17 5939582 eCONNECTOR,3-WAY .+ v vt vv i 1
18 5939099 eCONNECTOR, 2-WAY .« . vt e e 3
19 S.LA. eGROMMET,mold-oNn . .. ..o 1
20 S.LA. eCONNECTOR, 12-WAY . . vt ovv v 1
21 S.LA. eCONNECTOR,40-WAY . . o v vv v 1
22 S.LA. eCONNECTOR, 10-WAY . . oo ovv v 1
23 S.LA. eCONNECTOR, 10-WAY . . vt ovv v 1
24 S.LA. oRINGTERMINAL . .. ..o 5
25 S.LA. eRINGTERMINAL . ... o 1
26 S.LA. eRUBBERBOOT,red . ... ..o 1
27 S.ILA. oCTIEYELET. .o 2
28 S.LA. eRUBBERBOOT,black . ....... ..., 1
29 MS27144-2 eCONNECTOR . . vttt 4
30 S.LA. oCONNECTOR, 2-WAY .« . vt oev v 1
31 S.ILA. eCONNECTOR, 2-WAY .« . vt vv v 1
32 S.LA. oRING TERMINAL, (16 GA). .. .. oo 1
33 S.ILA. oRING TERMINAL,(10GA). . ... oo 3
34 S.LA. oCONNECTOR, 76-WAY . . o oo oo 1
35 6008195 oCONNECTOR, 2-WAY . . o v 1
36 6008196 eCONNECTOR,2-WAY .+ .ot ovv v 1
37 S.ILA. eCONNECTOR,4-WAY . . .ot ov v 3
38 6010234 ORELAY,80-0MP . . oo 3
39 S.ILA. eCONNECTOR, 2-WAY .+ . vt vv v 2
40 S.LA. eCONNECTORKIT . ..o e 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-134 ELECTRICAL

2 | | |

VIEW 2 VIEW 3 VIEW § VIEW 6 VIEW 7 VIEW 8

VIEW 9 VIEW 10

00-P12-004.1

Figure 12-53. Harness Assembly, Slant-Back Cargo Door, Model 91.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-135

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-53.
Harness Assembily, Slant-Back Cargo Door, Model 91.
1 6011057 HARNESS ASSEMBLY, slant-back door,jumper. ... .. .. 1
2 59037039 ¢ CONNECTOR, 2-way mold on, to rear courtesy light 1
3 N/S ¢ CONNECTOR, 2-way mold on,fo R.H. cargo light . . . 1
3 N/S ¢ CONNECTOR, 2-way mold on,to L.H. cargo light . . . 1
4 6011553 eHOSE, window washer fluid ..................... 1
5 5939085 ¢ CONNECTOR, 3-way to lift gate door jam switch . . . 1
5 5039085 ¢ CONNECTOR, 3-way to rear door jam switch ... . .. 1
6 6000972 ¢CONNECTOR, 2-way mold on, to roof cargo lamp
harnessconnector. . ............. ... ... ..., 1
7 N/S eRETAINERCLIP . . ... 1
8 6008670 eCONNECTOR,8-WAY . .. .o 2
9 5995714 ¢ CONNECTOR, 6-way to rear door window and
lock harness . ... 1
10 N/S ¢CONNECTOR, 3-way to cross body harness. .. ... .. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-136 ELECTRICAL

2—p|[E=

VIEW 2 VIEW 3 VIEW 4

00-P12-002

Figure 12-54. Harness Assembly, Slant-Back Rear Defrost, Model 91.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-137

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-54.
Harness Assembly, Slant-Back Rear Defrost, Model 91.
1 6011056 HARNESS ASSEMBLY, slant-back defrost. . ........... 1
2 N/S oCONNECTOR, 2-WAY . . v v oo 1
3 N/S oRETAINERCLIP .. ..o s 1
4 N/S ¢ CONNECTOR, 1-way to R.H.rear window. . ........ 1
4 N/S ¢ CONNECTOR, T-way to L.H. rear window 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-138 ELECTRICAL

ARHERRAR Il
ol

e

U

—e

=

VIEW 5

VIEW 4

00-P12-003

Figure 12-55. Slant-Back Harness, Model 91.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-139

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-55.
Slant-Back Harness, Model 91.
1 6011051 HARNESS ASSEMBLY, slant-back door .. ............ 1
2 6002769 ¢ CONNECTOR, 8-way to rear door and liftgate jumper 1
3 N/S ¢ CONNECTOR, 4-way to wiper motor . ............ 1
4 N/S oRETAINERCLIP . . ... o e 3
5 N/S ¢ CONNECTOR, 3-way to lock actuator 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-140 ELECTRICAL

VIEW 2 VIEW 3 VIEW 4 VIEW § VIEW 6 VIEW 7

&

VIEW 8

Figure 12-56. Harness Assembly, Station Wagon Rear Door Jumper (RH Side).

00-P12-018

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-141

ITEM PART NUMBER DESCRIPTION Qry

Figure 12-56.

Harness Assembily, Station Wagon Rear Door Jumper

(RH Side).
1 6010117 HARNESS ASSEMBLY, rear door jumper ............. 1
2 5037039 ¢ CONNECTOR, 2-way mold-on, to rear courtesy light 1
3 59039085 ¢CONNECTOR, 3-way, to rear door jomb switch. . . .. 1
4 6009107 ¢ CONNECTOR, 10-way, to rear door lock module . . . 1
5 6009730 *TERMINAL, female, to rear vertical door contacts. . . 2
6 5095714 ¢ CONNECTOR, 6-wayy, to rear door window and locks

harNess . .. ... 1

7 6008670 ¢CONNECTOR, 8-way, to cross-body harness .. ... .. 1
8 6010129 ¢ CONNECTOR, 6-way, to cross-body harness . ... ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG
12-142 ELECTRICAL

2
AN
»}i{\\%
/7%3‘
\\\\\\\ ‘%‘q\;' 3
&
e N
L T s s
L |-|-|-{l{////}}!IIIIIII////, e 4
» S=3 Z D D XX
&y § 2 2 2y,
$ N = & . %
\\\ ol - TN \ /// 6
\\\\\ qup ! 't’f:\" \‘/‘\z N /////
Ao X KA
12 1 0 7 ¥
13

VIEW 10 VIEW 11

VIEW 12

VIEW 13

00-P12-020

VIEW 14

Figure 12-57. Engine Harness Assembly, GM.

AM General Corporation



2001 HUMMER PARTS CATALOG

ELECTRICAL 12-143

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-57.
Engine Harness Assembly, GM.
1 5745363 HARNESS ASSEMBLY,engine ... ...........coovvn.. 1
2 S.LA. eCONNECTOR, 4-WQAY . . . oo 1
3 S.LA. eCONNECTOR,2-WQAY . . .o ovvee e 1
4 S.LA. eCONNECTOR,3-WQAY . . o oo ve e 1
5 S.LA. eCONNECTOR, 2-WQAY . . o v\ vv e 1
6 S.LA. eCONNECTOR,2-WQAY . . . oo evee e 1
7 S.LA. eCONNECTOR, 4-WQAY . . . oo ve e 1
8 S.LA. ¢CONNECTOR, 2-WAY .+ v v\ vv e 1
9 S.LA. eCONNECTOR, 6-WQAY . . .o oo 1
10 S.LA. eCONNECTOR,3-WQAY . . . oo ie e 1
11 S.LA. eCONNECTOR, 4-WQAY . . v v vve e 1
12 S.LA. eCONNECTOR,2-WQAY . . .o vvvee e 1
13 S.LA. eCONNECTOR,3-WQAY . . .o v ve e 1
14 S.LA. eCONNECTOR, 40-WAY . . .o 1

NOTE 1: ENGINE HARNESS ASSEMBLY P/N 5745363
COMES WITH ENGINE.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-144 ELECTRICAL

00-P12-021

Figure 12-58. PCM and Digital Ratio Adapter.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-145

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-58.
PCM and Digital Ratio Adapter.
1 6009716 ADAPTER, digital ratio, 2.56:1 axleratio. . .. ......... 1
1 6009717 ADAPTER, digital ratio, 3.08:1 axle ratio. .. .......... 1
2 6010412 RECEIVER MODULE keylessentry ................. 1
3 6010811 MODULE, powertrain control,domestic ............ 1
3 6010812 MODULE, powertrain control,export. .............. 1
4 B18245B05 NUT L 4
5 9416128 WASHER. flat. . ... 4
6 MS45904-60 LOCKWASHER, external-tooth .................... 4
7 6010432B9 BRACKET,PCM mounting .. ...................... 1
8 6003831 CLIP AND STUD ASSEMBLY. . .. .ot 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-146 ELECTRICAL

2

P12-048.4

Figure 12-59. Miscellaneous Electrical Items.

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-147

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-59.
Miscellaneous Electrical ltems.
1 6002810 BRAKE LIGHT SWITCH BRACKET ... ......... ...\t 1
2 6002811 BRAKE LIGHT/CRUISESWITCH . .. .. ........... ... 1
3 6002625 DAYTIME RUNNING LIGHT MODULE (Canada Only) . . 1
4 12356704 PARKING BRAKESWITCH. .. ....... oo 1
5 5938686 TRANSFER LOCK SWITCH. . ... .o 1
6 N/S SCREW, 1/4-20X3/4. . ... i 2
7 5937842 NUTINSERT . .o e 3
8 6010328 BRACKET ASSEMBLY, junction block & connector
mounting. .. ... 1
9 59039712 ONUTINSERT . ..o 2
10 N/S FLATWASHER, 1/4. . ... e 5
11 N/S BOLT, 1/4-20x5/8. .. .. i 3
12 N/S NUT, T/4-20 .. e 2
13 6007329 JUNCTIONBLOCK . ..o 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

12-148 ELECTRICAL

/”/I' (@ = |
IS ‘ 17 )))))/)l)))

S
= Ff-\\\ §
Z_ A\

Doy,

9-512-085.2

Figure 12-60. Remote Entry Transmitter and Receiver

AM General Corporation




2001 HUMMER PARTS CATALOG

ELECTRICAL 12-149

ITEM PART NUMBER DESCRIPTION Qry
Figure 12-60.
Remote Entry Transmitter and Receiver
1 6010412 RECEIVER MODULE,remoteentry . ................ 1
2 6010411 TRANSMITTER, four-button, remote entry, SEE NOTE 1. . 2

NOTE 1: THE FOUR-BUTTON TRANSMITTER IS THE
REPLACEMENT FOR THE FACTORY-SUPPLIED
THREE-BUTTON TRANSMITTER. SEE REMOTE
ENTRY KIT, P/N 56745076, IN ACCESSORIES,
CHAPTER 13. THE THREE BUTTON TRANSMITTER
IS NOT AVAILABLE.

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

12-150 ELECTRICAL

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-1

Section 13

ACCESSORIES
TITLE PAGE NUMBER

Air Filter Restriction Gauge Kit . . .. ..o 13-62
Auxiliary Air Hose Kit ... 13-46
Bedliner Kit. .o e e e 13-118
Bike ROCK Kit. . . e 13-112
Brushguard Kit and Mounting Hardware . . ... ... e 13-12
Brushguard Kit, Heavy Duty Accessory Frontal-Coverage . . ... 13-14
Brushguard Kit, Heavy Duty Accessory Wrap-Around . ... ..o 13-16
Bumper (Front with Brushguard and without Winch) Cover Kit,

Polished or Brushed Stainless Steel . . ... ... . 13-102
Bumper (Front with Winch) Cover Kit, Polished or Brushed Stainless Steel . ................. 13-100
Bumper (Rear) Cover, Polished or Brushed Stainless Steel . .............. ... ... .. ... ..., 13-104
Cargo Area Liner, STation WagQON . ... ..ot 13-54
CD Changerand Remote Control. . . ... 13-84
Dash Trim Appliqué Kit, T993 - 2000, . . .. oot e 13-86
Door Handle and Bezel Covers, Polished and Brushed Stainless Steel .. ................... 13-116
Driveline Protection and Mounting Hardware . ........... ... . . . s 13-28
Driveline Protection SKId Plates . . .. . ... o 13-30
DUal Ol FIlter Kit. .o e e e 13-94
Electric Seat Heater Kit. . . ... 13-88
Floor Mats. .o 13-56
Grille (Front) Cover, Polished or Brushed Stainless Steel . ........... ... ... . . ... 13-108
Grille (Upper) Cover, Polished or Brushed StainlessSteel . ............. ... . o . 13-106
Hourmeter Kit. . ..o 13-70
Leather Upholstery . ... 13-60
Off-Road Accessory Kit, 4-Door Hard Top and 4-Door Soft Top, Models 83 and 90 .. ..... ... 13-92
Off-Road Accessory Kit, Station Wagon,Model 84. . ... ... ... .. i 13-90
Off-Road Light Kit . .o e 13-80
Pioneer TOOl Kit . ..o 13-22
Radio Noise Suppression Filter Kit . ... ... 13-72
REAr D TS O . . o o e 13-48
Reflective Triangle Warning Device, Jack Assembly, and Mounting Hardware. ... .......... 13-18
Remote Entry Kits . ..o 13-34
Rocker Panel Guard Accessory Kit. ... . 13-32
Roof Rack Kit, Aluminum,Round TUbe . ... ... 13-124
Roof ROCKk Kit,Side Load . ... . o e 13-114
Roof Rack Kit,Steel,Square TUbe . ... ... 13-122
RUNNING BOArd Kit . .. e 13-42
SEAT OV . o o 13-58
Seat, AUXIIANY. . .o 13-50
Side Step Bars Kit. . ..o e 13-44
SKi ROCK Kit . o 13-120
Skid Plate Cover, Polished Stainless Steel ... ... o 13-110
Slant-Back (Soft) Kit (FOur-Door SOff TOp) . .. .o oo e e e e e 13-74

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-2 ACCESSORIES

TITLE PAGE NUMBER

Soft Square Back Kit, Model Q0 . .. ... . 13-76
Spare Tire Carrier Kit, Swing-Away (Steel WheelsOnly). . ... oo i 13-24
Spare Tire Carrier,Bed-Mounted (Steel Wheels Only) . .. ... ... . i i 13-26
Tire (Tubeless) Repair Kit, EXternal . ... ... e e e 13-66
Tire (Tubeless) Repair Kit, Internal. . ... .. e e 13-68
TIre GGG o o 13-98
Tire Repair Accessory Kit, External. . .. ... . 13-96
Tonneau Cover 4-Door HOratop . . ..o 13-52
Tow Ball ASSEmMDlY . . 13-10
Traveler's SUrVIVAL Kt . ..o 13-64
Universal Roof Mounting ROCK Kit ... ..o 13-40
Bty ST, o e 13-20
Wheel and Tire Assembly, SpaceSaver SPAre ... ... 13-36
Wheel Cover Kit, Stainless Steel . .. ... o 13-82
Wheel, Tire, and Runflat Assembly, One-Piece Aluminum Rim, 16.5” (Optional). .. .......... 13-38
WiINCh ACCessory Kit . oo e e 13-8

Winch Assembly, Mounting Hardware, and Related Parts (Winch Kit) ..................... 13-3

WINCH ASSEmMIlY. . . oo 13-6

WINCh ROller FQirlead . . ..o 13-78

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-3

01-P13-004 1

Figure 13-1. Winch Assembly, Mounting Hardware, and Related Parts (Winch Kit)
Sheet 1 of 2.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-4 ACCESSORIES

P09-009.2

Figure 13-1. Winch Assembly, Mounting Hardware, and Related Parts (Winch Kit)
Sheet 2 of 2.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-5

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-1.
Winch Assembly, Mounting Hardware, and Related
Parts (Winch Kit).
1 5745286 KIT, winch, 12V, 12000-Ib capacity, SEE NOTES 1,2, and 3. 1
2 S.1K. oNUT,clamp, 1/4-20GCr8 ... ..o 1
3 12338481 eBRACKET,CIOMP . .. oo e 1
4 5744290 ¢ CABLE ASSEMBLY, winch-to-battery ............... 1
5 7385182 oCLAMR positive and ground cables. .. ............ 1
6 S.IK. ol OCKWASHER, med, 1/4,ZN,clamp .. .. ..... .o 1
7 S.IK. oSCREW, 1/4-20x3/4,ZN.clamp. . ......oov i 1
8 6011149 eWINCHASSEMBLY . . ..o e 1
9 S.ILA. eoSCREW,Clamp. .. ..o 2
10 MS21334-28 e e CLAMR positive and ground cables ............. 2
11 5741028 ¢ e CLAMR winch motor-to-cover assembly, ......... 2
12 5745269 eeCONTROLPACK .. i e 1
13 S.ILA. e oNUT, winch cable-to-motorstud. . ............... 1
14 S.LA. eoWINCH . ... 1
15 S.ILA. ¢ oSCREW, winch cable-to-motor . ................. 1
16 5744739 eHOOK ASSEMBLY ...t 1
17 S.ILA. eeHOOK, WINCh. .. .o 1
18 S.ILA. eeCLEVISPIN,winchhook . .. ................ot 1
19 S.ILA. eeCOTTERPIN,1/8X 1 1/4. ... . i 1
20 5742974 oWIRE ROPE,75feetlong. . ... 1
21 5741152 eBOLT, winch,M12-1.75x35. ... .......... ... ..., 4
22 S.IK. e WASHER,M12. . ..o 4
23 6000236 eDECAL,WINCh . ... 1
24 MS27040-13 eNUT,WINCh . ..o e 4
25 5745267 eREMOTE CONTROLLER,winCh. .. . ..o 1
26 5935666B5 eBUMPER,front ... ... ... .. 1
27 12342388B5 oFRAME EXTENSION, front bumper,RH. ............. 1
27 12342387B5 ¢FRAME EXTENSION, front bumper,LH. ............. 1
28 S.ILK. e WASHER, flat,hard, 1/2,typeB.................... 18
29 S.LK. o LOCKNUT, 1/2- 13 ,fronftbumper .. ............... 8
30 S.LK. oBOLT,5/8-16x 1,brace assembly ................ 4
31 S.LK. oWASHER, flat,3/8,brace assembly . ............... 8
32 12342389 eBRACE ASSEMBLY,LH.. . ... 1
32 12342390 eBRACE ASSEMBLY,RH. ... ... . o 1
33 S.IK. oNUT,3/8 - 16,brace assembly . . .................. 4
34 S.IL.K. oBOLT, 1/2-13x 1 1/2,frame extension. ............ 6

NOTE 1: MUST ALSO ORDER SKID PLATE, P/N 5935669,

FOR VEHICLES WITH UNDERBODY PROTECTION.

NOTE 2: TO KEEP VEHICLE WARRANTY IN EFFECT,
UPGRADED HEAVY DUTY FRONT SPRINGS MUST
BE USED ON VEHICLES EQUIPPED WITH WINCH.
SEE SERVICE INFORMATION BULLETIN 98-13-06.

NOTE 3: FOR MOUNTING HARDWARE, REFER TO FRONT
BUMPER AND LIFTING SHACKLE (WINCH KIT) IN
SECTION 9.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-6 ACCESSORIES

Figure 13-2. Winch Assembly.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-7

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-2.
Winch Assembly.
1 6011149 WINCHASSEMBLY .. ... 1
2 5742884 ¢CAPSCREW,dllenhead, 1/4-20x3 .............. 10
3 5745266 ¢GEARHOUSING ASSEMBLY . .. .. ... ..o 1
4 5745261 eDRUMASSEMBLY . . ..o 1
5 5742974 o WIRE ROPE, 7/16-inch DIA. x 64.5-feetlong . ....... 1
6 5744739 eHOOKAND CABLE . ... ... 1
7 5714481 oTHRUSTWASHER . . ... ... 2
8 5745262 eDRUM SUPPORT,gearend ... ..., 1
9 5745259 ¢CAPSCREW, adllenhead,3/8-16x 1. .............. 6
10 5745263 eGASKET . .o 2
11 5714484 eCARRIER ASSEMBLY,stage 3 .. .. ..., 1
12 5745264 oRING GEAR,oufputstage . ..................... 1
13 5714498 oDRIVESHAFT. .. oo 1
14 5745265 eCARRIER GEAR,sfage 2 . ... ...t 1
15 5742886 ¢CARRIERGEAR,stage 1 ..... ... ... ... .. ...... 1
16 5742888 oSUNGEAR. . .. 1
17 5714499 eBRAKE ASSEMBLY . ... ... 1
18 5745260 OTIEROD . ..o 3
19 5714478 eBRAKEDRIVER . . ... o 1
20 5742882 oSPACER . ..o 2
21 5745258 ¢DRUM SUPPORT,motorend .. ................... 1
22 5745257 oMOTOR ASSEMBLY,winch .. ... 1
23 5745269 ¢CONTROL PACK ASSEMBLY. .. .. ... 1
24 5741028 eCLAMP . . 2
25 5745268 eCABLE ASSEMBLY,battery....................... 1
26 5745267 eREMOTE CONTROLLER ... ... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-8 ACCESSORIES

L

,.'.‘A)yo‘.
¥
(D m

@)
%

A
N

Dl |
07, ;,v‘ (O S
1 ,,,,,,,, _,__ ,_,_
W\%@W ___,//, /,J

i

Figure 13-3. Winch Accessory Kit.

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-9

ITEM PART NUMBER DESCRIPTION Qry

Figure 13-3.
Winch Accessory Kit.

1 5745019 KIT, WINCh QCCessory . . ... ..o 1
2 S.LK. eBAG,camouflage . ........ ..o 1
3 S.1K. oCHAIN . 1
4 S.1K. oTRUNK PROTECTOR,2-inCh . .. ..o oo 1
5 S.IK. oSHACKLE 3/4-inch . ... .. o 1
6 S.IK. oGLOVES . 1 pair
7 S.IK. oSNATCHBLOCK . ..o e 1
8 5744881 oSTRAR3-inch30feet ................ ... ... ... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-10 ACCESSORIES

Figure 13-4. Tow Ball Assembly

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-11

ITEM PART NUMBER DESCRIPTION Qry

Figure 13-4.
Tow Ball Assembly

1 5744936 TOW BALL ASSEMBLY, 1 7/8”, 2", and 2 5/16"....... 1
2 S.LK. ePIN,anchor ... . . 2
3 S.1K. oOFFSET . 1
4 S.1K. OBALLSET . o 1
5 S.LK. ePIN,retainer. .......... ... i i 2

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-12 ACCESSORIES

P13-005.5

Figure 13-5. Brushguard Kit and Mounting Hardware.

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-13

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-5.
Brushguard Kit and Mounting Hardware.
1 6000999 KIT, brushguard, vehicle w/ winch . ................ 1
2 6000862 ¢BRUSHGUARD ASSEMBLY,w/winch ............... 1
3 5035839 oLANYARD, lockingpin. ... ... 2
4 6007230 oPIN,quickrelease ............ ... .. i, 2
5 S.1K. oSCREW,5/8 - 11 x 3 3/4,Gr8, CAD, bracket mounting 2
6 S.LK. *WASHER, flat, hard, 5/8,Type B, bracket mounting . . 16
7 S.LK. eBOLT, 1/2-13x 1 3/4,Gr8,CAD, bracket mounting . 4
5039266 oDECAL, brushguard (not illustrated) . ............. 1
8 S.LK. *WASHER, flat, hardened, 1/2, type B, bracket mounting. 8
9 S.1K. o LOCKNUT, 5/8 - 11, bracket mounting.w/ winch. . .. 8
10 6000864B1 eBRACKET, brushguard support . . ................. 2
11 S.IK. oWASHER, 1/4. . ... . 2
12 S.LK. oSCREW, tapping, 1/4-14x1/2. .. ... oot 2
13 S.ILK. oL OCKNUT, 1/2 - 13,Gr8, CAD, bracket mounting . . . . 4
14 6001000 KIT, brushguard, vehicle w/owinch. . .............. 1
15 6000862 ¢BRUSHGUARD ASSEMBLY,w/owinch.............. 1
16 5935839 oLANYARD, lockingpin. ... ... 2
17 6007230 OPINLIOCKING. . oo 2
18 S.1K. oSCREW,5/8 - 11 x3 3/4,Gr8, CAD, bracket mounting 2
19 S.LK. *WASHER, flat, hard, 5/8, type B, bracket mounting . . 16
20 S.LK. eBOLT, 1/2-13x 1 3/4,Gr8, CAD, bracket mounting . 4
21 S.ILK. o WASHER, flat, hard, 1/2,type B, bracket mounting . . 8
22 S.ILK. oL OCKNUT, 5/8 - 11, bracket mounting, w/o winch. . . 2
23 6000864B1 BRACKET, brushguard support ... ................. 2
24 S.IK. OWASHER, T/4. . ... 2
25 S.IK. oSCREW, tapping, 1/4-14x1/2. . ......... oot 2
26 S.1K. *WASHER, flat, 5/8, type B, bracket mounting, w/o winch 16
27 S.1K. oLOCKNUT, 5/8 - 11,Gr8, CAD,w/owinch.......... 8
28 S.1LK. o LOCKNUT, 1/2 - 13, Gr8, CAD, bracket mounting . . . . 4
29 S.LK. o WASHER, flat, hard, 1/2,type B, bracket mounting . . 8
30 6001552B5 ¢BRACKET, tow hook support,LH.,w/owinch....... 1
30 6001553B5 ¢BRACKET, tow hook support, R.H.,w/o winch....... 1
31 S.IK. oSCREW, 5/8 - 11 x 3 3/4,Gr8, CAD, bracket mounting,
W/OWINCHh . 8
5039266 oDECAL, brushguard (not illustrated) . ............. 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-14 ACCESSORIES

00-P13-001

Figure 13-6. Brushguard Kit, Heavy Duty Accessory Frontal-Coverage.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-15

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-6.
Brushguard Kit, Heavy Duty Accessory Frontal-Cover-
age.
1 5745211 KIT, heavy duty accessory frontal-coverage brushguard 1
2 5745254 ¢BRUSHGUARD, frontal coverage .. ............... 1
3 S.IK. eBOLT, shoulder, 1/2x5/8",SEENOTE 1............. 4
4 5745407 ¢BRACKET, mounting feet, SEENOTE 1 ............. 2
5 S.IK. oWASHER, nylon, 1/2”,SEENOTE 1................. 4
6 S.IK. oNUT, flanged, 3/8-16,SEENOTE 1................ 4
7 5745409 eGUARD,rubber . ........ ... . 4
8 S.IK. oNUT, 1/2",SEENOTE 1 ... ... 4
9 S.IK. oWASHER, 1/2",SEENOTE 1. ... ...t 8
10 S.IK. oBOLT, 1/2x2",SEENOTE T..... ... ... it 4
11 5745405 olOCKPIN,SEENOTE 1... ..o 2
12 5745406 L ANYARD, with stainless steel tab,6”,SEE NOTE 1 . .. 2
13 S.IK. oBOLT, button head, 1/4-20 x 3/4,SEENOTE 1 .. .. ... 2
14 S.IK. o WASHER, nylon, 1/4”,SEENOTE 1. ................ 4
15 S.IK. olOCKNUT, 1/4",SEENOTE 1. .. .. ... ..o 2
16 5039266 DECAL, brushguard caution, English, SEE NOTE 2. . . .. 1
16 6002679 DECAL, brushguard caution, French, SEE NOTE 2. . . . . 1
16 6002019 DECAL, brushguard caution, Arabic, SEE NOTE 2. . . .. 1

NOTE 1: COMPONENT OF MOUNTING HARDWARE
AND BRACKETS KIT, P/N 5745408, WHICH
CONSISTS OF THESE 12 ITEMS ONLY.

NOTE 2: IF THE VEHICLE WAS NOT PREVIOUSLY
EQUIPPED WITH A BRUSHGUARD A CAUTION
DECAL WILL NEED TO BE ORDERED IN THE
APPROPRIATE LANGUAGE FOR AREA OF USE.
DECALS DO NOT COME WITH THE BRUSH-
GUARD KIT.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-16 ACCESSORIES

00-P13-002

Figure 13-7. Brushguard Kit, Heavy Duty Accessory Wrap-Around.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-17

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-7.
Brushguard Kit, Heavy Duty Accessory Wrap-Around.

1 5745210 KIT, heavy duty accessory wrap-around brushguard . 1
2 5745255 ¢BRUSHGUARD, wrap-around coverage ... ........ 1
3 S.1K. eBOLT, shoulder, 1/2x5/8”,SEENOTE 1............. 4
4 5745407 ¢BRACKET, mounting feet, SEENOTE 1 ............. 2
5 S.IK. oWASHER, nylon, 1/2”,SEENOTE 1 ................. 4
6 S.1K. oNUT, flanged, 3/8-16,SEENOTE 1. ............... 4
7 5745409 eGUARD,rubber . ....... .. 4
8 S.I.K. oNUT, 1/2",SEENOTE 1.... ... . i 4
9 S.1K. oWASHER, 1/2",SEENOTE 1. . .. .. ..o 8
10 S.IK. oBOLT, 1/2x2",SEENOTE 1....... ... 4
11 5745405 olOCKPIN,SEENOTE 1.... ... ..o 2
12 5745406 L ANYARD, with stainless steel tab,6”,SEE NOTE 1 . .. 2
13 S.IK. oBOLT, button head, 1/4-20 x 3/4,SEENOTE 1 ... .... 2
14 S.IK. oWASHER, nylon, 1/4”,SEENOTE 1................. 4
15 S.1K. oLOCKNUT, 1/4",SEENOTE 1. .. .. ... oo 2
16 59039266 DECAL, brushguard caution, English, SEE NOTE 2. . . . . 1
16 6002679 DECAL, brushguard caution, French, SEE NOTE 2. . . . . 1
16 6002019 DECAL, brushguard caution, Arabic, SEE NOTE 2. . . . . 1

NOTE 1: COMPONENT OF MOUNTING HARDWARE
AND BRACKETS KIT, P/N 5745408, WHICH
CONSISTS OF THESE 12 ITEMS ONLY.

NOTE 2: IF THE VEHICLE WAS NOT PREVIOUSLY
EQUIPPED WITH A BRUSHGUARD A CAUTION
DECAL WILL NEED TO BE ORDERED IN THE
APPROPRIATE LANGUAGE FOR AREA OF USE.
DECALS DO NOT COME WITH THE BRUSH-
GUARD KIT.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-18 ACCESSORIES

P13-006.1

Figure 13-8. Reflective Triangle Warning Device, Jack Assembly, and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-19

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-8.
Reflective Triangle Warning Device, Jack Assembly,
and Mounting Hardware.
1 11669000 KIT, Folding Reflective Triangle Warning Device. . . . .. 1
2 S.IK. eWARNING TRIANGLE . .. ....... ... 3
3 S.IK. oSTORAGE CONTAINER. . . ... 1
4 5039822 JACK ASSEMBLY, SCISSOr . . . v v v v e 1
5 S.IK. CJACK TIre o 1
6 S.IK. eCRANKRATCHET . ... .o 1
7 S.IK. eCRANKEXTENSION .. ... 1
8 S.IK. eCRANK . ..o 1
9 6002031 BAG.jack/tool .......... . 1
10 14009303 WRENCH,wheellug ................ ... ... ..... 1
10 5745304 WRENCH, wheel lug, for aluminum wheels. . . ... .. .. 1
11 N/S WING NUT,5/16-18,Steel. .. ..., 2
89
12 N/S WASHER, flat,5/16,Type B.ZN .................... 2
89
13 6009332 BRACKET, jack hold-down. . ...................... 2
89
14 6000161 STUD.jackhold-down . ............ .. ..ot 2
89
15 N/S BOLT, 1/4-20x2, Gr5, CAD. ......... it 1
83,84,90
16 N/S NUT, 1/4-20,Gr8,ZN .. ... . e 2
83,84,90
17 N/S WASHER, flat,hard, 1/4,type B, ZN ................ 4
83,84,90
18 6000268B2 BRACKET ASSEMBLY,strap .. ... ... ..o 1
83,84,90
19 N/S BOLT, 1/4-20x1 1/2,Gr5, ZN . ... ........ ... .... 1
83.,84,90
20 6000265B2 BRACKET ASSEMBLY, jack hold-down. .. ............ 1
83,84,90
21 12339734-4 oSTUD, jack hold-down bracket. . ................. 2
22 6000270B2 oBRACKET. ClOmMPING. .« o+ e 1
83,84,90
23 N/S o WASHER, flat, #10,type B, ZN . .. ... .............. 2
83,84,90
24 N/S oWINGNUT,#10-24,steel . .......... .. ... o... 2
83,84,90
25 N/S eBRACKET,retaining .. ... 1
26 6000273 STRAP ASSEMBLY ... ... 1
83,84,90

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-20 ACCESSORIES

P13-053

Figure 13-9. Utility Step

AM General Corporation




2001 HUMMER PARTS CATALOG

¢BAG, heavy-duty canvas, black

ACCESSORIES 13-21
ITEM PART NUMBER DESCRIPTION Qry
Figure 13-9.
Utility Step
1 5744641 STEP ASSEMBLY, utility,red ............ ... .. ... ... 1
S.LLA.

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

13-22 ACCESSORIES

3)!

==

P13-038

Figure 13-10. Pioneer Tool Kit.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-23

ITEM

PART NUMBER DESCRIPTION

Qry

Figure 13-10.
Pioneer Tool Kit.

6004898 KIT,pioneertool . .......... ... . i i

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-24 ACCESSORIES

6-813-041.5°

Figure 13-11. Spare Tire Carrier Kit, Swing-Away (Steel Wheels Only).

AM General Corporation




2001 HUMMER PARTS CATALOG
ACCESSORIES 13-25

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-11.
Spare Tire Carrier Kit, Swing-Away (Steel Wheels Only).
1 5744642 KIT, swing-away spare tire carrier. . ................ 1
2 6007340P2 oLUGNUT, flanged,9/16 .. .. .. .. v 3
3 5035349 oPLUG. hOle . .. .. 3
4 6004008 oDECAL,sparetirewarning .. .................... 1
5 5935839 oLANYARD ..ot 1
6 6007230 oPIN,spare tirecarrier. .......................... 1
7 S.1K. oSCREW, tapping, 1/4-14x5/8, Phos . ............ 1
8 S.IK. oWASHER, flat, 1/4 .. ... ... 1
9 6007764B9 oFRAME, swing-away sparetire................... 1
10 5744553 oSWING-AWAY CUSHION, 40" long,SEENOTE 1 ... ... 1
11 ¢ o SWING-AWAY CUSHION, 15", SEENOTE2 ......... 2
12 ¢ e SWING-AWAY CUSHION, 10",SEENOTE 2 ......... 1
13 S.ILK. oWASHER, flat,hard, 1/2, type B .................. 14
14 S.IK. oBOLT, 1/2-13x3 3/4,Gr8,CAD. ...t 1
15 12339186 oBRACE,bumper,RH........ ... o i 1
16 S.IK. oLOCKNUT, 1/2-18 .o s 7
17 S.IK. oBOLT 1/2-13x3,Gr8,CAD. .. ... 6
18 6002620B2 OSPACER . . . 1
19 6011123B9 eBRACKET, spare firemounting .. ................. 1
20 5903529189 oPLATE, fuberetainer ............. ... ... ... ... 1
21 S.IK. oBOLT,5/16-18x1.00,Gr5,Cad . ................. 1
22 S.IK. oFITTING, lubrication ........... .o 1
23 600804982 eBRACKET, tire carrierstop ... .................... 1
24 S.IK. oBOLT,5/16-18x3,Gr8,Cad.............covvivn 2
25 S.IK. oWASHER, flat,5/16 . ... ... .. o 6
26 S.1K. oBOLT,5/16-18x3/4,Gr8,ZN. . .......... ..o 2
27 S.IK. oLOCKWASHER,med,5/16. . .........o i 3
28 600805682 ¢BRACKET, carrier,holddown . ................... 1
29 S.IK. oLOCKNUT,5/16-18,Gr8 ... ... 2
30 S.IK. oSCREW, 1/4-20Xx7/8,ZN. .. ... 2
31 5035281 oBLOCK, Quide. . ... 1

NOTE 1: CUT INTO THREE PIECES: TWO OF 15 INCHES,
ONE OF 10 INCHES

NOTE 2: MADE FROM 40-INCH CUSHION 5744553.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-26 ACCESSORIES

P13-009.1

Figure 13-12. Spare Tire Carrier, Bed-Mounted (Steel Wheels Only).

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-27

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-12.
Spare Tire Carrier, Bed-Mounted (Steel Wheels Only).
1 5742944 KIT, bed-mounted spare tire carrier. . .............. 1
82,83,89
2 6007340P2 oLUGNUT, flanged.9/16-18. .. ... ... ... ...t 3
3 6008230B3 oSPARE TIRE FRAME ASSEMBLY . .. ... 1
4 5935349 eePLUG, 1/4-20X7/8. .. i 2
5 MS24667-54P2 ¢SCREW, countersunk,sockethead ............... 4
6 S.IK. oBOLT, 1/2-13x3 1/2,Gr5,Phos. .......v v 2
7 6000931B2 oMOUNTING BRACKET,RH. ...................... 1
8 S.IK. oNUT,1/2-13,Gr8,CAD .. .. ..o 2
9 6000942B2 OSPACER . . .o 6
10 12339376-1 e ADHESIVE-BACKED TAPE. . . .. ... oo 2
11 59035428 oRIVNUT,3/8-T16,ZN ... . i 5
12 S.1LK. oSCREW,3/8-16x1 3/4,Gr5,CAD................ 2
13 S.I.K. o OCKWASHER, med,3/8,Phos .. ................. 2
14 S.1K. oWASHER, flaf,3/8,type B. .. ....... .. . o 2
15 5935839 OLANYARD . .ot 2
16 S.1K. oWASHER. flat, 1/4 . . ... ... o 2
17 S.IK. oSCREW, tapping, 1/4-14x 1/2,Phos. . .. .......... 2
18 6007230 oLOCKPIN. . o 2
19 6000930B3 oMOUNTING BRACKET,LH.. . ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-28 ACCESSORIES

Figure 13-13. Driveline Protection and Mounting Hardware.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-29

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-13.
Driveline Protection and Mounting Hardware.
1 5744299 KIT, underbody protection, vehicle w/owinch .. .. .. 1
1 5744281 KIT, underbody protection, vehicle w/ winch,
SEENOTE T ...t e 1
2 600615089 oSHIELD, fueltank ........ ..o 1
3 S.1.K. eBOLT,3/8-16x3 1/4,Gr8,Phos. . ................ 5
4 S.1K. o WASHER, flat, 3/8, type B (use w/ kit P/N 5744299). . . 40
4 S.IK. o WASHER, flat, 3/8,type B (use w/ kit P/N 5744281) . . 30
5 5594341 oSPACER,front . ... o 3
6 5593490 oFRONT SHIELD ASSEMBLY. . . ..o oo 1
7 S.1LK. o OCKNUT, 3/8 - 16, Gr8 (use w/ kit P/N 5744299) . . .. 20
7 S.IK. oLOCKNUT, 3/8 - 16,Gr8 (use w/ kit P/N 5744281). . .. 14
8 S.IK. oSCREW,cap.3/8-16x1 1/8,Gr8,CAD ........... 7
9 S.ILK. oBOLT,3/8-16x3 3/4,Gr8,Phos. .. ............... 1
10 5593491 oINTERMEDIATE SHIELD ASSEMBLY .. ............... 1
11 S.1K. oBOLT,5/16-18x1,Gr8, CAD. . ... 12
12 S.LK. oWASHER, flat,5/16,hardened, type B,ZN ... ... .. .. 36
13 5593494 ¢BRACKET ASSEMBLY, shield mounting,LH.. ......... 1
14 5593499 oSHIELD, fransfercase. . ........... ...t 1
15 S.IK. oBOLT,3/8-16x1,Gr8,CAD. .. ..o 2
16 S.1K. oLOCKNUT,5/16-18,Gr8 . .. ... 18
17 5594342 oSPACER, underbody protection,rear ............. 9
18 5593492 oREARSHIELD ASSEMBLY . . .. .. ..o 1
19 12447145 oBRACKET, tube rearmounting ................... 3
20 S.IK. oBOLT,5/16-18x2 3/4,Gr8,ZN................ ... 6
21 5593496 oWASHER, laminated fioer,3/8. ................... 4
22 5593496 ¢BRACKET, tube support fransmission . . ............ 2
23 S.1K. oBOLT,3/8-16x1 1/2,Gr8,CAD. ...t 2
24 5593495 ¢BRACKET ASSEMBLY, shield mounting,RH. ......... 1
25 S.1K. oBOLT, 1/2-13x3 3/4,Gr8,CAD ........... ...t 2
26 S.IK. oWASHER, flat,hardened, 1/2. . ................... 4
27 S.IK. oLOCKNUT, 1/2-18 ..o e e 2

NOTE 1: FOR SKID PLATE INFORMATION, REFER TO
DRIVELINE PROTECTION SKID PLATES ON NEXT
PAGE.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-30 ACCESSORIES

P13-011

Figure 13-14. Driveline Protection Skid Plates.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-31

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-14.
Driveline Protection Skid Plates.
1 5744299 KIT, underbody protection, vehicle w/o winch ... ... 1
1 5744281 KIT, underbody protection, vehicle w/winch . ... .. .. 1
2 S.IK. o WASHER, flat, 5/16, hard, type B,ZN,w/o winch . . . .. 8
3 S.IK. oLOCKNUT,5/16-18,Gr8,w/owinch .............. 4
4 S.1K. eBOLT,5/16-18 x 1,Gr8,Phos, w/owinch. .. ........ 4
5 59035943 oSKID PLATEw/owinch. .. .. ..o 1
6 S.IK. oWASHER, flat,3/8,type B,w/winch ............... 6
7 S.IK. eBOLT,3/8-16x 1,w/winch,Gr8,CAD . ............ 3
8 S.1K. oLOCKNUT,3/8-16,Gr8,w/winch................. 3
9 5935669 oSKID PLATEW/winCh ... ... oo 1

NOTE 1: FOR DRIVELINE PROTECTION PARTS, REFER TO
DRIVELINE PROTECTION AND MOUNTING
HARDWARE ON PAGES 13-28 AND 13-29.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-32 ACCESSORIES

<

—
\@\g\\&\@l S

Figure 13-15. Rocker Panel Guard Accessory Kit.

AM Genera | Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-33

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-15.
Rocker Panel Guard Accessory Kit.
1 5745331 KIT, rocker panel protection (steel, w/reinforcements) 1
1 5745332 KIT, rocker panel protection (aluminum) ........... 1
1 5742908 KIT,rocker panel protection (steel) .. .............. 1
2 S.IK. o CAPSCREW, socket head,3/8-16x1 1/4, CAD ... 12
3 S.IK. oWASHER,flat, 3/8...... ... ... . .. 24
4 6001595 oGASKET,foamwasher. .. ... 12
5 6001241 oBRACKET, mounting. .. ... oo 2
6 6001283 oNUT,Utype. .. .. 9
7 S.1K. oLOCKNUT,3/8-16, Gr8. ... ..o 12
8 5745169 ¢PANEL, underbody skid, L.H. (steel), w/welded side
reinforcements, SEENOTE 1 ................ ... 1
8 5745170 ¢PANEL, underbody skid, R.H.(steel), w/welded side
reinforcements, SEENOTE 1 ................... 1
8 6005165B5 ¢PANEL, underbody skid, L.H. (aluminum), SEE NOTE 2 1
8 6005166B5 PANEL, underbody skid, R.H. (aluminum), SEE NOTE 2 . 1
8 6003614P ¢PANEL, underbody skid, L.H. (steel), SEENOTE 3 . . . .. 1
8 6003615P PANEL, underbody skid, R.H. (steel), SEE NOTE 3. . . .. 1
9 S.1K. oSCREW, socket, 3/8”-16 x 1.0 FLHD ZN W/Nylon. . . .. 12
10 S.IK. oRIVET, 3/16 dia.,blind, aluminum .. ............... 48
11 6001275 BRACKET, skid plate mounting .. ................. 3
12 6001278 oSHIM,skidplate . ........ ..o 6
13 5744675 DECAL,Hummer, black, SEENOTE4. . .............. 1
13 6004296 DECAL,Hummer,gold,SEENOTE4 .. .............. 1
13 6004295 DECAL,Hummer,silver, SEENOTE 4. .. .............. 1
13 6004294 DECAL,Hummer, white, SEENOTE4. . .............. 1
13 5744882 DECAL,Hummer,chrome,SEENOTE4. . ............ 1
14 5745140 KIT, rocker panel protection cover, polished
stainless steel, SEENOTES . .................. ... 1
14 5745200 KIT, rocker panel protection cover, brushed

stainless steel, SEENOTES . .....................

NOTE 1: PART OF KIT P/N 5745331
NOTE 2: PART OF KIT P/N 5745332
NOTE 3: PART OF KIT P/N 5742908

NOTE 4: NOT INCLUDED IN KIT - ORDER SEPARATELY
(SHIPPED IN PAIRS ONLY)

NOTE &: KIT INCLUDES RH AND LH COVERS

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-34 ACCESSORIES

Figure 13-16. Remote Entiry Kits.

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-35

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-16.
Remote Entry Kits.
1 5745076 KIT,remote entry, 4-button .. ..................... 1
2 6010413 oRECEIVER MODULE ASSEMBLY, garage door, 4-button 1
3 S.ILA. ¢ ¢D.C.VOLTAGE CONVERTER, power supply . . ...... 1
4 S.ILA. ¢ e RECEIVER MODULE, garage door, 4-button ... .. .. 1
5 6010425 oHARNESS ASSEMBLY, garage door interface switch. . 1
6 6010411 oTRANSMITTER, 4-button .. .. ......... oo 2
6010412 RECEIVER MODULE, 4-button (noft illustrated) 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-36 ACCESSORIES

00-P13-005

Figure 13-17. Wheel and Tire Assembly, SpaceSaver Spare.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-37

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-17.
Wheel and Tire Assembly, SpaceSaver Spare.
1 6008983B2 WHEEL ASSEMBLY, spacesaver . ................... 1
2 MS21245-8 oL OCKNUT, wheelassembly. .. ................... 1
3 12342794 ¢O-RING,wheelassembly . ...................... 1
4 12342793 oINSERT,wheelassembly ........................ 1
5 12342634 *VVALVE, pneumatic, wheel assembly . ............. 1
6 6005783P eWHEEL,one-piece. ... ............ i, 1
7 6008982 *TIRE, SpaceSaver, 9.50R16.5LT, load ratfing E 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-38 ACCESSORIES

00-P06-004.3

Figure 13-18. Wheel, Tire, and Runflat Assembly, One-Piece Aluminum Rim, 16.5” (Optional).

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-39

Qry

ITEM PART NUMBER DESCRIPTION
Figure 13-18.
Wheel, Tire, and Runflat Assembly, One-Piece
Aluminum Rim, 16.5” (Optional).
1 6011260 LUG COVER ASSEMBLY,WithCTIS . . .. ......... .. ...
2 6011548 ¢SCREW, center cover, aluminum wheel ...........
3 6011281 oDISK, wheel lug cover,with CTIS. . . ...............
4 6011280 oCOVER,wheellug. ...
5 6002923 TIRE, Wrangler, GSA,37 x 12.50R-165 . ............
5 12342644 TIRE,radial, MT,37 x 1250 R-165. . ................
6 6011266 RUNFLATASSEMBLY ...t
7 S.ILA. oSCREW ..
8 S.ILA. OWASHER . ...
9 S.LA. eBRACKET,security .......... . i
10 S.ILA. oRUNFLATHALF ...
11 S.ILA. oSQUARENUT,RHThread . .............. ..ot
12 S.ILA. oSCREW,N-T2. . . o
13 S.ILA. oSQUARE NUT,LHThread . .............. ... ...
14 6011251 WHEEL, one-piece aluminum, 16.5” ...............
15 6005109 VALVE ASSEMBLY, quick disconnect. .. .............
16 S.ILA. oVALVEBODY. . .t
17 S.ILA. oTUBENUT. . .o
18 5745243 CTISWHEEL TUBE ASSEMBLY .. ... ...
19 S.ILA. oTUBE,wheel,CTIS . . ... .. i
20 S.ILA. oFITTING ASSEMBLY, CTIS wheeltube. .. ............
21 S.ILA. eoTUBENUT. . ... e
22 S.ILA. eeFERRULE . ... ..
23 S.ILA. 0oCONNECTOR. . .o e s
24 6011252 LUG COVER ASSEMBLY,w/o CTIS . . .. ....... oo
25 6011548 oSCREW, center cover,aluminum wheel . ..........
26 6011282 oDISK, wheel lug cover,non-CTIS. . ................
27 6011280 eCOVER,wheellug........... ..o
28 12342644 TIRE,radial, MT . ...
28 6002923 TIRE,Wrangler, GSA . . ... e
29 6011283 TANKVALVE . e e
5593926 WHEEL BALANCE WEIGHT, tape on (noft illustrated). . .

AMDdMMNMNOMMMMMMMMDMMMDMMDED 00 0 0O 0 O N™~NASNNDMN-ASEDNO©ONS

A/R

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-40 ACCESSORIES

Figure 13-19. Universal Roof Mounting Rack Kit.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-41

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-19.
Universal Roof Mounting Rack Kit.
1 5744600 UNIVERSAL ROOF MOUNTING RACKKIT . ........... 1
2 5743258 OCROSSBAR . .\ i 2
3 S.LK. o OCKNUT,3/8 - 16,nylonInsert. . ................. 4
4 S.IK. oWASHER, flat,3/8 .. ... ... 4
5 5743250 oCLAMP ASSEMBLY . . ..o 4
6 S.LK. e OCKNUT, 1/4-20,nylonInsert ................. 4
7 5743254 eoSPACER,round,clamp . ......... o 4
8 5743253 eoCLIRCIOMP. . . o 4
9 5743252 eeBOQOT, rubber,clamp. ........... .. o 4
10 5743251 eoYOKE,ClaMP .o oo 4
11 5743269 eBOLT,3/8-16Xx2,Gr5,PNOS. .. ..o oo 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-42 ACCESSORIES

Figure 13-20. Running Board Kit.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-43

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-20.
Running Board Kit.

1 5743446 KIT,runningboard . .......... ... . i 1
2 6001283 oJ-NUT, " U"type,3/8-16. . ... .o 8
3 5743437 eMOUNTING bracket . ............... ... .. ...... 4
4 S.ILK. ol OCKWASHER, med, 3/8,Phos . . . ................ 12
5 S.1LK. eBOLT,3/8-16x1 1/4,Gr5,CAD. . .............. .. 12
6 5743441 oRECEIVER . .. .. 2
7 5743438 oPLATE,ClaMpP . . oo 6
8 S.IK. o WASHER, flat,3/8,TypeB........... ..o, 8
9 S.ILK. ¢ OCKNUT, 3/8 - 16,Gr5,ZN,nylon Insert. . . ......... 8
10 5743439 «CURVED TUBE, with black plastic insert, If,rr .. ... ... 2
10 5743440 «CURVED TUBE, with orange plastic insert, rf,Ir. ... ... 2
11 5743442 eRUNNING BOARD ... . e 2
12 5743443 eEND CAR If . .o 2
12 5743444 eEND CAR rflr. . oo 2
13 S.IK. oSCREW, frusshead, #10. .. ............ ... oo, 8
14 S.ILK. ol OCKNUT, #10-24,nyloninsert .................. 8
15 S.IK. «SCREW, tapping. slotted hex, flanged, 1/4-20x 3/4. 4
16 5743436 eCLIP. . 4
17 5743434 eCLIRSPING .« . oo 4
18 5743435 ePIN. . 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-44 ACCESSORIES

9-P13-009

Note: Left side of vehicle shown.

Figure 13-21. Side Step Bars Kif.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-45

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-21.
Side Step Bars Kit.
1 5745049 KIT, side step bars,black textured . ................ 1
1 5745080 KIT, side step bars,stainlesssteel . ................. 1
2 5745088 eBRACKET, support,leftfront ..................... 1
2 5745089 ¢BRACKET, support,right front . ................... 1
3 5745090 oBRACKET, support,leffrear. .................. ... 1
3 5745091 oBRACKET, support,rightrear. . ................... 1
4 5745097 oBRACKET, tube,leffrear ..................... ... 1
4 5745098 oBRACKET, tube,rightrear ....................... 1
5 5745047 oPAD, leftrearstep ......... . 1
5 5745048 oPAD,rightrearstep ........... ... ..o i 1
6 5745084 #SIDE BAR, with step pad., left, black textured SEE NOTE 1 1
6 5745085 oSIDE BAR, with step pad, right, black textured
SEENOTE 1 .. o e 1
6 5745086 oSIDE BAR, with step pad, left, stainless steel SEE NOTE 2 1
6 5745087 #SIDE BAR, with step pad, right, stainless steel SEE NOTE 2 1
7 5745046 oPAD,frontstep......... ... 2
8 5745099 oBRACKET, tube, left and right front. . .............. 2
S.IK. oHARDWARE PACKAGE .. ... ... ... i 1

NOTE 1: PART OF KIT 5745049 ONLY.
NOTE 2: PART OF KIT 5745050 ONLY.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-46 ACCESSORIES

ST
\
P13-054 .1

Figure 13-22. Auxiliary Air Hose Kit.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-47

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-22.
Auxiliary Air Hose Kit.
1 5743599 KIT, auxiliary airhose . ......... ..o 1
2 5743709 eBAG, CTIS hose storage, 12” x 12" plastic. .. ..... .. 1
3 6004415 oHOSE ASSEMBLY, CTIS auxiliary air . ............... 1
4 5745424 oo CHUCK,Clip-ON . . oo e 2
5 6004416 eoHOSE, auxiliary @ir .. ... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-48 ACCESSORIES

P13-055.1

Figure 13-23. Rear Defroster.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-49
DESCRIPTION Qry

ITEM PART NUMBER

Figure 13-23.
Rear Defroster.

1 6005304 WINDOW ASSEMBLY, rear with defrost, sliding. .. ... .. 1
83,89

2 6005233 HARNESS, rear window defrost,sliding ............. 1
83,89

AM General Corporation
5745278



2001 HUMMER PARTS CATALOG

13-50 ACCESSORIES

Figure 13-24. Seat, Auxiliary.

P13-057.3

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-51

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-24.
Seat, Auxiliary.
1 6011493 SEAT, auxiliary,fan . ........ .o 1
1 6011493G SEAT, QuXiliary, gray . .. ..o 1
1 6009015B SEAT, auxiliary,black vinyl . ....................... 1
2 5744858 oUPHOLSTERY, seat back, auxiliary seat,black. . . .. .. 1
3 5744857 o UPHOLSTERY, seat, auxiliary seat,black. . .......... 1
4 5745298 o UPHOLSTERY ASSEMBLY, seat & back, auxiliary seat, gray, 1
4 5745297 e UPHOLSTERY ASSEMBLY, seat & back, auxiliary seat, tan 1
5 5744317 oFOAM, auxiliary seatback ...................... 1
6 5744318 oFOAM, auxilary seat,cushion. . .................. 1
7 5744314 *FRAME, auxiliary seatback, w/spring. . ............ 1
8 5744291 oSEAT BELT, auxiliary seat. . .............. ..ot 2
9 5744313 oFRAME, auxiliary seat w/spring . ................. 1
10 5744316 ¢ oSPRING, auxiliary seat susp. ... ... 5
11 5744315 oFRAME, auxiliary seatmount . ................... 1
12 5744292 e oPIN AND LANYARD ASSEMBLY, auxiliary seat retainer 4
13 5744631 eBUSHING, auxiliary seatpin ..................... 8

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-52 ACCESSORIES

P13-053

NOTE: ITEMS 14 THROUGH 19 ARE
NOT COMPONENTS OF ITEM 1.

Figure 13-25. Tonneau Cover 4-Door Hardtop.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-53

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-25.
Tonneau Cover 4-Door Hardtop.
1 6003663 KIT,tfonneau cover,H/T,fan. . . ............ ... .. ... 1
1 6004243 KIT,fonneau cover,H/T,black. . ................... 1
1 6004245 KIT,tonneau cover,H/T,white. . ................... 1
2 6003665 ¢EXTRUSION,tonneaucover ..................... 1
3 6003664 eCOVER,tonneau,tan, H/T .......... ... ... .. ... 1
3 6004244 e¢COVER,tonneau,black, H/T. . ................ ... 1
3 6004246 eCOVER,tonneau, white, H/T. ... ................. 1
4 5744425 oKIT,toNnneaubow. . ........ ... 1
5 S.LK. eeBOW, toNNeau cover ............ o 1
6 S.LK. ¢ eBRACKET, tonneaubow . . ..................... 2
7 S.1K. 0 eSCREW, pher, #10-32x3/4. . ... oo 4
8 6001670 oEXTRUSION, 41in.PVC/velcro. ................ ... 2
9 5745081 0oVELCRO,417I0NG « v v v 2
10 6001671 ¢EXTRUSION, Qin.PVC/velcro. . ............ ... ... 2
11 5745083 0oVELCRO,9"IONG v vt v 2
12 6001669 oEXTRUSION, 43 in.PVC/velcro. ................... 1
13 5745082 0oVELCRO,43"I0NG « v oo 1
14 6003848 SEAL,tonneau bracket. . .......... ... .. o 1
15 N/S NUT INSERT, rubber, #10-32 .. ..........covvvivn 4
16 N/S NUTINSERT, 1/4-20 .. ... 9
17 6003844B2 MOUNTING BRACKET, fonneau extrusion .. ......... 1
18 N/S LOCKWASHER, split, /4. . ... ... 9
19 N/S BOLT, 1/4-20Xx 1,Gr8. .. ..o 9

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-54 ACCESSORIES

Figure 13-26. Cargo Area Liner, Station Wagon.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-55

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-26.
Cargo Area Liner, Station Wagon.
1 5744562 KIT, cargo liner and vertical doors,gray . ........... 1
84
1 5744561 KIT, cargo liner and vertical doors,tan .. ........... 1
84

AM General Corporation
5745278



2001 HUMMER PARTS CATALOG

13-56 ACCESSORIES

o
™~
<
&
a

Figure 13-27. Floor Mats

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-57

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-27.
Floor Mats
1 5745036 KIT, floor mat,gray,front. .. .......... ... ... ... ... 1
2 S.IK. oFLOOR MAT,LH..front,gray ..................... 1
3 S.1K. oFLOOR MAT,RH..front,gray .................... 1
1 5745037 KIT, floor mat,brown,front. . ...................... 1
2 S.LK. oFLOOR MAT,L.H.,front,brown ................... 1
3 S.1K. oFLOOR MAT,RH..front,brown ................... 1
1 5745213 KIT, floor mat, black rubber,front ............... ... 1
2 S.IK. oFLOOR MAT, L.H., front, black rubber. . ............ 1
3 S.LK. oFLOOR MAT,R.H.,front,black rubber ............. 1
4 5745038 KIT,floormat,gray,rear............covviivnn... 1
5 S.LK. oFLOOR MAT,LH.,rear,gray ............. ..., 1
6 S.LK. oFLOORMAT,RH.,rear,gray ..............c.ov... 1
4 5745039 KIT,floor mat,brown,rear ........................ 1
5 S.IK. oFLOOR MAT,LH.rear,brown. .................... 1
6 S.LK. oFLOOR MAT,R.H.rear,brown .................... 1
4 5745214 KIT, floor mat, black rubber,rear. .. ................ 1
5 S.1K. oFLOOR MAT, L.H.rear,black rubber............... 1
6 S.LK. oFLOOR MAT,R.H.rear,black rubber. . ............. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-58 ACCESSORIES

P10-048.1

{

/= S
/ HumMER
S ——

/ —_—

Figure 13-28. Seat Covers.

AM General Corporation




2001 HUMMER PARTS CATALOG
ACCESSORIES 13-59

ITEM PART NUMBER DESCRIPTION Qry

Figure 13-28.
Seat Covers.

1 5744577 KIT, protective seat cover, front,black . ............ 1

S.IK. oPROTECTIVE COVER,cushion. ................... 1

S.1K. oPROTECTIVE COVER, seatback ................. 1

S.1K. oPROTECTIVE COVER,headrest. . ................. 1

S.LK. oPROTECTIVE COVER,armrest . .. ... 1

2 5744578 KIT, protective seat cover,rear,black .............. 1

S.IK. oPROTECTIVE COVER,cushion. ................... 1

S.1K. oPROTECTIVE COVER, seatback ................. 1

S.1K. oPROTECTIVE COVER,headrest. . ................. 1

5744579 STORAGE BAG, seat cover (not illustrated). .. .... ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-60 ACCESSORIES

HUMMER

!
)

P10-048.1

P13-057.1

Figure 13-29. Leather Upholstery

/ -
/ HUmMER
froom

P10-048.1

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-61

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-29.
Leather Upholstery
1 5744720 UPHOLSTERY, leather,R.H.,front, tan. . .............. 1
1 5744721 UPHOLSTERY, leather,RH.,front,gray. . ............. 1
1 5744722 UPHOLSTERY, leather,LH..front,fan................ 1
1 5744723 UPHOLSTERY, leather, LH.,front,gray . .. ............ 1
2 5744724 UPHOLSTERY, leather,rear,tan ............. ... ... 2
2 5744725 UPHOLSTERY, leather,rear,gray . .................. 2
3 5745023 UPHOLSTERY, leather, auxiliary seat,tan ............ 1
3 5745022 UPHOLSTERY, leather, auxiliary seat,gray ........... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-62 ACCESSORIES

Figure 13-30. Air Filter Restriction Gauge Kit

AM General Corporation




2001 HUMMER PARTS CATALOG
ACCESSORIES 13-63

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-30.
Air Filter Restriction Gauge Kit
1 5744872 KIT, air filter restrictiongauge .. ................ ... 1
2 S.IK. oRIVET, 1/8" X 5/16" .. o 2
3 6002004 #BRACKET, air filter restriction gauge mounting. ... .. 1
4 6001933 o AIR FILTER RESTRICTION GAUGE . . .. .. ............ 1
5 S.1K. * o SCREW, air filter restriction gauge bezel. . ..... ... 2
6 S.IK. e oBEZEL, air filter restriction gauge . ........... ... 1
7 S.IK. oHOSE, 1/4" O.D.x24"IoNg ... .o 1
8 12339978 oHOSE BARB, 1/8"-1/8"NPT. ... ...t 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-64 ACCESSORIES

8-P13-007

Figure 13-31. Traveler’s Survival Kit

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-65

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-31.
Traveler’s Survival Kit
1 5744903 KT, traveler’'ssurvival . . ... o oo 1
2 5744996 BAG. 1
3 S.LK. oFOOD PACKET, 3-day supply .. ....ovvvin 1
4 S.LK. o WATER PACKETS, 3-day supply . . .. ... oo 12
5 S.LK. eSPACEBLANKET . . ... 1
6 S.LK. oMEDICAL SUPPLIESPACKAGE. .. ................. 1
7 S.LK. eGENERAL SUPPLIESPACKAGE . .................. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-66 ACCESSORIES

Figure 13-32. Tire (Tubeless) Repair Kif, External.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-67

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-32.
Tire (Tubeless) Repair Kit, External.
1 5710215 KIT, external tubeless tirerepair . .................. 1
2 5742542 oTOOLBOX, ot 1
3 5742537 oFLUID, chemical vulcanizing (1/2pint) .. .......... 1
4 5742538 oPLUG largeftire ....... ..o 15
5 5742539 oPLUG,smalltire ........... ... . i 30
6 5742540 ORASP L 2
7 5742541 oTOOL,pluginsert . ... .. 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-68 ACCESSORIES

Figure 13-33. Tire (Tubeless) Repair Kit, Internal.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-69

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-33.
Tire (Tubeless) Repair Kit, Internal.
1 5710216 KIT,internal tfubeless tirerepair. . .................. 1
2 5713347 oTOOLBOX . o 1
3 5713351 oCLEANER (B20UNCE) ... v 1
4 5742539 oPLUG, small. .. ..o 15
5 5742540 ORASP .. ]
6 5713341 OPATCH (R-20) . .t e 20
7 5714148 eGAUGE, firepressure. .. ... 1
8 5713340 oSTITCHER, patchroll. .. .. ..o 1
9 5714149 eCARvalvestem . .......... ... 20
10 5713343 eCEMENT (BoUNCE) ... ..o 2
11 5714147 ePENCIL, yellowchalk. . ..........covvi i 2
12 5713339 OPATCH (R-12) . ot e s 20
13 5712541 oTOOL,pluginsert . . ... i i 1
14 5742538 oPLUG.IOrge ... 15
5713342 oSCRAPER (notillustrated) .. .................. ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-70 ACCESSORIES

Figure 13-34. Hourmeter Kit

9-P13-006

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-71

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-34.
Hourmeter Kit
1 5744869 KIThourmeter ... .. ... .. 1
2 S.1LK. oBOLT, #10-24x5/8,hourmeter .................. 2
3 S.1K. oWASHER, flaf, #10 . . ... ... 2
4 6008033 ¢BRACKET, hourmeter mounting . ................. 1
5 6008032 oHOURMETER ASSEMBLY . . .. ..o oo 1
6 S.ILA. 0oSPRING CLIP. ..o e 1
7 6008196 ¢« CONNECTOR, female,hourmeter............... 1
8 S.IK. oNUT INSERT,#10-24 .. ... ... i 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-72 ACCESSORIES

Figure 13-35. Radio Noise Suppression Filter Kit

8-P13-009

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-73

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-35.
Radio Noise Suppression Filter Kit
1 5744279 FILTER KIT, radio noise suppression . ........covvvn 1
2 S.1K. oFILTER, radio noise suppression. . . ...........ov... 1
3 S.1K. eCONNECTOR,butt. ... ..o 2
4 S.1K. oF-TERMINAL. . . .t e 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-74 ACCESSORIES

Figure 13-36. Slant-Back (Soft) Kit
(Four-Door Soft Top)

7-P13-007

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-75

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-36.
Slant-Back (Soft) Kit (Four-Door Soft Top)
1 5742961 KIT, soft fop slant-back,tan. . ..................... 1
90
1 5744851 KIT, soft fop slant-back,black. . ................... 1
90
1 5744852 KIT, soff top slant-back,white. .. .................. 1
90
2 6001747 eCOVERASSEMBLY,fan. .. .. oo 1
2 5744757 eCOVER ASSEMBLY,black. .. .........oo i 1
2 5744758 oCOVER ASSEMBLY,white. .. ....... ... ..o 1
3 6001748 oBOW ASSEMBLY, front. . . ... ..o 1
4 6001749 eBOW ASSEMBLY,middle . ....................... 1
5 6001750 oBOW ASSEMBLY,rear . . .. ..o 1
6 S.i.K. oSCREW,#10-32x3/4 ... . i 16
7 6001717 eBRACKET.hinge . .. ..o 4
8 6001719 oFOOTMANLOOP. . ..o e 2
9 5743708 oLOORextendedwebbing ...................... 2
10 S.IK. oSTRARVEICIO. . .o e 4
11 6002519 oFORMER, slant-back,LH. .................... ... 1
11 6002520 oFORMER, slant-back, RH. .................... ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-76 ACCESSORIES

P10-03¢

@)

|

(&
As
g

Y \/ N
IS

el

-
0
\

W

Figure 13-37. Soft Square Back Kit, Model 90

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-77

ITEM PART NUMBER DESCRIPTION Qry

Figure 13-37.

Soft Square Back Kit, Model 90
1 5742960 KIT,softtop,fan . ........ ... ... . i 1
1 6004208 KIT,soff tfop.white . .............. ... ... ........ 1
1 6004069 KIT,soft fop,black ............... ... ... ... .. ..., 1
2 6001714 e COVER ASSEMBLY, softtop,tan . ................. 1
2 6004209 ¢ COVER ASSEMBLY, soft top,white . ............... 1
2 6004070 ¢ COVER ASSEMBLY, soft top.black ................ 1
3 6001715 oBOW ASSEMBLY, front. ... .. ... 1
4 6001716 oBOW ASSEMBLY,rear . . .. ..o 1
5 6001718 oLOORextendedwebbing ...................... 2
6 S.ILA. oSCREW,#10-32Xx3/4 ... . i 12
7 6001719 oFOOTMAN LOOP. . ... e 2
8 6001717 oBRACKET.hiNge . ..ot e 2

NOTE : VELCRO STRIP FOR RETAINING THE BOTTOM
EDGE IS NOT INCLUDED. SEE FIGURE 10-32
FOR THESE PARTS.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-78 ACCESSORIES

P .
270 AN
————— \\\ \ \
Y R A
S S NG \
o SO \ //, X N
P \ W
¥, . AN !
5 g, \ NN S T
a g = -0
wf/. /_J. A \v g l\- \\\/// R J/,, TN
A -~ ANy . o~
-~ A 4 e f.‘q { / /
\\ \\\ 7 o. \ \ -
74 s NoUy N
[P PN WO *
(O Seonr €7 ///\ N )
&0 NI .—\ /// , TS
PO A NS ey
- H\. 'l/ // . V2 i \A\\\\\\«
y - - 3 SNG4 e
Rk DOt
1 SRR, AN Ay e
. e V=
id g
A, U
» \ 4 .
7, ’ N 4
a4 AN ’.
ot Nrmmmm -k
’, \\\
A N AN . ‘\‘A‘(» VVO 'z ra\\\ \\ \&‘, o Qﬂ@
) (ST A PR // e 2 (N\y 90) L=
ARN ¢ AR ’ s o e
704»& \\
(o
;\\
.
\\
\\\
Id
-
-
AT IS ﬂ,.(.!l
SN AN
)(!. REEP /4\\
S N
- ”Il\\

.
\\

’

——)

4

v

7-513-001.1

Figure 13-38. Winch Roller Fairlead

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-79

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-38.
Winch Roller Fairlead
1 5744714 WINCH ROLLER FAIRLEAD,black . ................. 1
1 5744715 WINCH ROLLER FAIRLEAD,chrome ................ 1
2 N/S BOLT,MI12-1.75x35 ... ... . i 2
3 N/S WASHER, flat,hard,M12 . .......... .. ... 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-80 ACCESSORIES

&Y N
NG
)DD))\)))

=
e

9-P13-005.1

Figure 13-39. Off-Road Light Kit

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-81

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-39.
Off-Road Light Kit
1 5745027 KIT, off-road light,black. . .. .............. ... .... 1
1 5745028 KIT, off-road light, stainless steel . .................. 1
2 S.ILA. *LAMP high intensity discharge (HID),black ........ 2
2 S.ILA. *LAMP high intensity discharge (HID), stainless steel. . 2
3 S.LA. eWASHER,HID mounting. . ..............oo L, 4
4 S.ILA. eNUT,HDmounting. . ........coi i 4
5 S.LA. ORELAY . 1
6 S.LA. OBALLAST L 2
7 5745006 eCOVER,Jamp,HID . ... ..o 2
5745103 oSWITCH (notillustrated) . ....................... 1
S.LA. NUT (notillustrated). ... oo 1
S.LA. LOCKWASHER (notillustrated) . .. ................. 1
S.ILA. BOLT (notillustrated) . . .......... ... i 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-82 ACCESSORIES

BBy G =T [

S G to O
{7
1S1LdY

~——

19

|20 212223'

8-P13-001.1

Figure 13-40. Wheel Cover Kit, Stainless Steel.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-83

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-40.
Wheel Cover Kit, Stainless Steel.
1 5744658 KIT, stainless steel wheel cover with or without CTIS . .
SEENOTE T ..t e 1
2 5744921 oWHEEL COVER, stainlesssteel. ................... 4
3 5744920 *KIT, wheel cover mounting bracket. . ............. 1
4 S.LK. ¢ eBRACKET,wheelcoverhub .................... 2
5 S.IK. 0o lOCKWASHER, 7/16. . .. . i 4
6 S.ILK. eeBOLT,7/16 - 14 x 3/4, wheel cover bracket. . ... ... 4
7 5744919 eeoKlT,decorativelugnut ........................ 1
8 S.LK. eeeCAP stainlesssteel . ......................... 8
9 S.IK. e oPLASTIC INSERT,threaded . ................... 8
10 S.IK. e e o NUT AND LOCKWASHER ASSEMBLY,
1/4-20X 1/2,KEPS. v v v oo 8
11 S.IK. oo o WASHER, flat, 1/4 ... .. ... ... o 8
12 5745100 oCAPS, center,stainlesssteel . . ................... 4
13 5745053 KIT, stainless steel hub cab with or without CTIS. . . . ..
SEENOTE 2 ..ot e e 1
14 5745054 oWHEEL COVER, stainlesssteel. ................... 4
15 5744920 *KIT, wheel cover mounting bracket. . ............. 1
16 S.LK. ¢ eBRACKET, wheelcoverhub . ................... 2
17 S.1.K. 0o lOCKWASHER, 7/16. . .. oo 4
18 S.I.K. eeBOLT,7/16 - 14 x 3/4, wheel cover bracket. . ... ... 4
19 5745055 eeK|T,decorativelugnut . ....................... 1
20 S.1K. eeeCAPR stainlesssteel . ................ .. ... ... 8
21 S.IK. e oPLASTIC INSERT,threaded . ................... 8
22 S.1K. e e o NUT AND LOCKWASHER ASSEMBLY,
1/4-20X1/2,KEPS .« oo 8
23 S.IK. ee o WASHER, flat, 1/4... .. ... ... .o 8
24 5745100 oCAPS, center,stainlesssteel . . ................... 4

NOTE 1: INCLUDES FOUR EACH OF KITS 05744919 AND
5744920.

NOTE 2: INCLUDES FOUR EACH OF KITS 05745055 AND
5744920.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-84 ACCESSORIES

00-P13-003

Figure 13-41. CD Changer and Remote Control.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-85

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-41.
CD Changer and Remote Control.
1 5744737 REMOTE CONTROL . ..ot 1
2 5745149 MAGAZINE,6-CD .. .o 1
3 6010784 BEZEL,CD changer,SEENOTE 1 ................... 1
4 Q425422P2 SCREW, tapping,SEENOTE 1 ..................... 4
5 6010787 BRACKET, CD changer,LH.,SEENOTE 1 ............ 1
6 6010797 CD CHANGER ASSEMBLY, 6-CD,SEENOTE 1. ........ 1
7 S.LA. oSCREW,M5-80X 6 ... ..o 4
8 6011001 oCABLE,CD changer,SEENOTE 1................. 1
9 6010786 BRACKET, CD changer, front,SEENOTE 1T ........... 1
10 N/S LOCKWASHER, #10, bracket, CD changer, SEE NOTE 1. 4
11 N/S SCREW,phcr, #10-32x 3/4,SEENOTE 1............. 4
12 6001543 CLIRCDchangercable......................... 2
13 6010788 BRACKET,CD changer,RH,SEENOTE 1. ............ 1
14 N/S SCREW, phcr,#10-32x7/8,SEENOTE2. . .. ......... 4
6001894 J-NUT (not illustrated), SEENOTE 1. .. .............. 4

NOTE 1: PART OF THE DELCO SIX-DISC CD CHANGER
KIT,P/N 5745336.

NOTE 2: REUSE THE FASTENERS USED ON THE CD
CHANGER HOLE COVER

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-86 ACCESSORIES

O -—29 10

e TN
(O Je— 27 v
4_26 2 ° ? | e

2—s]

@ @ 8-P13-005.1
14 13

Figure 13-42. Dash Trim Appliqué Kit, 1993 - 2000

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-87

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-42.
Dash Trim Appliqué Kit, 1993 - 2000 (SEE NOTE 1)
1 5744905 KIT, Rosewood dash trim appliqué panels . .. ....... 1
1 5744906 KIT, Carbon Fiber dash trim appliqué panels. . . .. ... 1
1 5744907 KIT, Carpathian Elm Burl dash frim appliqué panels . . 1
2 S.LK. ¢PANEL, steering wheelaccent. . ................. 3
3 S.LK. ePANEL,leffCDaccent ......................... 1
4 S.IK. oPANEL,rightCDaccent . ......... ..., 1
5 S.LK. ePANEL, left cigarlighter. . ............ ... ... ... 1
6 S.LK. oPANEL, right cigar lighter. . ............... ... .. .. 1
7 S.LK. ePANEL,centerconsole . ........................ 1
8 S.1LK. oPANEL, passengersidevent..................... 1
9 S.1K. oPANEL, passenger door switch. . ................. 1
10 S.LK. ePANEL, passengerdoorhandle. ................. 1
11 S.LK. ePANEL, leff reardoorswitch . .................... 1
12 S.IK. ePANEL, leftreardoorhandle . ................... 1
13 S.LK. ePANEL,rightrearvent . ............... ... ....... 1
14 S.LK. ePANEL, leffrearvent . ................ ... .. ..., 1
15 S.IK. oPANEL,glove boxcover . ......... ...t 1
16 S.LK. ePANEL,cup holdertrim............. ... .. ....... 1
17 S.ILK. oPANEL, window confrolsurround. .. .............. 1
18 S.ILK. oPANEL, power window control. . ................. 1
19 S.I.K. ePANEL, radio/climate control. . .................. 1
20 S.LK. ePANEL,right centervent. . ...................... 1
21 S.1K. oPANEL.leffcentervent................ ... .. ... 1
22 S.LK. ¢PANEL, upper RPM gauge/clock. . ............... 1
23 S.1K. oPANEL, lower RPM gauge/clock. . ............... 1
24 S.IK. oPANEL, right tire pressure control . .. .............. 1
25 S.LK. oPANEL, left tire pressure control . ................. 1
26 S.LK. oPANEL, rightreardoorhandle .. ................. 1
27 S.LK. ePANEL, right rear door switch. .. ................. 1
28 S.LK. ePANEL,driverdoorhandle . ..................... 1
29 S.LK. ePANEL, driverdoorswitch. . ..................... 1
30 S.IK. oPANEL, lightswitch. .......... ... ... ... .. .. ..., 1
31 S.LK. ePANEL,leffgauge cluster . . ..................... 1
32 S.IK. oPANEL,right gauge cluster. ..................... 1

NOTE 1: DASH TRIM APPLIQUE KIT FOR MODEL YEAR
2001 VEHICLES HAS NOT YET BEEN RELEASED.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-88 ACCESSORIES

Figure 13-43. Electric Seat Heater Kit.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-89

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-43.
Electric Seat Heater Kit.
1 5744890 KiIT,electricseatheater ......................... 1
2 5744927 oELEMENT, heating,cushion. ..................... 1
3 S.LK. eHOGRING . ... e A/R
4 5744926 oELEMENT, heating,back . ....................... 1
5744924 oSWITCH, seat heater (not illustrated). .. ........... 1
5744925 ¢MODULE, seat heater (noft illustrated)

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-90 ACCESSORIES

4
h‘;@) | 8-P13-006

Figure 13-44. Off-Road Accessory Kit, Station Wagon, Model 84.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-91

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-44.
Off-Road Accessory Kit, Station Wagon, Model 84.
1 5744704 KIT, off-road accessory . ..o 1
84
2 MS90728-13 OBOLT . 4
3 593529189 oPLATE,retainer. ... 8
4 6001595 eGASKET,foamwasher. . ... 8
5 5744801 oTOOL BOX, off-road,large . .............. ...t 1
6 MS51943-31 oLOCKNUT, 1/4-20,CAD . ... 4
5744881 oSTRAR vehicle recovery (not illustrated here;
seepage 13-8) ... 1
6004898 oKIT, pioneer tool (not illustrated here; see page 13-22) 1
5744718 ¢ OFF ROAD PARTS PACKAGE (not illustrated) ....... 1
S.I.K. e oTESTER, 12-volt circuit. .. .. ....... ... 1
S.LK. eeGAUGE.firepressure. .. ........ccoiviiiin. 1
S.IK. oo CABLE SET,jumper. .. .. ..o 1
S.IK. eoFIRSTAID ANDBURNKIT ..o 1
S.1K. o oFLASHLIGHT,Mag-Lite .. ........... ... ... ot 1
S.IK. o oFIRE EXTINGUISHER,2.5-b . .. ......... oo 1
S.IK. eePLIERS, 6 1/2”"Channel-Lock. . ................. 1
S.1K. 0 oFUSE ASSORTMENT. .. ..o 1
S.LK. eePLIERS, lineman’stype ............ ... .. ... ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-92 ACCESSORIES

9-S13-031

Figure 13-45. Off-Road Accessory Kit, 4-Door Hard Top and 4-Door Soft Top, Models 83 and 90.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-93

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-45.
Off-Road Accessory Kit, 4-Door Hard Top and 4-Door
Soft Top, Models 83 and 90.
1 5744705 KIT, off-road aCcCessory . ..o 1
83,89.90
2 5935428 eNUTINSERT . ..o e 2
3 6000942B2 OSPACER . . .o 2
4 5744738 oTOOLBOX,offroad .. ... .o 1
5 S.IK. oSCREW, flothead, 3/8-16 x 13/4............... ... 2
6 S.IK. oSCREW, flathead, 1/2-13 X2 1/4. . ............. ... 2
5744881 ¢STRAR vehicle recovery (not illustrated here;
seepage 13-8) ... 1
6004898 oKIT, pioneer tool (not illustrated here; see page 13-22) 1
5744718 ¢ OFF ROAD PARTS PACKAGE (not illustrated) ... .. .. 1
S.IK. e oTESTER, 12-volt circuit. .. ....... ..o 1
S.1.K. eeGAUGE firepressure. ... 1
S.IK. oo CABLESET,jumper. .. ... 1
S.IK. e oFIRSTAID ANDBURNKIT .. .o 1
S.IK. e oFLASHLIGHT,Mag-Lite . . ......... ... ... ot 1
S.1K. o oFIRE EXTINGUISHER,2.5-b . .. ....... oo 1
S.IK. eePLIERS, 6 1/2”"Channel-Lock. . ................. 1
S.IK. 0 oFUSE ASSORTMENT. .. ..o 1
S.LK. eePLIERS, lineman’stype ............ ... .. ... ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-94 ACCESSORIES

| 7-S02-029

Figure 13-46. Dual Oil Filter Kit

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-95

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-46.
Dual Oil Filter Kit
1 5744867 DUALOILFILTERKIT ..o 1
2 MS28775-236 eO-RING. ... 1
3 5594912 e ADAPTER,dual oilfilter . ............. ... .. ...... 1
4 12339405 ¢ CONNECTOR, oil filter, SEENOTE 1 .. .............. 1
5 5715388 oFILTER,engine ol . ... ... 2
6 12339410 eBOLT,dilfilter. ........ . 1
7 12339409 eGASKET, ol filterbolt . ........ ... ... ... ... ... 1
8 MS28775-020 eO-RING . ... 2
9 444698 ePIPEPLUG,3/8-18. .. ... . 1

NOTE 1: ONLY ONE OIL FILTER CONNECTOR IS
INCLUDED IN KIT. REUSE CONNECTOR
ALREADY ON VEHICLE.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-96 ACCESSORIES

8-P13-008

Figure 13-47. Tire Repair Accessory Kit, External.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-97

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-47.
Tire Repair Accessory Kit, External.
1 5745015 KIT, external tire repairaccessory . ................ 1
2 S.IK. oTOOLBOX . ot 1
3 S.IK. oSAFETY SEAL, 1/4” dia x 4" long self-vulcanizing fiber bar 30
4 S.IK. oREAMER,T-handle . ............ ... i 1
5 S.1.K. oSPECIAL LUBE, 4-oz plasticjar. . ............oov .. 1
6 S.IK. oNEEDLE. insertion,0.18dia . ..................... 2
7 S.IK. oSAFETY SEAL INSERTION TOOL,T-handle ... ........ 1
8 S.IK. oCUTTING BLADE . . ... s 2
9 S.1K. oSET SCREW, 1/4 hexsockethead. ................ 2
10 S.IK. oHEX KEY WRENCH, 1/4” .. .. ... ... .. . o 1
11 S.1K. ¢INSTRUCTION BOOKLET (not illustrated) . .......... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-98 ACCESSORIES

9-P13-008

A~

=
D4\
D
SN

ORGEC,

=k

A

Figure 13-48. Tire Chains

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-99

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-48.
Tire Chains
1 5569255 TIRE CHAINS,one pair,foroneaxle................ 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-100 ACCESSORIES

$13-109

Figure 13-49. Bumper (Front with Winch) Cover Kit, Polished or Brushed Stainless Steel.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-101
ITEM PART NUMBER DESCRIPTION

Qry

Figure 13-49.

Bumper (Front with Winch) Cover Kit, Polished or
Brushed Stainless Steel.

1 5745070

COVER, front bumper with winch, polished stainless steel 1
1 5745189

COVER, front bumper with winch, brushed stainless steel 1

AM General Corporation
5745278



2001 HUMMER PARTS CATALOG

13-102 ACCESSORIES

i
P

7

N N
AR v/,
fn\ ,.,///// i S RN

,

/
/
oSy e

e
NN

- -
(>
R

3

o
fammmmmumm—=

©

/
/

9-P13-013

Figure 13-50. Bumper (Front with Brushguard and without Winch) Cover Kit,

Polished or Brushed Stainless Steel.

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-103

ITEM

PART NUMBER DESCRIPTION

Qry

Figure 13-50.

Bumper (Front with Brushguard and without Winch)
Cover Kit, Polished or Brushed Stainless Steel.

5745079 COVER, front bumper with brushguard and without
winch, polished stainlesssteel . ...................
5745192 COVER, front bumper with brushguard and without

winch, brushed stainless steel

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

13-104 ACCESSORIES

Figure 13-51. Bumper (Rear) Cover, Polished or Brushed Stainless Steel.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-105
ITEM PART NUMBER DESCRIPTION Qry

Figure 13-51.
Bumper (Rear) Cover, Polished or Brushed Stainless
Steel.

1 5745115 COVER, rear bumper, polished stainless steel . ... ... 1

1 5745207 COVER, rear bumper, brushed stainless steel. .. ... .. 1

2 5745148 eCOVER,bOIt . . .o 8

5745278

AM General Corporation



2001 HUMMER PARTS CATALOG

13-106 ACCESSORIES

Figure 13-52. Grille (Upper) Cover, Polished or Brushed Stainless Steel.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-107

ITEM PART NUMBER DESCRIPTION Qry

Figure 13-52.

Grille (Upper) Cover, Polished or Brushed Stainless

Steel.
1 5745020 COVER, grille, polished stainless steel.. . ............ 1
2 S.LK. eGRILLE SLAT, polished stainless steel . ............. 8
3 S.1K. oGRILLE FRAME, polished stainless steel .. .......... 1
4 S.LK. oSCREW, stainlesssteel . ......................... 6
1 5745183 COVER, grille, brushed stainlesssteel. . ............. 1
2 S.IK. oGRILLE SLAT, brushed stainless steel. .. ............ 8
3 S.ILK. eGRILLE FRAME, brushed stainless steel ............ 1
4 S.1LK. oSCREW,stainlesssteel . ................ ... .. ... 6

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-108 ACCESSORIES

9-P13-015

Figure 13-53. Grille (Front) Cover, Polished or Brushed Stainless Steel.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-109

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-53.
Grille (Front) Cover, Polished or Brushed Stainless Steel.
1 5745069 COVER, front grille, polished stainless steel. .. ..... .. 1
1 5745186 COVER, front grille, brushed stainless steel . .. ..... .. 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-110 ACCESSORIES

Y =,
" “/“/u ) 6
| b s -/,.,., e eesmemmm e p— i ..-.....-.,-...--....-.,-.--..,./.------------ S
e -
| V ’ /) /
|

13-011.1

Figure 13-54. Skid Plate Cover, Polished Stainless Steel.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-111

ITEM PART NUMBER DESCRIPTION Qry

Figure 13-54.
Skid Plate Cover, Polished Stainless Steel.

1 5745071 ¢ COVER, skid plate, polished stainless steel . .. ... ... 1

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-112 ACCESSORIES

N>
/ﬂ‘l”

Figure 13-55. Bike Rack Kit.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-113

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-55.
Bike Rack Kit.
1 5745067 KITbikerack. ... 1
2 5745065 eBIKERACK. ..o 1
3 S.1K. eeBOLT,CAMAgE . .. oo 1
4 S.IK. eeTUBECLAMR half ......... ... 2
5 S.IK. 0o OCKINGWHEEL. .. ... 1
6 S.IK. eeTHUMBSCREW . . ... ... 6
7 S.IK. 0oSTRAP . . 3
8 S.IK. eeU-BOLT ..o 3
9 S.LK. oo PLATE, SPACEr. . ..o 1
10 S.IK. eoSPRING . ... 1

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-114 ACCESSORIES

B _ i B E
q_’o( "”{404 I/—jO RN
== —

L

9-P13-012

Figure 13-56. Roof Rack Kit, Side Load.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-115

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-56.

Roof Rack Kit, Side Load.
1 5745051 KIT,side loadroofrack ............. ... ... ... ..., 1
2 S.IK. eROOFRACK, half. . ... 2
3 S.1K. eBARhandle....... ... 1
4 S.LK. oRING,quickrelease................ ..., 1
5 S.LK. eHOLDER, handlebar. .......................... 2
6 S.IK. OSETSCREW ..o 2
7 S.IK. oPINLhitch ... 2
8 S.IK. ONUT L 4
9 S.1K. OWASHER,IOCK . .. .o 10
10 S.IK. OSCREW .. 4
11 S.1K. oU-BOLT . i 4
12 S.IK. oPAD,rUbbEr ... 4
13 S.IK. eMOUNTING FOOT . ... 4
14 S.1K. oWASHER. flaf. . ... 8
15 S.1K. ONUT, WING - v 8

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-116 ACCESSORIES

i e e e o -
R et S S Sy

uuuuuuuuuuuuuuuuuuuuuuuuuu emm——ae N
N ¥
,,,,,,,, ; 3
e emmasemm_—_—._—— =~ K
3 s
- o
B S o~
Sreaa) 3 o=
NSO » Y o
N K K T
-
$ Soo
B o —
K <
LATTTIIIYTS S ol o-
S N 0 4 :
// S :.: o
N K o
\Y S 3
\ Q) N
N y 04
o > 0
e N *
DG R4
N ] &
Al ' »
N J *
ot N »
NG Sy Q
N J +
*

Figure 13-57. Door Handle and Bezel Covers, Polished and Brushed Stainless Steel.

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES

13-117

ITEM

PART NUMBER

DESCRIPTION

YEAR

5745102

5745101

5745201

5745204

Figure 13-57.
Door Handle and Bezel Covers, Polished and Brushed
Stainless Steel.

COVERS, door handle and bezel (four-door), polished
stainless steel

83,89.90

COVERS, door handle and bezel (six-door), polished
stainlesssteel........... ... .. . .
84

COVERS, door handle and bezel (four-door), brushed
stainless steel
83,89,90
COVERS, door handle and bezel (six-door), brushed
stainlesssteel.......... .. ... .. . . .
84

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-118 ACCESSORIES

Figure 13-58. Bedliner Kit.

| Corporation

AM Genera



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-119

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-58.
Bedliner Kit.
1 5745029 KIT,bediiner . ....... ... it 1
2 S.IK. eBEDLINER ... .. 1
3 S.1K. oCOVER tqilgate. . ... 1
4 S.IK. oEDGETRIMSIRIP .. ... o 4
5 S.LK. oWASHER,cap loCcK. ... ... 2
6 S.IK. oSCREW .. 2
7 S.LK. eCOVER,caploCKk. . ... 2

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-120 ACCESSORIES

Figure 13-59. Ski Rack Kit.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-121

ITEM PART NUMBER DESCRIPTION Qry
Figure 13-59.
Ski Rack Kit.
1 5745154 KIT,SKITACK . oo e 1
2 S.IK. OCARRIER, SKi . .\ v 4
3 S.ILK. oSCREW,ClOMpP . . .o 8
4 S.IK. oLATCH. ... 2
5 S.IK. OKEY o 1
6 S.IK. OLOCK 2
7 5745181 eCLAMP . .. 4

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-122 ACCESSORIES

Figure 13-60. Roof Rack Kit, Steel, Square Tube.

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-123

ITEM PART NUMBER DESCRIPTION 3" QéT,Y 9
Figure 13-60.
Roof Rack Kit, Steel, Square Tube.
1 5743354 KIT, three-foot roofrack, ................ ... ... ... 1
89.83,84,91
1 5743213 KIT, six-footroofrack ............ ... ... ... ..., 1
83.84,91
1 5743214 KIT, nine-footroofrack. . .................. ... ..., 1
84
2 5743261 oEND CARCIOsSSDAr. . oo 8 11620
3 S.1K. ¢LOCKNUT, nyloninsert,3/8"-16 .. .. ............... 241 52 | 66
4 S.IK. eWASHER, flat,3/8 .. .. .. 44 | 96 122
5 5743258 eCROSSBAR . ..o 21415
6 S.1K. eBOLT,3/8-16x 1 1/2,Gr5,Phos,roof rack. . ........ 20| 44 | 56
7 5743262 oFLOOR SECTION, three-footrack. . ............... 10
7 5743263 oFLOOR SECTION, six-footrack ................... 10
7 5743264 ¢FLOOR SECTION, nine-fooftrack. .. ............... 10
8 5743265 ¢END CARfloorsection. . ...............coovv, 40 | 40 | 40
9 5743256 oRACKEND ASSEMBLY .. ... 2122
10 S.1K. eBOLT,5/16-18x1,Gr5,Phos. ... .. ..o 81818
11 5743260 oSIDE, three-footrack . ............... ... ..ot 2
11 5743259 oSIDE, six-footrack. . ... 2
11 5743257 oSIDE, nine-footrack. .............. o 2
12 S.1K. ¢ OCKNUT, nylon Insert 5/16-18,Gr5.............. 81818
13 5743250 eCLAMP ASSEMBLY . .. .o 418110
14 S.LK. ee| OCKNUT,nyloninsert, 1/4-20. . ................ 1 1 1
15 5743254 eeSPACER,round,Clamp .......... ... 1 111
16 5743253 eoCLIRCIaMP. ..o o 1 111
17 5743252 eeBOOT, rubber,clamp. ........... ... ..o 1 111
18 5743251 eoYOKE,ClOMP .. ..o 1 111
19 S.1K. eBOLT,3/8-16%x2,Gr5, Phos . . ... oo 418110
20 5743308 eGLUE,endCap ... ..o 1 111
NOTE 1: SIX-FOOT ROOF RACK SHOWN.

5745278

AM General Corporation




2001 HUMMER PARTS CATALOG

13-124 ACCESSORIES

/.1.!@/.

.s.
3

~
o
<
)
=
o
IS}
S3

Figure 13-61. Roof Rack Kit, Aluminum, Round Tube.

AM General Corporation



2001 HUMMER PARTS CATALOG

ACCESSORIES 13-125

ITEM PART NUMBER DESCRIPTION 3" QéT,Y 9
Figure 13-61.
Roof Rack Kit, Aluminum, Round Tube.
1 5745305 KIT, three-foot roofrack. . .................. ... ... 1
89.83,84,91
1 5745306 KIT,six-footroofrack ............. ..., 1
83,84,91
1 5745307 KIT, nine-footroofrack. . .................. ... ..., 1
84
2 5745308 eRACKEND ASSEMBLY .. ..o 2122
3 5745315 eRACK CENTERASSEMBLY ... ... . i 112
4 S.1K. oBOLT, hex,3/8-16,stainless. . . ... 34| 68 |102
5 S.IK. o WASHER, flat,3/8-16,stainless. . . ................. 68 1136|204
6 S.1K. ¢ OCKNUT, nylon, 3/8-16,stainless . . .. ............. 34| 68 |102
7 5745314 eCLAMP ASSEMBLY . .. .o 418 1|12
8 S.LK. e ¢ OCKNUT, nylon, 3/8-16,stainless. . .. ............ 31313
9 S.1K. e o\WASHER, flat, 3/8-16,stainless. . .. ............... 41414
10 S.1K. eeBRACKET. . ..o 1 111
11 S.1K. oo "BRACKET . ... 1 111
12 S.1K. eeBOLT, hex,3/8-16,stainless . .................... 21212
13 5745310 oFLOOR RAIL ASSEMBLY, 3-foot. .. ......... ...t 10
13 5745311 ¢FLOOR RAIL ASSEMBLY, 6-foot. .. ......... ... 10
13 5745312 oFLOOR RAIL ASSEMBLY,9-foot. .. ......... ... ... 10
5745313 ¢END CARfloor rail (notillustrated) . ............... 40 | 40 | 40
6011541 ¢ ABEL, warning, 3-foot roof rack (not illustrated) . . . . 1
6011544 ¢ ABEL, warning, 6 and 9 foot roof racks (not illustrated) 1 1
S.1K. oTAPE, fOaM . ..o 1 111
6011540 LABEL, warning, Arabic, 3-foot roof rack (not illustrated) 1
6011543 LABEL, warning, Arabic, 6 and 9 foot roof racks. . . . . . 111
(not illustrated)
6011539 LABEL, warning, English/French 3-foot roof rack . . . .. 1
(not illustrated)
60115642 LABEL, warning, English/French 6 and 9 foot roof racks 1 1
(not illustrated)
NOTE 1: NINE-FOOT ROOF RACK SHOWN.

5745278

AM General Corporation




13-126 ACCESSORIES

2001 HUMMER PARTS CATALOG

ITEM PART NUMBER DESCRIPTION Qry
Bulk

1 CPR104420-2 TUBING,nylon,3/8"O.D. ............cvivvnn, A/R
2 CPR104420-3 TUBING,nylon, 1/2" O.D.x3/8"I.D. ................ A/R
3 CPR104420-6 TUBING, nylon,bulk, 1/8" O.D.x50" ............... A/R
4 M13486/111 ELECTRICALWIRE, 4 GAUGE ... .................. A/R
5 MA20722026 TUBING,nylon, 1/4"LD. .......... ..., A/R
6 5740928 HOSE, rubber, bulk, 1/2” O.D.x 1/4”1.D.x 100 feet long . A/R
7 5740929 HOSE, rubber, bulk,7/8” O.D.x 5/8”1.D. x 80 feet long . A/R
8 5741064 HOSE, rubber, bulk, 17 O.D.x 11/16” 1.D. x 80 feet long . A/R
9 5741067 HOSE, nonmetallic,5/8" O.D.x 3/8" I.D. x 25 feet long . A/R
10 5741068 HOSE, NONMETALLIC, 1/2" O.D.x 1/4"1.D. x 25 feet long . A/R
11 5741079 NYLONTUBE 3/16"X250°'ROLL .................. A/R
12 5741163 HOSE, rubber, bulk, 1/2" O.D.x 1/4"1.D. x 25 feet long A/R
13 5741209 HOSE, rubber, bulk, 5/8" O.D. x 3/8" I.D.x 25 feet long . A/R
14 5741210 HOSE, rubber, bulk, 1/2" O.D.x 1/4" 1.D.x 50 feet long . A/R
15 5741211 HOSE, rubber, bulk, 3/8" O.D.x 3/16" I.D. x 50 feet long . A/R
16 5741214 EDGE PROTECTOR, 3/8" x 9/32" x 80 feetlong .. .. .. A/R
17 5743023 HOSE, air duct,bulk,2 1/2"1.D.x 18 feetlong . ..... A/R
18 5743169 HOSE, plastic, drain, 1/2” O.D.x 3/8" 1.D.x 4 feet long . A/R
19 5743540 HOSE, air duct, bulk,3/4"1.D.x 50 feetlong ........ A/R
20 5743541 HOSE, air duct,bulk, 1 1/2"1.D.x 25 feetlong . ..... A/R
21 5743542 DUCT HOSE, flexible, 2" O.D.x 50 feet ............. A/R
22 5743584 HOSE, bulk, drain,7/16" O.D.x 3/8" .D. x 50 feet long A/R
23 5744321 SEAL,door, 80 footroll . ... A/R
24 5744322 SEAL,body,50footroll ............. ... . ... ..., A/R
25 5937189 TAPE,PVC foam, 35 roll . ....................... A/R
26 6000871 SEAL, doordriprail. ... A/R
27 6001808 SEAL,door trim, 250 roll. .. ..o A/R
28 5744138 SEAL,doortrim, 12 roll . ............ ... .. ... .. A/R
29 6006217 SEALING TAPE, bulk, 150-ftroll ................... A/R
30 6006218 EDGE SEAL, bulk, vertical doors, 500-ftroll ......... A/R
31 6006219 DOOR SEAL, bulk, vertical doors,500-ftroll . . ... .. .. A/R
32 6008053 TAPE, Butyl foam core, bulk, 720-ft longroll ........ A/R
33 6009348 EDGE GUARD, bulk, 150-footroll . ................ A/R
34 6009706 DOOR SEAL, bulk, vertical doors,500-ftroll . ... ... .. A/R

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-127
ITEM PART NUMBER DESCRIPTION YEAR
Commercial Manuals
5714134 OWNER'SMANUAL . ... e 1993
5714154 OWNER'SMANUAL . ... 1994
5714158 OWNER'SMANUAL . ... 1995
5714158G OWNER’S MANUAL,GASOLINE .. ................. 1995
5744368 OWNER’S MANUAL, CANADIAN SUPPLEMENT ... .... 1995
5744369 OWNER’S MANUAL, G.C.C SUPPLEMENT ........... 1995
5744380 OWNER'SMANUAL . ... 1996
5744613 OWNER'SMANUAL . ... e 1997
5744845 OWNER'SMANUAL . ... e 1998
5744974 OWNER'SMANUAL . ... 1999
5745157 OWNER'SMANUAL . . ... e 2000
5745277 OWNER'SMANUAL . .. .. 2001
5744168 OWNER'S MANUALKIT,SEENOTE 1 ... ............. 1995
5744676 OWNER'S MANUALKIT,SEENOTE2 ... ........o . 1997
5744861 OWNER’S MANUALKIT,SEENOTE3 ... ............. 1998
5744973 OWNER’'S MANUALKIT,SEENOTE4 . .. ............. 1999
5745156 OWNER’'S MANUALKIT,SEENOTES ... ............. 2000
5745276 OWNER'S MANUALKIT,SEENOTE6 . .. .. ..o vt 2001
5744632 MAINTENANCE BOOKLET .. .. .o 1997
5744692 MAINTENANCE BOOKLET (for all years except 1997) .
5714155 PARTSMANUAL . ... e 1992/93/94
5714159 PARTSMANUAL . ... e 1995
5744381 PARTSMANUAL . ... o e 1996
5744614 PARTSMANUAL . ... e 1997
5744846 PARTSMANUAL . ..o e 1998
5744976 PARTSMANUAL . ..o e 1999
5745158 PARTSMANUAL . ... e 2000
5745278 PARTSMANUAL . ... e 2001
5714156 SERVICEMANUAL . . ... e 1992/93/94
5714160 SERVICEMANUAL . ... 1995
5744382 SERVICEMANUAL . ... 1996
5744615 SERVICEMANUAL .. ... e 1997
5744847 SERVICEMANUAL . . ... e 1998
5744975 SERVICEMANUAL . . ... e 1999
5745159 SERVICEMANUAL .. ... e 2000
5745279 SERVICEMANUAL . . ..o e 2001
5745280 LABORTIMEGUIDE ... ... e 1992-2001

5745278

AM General Corporation




13-128 ACCESSORIES

2001 HUMMER PARTS CATALOG

ITEM PART NUMBER DESCRIPTION YEAR
Commercial Manuals (Continued)

5744618 POLICIES AND PROCEDURES MANUAL . ........... 1997/98/99
5743423 SPECIAL EQUIPMENT APPLICATION GUIDE . ........ 1993/1994
5714162 SPECIAL EQUIPMENT APPLICATION GUIDE . ........ 1995
5744522 SPECIAL EQUIPMENT APPLICATION GUIDE . ........ 1996
5744617 SPECIAL EQUIPMENT APPLICATION GUIDE . ........ 1997/1998
5744644 VIDEO, OFF-ROADDRIVING. ... ... oo 1993-98
5745035 VIDEO, OFF-ROADDRIVING. . ... ..o 1999
5744619 VIDEO, 1-PIECEWHEEL . .......... . e 1996-1999
5745044 CD ROM, PARTS AND SERVICE MANUALS . ......... 1995/1996
5745045 CD ROM, PARTS AND SERVICE MANUALS . ......... 1997/1998
5744978 CD ROM, PARTS AND SERVICE MANUALS .. ........ 1999/2000
5744979 CD ROM, PARTS AND SERVICE MANUALS . ......... 2001

NOTE 1: KIT INCLUDES 5714158,5714158G, AND A ZIP-
PERED CASE.

NOTE 2: KIT INCLUDES 5744613,5744632, AND A ZIP-
PERED CASE.

NOTE 3: KIT INCLUDES 5744845, 5744692, AND A ZIP-
PERED CASE.

NOTE 4: KIT INCLUDES 5744974,5744692, AND A ZIP-
PERED CASE.

NOTE 5: KIT INCLUDES 5745157,5744692, AND A ZIP-
PERED CASE.

NOTE 6: KIT INCLUDES 5745277,5744692, AND A ZIP-
PERED CASE.

AM General Corporation




2001 HUMMER PARTS CATALOG

ACCESSORIES 13-129

COLOR AMG MFG NCP PPG AMG AMG

DESCRIPTION CODE CODE CODE |PRIMER | TOUCH UP | TOUCHUP
2 0z. bottle | 12 oz.spray

WHITE GLOSS W8 DCC-8378 NS6TT1A DPQOLF 5744357 5744358
SILVER METALLIC S15 DCC-4494 N/A DPS0OLF 5744359 5744360
BRIGHT WHITE w14 DCC-4185 N/A DP&0LF 5744366 5744367
BLACK GLOSS B9 DCC-9000 N/A DPQOLF 5744182 5744181

TAN GLOSS T IDCC-101794 | N&316A DPOOLF 5744184 5744183
COMPETITION YELLOW Y20 DFHS-4266 N/A DP&0LF 5744895 5744896
CANDY APPLE RED R19 DFHS-71698 N/A DPS0OLF 5744897 5744898
MESA DUSK CARMEL C22 PPG-5228 N/A DPS0OLF 5745060 5745061

METALLIC PEWTER P33 PPG-5377 N/A DP&0LF 5745283 5745282
WOODLAND GREEN G23 PPG-4976K N/A DPS0OLF 5745285 5745284
OCEAN BLUE METALLIC L24 PPG-15650 N/A DPS0OLF 57453671 57453665

NOTE: All paints listed above can be used with PPG Top coat Enhancer Code DX73. Top coat Catalysts are
as follows: PPG Code DU6, NCP Code N1433B. PPG Primer Catalyst is code DP402LF. All listed paints can use
PPG reducer, Code DT870.

AM General Corporation
5745278




2001 HUMMER PARTS CATALOG

13-130 ACCESSORIES

AM General Corporation




	2001 Parts Manual

	Table of Contents

	General Information
	Engine

	Fuel, Emissions and Exhaust

	Cooling System

	Transmission and Transfer Case

	Wheels/Tires & CTIS
	Brakes

	Steering System

	Axles, Suspension & Frame

	Body

	Heat/Ventilation & Air Conditioning
	Electrical

	Accessories



